KARCHER

Spare parts list
(1.114-671.0) CWP 8307 GOOD

Valid on 27.06.2019 www.kaercher.com EN



Table of contents

CWP 8307 GOOD (1.114-671.0)
1010 Spare parts list CWP/CHP 8000 (5.955-992.0)

10 Covering
11 Covering
12 Covering
20 Rail
30 Side brushes carriage
31 Side brushes carriage
32 Side brushes carriage
40 Transmission brush carriage
50 Carriage
51 Carriage 1
52 Carriage 2
60 Column 1
61 Column 1
62 Column individual parts 1
70 Bracket
71 Bracket
72 Bracket
73 Bracket
74 Bracket
80 Column 2
90 Dosing pump
91 Dosing pump CWP/CHP
92 Dosing pump CWP
93 Dosing pump CHP
100 Column individual parts 2
110 Roof nozzle
120 Dryer
121 Dryer
122 Dryer ALU
130 Brush shaft square
131 Roof brush
132 Roof brush
133 Side brush shaft
134 Half shell
135 Half shell
140 Brush round shaft

Valid on 27.06.2019

Page 2 /536

10
11
12
15
17
20
21
24
28
31
32
35
38
39
43
46
47
49
51
53
55
58
59
61
63
65
69
72
73
76
79
80
83
86
88
90
92



Table of contents

141 Roof brush
142 Side brush
143 Side brush
150 Chariot
151 Chariot left
152 Chariot left
153 Chariot right
154 Chariot right
160 Holder
161 Holder
162 Holder
163 Holder
164 Holder
170 Wheel wash
171 Wheel wash
172 RAWA individual parts
37 Traction motor 0,18KW (6.611-560.0)
180 Add-on kit RAWA
181 Wheel wash
182 Individual parts
183 Motor
24 Traction motor 0,18KW (6.611-560.0)
190 Top part
191 Top part
192 Solenoid valve
193 Solenoid valve
200 Add-on kit CARLITE
201 Side brush
202 Roof brush
210 Solenoid valve group
211 Solenoid valve group
212 Solenoid valve group
213 Valve block
220 Lifting drive
221 Lifting drive
222 Lifting drive
223 Lifting drive
230 Top part individual parts

Valid on 27.06.2019

Page 3/536

93

95

97

99
100
102
105
107
109
110
113
116
119
122
123
125
129
130
131
133
136
138
139
140
143
145
147
148
150
152
153
155
157
159
160
163
166
169



Table of contents

240 Brush watering 171
5 Solenoid valve 1/2" (6.686-094.0) 174
250 Piping drying assistance 175
251 Piping drying assistance 176
252 Piping drying assistance 178
260 Control cabinet 180
261 Control cabinet 181
262 Door 184
263 Control cabinet 186
264 Door 189
265 Control cabinet 191
270 Distributor cabinet 194
271 Distributor cabinet 195
272 Housing 198
273 Distributor cabinet 200
274 Door 203
280 Top part distributor 205
281 Top part distributor 206
282 Top part distributor 208
290 Distributor column 1 210
291 Distributor column 1 211
292 Distributor column 1 213
300 Control panel 215
301 Control panel 216
302 Control panel 218
310 Electric control box 220
311 Emergency control panel 221
312 Signal distributor 223
313 Distributor column 225
314 Main control cabinet 227
315 Pumping cabinet 229
316 Control cabinet 232
1020 Spare parts list accessories CWP/CHP (5.953-271.0) 234
10 Add-on kit subsoil washing 236
11 Individual parts 237
12 Tube complete 240
13 Tube completely 242
14 Distributor cabinet 244

Valid on 27.06.2019 Page 4 /536



Table of contents

19 Solenoid valve (6.685-929.0) 246

20 ABS micro emulsion 248
21 Nozzles lateral 249
22 Nozzles above 251
23 Mixing receptacle 253
33 Solenoid valve (6.685-929.0) 256

48 Pump (6.470-073.0) 258

24 Mixer unit 260
25 Control cabinet 263
26 Dosing pump 265
11 Dosing pump ECOLAB 6.0L Viton (6.470-229.0) 267

27 Conversion kit dosing pump Lang EPDM 6L (2.643-379.0) 269
10 Dosing pump 6.0L EPDM (6.470-021.0) 271

30 Add-on kit foam 273
31 Individual parts 274
32 Individual parts 277

9 Solenoid valve 1/2" (6.686-094.0) 279

33 Nozzles lateral 280
34 Nozzles lateral 282
35 Nozzles lateral 284
40 Add-on kit subsoil washing 286
41 Individual parts 287
42 Tube completely 290
43 Tube completely 292
44 Distributor cabinet 294
50 Add-on kit high-pressure foam 296
51 Individual parts 297
42 Dosing equipment Hydrominder 515 GB (6.762-140.0) 300

52 Pump set 302
53 Motor 305
60 ABS high-pressure foam 307
61 Individual parts 308
42 Dosing equipment Hydrominder 515 GB (6.762-140.0) 311

62 Delivery side 313
63 Suction side 315
64 Piston 318
65 Motor 320
70 Add-on kit high pressure 322

Valid on 27.06.2019 Page 5/536



Table of contents

71 Roof nozzle
72 Side nozzle
17 Power nozzle only for replacement 25034 (2.883-803.0)
73 Solenoid valve group
74 Solenoid valve group
7 Solenoid valve 1/2" (6.686-094.0)
75 Solenoid valve group
7 Solenoid valve 1/2" (6.686-094.0)
10 Valve complete MS 1/2" (6.413-264.0)
9009 Solenoid valve 24V-6,5W (6.413-304.0)
76 Hoses
77 Hoses
78 Pumping cabinet
79 Pumping cabinet
80 Ball valve
81 Ball valve
2 Valve complete MS 1" (6.413-263.0)
9009 Solenoid valve 24V-6,5W (6.413-304.0)
8 Solenoid valve 24V-6,5W (6.413-304.0)
82 Ball valve
1 Valve complete VA 1/2" (6.413-242.0)
9009 Solenoid valve 24V-6,5W (6.413-304.0)
2 Valve complete MS 1/2" (6.413-264.0)
9009 Solenoid valve 24V-6,5W (6.413-304.0)
8 Solenoid valve 24V-6,5W (6.413-304.0)
90 Add-on kit wheel guide entry pipe
100 Add-on kit wheel guide entry pipe
110 Add-on kit rail
120 Add-on kit gravel filter
121 Add-on kit gravel filter
122 Add-on kit gravel filter
130 Add-on kit antifreezing
12 Solenoid valve 1/2" (6.686-094.0)
140 Add-on kit headlight
150 Add-on kit splash guard
160 Add-on kit motors
161 Blower group
162 Traction motor

Valid on 27.06.2019 Page 6 /536

323
326
328
329
331
333
334
337
338
340
342
344
346
349
352
353
355
357
359
361
363
365
367
369
371
373
375
377
379
380
382
384
386
387
389
394
395
397



Table of contents

170 High pressure RAWA
1 Traction motor 0,18KW (6.611-560.0)
180 Phase indicator
190 Add-on kit hot wax
191 Individual parts
192 Individual parts
193 Boiler
200 Add-on kit hot foam
201 Individual parts
202 Boiler
203 Distributor
7 Solenoid valve 1/2" (6.686-094.0)
210 Add-on kit wax foam
211 Individual parts
13 Solenoid valve 1/2" 24 V DC-NO (6.686-095.0)
212 Boiler
213 Distributor
7 Solenoid valve 1/2" (6.686-094.0)
214 Individual parts
4 Solenoid valve 1/2" (6.686-094.0)
220 Add-on kit gate control
221 Add-on kit gate control
222 Electric control box
230 Add-on kit safety switch
240 Add-on kit tackle safety switch
250 Add-on kit tilting safety
260 Add-on kit central lubricating system
261 Individual parts
262 Bracket
270 Add-on kit Statoil
280 ABS safety cut-offtoff portal
18 Solenoid valve 1/2" (6.686-094.0)
290 Add-on kit CARLITE
291 Side brush
292 Roof brush
293 Side brush
294 Roof brush
300 Add-on kit CARLITE

Valid on 27.06.2019

Page 7 /536

399
401
402
404
405
407
409
411
412
415
417
419
420
421
423
425
427
429
430
433
434
435
437
439
442
444
446
447
449
451
453
455
456
457
460
462
464
466



Table of contents

301 Side brush 467
302 Roof brush 469
303 Side brush 471
304 Roof brush 473
310 Add-on kit cable carrier chain 475
311 Add-on kit cable carrier chain 476
312 Add-on kit cable carrier chain 478
320 Add-on kit dosing pump external 480
330 Wheel vat 482
340 Pictograph 484
341 Display 485
342 Electric control box 487
350 Add-on kit osmosis 489
360 Add-on kit rail 491
370 Add-on kit process water 493
7 Solenoid valve 1" 24V-DC (6.685-734.0) 495
380 Add-on kit tank 497
1 Piece of tube (5.442-849.0) 499
390 Add-on kit triple foam 500
391 Individual parts 501
392 Distributor 503
393 Distributor 505
394 Distributor 507
400 Pump set 509
401 Motor 510
402 Cylinder head 512
403 Piston 515
410 Add-on kit hot wax foam 517
411 Piping 518

7 Solenoid valve 1/2" 24 V DC-NO (6.686-095.0) 520

412 Blast pipe 522
413 Distributor 524
414 Valve 526
415 Boiler 528
420 Add-on kit foam 530
421 Blast pipe 531
422 Dosing pump 533
423 Distributor 535

Valid on 27.06.2019 Page 8 /536



CWP 8307 GOOD (1.114-671.0)

POS Article no. Description Quantity Unit
1010 5.955-992.0 Spare parts list CWP/CHP 8000 1.000 ST
1020 5.953-271.0 Spare parts list accessories CWP/CHP 1.000 ST

Valid on 27.06.2019 Page 9/536



1010 Spare parts list CWP/CHP 8000 (5.955-992.0)

POS Description Quantity Unit Remark Foot note text
10 Covering 1.000 ST

20 Rail 1.000 ST

30 Side brushes carriage 1.000 ST

40 Transmission brush carriage 1.000 ST

50 Carriage 1.000 ST

60 Column 1 1.000 ST

70 Bracket 1.000 ST

80 Column 2 1.000 ST

90 Dosing pump 1.000 ST

100 Column individual parts 2 1.000 ST

110 Roof nozzle 1.000 ST

120 Dryer 1.000 ST

130 Brush shaft square 1.000 ST

140 Brush round shaft 1.000 ST

150 Chariot 1.000 ST

160 Holder 1.000 ST

170 Wheel wash 1.000 ST VERSION 1
180 Add-on kit RAWA 1.000 ST VERSION 2
190 Top part 1.000 ST

200 Add-on kit CARLITE 1.000 ST USA
210 Solenoid valve group 1.000 ST

220 Lifting drive 1.000 ST

230 Top part individual parts 1.000 ST

240 Brush watering 1.000 ST

250 Piping drying assistance 1.000 ST

260 Control cabinet 1.000 ST

270 Distributor cabinet 1.000 ST

280 Top part distributor 1.000 ST

290 Distributor column 1 1.000 ST

300 Control panel 1.000 ST

310 Electric control box 1.000 ST

Valid on 27.06.2019 Page 10/ 536



10 Covering

POS Description Quantity Unit Remark
11 Covering 1.000 ST
12 Covering

1.000 ST 1.114-073/-083

Valid on 27.06.2019 Page 11 /536



11 Covering

Valid on 27.06.2019 Page 12 /536



11 Covering

POS

© 0 N O U B W N

e e el el el i
© O N O U M WN PR O

19

20
21
22
23
24
25
26
27
28
29
30

Article no.
5.389-520.0
5.047-612.0
5.047-613.0
4.042-794.0
5.515-106.0
5.762-174.0
7.304-504.0
7.312-017.0
5.110-646.0
5.515-104.0
5.515-105.0
5.316-822.0
5.027-191.0
5.047-560.0
5.063-743.0
7.312-282.0
7.306-182.0
5.019-964.0
4.050-363.0

Item textl:

4.050-362.0

Item textl:

7.312-289.0
6.376-436.0
5.389-442.0
7.304-517.0
5.047-561.0
5.019-944.0
7.311-068.0
6.376-463.0
6.376-464.0
3.210-060.0
6.373-668.0

Valid on 27.06.2019

Description
Adhesive label
Covering

Covering

Holder complete
Roller

Brush set complete

Hexagonal head screw M8x50-A2-70 I1SO 40

Washer 8-A2 ISO 7089
Sleeve

Profile roller

Roller

Bolt

Rod

Sheet metal component
Cover

Washer 5 -A2 1SO 7093-1
Pan head screw M5x16 -A2-70 ISO 14583
Angle

Covering without cutting BR

Covering without cutting
Washer 8 -A2 ISO 7093-1

Adhesiv tape yellow
Adhesive label

Hexagonal head screw M8x35-A4-70 I1SO 40

Sheet metal component

Angle

Hexagon nut M 8-A2-70 ISO 4032
Label side 1

Label side 2

Extensuion frontal covering
Turnbuckle with hook M6

Quantity
1.000
1.000
1.000
1.000
4.000
1.000
4.000
4.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
8.000
8.000
2.000
1.000

/1.114-082.0 /-092.0 /-102.0 / -382.0 / -392.0 / -402.0 / -882.0 / -902.0

1.000

/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0/-871.0

10.000
1.000
1.000
10.000
1.000
2.000
10.000
1.000
1.000
2.000
2.000

Page 13 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

YELLOW / TO ORDER AS CUT GOODS



11 Covering

POS Article no. Description Quantity Unit Foot note text
31 6.273-165.0 Tension ring rubber 2.000 ST

Valid on 27.06.2019 Page 14 /536



12 Covering

Valid on 27.06.2019 Page 15/536



12 Covering

POS

© 0 N O U1 A W N B

W W N NNNNDNDNDNDINNIRRRRERRPBRH R B R
H O VW 0O N O U A WNRFPF O O ®WMNOO U MWNHE O

Article no.
5.389-520.0
5.047-612.0
5.047-613.0
4.042-794.0
5.515-106.0
5.762-174.0
7.304-504.0
7.312-017.0
5.110-646.0
5.515-104.0
5.515-105.0
5.316-822.0
5.027-191.0
5.049-882.0
5.063-743.0
7.312-282.0
7.306-182.0
5.019-964.0
4.050-545.0
7.312-289.0
6.376-436.0
5.389-442.0
7.304-517.0
5.049-883.0
5.019-944.0
7.311-068.0
6.376-463.0
6.376-464.0
3.210-060.0
6.373-668.0
6.273-165.0

Valid on 27.06.2019

Description

Adhesive label

Covering

Covering

Holder complete

Roller

Brush set complete

Hexagonal head screw M8x50-A2-70 I1SO 40
Washer 8-A2 ISO 7089

Sleeve

Profile roller

Roller

Bolt

Rod

Sheet metal component left
Cover

Washer 5 -A2 1SO 7093-1

Pan head screw M5x16 -A2-70 ISO 14583
Angle

Covering without cutting *
Washer 8 -A2 ISO 7093-1
Adhesiv tape yellow

Adhesive label

Hexagonal head screw M8x35-A4-70 I1SO 40
Sheet metal component right
Angle

Hexagon nut M 8-A2-70 ISO 4032
Label side 1

Label side 2

Extensuion frontal covering
Turnbuckle with hook M6
Tension ring rubber

Quantity
1.000
1.000
1.000
1.000
4.000
1.000
4.000
4.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
8.000
8.000
2.000
1.000
10.000
1.000
1.000
10.000
1.000
2.000
10.000
1.000
1.000
2.000
2.000
2.000

Page 16 / 536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

YELLOW / TO ORDER AS CUT GOODS



20 Rail

Valid on 27.06.2019 Page 17 /536



20 Rail

POS

© 0 N O U B W N

N el
A W N R O

14

14

15

15

15

16
17
18
19
20
23
24
25

Article no. Description Quantity
7.306-193.0 Screw M6x16 -A2-70 (In6Rd) 4.000
7.312-026.0 Washer 6 -A2 ISO 7089 4.000
7.312-020.0 Serrated lock washer A6,4-1.4310 DIN679 4.000
7.312-290.0 Washer 10-A2 ISO 7093-1 4.000
7.311-006.0 Hexagon nut M10 -8-A3E ISO 4032 4.000
5.263-047.0 Tensioning part 2.000
7.432-005.0 Chain link E-08B-1-Edelstahl DIN 8187-1 2.000
5.042-711.0 Holder rail 2.000
5.042-671.0 Holder 2.000
7.312-289.0 Washer 8 -A2 I1SO 7093-1 30.000
7.313-004.0 Spring washer B 8-FSt-A3E DIN 127 28.000
7.311-068.0 Hexagon nut M 8-A2-70 ISO 4032 30.000
7.305-627.0 Countersunk screw M8x25-A2-70 ISO 10642 16.000
5.031-933.0 U-Section rail * 2.000
Item textl:/1.114-073.0/-083.0

5.031-174.0 U-Section rail 2.000
Item textl:/1.114-082.0/-092.0/-102.0/-382.0/-392.0/-402.0/-882.0/-902.0
5.030-804.0 U-Section rail 2.000
Item textl:/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0/-871.0
5.019-333.0 Angle 4.000
Item textl:/1.114-082.0/-092.0/-102.0/-382.0/-392.0/-402.0 /-882.0/-902.0
5.019-070.0 Angle 4.000
Item textl:/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0 /-871.0
5.017-547.0 Angle * 2.000
Item textl:/1.114-073.0/-083.0

7.306-077.0 Screw M5x16 -8.8-R2R (In6Rd) 4.000
7.313-002.0 Spring washer B 5-FSt-MZN DIN 127 4.000
7.312-002.0 Washer 5-200HV-A3E I1SO 7089 4.000
6.631-982.0 Nut with ring 1.000
6.432-048.0 Angle cleat set 1.000
6.635-442.0 Proximity switch inductive M30 Offner 14 4.000
5.042-713.0 Holder 1.000
6.432-047.0 Cable carrier chain 1.000

Valid on 27.06.2019

Page 18 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

ST

ST

ST

ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

QUANTITY ACCORDING TO DEMAND



20 Rail

POS
26

27
28

28

29
30
31
32
33
34
35
36
37
38
39

Article no.
7.312-267.0

7.305-052.0
5.042-902.0

Item textl:

5.042-714.0

Item textl:

6.303-257.0
6.641-209.0
7.304-541.0
6.339-094.0
7.311-065.0
7.311-067.0
5.802-213.0
5.001-664.0
7.343-038.0
6.648-185.0
6.648-184.0

Valid on 27.06.2019

Description
Washer 5-A2 I1SO 7094

Countersunk screw M6x12 -A2-70 (In6Rd)
Holder

Quantity
16.000

4.000
1.000

/1.114-082.0/-092.0/-102.0 /-382.0 /-392.0 / -402.0 / -882.0 / -902.0

Holder

1.000

/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0/-871.0

Locknut grey M20

Cable gland M20x1,5 PA
Hexagonal head screw M 5x8-A4-70 ISO 40
Rubber buffer

Hexagon nut M 5-A2-70 I1SO 4032
Hexagon nut M 6-A2-70 ISO 4032
Cable conduit

Plate

Shim ring 32x45x1,0 -A2 DIN 988
Cable 7X1

Cable 2X1

4.000
4.000
2.000
2.000
12.000
4.000
3.000
2.000
4.000
1.000
1.000

Page 19/536

Unit
ST
ST
ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS
TO ORDER AS CUT GOODS



30 Side brushes carriage

POS Description Quantity Unit Serial number from Serial number to
31 Side brushes carriage 1.000 ST 11343
32 Side brushes carriage 1.000 ST 11344

Valid on 27.06.2019 Page 20/ 536



31 Side brushes carriage

Valid on 27.06.2019 Page 21 /536



31 Side brushes carriage

POS

© 0 N O U1 A W N B

W W W W N NNNNDNDNDNRINNIRRRRERRPBRR R R
W N P O ©W 0 NO U B WNRHO O OWNOUMAWNR O

Article no.
7.306-143.0
5.115-534.0
6.611-562.0
4.002-048.0
7.305-637.0
6.339-094.0
7.312-289.0
7.311-068.0
7.311-066.0
7.312-290.0
5.019-327.0
6.339-175.0
5.006-586.0
5.251-021.0
7.306-142.0
7.306-114.0
5.251-024.0
4.250-054.0
7.312-017.0
4.039-028.0
7.307-402.0
7.310-084.0
5.250-078.0
7.318-075.0
4.122-053.0
5.515-044.0
7.401-132.0
7.343-108.0
7.343-009.0
6.435-056.0
5.023-069.0
7.304-517.0
7.304-538.0

Valid on 27.06.2019

Description

Cylinder head screw M6x25 -A4-70 ISO 47
Washer

Traction motor

Plate complete

Countersunk screw M8x16-A2-70 ISO 10642
Rubber buffer

Washer 8 -A2 I1SO 7093-1

Hexagon nut M 8-A2-70 ISO 4032

Hexagon nut M10-A2-70 I1SO 4032

Washer 10-A2 ISO 7093-1

Angle

Rubber-metal vibration damper 50x45 55
Plate side brush reinforced

Bearing support

Cylinder head screw M 8x25-A4-70 I1SO 47
Cylinder head screw M 8x40-A2-70 ISO 47
Bearing support

Ring complete

Washer 8-A2 I1SO 7089

Tub complete side 2

Threaded pin M6x10 -St-45H-A2E 1SO 4026
Slotted nut M40x1,5 -5.8-A2E DIN 1804
Angular contact ball bearing

Parallel key A 6x6x63-C45K DIN 6885
Flange complete

Roller PA CWP

Ball bearing 6206-2Z-WAELZLAGST DIN 625
Locking ring 62x2-FST-PHR DIN 472
Locking ring 30x1,5-FST-VZ DIN 471

Wheel 50

U-Section chariot

Hexagonal head screw M8x35-A4-70 I1SO 40
Hexagonal head screw M8x16-A4-70 ISO 40

Quantity
2.000
1.000
1.000
1.000
7.000
2.000
25.000
22.000
4.000
4.000
2.000
4.000
1.000
2.000
4.000
8.000
4.000
1.000
12.000
1.000
1.000
1.000
1.000
1.000
1.000
4.000
4.000
4.000
4.000
4.000
4.000
4.000
8.000

Page 22 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

SIDE 1 (LEFT)

SIDE 2 (RIGHT)



31 Side brushes carriage

POS
34

35
36
37
38
39
40
41
42
43
44

Article no.
6.645-019.0

7.312-067.0
7.311-064.0
7.306-211.0
7.304-810.0
4.002-064.0
4.039-024.0
6.390-188.0
6.373-621.0
7.312-052.0
7.306-182.0

Valid on 27.06.2019

Description
Distribution box

Washer 4-A2 1SO 7089

Hexagon nut M 4-A2-70 ISO 4032

Screw M 4x25-A2-70 (IN6RD)

Hexagonal head screw M 8x45-A4-70 1SO 4
Plate

Tub complete side 1

Hose

Clamp 15/12

Washer 5 -A2 ISO 7089

Pan head screw M5x16 -A2-70 I1SO 14583

Quantity
1.000

2.000
2.000
2.000
4.000
1.000
1.000
2.000
2.000
2.000
2.000

Page 23 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

SIDE 2 (RIGHT)
SIDE 1 (LEFT)



32 Side brushes carriage

Page 24 / 536

Valid on 27.06.2019



32 Side brushes carriage

POS Article no. Description Quantity Unit Remark Foot note text
1 7.306-143.0 Cylinder head screw M6x25 -A4-70 2.000 ST
ISO 47
5.115-534.0 Washer 1.000 ST
3 6.611-700.0 Traction motor 0,37KW 60HZ 1.000 ST SIDE 1 (LEFT)
Item textl:/1.114-073.0/-083.0
3 6.611-562.0 Traction motor 1.000 ST SIDE 1 (LEFT)
4.002-048.0 Plate complete 1.000 ST SIDE 1 (LEFT)
5 7.305-637.0 Countersunk screw M8x16-A2-70 1SO 7.000 ST
10642
6 6.339-094.0 Rubber buffer 2.000 ST
7 7.312-289.0 Washer 8 -A2 I1SO 7093-1 27.000 ST
8 7.311-068.0 Hexagon nut M 8-A2-70 ISO 4032 22.000 ST
9 7.304-801.0 Hexagonal head screw M10x25-A4-70 4.000 ST
ISO 4
10 7.312-023.0 Serrated lock washer A10,5-1.4310 4.000 ST
DIN 6
11 5.019-327.0 Angle 4.000 ST
12 6.339-175.0 Rubber-metal vibration damper 50x45 2.000 ST VERS.1=4X
55
13 5.006-586.0 Plate side brush reinforced 1.000 ST VERSION 2
13 5.006-586.0 Plate side brush reinforced 1.000 ST VERSION 1
14 5.251-021.0 Bearing support 2.000 ST
15 7.306-142.0 Cylinder head screw M 8x25-A4-70 4.000 ST
ISO 47
16 7.306-114.0 Cylinder head screw M 8x40-A2-70 8.000 ST
ISO 47
17 5.251-024.0 Bearing support 4.000 ST
18 4.250-054.0 Ring complete 1.000 ST
19 7.312-017.0 Washer 8-A2 ISO 7089 12.000 ST
20 7.777-999.0 Stockpiling discontinued 1.000 ST SIDE 2 (RIGHT)
21 7.307-402.0 Threaded pin M6x10 -St-45H-A2E ISO 1.000 ST
4026
22 7.310-084.0 Slotted nut M40x1,5 -5.8-A2E DIN 1.000 ST
1804
23 5.250-078.0 Angular contact ball bearing 1.000 ST
24 7.318-075.0 Parallel key A 6x6x63-C45K DIN 6885 1.000 ST

Valid on 27.06.2019 Page 25 /536



32 Side brushes carriage

POS
25
26
27

28

29
30
31
32

33

34
35
36
37
38

39
40
41
42
43
44

45
46

47

48

48
49

Article no.
4.100-187.0
5.515-127.0
7.401-133.0

7.343-114.0

7.343-007.0
6.435-056.0
5.023-069.0
7.304-517.0

7.304-538.0

6.645-019.0
7.312-067.0
7.311-064.0
7.306-211.0
7.304-810.0

4.002-064.0
4.039-046.0
6.390-188.0
6.373-621.0
7.312-052.0
7.306-182.0

4.316-012.0
7.304-546.0

7.312-022.0

6.339-213.0

Item textl:

6.339-153.0
4.122-053.0

Valid on 27.06.2019

Description
Flange complete
Roller

Ball bearing 6004-2RS -Walzl.St DIN
625

Locking ring 42x1,75-FST-PHR DIN
472

Locking ring 20x1,2-FST-RF DIN 471
Wheel 50
U-Section chariot

Hexagonal head screw M8x35-A4-70
ISO 40

Hexagonal head screw M8x16-A4-70
ISO 40

Distribution box

Washer 4-A2 1SO 7089

Hexagon nut M 4-A2-70 I1SO 4032
Screw M 4x25-A2-70 (IN6RD)

Hexagonal head screw M 8x45-A4-70
ISO 4

Plate

Tub complete S1

Hose

Clamp 15/12

Washer 5 -A2 I1SO 7089

Pan head screw M5x16 -A2-70 ISO
14583

Bolt complete

Hexagonal head screw M 8x12-A2-70
ISO 4

Serrated lock washer A8,4-1.4310
DIN679

Rubber-metal vibration damper

/1.114-073.0/-083.0

Rubber buffer
Flange complete

Quantity
1.000
4.000
8.000

8.000

4.000
4.000
4.000
4.000

8.000

1.000
2.000
2.000
2.000
4.000

1.000
1.000
2.000
2.000
2.000
2.000

4.000
16.000

16.000

2.000

2.000
1.000

Unit Remark
ST
ST
ST

ST

ST
ST
ST
ST

ST

ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST

ST
ST

ST

ST

ST
ST

Page 26 / 536

Foot note text

SIDE 2 (RIGHT)
SIDE 1 (LEFT)



32 Side brushes carriage

POS Article no. Description

50 6.612-863.0 Traction motor 60 Hz / 0,37kW
Iltem textl:/1.114-073.0/-083.0

50 6.612-865.0 Traction motor 50Hz / 0,37kW

100 2.850-389.0 Conversion kit CWP8000

Valid on 27.06.2019

Quantity
1.000

1.000
1.000

Unit
ST

ST
ST

Page 27 / 536

Remark

Foot note text
SIDE 2 (RIGHT)

SIDE 2 (RIGHT)

REFURBISHMENT PROMOTION
VERSION 1 / VERSION 2



40 Transmission brush carriage

25

Valid on 27.06.2019 Page 28 /536



40 Transmission brush carriage

POS Article no. Description Quantity Unit Foot note text

1 7.304-536.0 Hexagonal head screw M 6x20-A4-70 I1SO 4 4.000 ST

2 7.312-292.0 Washer 6 -A2 ISO 7093-1 2.000 ST

3 7.312-026.0 Washer 6 -A2 ISO 7089 22.000 ST

4 7.318-079.0 Parallel key A 5x5x25-C45K DIN 6885 1.000 ST

5 6.612-864.0 Traction motor 60Hz / 0,22kW 1.000 ST SIDE 1 (LEFT)
Item textl:/1.114-073.0/-083.0

5 6.611-704.0 Traction motor 1.000 ST SIDE 2 (RIGHT)
Item textl:/1.114-073.0/-083.0

5 6.611-637.0 Traction motor 0,18KW 1.000 ST SIDE 1 (LEFT)

5 6.611-637.0 Traction motor 0,18KW 1.000 ST SIDE 2 (RIGHT)

6 4.042-569.0 Holder 1.000 ST SIDE 2 (RIGHT)

7 5.181-035.0 Strip 1.000 ST

8 7.306-182.0 Pan head screw M5x16 -A2-70 I1SO 14583 3.000 ST

9 7.312-052.0 Washer 5 -A2 ISO 7089 2.000 ST

10 7.777-999.0 Stockpiling discontinued 1.000 ST

11 7.311-065.0 Hexagon nut M 5-A2-70 I1SO 4032 8.000 ST

12 4.264-037.0 CHAIN CWP 8 VA 1.000 ST

Item textl:/1.114-073.0/-083.0

12 4.264-026.0 Chain CWP 1.000 ST
Item textl:/1.114-082.0/-092.0/-102.0
Item text2:/-882.0/-902.0

12 4.264-025.0 Chain CWP 1.000 ST
Item textl:/1.114-061.0/-071.0/-081.0
Item text2:/-173.0/-671.0/-871.0

13 5.115-542.0 Washer 1.000 ST
14 6.435-218.0 Chain wheel 1/2" 172 1.000 ST
15 7.312-267.0 Washer 5-A2 ISO 7094 7.000 ST
16 6.631-927.0 Micro switch 3.000 ST
17 5.019-371.0 Angle 3.000 ST
18 4.042-597.0 Holder 1.000 ST SIDE 1 (LEFT)
19 6.641-369.0 Locknut PG13,5 2.000 ST
20 6.641-613.0 Cable gland PG13,5 2.000 ST
21 7.311-067.0 Hexagon nut M 6-A2-70 ISO 4032 4.000 ST

Valid on 27.06.2019

Page 29 /536



40 Transmission brush carriage

POS
22

23
24
25
26
27
28
29
30
31
32

Article no.
5.019-043.0

7.306-193.0
5.019-331.0
6.645-021.0
7.304-552.0
7.306-107.0
7.312-293.0
7.777-999.0
5.762-174.0
7.304-541.0
7.311-068.0

Valid on 27.06.2019

Description

Angle

Screw M6x16 -A2-70 (In6Rd)

Angle

Distributor

Hexagonal head screw M 6x12-A4-70 I1SO 4
Cylinder head screw M4x16-A4-70 I1SO 476
Washer 4-A2 I1SO 7093-1

Stockpiling discontinued

Brush set complete

Hexagonal head screw M 5x8-A4-70 I1SO 40
Hexagon nut M 8-A2-70 1SO 4032

Quantity
1.000

12.000
1.000
1.000
2.000
2.000
2.000
1.000
1.000
6.000
6.000

Page 30 /536

Unit Foot note text
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



50 Carriage

POS Description Quantity Unit
51 Carriage 1 1.000 ST
52 Carriage 2

1.000 ST

Valid on 27.06.2019 Page 31/536



51 Carriage 1

58

Valid on 27.06.2019 Page 32 /536



51 Carriage 1

POS

© 0 N O U1 A W N B

W W W W WwwwNN-NN-INNDNNNN-RREKPERPRP R B
© 0 H W N KFEF O ©W 0 NO U A WNKFHO O WMNO MR O

Article no.
6.641-355.0
6.641-366.0
6.641-400.0
6.641-380.0
5.019-024.0
6.339-094.0
7.312-289.0
7.304-538.0
7.311-068.0
5.045-805.0
6.631-982.0
7.312-290.0
7.304-258.0
7.312-026.0
6.635-501.0
7.306-206.0
5.110-366.0
5.019-022.0
7.417-006.0
5.001-372.0
5.001-290.0
7.306-181.0
7.312-267.0
5.020-624.0
6.368-089.0
6.635-442.0
5.019-021.0
5.045-804.0
4.021-096.0
7.311-065.0
7.306-184.0
5.045-802.0
7.304-801.0

Valid on 27.06.2019

Description

Cable gland PG9

Locknut PG 9

Cable gland PG29

Locknut PG29

Angle

Rubber buffer

Washer 8 -A2 I1SO 7093-1

Hexagonal head screw M8x16-A4-70 I1SO 40
Hexagon nut M 8-A2-70 ISO 4032
Covering

Nut with ring

Washer 10-A2 ISO 7093-1

Hexagonal head screw M 6x10-A4-70 ISO 4
Washer 6 -A2 ISO 7089

Pulse generator

Screw M4x10 -A2-70 ISO 14583

Sleeve

Angle

Grease-nipple A R1/8-5.8-A3F DIN71412
Plate

Plate

Screw M 5x 12-A2-70 (In6Rd)

Washer 5-A2 ISO 7094

Strap

Edge protection

Proximity switch inductive M30 Offner 14
Angle

Covering

Angle complete

Hexagon nut M 5-A2-70 ISO 4032

Screw M5x30 -A2-70 (In6Rd)

Covering

Hexagonal head screw M10x25-A4-70 ISO 4

Quantity
1.000
1.000
1.000
1.000
2.000
2.000
27.000
31.000
2.000
1.000
1.000
8.000
10.000
12.000
1.000
1.000
1.000
1.000
4.000
1.000
1.000
6.000
22.000
2.000
1.000
3.000
2.000
1.000
1.000
8.000
4.000
1.000
8.000

Page 33 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



51 Carriage 1

POS
40

41
42
43
44
45
46
47
48
49

49
50
51
52
56
57
58
59

Article no.
5.045-947.0

7.312-054.0
5.020-625.0
7.304-260.0
4.030-111.0
7.318-078.0
4.100-097.0
5.250-022.0
4.100-098.0
6.611-702.0
Item textl
6.611-641.0
7.312-268.0
5.019-253.0
6.641-613.0
5.570-059.0
6.641-480.0
7.777-999.0
4.500-048.0

Valid on 27.06.2019

Description
Sheet metal component

Washer 12-A2 ISO 7089
Strap

Hexagonal head screw M12x25-A4-70 ISO 4

Moulded part

Parallel key A 6x6x70-C45K DIN 6885

Shaft complete
Bearing RC) 30 AH
Shaft complete
Traction motor

:/1.114-073.0/-083.0

Traction motor 0,3KW
Washer 8 -A2 ISO 7094
Angle

Cable gland PG13,5
Spacer ring

Locknut PG13,5
Stockpiling discontinued
Covering

Quantity
2.000

16.000
1.000
16.000
1.000
1.000
1.000
4.000
1.000
1.000

1.000
1.000
1.000
1.000
4.000
1.000
1.000
1.000

Page 34 /536

Unit Foot note text
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST



52 Carriage 2

Valid on 27.06.2019 Page 35/536



52 Carriage 2

30
31
33
34
35
37
38
39
40
41
42
44
45

Article no.
5.045-802.0
5.047-550.0
5.045-805.0
6.339-094.0
5.019-024.0
7.417-006.0
7.312-289.0
7.306-181.0
7.304-538.0
7.311-068.0
6.368-089.0
6.641-355.0
6.641-366.0
5.001-372.0
7.312-267.0
7.306-184.0
4.021-096.0
7.311-065.0
6.611-702.0

Item textl:

6.611-641.0
7.312-268.0
4.030-111.0
5.045-947.0
7.304-260.0
7.312-054.0
5.250-022.0
4.100-098.0
6.641-613.0
4.100-097.0
7.318-078.0
6.641-480.0
7.312-290.0

Valid on 27.06.2019

Description

Covering

Covering carriage side 2
Covering

Rubber buffer

Angle

Grease-nipple A R1/8-5.8-A3F DIN71412

Washer 8 -A2 ISO 7093-1
Screw M 5x 12-A2-70 (In6Rd)

Hexagonal head screw M8x16-A4-70 ISO 40

Hexagon nut M 8-A2-70 I1SO 4032
Edge protection

Cable gland PG9

Locknut PG 9

Plate

Washer 5-A2 I1SO 7094

Screw M5x30 -A2-70 (In6Rd)
Angle complete

Hexagon nut M 5-A2-70 ISO 4032

Traction motor

/1.114-073.0 /-083.0

Traction motor 0,3KW
Washer 8 -A2 ISO 7094
Moulded part

Sheet metal component

Hexagonal head screw M12x25-A4-70 ISO 4

Washer 12-A2 ISO 7089
Bearing RC) 30 AH
Shaft complete

Cable gland PG13,5
Shaft complete

Parallel key A 6x6x70-C45K DIN 6885

Locknut PG13,5
Washer 10-A2 ISO 7093-1

Quantity
1.000
1.000
1.000
2.000
2.000
4.000
21.000
2.000
20.000
2.000
1.000
1.000
1.000
1.000
22.000
8.000
1.000
8.000
1.000

1.000
1.000
1.000
2.000
16.000
16.000
4.000
1.000
1.000
1.000
1.000
1.000
8.000

Page 36 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



52 Carriage 2

POS
46

48
49
50
51
52
53
54
57
62
63
64
65
66
67

Article no.
7.304-801.0

6.641-357.0
6.635-253.0
6.641-482.0

7.306-128.0
6.393-547.0
7.312-026.0
5.045-807.0
5.570-059.0
5.020-624.0
5.020-625.0
5.001-290.0
7.306-087.0
4.500-048.0

Valid on 27.06.2019

Description
Hexagonal head screw M10x25-A4-70 ISO 4

Cable gland PG11

Receiver light barrier

Locknut PG11

Angle

Cylinder head screw M 6x40-A4-70 DIN 91
Spring valve

Washer 6 -A2 I1SO 7089
Covering

Spacer ring

Strap

Strap

Plate

Screw M6x10 -8.8-R3R (In6Rd)
Covering

Quantity
8.000

1.000
1.000
1.000
1.000
3.000
3.000
10.000
1.000
4.000
2.000
2.000
1.000
4.000
1.000

Page 37 /536

Unit Foot note text
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



60 Column'1

POS Description Quantity Unit
61 Column 1 1.000 ST
62 Column individual parts 1 1.000 ST

Valid on 27.06.2019 Page 38 /536



61 Column 1

Valid on 27.06.2019

N
|/_\\A\{
3 17
b\%j/‘l 4 1 0\@ /_\I
17 g AY
e

6 3\0
W“

Page 39 /536




61 Column 1

POS Article no. Description
1 4.030-024.0 Moulded part
2 7.304-552.0 Hexagonal head screw M 6x12-A4-70 I1SO 4
3 7.312-292.0 Washer 6 -A2 I1SO 7093-1
4 3.762-543.0 Side nozzle complete
Item textl:/1.114-102.0/-402.0/-902.0
4 3.762-541.0 Side nozzle complete
Item textl:/1.114-092.0/-392.0
4 3.762-539.0 Side nozzle complete

Item textl:/1.114-081.0/-082.0/-083.0
Item text2:/-381.0/-382.0/-882.0

4 3.762-537.0 Side nozzle complete
Item textl:/1.114-071.0/-073.0/-173.0
Item text2:/-371.0/-671.0/-871.0

4 3.762-041.0 Side nozzle complete
Item textl:/1.114-061.0
7.312-026.0 Washer 6 -A2 I1SO 7089
7.304-536.0 Hexagonal head screw M 6x20-A4-70 I1SO 4
5.047-342.0 Covering chain 8306
Item textl:/1.114-061.0
7 Sheet metal component 10
Item textl:/1.114-102.0/-402.0/-902.0
7 Sheet metal component 8

Item textl:/1.114-081.0/-082.0/-083.0
Item text2:/-381.0/-382.0/-882.0

7 5.047-223.0 Sheet metal component covering HD-9
Item textl:/1.114-092.0/-392.0
7 5.047-000.0 Sheet metal component 7

Item textl:/1.114-071.0/-073.0/-173.0
Item text2:/-371.0/-671.0/-871.0

8 5.047-435.0 Sheet metal component 9
ltem textl: /1.114-092.0/-392.0
8 5.047-434.0 Sheet metal component 8

Item textl:/1.114-081.0/-082.0/-083.0

Valid on 27.06.2019

Quantity
1.000
7.000
20.000
1.000
1.000

1.000

1.000

1.000
14.000
14.000
1.000

1.000

1.000

1.000

1.000

1.000

1.000

Page 40/ 536

Unit Foot note text
ST
ST
ST
ST
ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST



61 Column 1

POS

10
11
12
13
14
15
16
17
18
19
20
21
22

Article no.

Item text2:

5.047-436.0

Item textl:

5.047-433.0

Item textl:
Item text2:

5.047-432.0

Item textl:

Item textl:
Item text2:

Item textl:

5.050-214.0

Item textl:
Item text2:

5.047-389.0

Item textl:

5.047-386.0

Item textl:

6.600-117.0
5.316-390.0
7.305-049.0
7.312-289.0
7.304-516.0
7.306-195.0
6.631-982.0
7.311-067.0
7.306-181.0
5.044-058.0
7.312-282.0
6.635-442.0
6.641-400.0

Valid on 27.06.2019

Description
/-381.0/-382.0/-882.0

Sheet metal component 10
/1.114-102.0/ -402.0 / -902.0

Sheet metal component 7
/1.114-071.0/-073.0/-173.0
/-371.0/-671.0/-871.0

Sheet metal component 6
/1.114-061.0

Sheet metal component 8
/1.114-081.0/-082.0/-083.0
/-381.0/-382.0

Sheet metal component 10
/1.114-102.0 / -402.0 / -902.0

Sheet metal component 7
/1.114-071.0/-073.0/-173.0
/-371.0/-671.0/-871.0

Sheet metal component 9
/1.114-092.0 /-392.0

Sheet metal component 6
/1.114-061.0

Contact disk 6mm

Bolt

Countersunk screw M5x16-A2-70 (IN6RD)

Washer 8 -A2 1SO 7093-1

Hexagonal head screw M8x20-A4-70 I1SO 40

Screw M 6x25-A2-70 (IN6RD)

Nut with ring

Hexagon nut M 6-A2-70 ISO 4032

Screw M 5x 12-A2-70 (In6Rd)

Holder

Washer 5 -A2 ISO 7093-1

Proximity switch inductive M30 Offner 14

Cable gland PG29

Quantity

1.000

1.000

1.000

2.000

2.000

2.000

2.000

2.000

1.000
1.000
26.000
30.000
28.000
2.000
1.000
11.000
20.000
2.000
20.000
4.000
1.000

Page 41 /536

Unit Foot note text

ST

ST

ST

ST

ST

ST

ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



61 Column 1

POS
23
24
25
26
27
28
29
30

30

30

30

30

31
32
32
33
34
35

Article no. Description
6.641-380.0 Locknut PG29
7.304-544.0 Hexagonal head screw M 6x40-A4-70 1SO 4
6.393-547.0 Spring valve
5.002-985.0 Plate
6.635-252.0 Transmitter light barrier
6.641-482.0 Locknut PG11
6.641-357.0 Cable gland PG11
Rod 8

Item textl:/1.114-081.0/-082.0/-083.0
Item text2:/-381.0/-382.0/-882.0
7.777-999.0 Stockpiling discontinued
Item textl:/1.114-092.0/-392.0
5.027-254.0 Rod 10

Item textl:/1.114-102.0/-402.0/-902.0
5.027-252.0 Rod 7

Item textl:/1.114-071.0/-073.0/-173.0
Item text2:/-371.0/-671.0/-871.0

5.027-130.0 Rod
Item textl:/1.114-061.0
Plate
5.006-020.0 Plate CHP
5.006-019.0 Plate dryer CWP
5.002-896.0 Plate
7.306-199.0 Screw M 6x50-A2-70 (IN6RD)
5.002-983.0 Plate

Valid on 27.06.2019

Quantity
1.000

6.000
6.000
1.000
2.000
2.000
2.000
2.000

2.000

2.000

2.000

2.000

1.000
1.000
1.000
1.000
4.000
2.000

Page 42 / 536

Unit
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

ST

ST

ST
ST
ST
ST
ST
ST

Foot note text

ONLY FOR CHP VERSION
ONLY FOR CWP VERSION



62 Column individual parts 1

Valid on 27.06.2019 Page 43 /536



62 Column individual parts 1

POS

O© 0 N O W

10

10

10

10

11
12
13
14
15
16
17
19
21
22
23
24
25
26
29

Article no.
7.305-054.0
7.312-292.0
7.312-282.0
7.305-049.0
7.303-187.0
7.311-067.0
5.046-446.0

Item textl:

5.046-298.0

Item textl:

Item text2:

5.045-998.0

Item textl:

Item text2:

5.046-237.0

Description

Countersunk screw M 6x 20-A2-70 (IN6RD)
Washer 6 -A2 1SO 7093-1

Washer 5 -A2 ISO 7093-1

Countersunk screw M5x16-A2-70 (IN6RD)
Saucer-head screw M6x16-A2 DIN 603
Hexagon nut M 6-A2-70 ISO 4032
Covering door

/1.114-102.0 / -402.0 / -902.0

Covering

/1.114-081.0/-082.0/-083.0
/-381.0/-382.0/-882.0

Covering S1

/1.114-071.0/-073.0/-173.0
/-371.0/-671.0/-871.0

Covering side 1

Item textl:/1.114-061.0

5.046-297.0

Item textl:

5.023-073.0
6.370-805.0
5.042-729.0
7.305-052.0
7.777-999.0
5.034-438.0
7.304-552.0
7.311-422.0
7.311-065.0
7.306-193.0
6.375-166.0
7.312-026.0
6.321-024.0
7.306-197.0
5.023-243.0

Valid on 27.06.2019

Covering door

/1.114-092.0/-392.0

U-Section

Telescopic rail

Holder

Countersunk screw M6x12 -A2-70 (In6Rd)
Stockpiling discontinued

Retaining bracket

Hexagonal head screw M 6x12-A4-70 I1SO 4
Hexagon nut M 6-1.4305 I1SO 10511
Hexagon nut M 5-A2-70 ISO 4032

Screw M6x16 -A2-70 (In6Rd)

Sash fastener

Washer 6 -A2 ISO 7089

Handhold

Screw M6x35 -A2-70 (In6Rd)

U-Section

Quantity
6.000
22.000
8.000
8.000
8.000
14.000
1.000

1.000

1.000

1.000

1.000

2.000
2.000
2.000
2.000
2.000
1.000
2.000
2.000
8.000
2.000
1.000
2.000
1.000
2.000
2.000

Page 44 / 536

Unit Foot note text
ST
ST
ST
ST
ST
ST
ST

ST

ST

ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



62 Column individual parts 1

POS Article no. Description Quantity Unit Foot note text

30 6.273-055.0 Profile gasket 1.000 M TO ORDER AS CUT GOODS
31 5.003-925.0 Plate 2.000 ST

32 6.375-156.0 Key Doppelbart 5 mm 1.000 ST

Valid on 27.06.2019 Page 45 /536



70 Bracket

POS
71
72
73
74

Description
Bracket
Bracket
Bracket
Bracket

Valid on 27.06.2019

Quantity
1.000
1.000
1.000
1.000

Page 46 / 536

Unit
ST
ST
ST
ST

Remark

CWP VERSION 1
CWP VERSION 2
CHP VERSION 1
CHP VERSION 2



71 Bracket

Valid on 27.06.2019 Page 47 / 536



71 Bracket

POS

© 0 N O U B W N

N NN B PR B B R B P2 B B B
N P O W o ~NO U » WN R~ O

Article no.
5.042-729.0
7.312-282.0
7.311-065.0
6.388-615.0
6.385-126.0
4.580-036.0
6.417-037.0
7.306-182.0
6.387-408.0
6.385-141.0
6.385-547.0
6.389-116.0
6.419-067.0
6.386-616.0
6.385-786.0
6.421-090.0
7.312-026.0
7.305-054.0
6.386-615.0
6.288-108.0
6.417-045.0
6.417-046.0

Valid on 27.06.2019

Description

Holder

Washer 5 -A2 1SO 7093-1
Hexagon nut M 5-A2-70 ISO 4032
Hose stem

Angle A4-1/4"

Valve

Qiler compressed air

Pan head screw M5x16 -A2-70 ISO 14583
Double nipple N8-3/8"-2.1096
T-Piece B1-3/8"-RG5

Reducing nipple 3/8"x1/4"-2.1096
Screw connector 4,0-R1/4
Pressure reducer RP3/8

Screw connector 6,0 G1/4
Reducing nipple

Pressure gauge 0-10 BAR
Washer 6 -A2 I1SO 7089
Countersunk screw M 6x 20-A2-70 (IN6RD)
Elbow screw connector

Oil for maintenance entity

Joint ring oiler

Tank

Quantity
1.000
4.000
2.000
1.000
2.000
1.000
1.000
2.000
3.000
2.000
3.000
1.000
1.000
1.000
1.000
1.000
2.000
2.000
1.000
1.000
1.000
1.000

Page 48 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

ORDER ACCORDING TO CONSUMPTION



72 Bracket

Valid on 27.06.2019 Page 49 /536



72 Bracket

POS Article no.
6.414-618.0
6.417-048.0
6.417-050.0
6.417-049.0
6.288-108.0
6.421-226.0
6.419-098.0

N o o A WN

Valid on 27.06.2019

Description

Maintenance entity CWP

Oiler air

Joint ring

Tank

Oil for maintenance entity

Pressure gauge only for replacement 15 B
Pressure reducer

Page 50/ 536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST



73 Bracket

Valid on 27.06.2019 Page 51 /536



73 Bracket

POS

© 0 N O U B W N

e e el
0 N oA WN KH O

Article no.
5.042-729.0
7.312-282.0
7.311-065.0
6.388-615.0
6.385-126.0
4.580-036.0
6.417-037.0
7.306-182.0
6.387-408.0
6.385-141.0
6.385-547.0
6.389-116.0
7.312-026.0
7.305-054.0
6.288-108.0
6.386-615.0
6.417-045.0
6.417-046.0

Valid on 27.06.2019

Description

Holder

Washer 5 -A2 1SO 7093-1

Hexagon nut M 5-A2-70 ISO 4032

Hose stem

Angle A4-1/4"

Valve

Qiler compressed air

Pan head screw M5x16 -A2-70 ISO 14583
Double nipple N8-3/8"-2.1096

T-Piece B1-3/8"-RG5

Reducing nipple 3/8"x1/4"-2.1096

Screw connector 4,0-R1/4

Washer 6 -A2 I1SO 7089

Countersunk screw M 6x 20-A2-70 (IN6RD)
QOil for maintenance entity

Elbow screw connector

Joint ring oiler

Tank

Quantity
1.000
4.000
2.000
1.000
1.000
1.000
1.000
2.000
1.000
2.000
3.000
1.000
2.000
2.000
1.000
1.000
1.000
1.000

Page 52 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

ORDER ACCORDING TO CONSUMPTION



74 Bracket

Valid on 27.06.2019 Page 53 /536



74 Bracket

POS Article no.
1 6.414-619.0
2 6.417-048.0
3 6.417-050.0
4 6.417-049.0
5 6.288-108.0

Valid on 27.06.2019

Description
Maintenance entity CHP
Oiler air

Joint ring

Tank

Oil for maintenance entity

Page 54 / 536

Quantity
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST



80 Column 2

Valid on 27.06.2019 Page 55 /536



80 Column 2

POS Article no.
2 7.651-018.0
3 6.600-092.0
4 6.393-480.0
5 4.042-592.0
6 5.389-519.0
7 5.389-518.0
8 5.389-524.0
9 5.389-523.0
10 6.641-482.0
11 6.635-253.0
12 5.002-985.0
13 6.641-357.0
14 7.312-292.0
15 6.393-547.0
16 7.304-544.0
17 6.641-484.0
18 6.641-356.0
19 5.042-732.0
20 7.304-536.0
21 5.383-164.0
21 5.383-166.0
21 5.383-074.0
21 5.383-161.0
21 7.777-999.0
21 5.383-159.0
21 5.383-154.0
21 5.383-152.0
21 5.383-156.0
22 6.394-691.0
24 6.376-491.0

Item textl:

N
S

6.376-492.0

Description

Lamp P21W-BA15s-24V-HD EN60809
Traffic light right CWP
Can nature 10 L UN
Holder complete

Label

Label

Label

Label

Locknut PG11

Receiver light barrier
Plate

Cable gland PG11
Washer 6 -A2 1SO 7093-1
Spring valve

Hexagonal head screw M 6x40-A4-70 I1SO 4

Locknut PG16
Cable gland PG16
Holder

Hexagonal head screw M 6x20-A4-70 I1SO 4

Label F

Label E

Label GB

Label N

Stockpiling discontinued
Label DK

Label S

Label |

Label RU

Can cover yellow DN 50
Label

/1.114-092.0 / -392.0

Label

Item textl:/1.114-102.0/-402.0/-902.0

Valid on 27.06.2019

Quantity
3.000
1.000
4.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
11.000
3.000
3.000
1.000
1.000
1.000
3.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
4.000
1.000

1.000

Page 56 / 536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ZSA
ZSA
ZSA
ZSA
ST
ZSA
ZSA
ZSA
ZSA
ZST
ST

ST

Foot note text

FRENCH
SPANISH
ENGLISH
NORWEGIAN
GERMAN
DANISH
SWEDISH
ITALIAN
RUSSIAN



80 Column 2

POS Article no. Description Quantity Unit Foot note text
24 6.376-489.0 Label 1.000 ST

Item textl:/1.114-071.0/-173.0/-371.0
Item text2:/-671.0/-871.0
24 6.376-490.0 Label 1.000 ST
Item textl:/1.114-081.0/-082.0/-381.0
Iltem text2:/-382.0/-882.0

24 6.376-488.0 Label 1.000 ST
Item textl:/1.114-061.0

25 6.376-585.0 Label 1.000 ST
Item textl:/1.114-073.0/-083.0

25 6.376-493.0 Label 1.000 ST
Item textl:/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0/-871.0

25 6.376-494.0 Label 1.000 ST

Item textl:/1.114-082.0/-092.0/-102.0/-382.0/-392.0/-402.0/-882.0/-902.0

Valid on 27.06.2019 Page 57 /536



90 Dosing pump

POS Description Quantity Unit Foot note text
91 Dosing pump CWP/CHP 1.000 ST VERSION 1

92 Dosing pump CWP 1.000 ST VERSION 2+3
93 Dosing pump CHP 1.000 ST VERSION 2+3

Valid on 27.06.2019 Page 58 /536



91 Dosing pump CWP/CHP

b
%/

Page 59 /536

Valid on 27.06.2019



91 Dosing pump CWP/CHP

15
15
16
17
18
19
20
21

Article no.
6.386-614.0
6.362-125.0
7.777-999.0
6.685-981.0
6.386-613.0
6.390-075.0
6.686-107.0
5.409-171.0
7.777-999.0
5.053-038.0
7.312-026.0
7.304-552.0

6.470-248.0
6.470-086.0
6.685-982.0
6.390-074.0
5.389-523.0
5.389-524.0
5.389-518.0
5.389-519.0

Valid on 27.06.2019

Description

T-Screw connection G1/8
Joint ring 10X13X1,5
Stockpiling discontinued
Coil 24 V=

Elbow screw connector
Hose PE 8/6

Solenoid valve 3/2
Double nipple
Stockpiling discontinued
Bracket

Washer 6 -A2 ISO 7089

Hexagonal head screw M 6x12-A4-70

ISO 4

Foot valve

Foot valve PVC KPL.
Plug PG 7

Hose black PE 6/4
Label

Label

Label

Label

Quantity
3.000
8.000
4.000
4.000
1.000
1.000
4.000
4.000
4.000
1.000
8.000
8.000

4.000
1.000
4.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST

ST
ST
ST

ST
ST
ST
ST

Page 60 /536

Remark

PVC

Foot note text

TO ORDER AS CUT GOODS

QUANTITY ACCORDING TO DEMAND

TO ORDER AS CUT GOODS



92 Dosing pump CWP

Page 61 /536

Valid on 27.06.2019



92 Dosing pump CWP

POS

© 0 N O U B W N

S e e
N B O O O

Article no.
5.053-038.0
4.786-017.0
5.389-519.0
5.389-523.0
6.386-613.0
7.312-026.0
7.306-192.0
6.390-075.0
6.386-320.0
6.470-248.0
6.470-220.0
6.470-086.0
6.470-232.0
6.685-982.0

Valid on 27.06.2019

Description

Bracket

Dosing pump complete
Label

Label

Elbow screw connector
Washer 6 -A2 1ISO 7089
Screw M 6x 12-A2-70 (In6Rd)
Hose PE 8/6

T-Screw connection 6,0
Foot valve

Foot valve 6/8

Foot valve PVC KPL.
Dosing pump

Plug PG 7

Quantity
1.000
2.000
1.000
1.000
1.000
4.000
4.000
1.000
3.000
1.000
1.000
1.000
1.000
1.000

Page 62 / 536

Unit
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST

Foot note text

VERSION 2

VERSION 2

VERSION 3
VERSION 2
VERSION 3
PLASTIC

VERSION 3



93 Dosing pump CHP

Page 63 /536

Valid on 27.06.2019



93 Dosing pump CHP

POS Article no. Description Quantity Unit Foot note text
1 4.786-017.0 Dosing pump complete 1.000 ST VERSION 2
2 5.053-038.0 Bracket 1.000 ST

3 5.389-519.0 Label 1.000 ST

4 6.470-232.0 Dosing pump 1.000 ST VERSION 3
5 6.386-320.0 T-Screw connection 6,0 3.000 ST VERSION 3
6 6.386-613.0 Elbow screw connector 1.000 ST VERSION 2
7 7.312-026.0 Washer 6 -A2 I1SO 7089 4.000 ST

8 7.306-192.0 Screw M 6x 12-A2-70 (In6Rd) 4.000 ST

9 6.470-248.0 Foot valve 1.000 ST VERSION 2
9 6.470-086.0 Foot valve PVC KPL. 1.000 ST PLASTIC

9 6.470-220.0 Foot valve 6/8 1.000 ST VERSION 3
10 6.685-982.0 Plug PG 7 1.000 ST

Valid on 27.06.2019 Page 64 / 536



100 Column individual parts 2

Valid on 27.06.2019

S

Page 65 /536

g 24.0!

\/@,\26
@

28



100 Column individual parts 2

POS

© 0 N O U1 A W N

e e e el
0w N oA W N H O

=
o]

Article no.
5.046-446.0

Item textl:

5.046-298.0

Item textl:

Item text2:

5.046-297.0

Item textl:

5.046-238.0

Item textl:

5.045-998.0

Item textl:

Item text2:

7.311-067.0
7.312-292.0
7.303-187.0
5.023-073.0
6.370-805.0
7.305-049.0
5.042-729.0
6.321-024.0
6.375-166.0
7.304-552.0
5.044-058.0
7.306-195.0
4.030-023.0
7.312-282.0
7.312-026.0
7.305-054.0

Item textl:

Item textl:

Item text2:

Valid on 27.06.2019

Description

Covering door
/1.114-102.0/ -402.0 / -902.0

Covering
/1.114-081.0/-082.0/-083.0
/-381.0/-382.0/-882.0

Covering door
/1.114-092.0/-392.0

Covering side 2
/1.114-061.0

Covering S1
/1.114-071.0/-073.0/-173.0
/-371.0/-671.0/-871.0

Hexagon nut M 6-A2-70 1SO 4032

Washer 6 -A2 ISO 7093-1

Saucer-head screw M6x16-A2 DIN 603

U-Section

Telescopic rail

Countersunk screw M5x16-A2-70 (IN6RD)

Holder

Handhold

Sash fastener

Hexagonal head screw M 6x12-A4-70 I1SO 4

Holder

Screw M 6x25-A2-70 (IN6RD)

Moulded part

Washer 5 -A2 ISO 7093-1

Washer 6 -A2 1ISO 7089

Countersunk screw M 6x 20-A2-70 (IN6RD)

Sheet metal component 10
/1.114-102.0 / -402.0 / -902.0

Sheet metal component 8
/1.114-081.0/-082.0/-083.0
/-381.0/-382.0/-882.0

Quantity
1.000

1.000

1.000

1.000

1.000

22.000
34.000
8.000
2.000
2.000
28.000
2.000
1.000
1.000
9.000
2.000
3.000
1.000
8.000
3.000
8.000
2.000

2.000

Page 66 / 536

Unit Foot note text
ST

ST

ST

ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST



100 Column individual parts 2

POS
18

18

18

19

21

21

21

21

21

22

22

22

22

22

24

Article no.
5.047-389.0

Item textl:

5.047-386.0

Item textl:

5.050-214.0

Item textl:
Item text2:

7.304-536.0
5.047-000.0

Item textl:
Item text2:

Item textl:

Item textl:
Item text2:

5.047-223.0

Item textl:

5.047-342.0

Item textl:

5.047-436.0

Item textl:

5.047-435.0

Item textl:

5.047-432.0

Item textl:

5.047-434.0

Item textl:
Item text2:

5.047-433.0

Item textl:
Item text2:

3.762-540.0

Valid on 27.06.2019

Description
Sheet metal component 9

/1.114-092.0/-392.0

Sheet metal component 6
/1.114-061.0

Sheet metal component 7
/1.114-071.0/-073.0/-173.0
/-371.0/-671.0/-871.0

Hexagonal head screw M 6x20-A4-70 I1SO 4

Sheet metal component 7
/1.114-071.0/-073.0/-173.0
/-371.0/-671.0/-871.0

Sheet metal component 10
/1.114-102.0 / -402.0 / -902.0

Sheet metal component 8
/1.114-081.0/-082.0/-083.0
/-381.0/-382.0/-882.0

Sheet metal component covering HD-9
/1.114-092.0 /-392.0

Covering chain 8306
/1.114-061.0

Sheet metal component 10
/1.114-102.0 /-902.0

Sheet metal component 9
/1.114-092.0

Sheet metal component 6
/1.114-061.0

Sheet metal component 8
/1.114-081.0/-082.0/-083.0
/-882.0

Sheet metal component 7
/1.114-071.0/-073.0/-173.0
/-671.0/-871.0

Side nozzle complete

Quantity
2.000

2.000

2.000

20.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

Page 67 / 536

Unit Foot note text
ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST



100 Column individual parts 2

POS

24

24

24

24

26
27
28
29
30
31
33
34
35
35
36
37

Article no.

Item textl:

Item text2:

3.762-544.0

Item textl:

3.762-542.0

Item textl:

3.762-040.0

Item textl:

3.762-538.0

Item textl:

Item text2
7.304-516.0
7.311-065.0
7.312-289.0
7.306-199.0
5.002-983.0
5.002-896.0
5.023-243.0
6.273-055.0
5.006-020.0
5.006-019.0
6.375-156.0
5.031-515.0

Valid on 27.06.2019

Description
/1.114-081.0/-082.0/-083.0

/-381.0/-382.0/-882.0

Side nozzle complete
/1.114-102.0 / -402.0 / -902.0

Side nozzle complete
/1.114-092.0 / -392.0

Side nozzle complete
/1.114-061.0

Side nozzle complete
/1.114-071.0/-073.0/-173.0

:/-371.0/-671.0/-871.0

Hexagonal head screw M8x20-A4-70 I1SO 40
Hexagon nut M 5-A2-70 ISO 4032

Washer 8 -A2 I1SO 7093-1

Screw M 6x50-A2-70 (IN6RD)

Plate

Plate

U-Section

Profile gasket

Plate CHP

Plate dryer CWP

Key Doppelbart 5 mm
Covering cap

Quantity

1.000

1.000

1.000

1.000

28.000
8.000
30.000
6.000
2.000
2.000
2.000
1.000
1.000
1.000
1.000
1.000

Page 68 /536

Unit

ST

ST

ST

ST

ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS
ONLY FOR CHP VERSION
ONLY FOR CWP VERSION



110 Roof nozzle

Valid on 27.06.2019 Page 69 /536



110 Roof nozzle

POS

18

19
20
21
22
23
24
25
26
27
28
29
30
31
32

Article no. Description Quantity Unit
7.311-065.0 Hexagon nut M 5-A2-70 I1SO 4032 20.000 ST
7.312-282.0 Washer 5 -A2 ISO 7093-1 20.000 ST
6.635-492.0 Connecting block L=2450 2.000 ST
Item textl:/1.114-082.0/-092.0/-102.0/-382.0/-392.0/-402.0/-882.0/-902.0

6.635-462.0 Connecting block L=2250 2.000 ST
Item textl:/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0 / -871.0

6.635-398.0 Airwave switch 2.000 ST
Item textl:/1.114-073.0/-083.0

7.306-031.0 Screw M 6x16-A2-70 DIN 7984 4.000 ST
7.312-026.0 Washer 6 -A2 I1SO 7089 10.000 ST
5.251-027.0 Bearing support 2.000 ST
6.472-417.0 Cylinder doppeltwirkend 2.000 ST
6.386-618.0 Elbow screw connector 4.000 ST
6.390-074.0 Hose black PE 6/4 1.000 M
6.390-002.0 Angle bushing 4.000 ST
6.376-462.0 Label wide dryer 1.000 ST
Item textl:/1.114-073.0/-082.0/-083.0/-092.0/-102.0/-382.0/-392.0/-402.0 /-882.0/-902.0
6.376-461.0 Label dryer 1.000 ST
Item textl:/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0/-871.0

6.273-055.0 Profile gasket 1.000 M
5.031-159.0 Moulded part 1.000 ST
7.304-536.0 Hexagonal head screw M 6x20-A4-70 1SO 4 4.000 ST
5.002-954.0 Plate 2.000 ST
4.510-016.0 Axle complete 2.000 ST
7.312-014.0 Washer 10-A4 ISO 7089 2.000 ST
6.403-024.0 Flanged bushing 2.000 ST
5.481-143.0 Lever 2.000 ST
7.306-205.0 Screw M4x8 -A2-70 (In6Rd) 2.000 ST
7.312-293.0 Washer 4-A2 ISO 7093-1 2.000 ST
7.311-067.0 Hexagon nut M 6-A2-70 ISO 4032 4.000 ST
7.304-549.0 Hexagonal head screw M 6x30-A4-70 I1SO 4 2.000 ST
6.437-377.0 Fork head M6 2.000 ST
4.500-211.0 Covering complete BR USA 2.000 ST

Valid on 27.06.2019

Page 70/ 536

Foot note text

TO ORDER AS CUT GOODS

OLD VERSION

OLD VERSION

TO ORDER AS CUT GOODS



110 Roof nozzle

POS Article no. Description Quantity Unit Foot note text

Item textl:/1.114-073.0/-083.0
32 4.500-169.0 Covering wide 2.000 ST ONLY FOR DRYING PLANT
32 4.500-164.0 Covering complete 2.000 ST

Item textl:/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0 / -871.0
32 4.500-168.0 Covering 2.000 ST ONLY FOR DRYING PLANT
32 4.500-165.0 Covering complete BR 2.000 ST

Item textl:/1.114-082.0/-092.0/-102.0/-382.0/-392.0/-402.0 /-882.0/-902.0
33 7.312-292.0 Washer 6 -A2 1SO 7093-1 8.000 ST
36 6.273-159.0 Sealing tape cellularrubber 20x3 1.000 M TO ORDER AS CUT GOODS
37 6.273-239.0 Strap Zellopren 1.000 M TO ORDER AS CUT GOODS
38 6.376-439.0 Label small KAERCHER LOGO 1.000 ST VERSION 2
38 5.389-442.0 Adhesive label 1.000 ST VERSION 1

Valid on 27.06.2019 Page 71 /536



120 Dryer

POS Description Quantity Unit Foot note text
121 Dryer 1.000 ST VERSION 1
122 Dryer ALU 1.000 ST VERSION 2

Valid on 27.06.2019 Page 72 /536



121 Dryer

2 1

Valid on 27.06.2019 Page 73 /536



121 Dryer

POS

w N =

Valid on 27

Article no. Description
6.600-153.0 Impeller DM355 LI.
6.600-143.0 Impeller DM400 LI.
5.762-194.0 Injection nozzle CW
4.762-172.0 Dryer nozzle wide

Item textl:/1.114-082.0/-092.0/-102.0
Item text2:/-882.0/-902.0

4.762-171.0
Item textl:/1.114-061.0/-071.0/-081.0
Item text2:/-173.0/-671.0/-871.0

Dryer nozzle

6.641-404.0 Wire protecting sleeve
7.777-999.0 Stockpiling discontinued
7.777-999.0 Stockpiling discontinued
6.648-407.0 Locknut grey M16
6.648-392.0 Cable gland grey M16x1,5
6.635-252.0 Transmitter light barrier
5.004-989.0 Plate

5.003-007.0 Plate

6.393-547.0 Spring valve

7.312-058.0 Washer 5 -A2 I1SO 7089
7.306-185.0 Screw M5x 35-A2-70 (IN6RD)
6.635-253.0 Receiver light barrier
7.777-999.0 Stockpiling discontinued
7.777-999.0 Stockpiling discontinued
6.368-205.0 Edge protection plate white
7.312-292.0 Washer 6 -A2 1SO 7093-1
7.306-193.0 Screw M6x16 -A2-70 (In6Rd)
7.312-026.0 Washer 6 -A2 ISO 7089
7.306-134.0 Cylinder head screw M5x12 -A4-70 ISO 47
7.777-999.0 Stockpiling discontinued
5.044-013.0 Holder motor

6.641-412.0 Wire protecting sleeve
5.001-646.0 Cover plate wide

Item textl:/1.114-082.0/-092.0/-102.0

.06.2019

Quantity
2.000
2.000
2.000
1.000

1.000

2.000
1.000
1.000
6.000
6.000
2.000
2.000
4.000
12.000
12.000
12.000
2.000
1.000
1.000
2.000
8.000
26.000
26.000
12.000
2.000
6.000
2.000
2.000

Page 74 / 536

Unit
ST
ST
ST
ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

VERSION 2
VERSION 1

TO ORDER AS CUT GOODS



121 Dryer

POS

25

26
27
27
28
29
30
31
32
33
34
35
35
36
36
37
37
38
39

Article no.

Item text2:

5.001-618.0

Item textl:

Item text2
5.031-382.0
6.611-723.0
6.611-717.0
6.647-816.0
7.311-065.0
7.312-052.0
7.311-067.0
7.311-620.0
7.312-017.0
7.312-022.0
6.600-144.0
6.600-154.0
3.613-003.0
3.613-001.0

3.613-004.0
6.273-055.0
5.389-356.0

Valid on 27.06.2019

Description
/-882.0/-902.0

Cover plate
/1.114-061.0/-071.0/-081.0

:/-173.0/-671.0 /-871.0

Covering chain

Electric motor 60HZ

Electric motor 50HZ

Cable tie

Hexagon nut M 5-A2-70 ISO 4032
Washer 5 -A2 ISO 7089

Hexagon nut M 6-A2-70 I1SO 4032
Cap nut M8 -A2 DIN 986

Washer 8-A2 I1SO 7089

Serrated lock washer A8,4-1.4310 DIN679
Impeller DM400 RE.

Impeller DM355 RE.

Blower group left

Blower group left

Assembly group blower right
Blower group right

Profile gasket

Label

Quantity

2.000

2.000
2.000
2.000
18.000
4.000
4.000
18.000
12.000
12.000
12.000
2.000
2.000
1.000
1.000
1.000
1.000
1.000
2.000

Page 75 /536

Unit

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

Foot note text

TO ORDER AS CUT GOODS



122 Dryer ALU

Valid on 27.06.2019

Page 76 / 536

7



122 Dryer ALU

POS

Article no. Description Quantity
6.390-002.0 Angle bushing 6.000
6.273-055.0 Profile gasket 1.000
4.762-279.0 Dryer nozzle wide ALU USA 1.000
Item textl:/1.114-073.0/-083.0

4.762-215.0 Dryer nozzle wide ALU 1.000
Item textl:/1.114-082.0/-092.0/-102.0/-382.0/-392.0/-402.0 /-882.0 /-902.0
4.762-218.0 Dryer nozzle ALU 1.000
Item textl:/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0 / -871.0
6.641-404.0 Wire protecting sleeve 2.000
5.031-538.0 Moulded part 2.000
5.031-533.0 Moulded part 1.000
6.648-407.0 Locknut grey M16 6.000
6.648-392.0 Cable gland grey M16x1,5 6.000
6.635-252.0 Transmitter light barrier 2.000
5.004-989.0 Plate 2.000
5.003-007.0 Plate 4.000
6.393-547.0 Spring valve 12.000
7.312-058.0 Washer 5 -A2 ISO 7089 12.000
7.306-185.0 Screw M5x 35-A2-70 (IN6RD) 12.000
6.635-253.0 Receiver light barrier 2.000
5.031-534.0 Moulded part 1.000
4.030-112.0 Moulded part complete 2.000
6.368-205.0 Edge protection plate white 2.000
7.312-282.0 Washer 5 -A2 ISO 7093-1 18.000
7.306-182.0 Pan head screw M5x16 -A2-70 I1SO 14583 14.000
7.312-026.0 Washer 6 -A2 ISO 7089 26.000
7.306-134.0 Cylinder head screw M5x12 -A4-70 ISO 47 12.000
5.003-995.0 Plate 4.000
7.312-041.0 Serrated lock washer A5,3-1.4310 DIN 67 4.000
6.641-412.0 Wire protecting sleeve 2.000
5.031-536.0 Cover plate 2.000
5.031-558.0 Covering chain 2.000
7.306-182.0 Pan head screw M5x16 -A2-70 I1SO 14583 4.000

Valid on 27.06.2019

Page 77 / 536

Unit
ST

ST

ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

VERSION 2
VERSION 1

TO ORDER AS CUT GOODS



122 Dryer ALU

POS
28

29
29
30
30
31
31
32
33

33

33

33

33

34
35
36
37
38
39
40
41
42
43

Article no.
6.647-816.0

6.611-781.0
6.611-782.0
3.613-008.0
3.613-006.0
3.613-007.0
3.613-005.0
5.389-356.0
7.432-015.0

Item textl:

7.432-016.0

Item textl:

7.432-013.0

Item textl:

Item text2:

7.432-012.0

Item textl:

7.432-014.0

Item textl:

Item text2
7.432-005.0
5.263-047.0
7.311-066.0
7.312-066.0
5.017-734.0
5.401-283.0
7.305-091.0
7.305-637.0
6.431-222.0
5.006-757.0

Valid on 27.06.2019

Description
Cable tie

Electric motor TOPF 50 HZ

Electric motor TOPF 60 HZ

Blower group

Blower group

Blower group

Blower group

Label

Chain 08B-1-5803,9-St-vz DIN 8187-1
/1.114-092.0

Chain 08B-1-6108,7-St-vz DIN 8187-1
/1.114-102.0 /-902.0

Chain 08B-1-4991,1-St-vz DIN 8187-1
/1.114-071.0/-073.0/-173.0
/-671.0/-871.0

Chain 08B-1-4597,4-St-vz DIN 8187-1
/1.114-061.0

Chain 08B-1-5499,1-St-vz DIN 8187-1
/1.114-081.0/-082.0/-083.0

:/-882.0
Chain link E-08B-1-Edelstahl DIN 8187-1

Tensioning part

Hexagon nut M10-A2-70 I1SO 4032
Washer 10 -A2 ISO 7089

Angle

Screw connector part

Countersunk screw M5x25 -A2-70 (In6Rd)
Countersunk screw M8x16-A2-70 I1SO 10642

Bowden wire complete
Plate

Quantity
18.000

2.000
2.000
1.000
1.000
1.000
1.000
2.000
1.000

1.000

1.000

1.000

1.000

2.000
2.000
4.000
2.000
2.000
2.000
4.000
2.000
2.000
2.000

Page 78 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

60HZ VERSION
50HZ VERSION
60HZ VERSION
50HZ VERSION



130 Brush shaft square

POS
131
132
133
134
135

Description
Roof brush

Roof brush

Side brush shaft
Half shell

Half shell

Valid on 27.06.2019

Quantity
1.000
1.000
1.000
1.000
1.000

Page 79 /536

Unit
ST
ST
ST
ST
ST

Foot note text
VERSION 1
VERSION 2

VERSION 1
VERSION 2



131 Roof brush

Valid on 27.06.2019 Page 80 /536



131 Roof brush

POS

0o N O Ul A W N K

10
11
12
13
14
15
16
17
18
19
20
21
22
23

Article no.
6.432-047.0
5.019-308.0
7.312-026.0
7.311-067.0
7.312-292.0
7.306-193.0
6.432-094.0
7.432-070.0

Item textl:

7.432-075.0

Item textl:

7.432-073.0

Item textl:

7.432-064.0

Item textl:

Item text2
7.432-068.0
Item textl
5.110-606.0
4.030-111.0
7.304-538.0
5.110-479.0
7.304-258.0
6.611-561.0
7.318-075.0
6.432-135.0
4.100-099.0
5.115-535.0
5.042-317.0
7.312-017.0
6.432-048.0
7.311-068.0
7.304-537.0

Valid on 27.06.2019

Description

Cable carrier chain

Angle

Washer 6 -A2 1ISO 7089

Hexagon nut M 6-A2-70 1SO 4032

Washer 6 -A2 ISO 7093-1

Screw M6x16 -A2-70 (In6Rd)

Cable carrier chain

Chain 08B-1-5219,7 -St-vz DIN8187-1
/1.114-081.0/-082.0/-882.0

Chain 08B-1-5524,5-St-vz DIN 8187-1
/1.114-092.0

Chain 08B-1-5829,3-St-vz DIN8187-1
/1.114-102.0 /-902.0

Chain 08B-1-4711,7-St-vz DIN8187-1
/1.114-071.0/-173.0/-671.0

:/-871.0

Chain 08B-1-4368,8-St-vz DIN 8187-1

:/1.114-061.0

Sleeve 63 MM
Moulded part

Hexagonal head screw M8x16-A4-70 I1SO 40

Sleeve

Hexagonal head screw M 6x10-A4-70 I1SO 4

Traction motor 0,55KW

Parallel key A 6x6x63-C45K DIN 6885
Angle cleat

Shaft complete

Washer

Holder brush holder

Washer 8-A2 I1SO 7089

Angle cleat set

Hexagon nut M 8-A2-70 ISO 4032

Hexagonal head screw M 8x30-A4-70 I1SO 4

Quantity
1.000
2.000
20.000
12.000
4.000
16.000
1.000
1.000

1.000

1.000

1.000

1.000

1.000
1.000
3.000
4.000
4.000
1.000
1.000
1.000
1.000
2.000
4.000
13.000
1.000
4.000
4.000

Page 81 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text
QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND



131 Roof brush

POS
24

24

25
26
28
29
31
32
33
34
35
36
37
38
39
40

Article no.
4.025-358.0

Item textl

Item text2:

4.025-317.0

Item textl:

Item text2:

4.100-100.0
7.304-517.0
5.762-120.0
7.304-802.0
7.312-057.0
6.432-073.0
6.432-103.0
5.044-014.0
7.311-066.0
7.304-241.0
7.312-005.0
7.304-528.0
5.250-080.0
6.432-102.0

Valid on 27.06.2019

Description
Roof brush

:/1.114-082.0/-092.0 /-102.0
/-882.0/-902.0

Hollow shaft brush

/1.114-061.0/-071.0/-081.0
/-173.0/-671.0/-871.0

Shaft complete

Hexagonal head screw M8x35-A4-70 I1SO 40
Brush half shell normal yellow 880
Hexagonal head screw M16x70-A4-70 ISO 4
Washer 16 -A2 ISO 7089

Chain tensioner sprocket 16 1/2"

Cable carrier chain

Holder

Hexagon nut M10-A2-70 I1SO 4032
Hexagonal head screw M10x40-A4-70 ISO 4
Washer 10-200HV-A3E I1SO 7089

Hexagonal head screw M10x20-A4-70 ISO 4
Bearing

Angle cleat set

Quantity
1.000

1.000

1.000
8.000
14.000
4.000
4.000
4.000
1.000
1.000
4.000
2.000
4.000
4.000
1.000
1.000

Page 82 /536

Unit
ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

QUANTITY ACCORDING TO DEMAND



132 Roof brush

Page 83 /536

Valid on 27.06.2019



132 Roof brush

POS
1

© 00 N O U1 A W NN

el il el
U h W N R O

15

15

16

17
17
18
19

20

Article no.
6.432-181.0

6.432-095.0

6.432-182.0
6.432-096.0
7.312-026.0
7.311-067.0
7.306-193.0
6.432-103.0
6.432-102.0
7.312-292.0
6.432-135.0
6.432-094.0
5.044-083.0
5.115-535.0
5.042-317.0
7.311-068.0
4.025-632.0

Item textl:

4.025-358.0

Description

Cable carrier chain

Cable carrier chain link

Angle cleat

Angle cleat set

Washer 6 -A2 ISO 7089

Hexagon nut M 6-A2-70 ISO 4032
Screw M6x16 -A2-70 (In6Rd)
Cable carrier chain

Angle cleat set

Washer 6 -A2 1SO 7093-1

Angle cleat

Cable carrier chain

Holder

Washer

Holder brush holder

Hexagon nut M 8-A2-70 1SO 4032
Hollow shaft brushes USA

/1.114-073.0 /-083.0

Roof brush

Item textl:/1.114-082.0/-092.0/-102.0

4.025-317.0

Hollow shaft brush

Item textl:/1.114-061.0/-071.0/-081.0
Item text2:/-173.0/-671.0/-871.0

7.304-537.0

4.100-186.0
4.100-100.0
7.312-017.0
7.304-517.0

5.762-120.0

Valid on 27.06.2019

Hexagonal head screw M 8x30-A4-70
ISO 4

Shaft
Shaft complete
Washer 8-A2 ISO 7089

Hexagonal head screw M8x35-A4-70
ISO 40

Brush half shell normal yellow 880

Quantity
1.000

1.000

1.000
1.000
20.000
12.000
16.000
1.000
1.000
4.000
1.000
1.000
1.000
2.000
4.000
4.000
1.000

1.000

1.000

4.000

1.000
1.000
13.000
8.000

14.000

Unit
ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

ST

ST
ST
ST
ST

ST

Page 84 /536

Remark

VERSION 2/

VERSION 1/

VERSION 2
VERSION 1

VERSION 2/

VERSION 1/

Foot note text

WITH VERTICAL SEPARATION
WEB/QUANTITY ACCORDING TO
DEMAND

WHITHOUT VERTICAL SEPARATION
WEB/QUANTITY ACCORD. TO DEMAN

QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND

ONLY FOR ROUND-BRUSH SHAFT
ONLY FOR SQUARE BRUSH SHAFT



132 Roof brush

POS Article no. Description Quantity Unit Remark Foot note text
21 7.304-802.0 Hexagonal head screw M16x70-A4-70 4.000 ST
ISO 4

22 7.312-057.0 Washer 16 -A2 ISO 7089 4.000 ST

23 6.432-073.0 Chain tensioner sprocket 16 1/2" 4.000 ST

24 5.110-479.0 Sleeve 4.000 ST

25 7.432-073.0 Chain 08B-1-5829,3-St-vz DIN8187-1 1.000 ST
Item textl:/1.114-102.0/-902.0

25 7.432-075.0 Chain 08B-1-5524,5-St-vz DIN 8187-1 1.000 ST
Item textl:/1.114-092.0

25 7.432-068.0 Chain 08B-1-4368,8-St-vz DIN 8187-1 1.000 ST
Item textl:/1.114-061.0

25 7.432-070.0 Chain 08B-1-5219,7 -St-vz DIN8187-1 1.000 ST

Item textl:/1.114-081.0/-082.0/-083.0
Item text2:/-882.0

25 7.432-064.0 Chain 08B-1-4711,7-St-vz DIN8187-1 1.000 ST
Item textl:/1.114-071.0/-073.0
26 6.643-025.0 Cable 4G1 PUR UL 1.000 M TO ORDER AS CUT GOODS

Valid on 27.06.2019 Page 85 /536



133 Side brush shaft

Valid on 27.06.2019 Page 86 / 536



133 Side brush shaft

POS Article no. Description Quantity Unit

1 7.304-002.0 Hexagonal head screw M16x60-A4-70 ISO 4 6.000 ST

2 7.312-057.0 Washer 16 -A2 ISO 7089 12.000 ST

3 7.311-442.0 Hexagon nut M16-1.4305 DIN 985 6.000 ST

4 5.042-317.0 Holder brush holder 2.000 ST

5 7.304-537.0 Hexagonal head screw M 8x30-A4-70 I1SO 4 2.000 ST

6 4.100-090.0 Shaft side brush 2.000 ST
Item textl:/1.114-102.0/-902.0

6 4.100-092.0 Shaft side brush 2.000 ST
Item textl:/1.114-092.0

6 4.100-084.0 Shaft 2.000 ST
Item textl:/1.114-061.0

6 4.100-079.0 Shaft 2.000 ST

Item textl:/1.114-071.0/-073.0/-173.0
Item text2:/-671.0/-871.0
6 4.100-085.0 Shaft CWP 7308 2.000 ST
Item textl:/1.114-081.0/-082.0/-083.0
Item text2:/-882.0

7.312-017.0 Washer 8-A2 ISO 7089 2.000 ST
7.311-068.0 Hexagon nut M 8-A2-70 ISO 4032 2.000 ST
6.362-136.0 Washer rubber 1.000 ST
10 6.362-809.0 Washer rubber 1.000 ST

Valid on 27.06.2019 Page 87 /536



134 Half shell

8310

8309

8308

8307

Page 88 /536

Valid on 27.06.2019



134 Half shell

POS Article no.
1 5.762-192.0
2 5.762-054.0
3 5.762-042.0
4 5.762-159.0

Description

Brush half shell densely grey 965
Brush half shell normal yellow 965
Brush half shell normal white 965
Brush half shell normal white 965 1/2

Quantity
4.000
1.000
1.000
2.000

Unit
ST
ST
ST
ST

Foot note text

QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND

Item textl:/1.114-061.0/-071.0/-073.0/-081.0/-082.0/-083.0/-102.0/-173.0/-671.0/-871.0/-882.0/-902.0

Valid on 27.06.2019

Page 89 /536



135 Half shell

8310

8309

8308

8307

Page 90 /536

Valid on 27.06.2019



135 Half shell

POS Article no. Description Quantity Unit Foot note text

1 5.762-192.0 Brush half shell densely grey 965 2.000 ST

2 5.762-230.0 Brush half shell densely grey 880 2.000 ST

3 5.762-120.0 Brush half shell normal yellow 880 2.000 ST

4 5.762-054.0 Brush half shell normal yellow 965 1.000 ST QUANTITY ACCORDING TO DEMAND
5 5.762-042.0 Brush half shell normal white 965 1.000 ST QUANTITY ACCORDING TO DEMAND
6 5.762-159.0 Brush half shell normal white 965 1/2 2.000 ST

Item textl:/1.114-061.0/-071.0/-073.0/-081.0/-082.0/-083.0/-102.0/-173.0/-671.0/-871.0/-882.0/-902.0

Valid on 27.06.2019 Page 91 /536



140 Brush round shaft

POS Description Quantity Unit Remark

141 Roof brush 1.000 ST

142 Side brush 1.000 ST 061/092

143 Side brush 1.000 ST 071/081/082/102

Valid on 27.06.2019 Page 92 /536



141 Roof brush

Valid on 27.06.2019 Page 93 /536



141 Roof brush

POS Article no. Description Quantity Unit Remark Foot note text
1 6.234-044.0 Tube DB 2207 1.000 ST

Item textl:/1.114-082.0/-092.0/-102.0

Item text2:/-882.0/-902.0
1 6.234-066.0 Tube DB 2007 1.000 ST

Item textl:/1.114-061.0/-071.0/-081.0

Item text2:/-173.0/-671.0/-871.0

6.304-147.0 Screw brush M 8 x 41 14.000 ST
3 6.906-352.0 Brush track yellow normal 7.000 ST NORMAL/278 YELLOW
880mm/278

Valid on 27.06.2019 Page 94 /536



142 Side brush

8306

8309

¥

11 it

109

&
|

12

Page 95 /536

Valid on 27.06.2019



142 Side brush

Description

Tube SB 2400

Item textl:/1.114-092.0

Tube SB 1830

Item textl:/1.114-061.0

POS Article no.
1 6.234-065.0
1 6.234-063.0
6.304-147.0
3 6.363-070.0
7.304-801.0
6.906-350.0
6.906-351.0
6.906-352.0
8 6.906-353.0
9 6.906-354.0
10 7.304-061.0
11 7.312-014.0
12 7.312-023.0

Valid on 27.06.2019

Screw brush M 8 x 41
Washer rubber CWP 2000

Hexagonal head screw M10x25-A4-70
ISO 4

Brush track densely grey 278/965mm

Brush track grey densely 880mm/278
Brush track yellow normal
880mm/278

Brush track normal yellow
278/965mm

Brush track white normal
965mm/278/

Hexagonal head screw M10x40-A2-70
ISO 4

Washer 10-A4 1SO 7089

Serrated lock washer A10,5-1.4310
DIN 6

Quantity
2.000

2.000

1.000
2.000
4.000

2.000
2.000
2.000

1.000

4.000

4.000

4.000
4.000

Unit
ST

ST

ST
ST
ST

ST
ST
ST

ST
ST
ST

ST
ST

Page 96 / 536

Remark

DICHT/278
DICHT/278
NORMAL/278

NORMAL/278

NORMAL/278

Foot note text

QUANTITY ACCORDING TO DEMAND

GREY
GREY
YELLOW

YELLOW

WHITE



143 Side brush

8307

8308

Al

7

g

\-._\.__ .n“

8310

12

119

13—=

1

Page 97 / 536

Valid on 27.06.2019



143 Side brush

POS

10

11

12
13

Article no.
6.234-064.0

Item textl:/1.114-071.0/-173.0/-671.0

Description
Tube SB 2010

Item text2:/-871.0

6.234-046.0

Item textl:/1.114-102.0/-902.0

6.234-045.0
Item textl
6.304-147.0
6.363-070.0
7.304-801.0

6.906-350.0
6.906-351.0
6.906-352.0

6.906-353.0

6.906-354.0

6.906-355.0

7.304-061.0

7.312-014.0
7.312-023.0

Valid on 27.06.2019

Tube SB 2550

Tube SB 2260

:/1.114-081.0/-082.0 /-882.0

Screw brush M 8 x 41

Washer rubber CWP 2000

Hexagonal head screw M10x25-A4-70

ISO 4

Brush track densely grey 278/965mm
Brush track grey densely 880mm/278
Brush track yellow normal

880mm/278

Brush track normal yellow

278/965mm

Brush track white normal

965mm/278/

Brush track white normal

965mm/150/

Hexagonal head screw M10x40-A2-70

ISO 4

Washer 10-A4 1SO 7089
Serrated lock washer A10,5-1.4310

DIN 6

Quantity
2.000

2.000

2.000

1.000
2.000
4.000

2.000
2.000
2.000

1.000

2.000

2.000

4.000

4.000
4.000

Unit
ST

ST

ST

ST
ST
ST

ST
ST
ST

ST
ST
ST
ST

ST
ST

Page 98 /536

Remark

DICHT/278
DICHT/278
NORMAL/278

NORMAL/278

NORMAL/278

NORMAL/150

Foot note text

QUANTITY ACCORDING TO DEMAND

GREY
GREY
YELLOW

YELLOW

WHITE

WHITE



150 Chariot

POS
151
152
153
154

Description
Chariot left
Chariot left
Chariot right
Chariot right

Valid on 27.06.2019

Quantity
1.000
1.000
1.000
1.000

Page 99 /536

Unit
ST
ST
ST
ST

Foot note text
VERSION 1
VERSION 2
VERSION 1
VERSION 2



151 Chariot left

Valid on 27.06.2019

12 11 “J :3 ’19 @@3 )

Q
Oﬂw‘o PR Y 5

1\' . ?
® SN
24
4

2

0B
2

Page 100 /536



151 Chariot left

POS

© 0 N O U1 A W N B

N NN N NNNRRBRBRARBRRB R B
O U1 A W N P O O O N O UL M W N H O

Article no.
4.520-034.0
7.432-005.0
5.263-057.0
7.311-066.0
7.310-141.0
7.311-076.0
4.038-549.0
5.019-041.0
7.312-026.0
7.304-258.0
5.019-040.0
7.311-067.0
6.339-105.0
7.401-110.0
7.343-115.0
5.515-040.0
7.343-008.0
5.250-069.0
5.110-574.0
7.401-133.0
7.343-114.0
5.515-087.0
7.343-007.0
7.312-014.0
7.304-528.0
7.417-006.0

Valid on 27.06.2019

Description

Chariot left

Chain link E-08B-1-Edelstahl DIN 8187-1
Tensioning part

Hexagon nut M10-A2-70 I1SO 4032

Nut SP M10-St-A2E DIN 1479

Hexagon nut M10-LH-8-A2E I1SO 4032
Sheet metal component complete

Angle

Washer 6 -A2 ISO 7089

Hexagonal head screw M 6x10-A4-70 ISO 4
Angle

Hexagon nut M 6-A2-70 ISO 4032

Rubber buffer

Ball bearing 6005-2RS-WAELZLAGST DIN 62
Locking ring 47x1,75 -St-ph DIN 472

Profile roller

Locking ring 25x1,2-St-vz DIN 471

Flanged bearing

Sleeve 4,8MM

Ball bearing 6004-2RS -Walzl.St DIN 625
Locking ring 42x1,75-FST-PHR DIN 472
Profile roller

Locking ring 20x1,2-FST-RF DIN 471
Washer 10-A4 1SO 7089

Hexagonal head screw M10x20-A4-70 ISO 4
Grease-nipple A R1/8-5.8-A3F DIN71412

Page 101 /536

Quantity
1.000
2.000
1.000
3.000
1.000
1.000
1.000
1.000
4.000
6.000
2.000
2.000
2.000
2.000
2.000
1.000
1.000
1.000
1.000
2.000
2.000
1.000
1.000
4.000
2.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



152 Chariot left

Valid on 27.06.2019 Page 102 /536



152 Chariot left

POS

A W N P O

10
11
11
12
13
14

15
16
17

18
19
20
21
22
23
24

Article no.
4.520-097.0

Item textl:

4.520-048.0
7.306-031.0
5.017-057.0
7.312-017.0
7.304-516.0

6.611-972.0

Item textl:

6.611-783.0
7.417-006.0

5.250-087.0
7.343-050.0
6.401-299.0
7.318-008.0
4.100-117.0
4.100-000.0
5.110-691.0
7.312-054.0
7.304-526.0

6.310-118.0
5.003-973.0
7.304-525.0

7.312-066.0
5.023-348.0
7.311-524.0
5.003-975.0
7.312-026.0
6.631-982.0
7.304-028.0

Valid on 27.06.2019

Description

Chariot complete DAB 60 HZ
/1.114-073.0 /-083.0

Chariot complete

Screw M 6x16-A2-70 DIN 7984

Angle

Washer 8-A2 ISO 7089
Hexagonal head screw M8x20-A4-70

ISO 40

Traction motor 0,55 kW
/1.114-073.0 /-083.0

Traction motor 0,55
Grease-nipple A R1/8-5.8-A3F

DIN71412
Bearing

Snap ring SP80 -FSt450-520 DIN 5417

Ball bearing

Parallel key A 8x7x63-C45K DIN 6885

Shaft
Shaft
Sleeve

Washer 12-A2 ISO 7089
Hexagonal head screw M12x30-A4-70

ISO 4
Nut M30X1,5
Plate

Hexagonal head screw M10x30-A4-70

ISO 4

Washer 10 -A2 I1SO 7089

U-Section

Hexagon nut M10-A2-70 ISO 7040

Plate

Washer 6 -A2 I1SO 7089

Nut with ring

Hexagonal head screw M10x60-LH-

Quantity
1.000

1.000
2.000
1.000
6.000
6.000

1.000

1.000
1.000

1.000
2.000
1.000
1.000
1.000
1.000
1.000
2.000
2.000

1.000
1.000
1.000

4.000
1.000
1.000
1.000
2.000
1.000
1.000

Unit
ST

ST
ST
ST
ST
ST

ST

ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST

ST
ST
ST
ST
ST
ST
ST

Page 103 /536

Remark

VERSION 1
VERSION 2

Foot note text

ONLY FOR SQUARE BRUSH SHAFT
ONLY FOR ROUND-BRUSH SHAFT



152 Chariot left

POS

25
26
27
28
29

30

31
32
34
35
36
37
38
39
40
41

42
43
44
45
46

Article no.

7.311-076.0
7.310-141.0
7.311-066.0
5.263-047.0
7.432-005.0

7.401-110.0

7.343-115.0
5.515-040.0
7.343-008.0
4.520-047.0
6.339-105.0
7.311-067.0
6.310-119.0
5.263-057.0
5.019-021.0
6.635-442.0

5.001-924.0
5.115-805.0
7.306-193.0
7.312-292.0
7.312-020.0

Valid on 27.06.2019

Description
A2-70 1S

Hexagon nut M10-LH-8-A2E ISO 4032
Nut SP M10-St-A2E DIN 1479
Hexagon nut M10-A2-70 ISO 4032
Tensioning part

Chain link E-08B-1-Edelstahl DIN
8187-1

Ball bearing 6005-2RS-WAELZLAGST
DIN 62

Locking ring 47x1,75 -St-ph DIN 472
Profile roller

Locking ring 25x1,2-St-vz DIN 471
Chariot

Rubber buffer

Hexagon nut M 6-A2-70 1SO 4032
Cage nut M10

Tensioning part

Angle

Proximity switch inductive M30 Offner
14

Plate

Washer

Screw M6x16 -A2-70 (In6Rd)
Washer 6 -A2 ISO 7093-1

Serrated lock washer A6,4-1.4310
DIN679

Quantity

2.000
1.000
1.000
1.000
2.000

4.000

4.000
2.000
2.000
1.000
2.000
4.000
1.000
1.000
1.000
1.000

1.000
2.000
2.000
2.000
2.000

Unit Remark Foot note text

ST
ST
ST
ST
ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST

Page 104 /536



153 Chariot right

12,13 &) |
N r}’)“ @@.15
PSS
et 12,13
i

ST 3

- Mg@_

2

Valid on 27.06.2019 Page 105 /536



153 Chariot right

POS

© 0 N O U B W N

e el e e
o U A W N R O

Article no.
4.520-035.0
7.432-005.0
5.263-057.0
7.311-066.0
7.310-141.0
7.311-076.0
4.038-316.0
7.401-110.0
7.343-115.0
5.515-040.0
7.343-008.0
5.250-070.0
7.417-006.0
5.110-576.0
7.312-014.0
7.304-525.0

Valid on 27.06.2019

Description

Chariot right

Chain link E-08B-1-Edelstahl DIN 8187-1
Tensioning part

Hexagon nut M10-A2-70 I1SO 4032

Nut SP M10-St-A2E DIN 1479

Hexagon nut M10-LH-8-A2E I1SO 4032

Sheet metal component complete

Ball bearing 6005-2RS-WAELZLAGST DIN 62
Locking ring 47x1,75 -St-ph DIN 472

Profile roller

Locking ring 25x1,2-St-vz DIN 471

Flanged bearing

Grease-nipple A R1/8-5.8-A3F DIN71412
Sleeve 7,2MM

Washer 10-A4 1SO 7089

Hexagonal head screw M10x30-A4-70 ISO 4

Page 106 /536

Quantity
1.000
2.000
1.000
3.000
1.000
1.000
1.000
4.000
4.000
2.000
2.000
2.000
2.000
1.000
6.000
4.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



154 Chariot right

Valid on 27.06.2019 Page 107 / 536



154 Chariot right

POS

© 0 N O U1 A W N B

N N P R R 2 R R R R R e
H O O 0 N OO 1 b W N H O

Article no.
4.520-149.0
7.432-005.0
5.263-057.0
7.311-066.0
7.310-141.0
7.311-049.0
4.040-235.0
7.401-110.0
7.343-115.0
5.515-040.0
7.343-008.0
5.250-070.0
7.417-006.0
5.110-576.0
7.312-014.0
7.304-525.0
7.343-003.0
5.006-756.0
5.309-129.0
5.332-204.0
5.309-133.0

Valid on 27.06.2019

Description

Chariot roof brush complete

Chain link E-08B-1-Edelstahl DIN 8187-1
Tensioning part

Hexagon nut M10-A2-70 I1SO 4032

Nut SP M10-St-A2E DIN 1479

Hexagon nut M10-LH-A2-70 I1SO 4032
Sheet metal component complete roof brus
Ball bearing 6005-2RS-WAELZLAGST DIN 62
Locking ring 47x1,75 -St-ph DIN 472

Profile roller

Locking ring 25x1,2-St-vz DIN 471

Flanged bearing

Grease-nipple A R1/8-5.8-A3F DIN71412
Sleeve 7,2MM

Washer 10-A4 1SO 7089

Hexagonal head screw M10x30-A4-70 ISO 4
Locking ring 12x1-Rf-St DIN 471

Wedge

Bolt

Helical spring

Threaded bolt

Page 108 /536

Quantity
1.000
2.000
1.000
3.000
1.000
1.000
1.000
4.000
4.000
2.000
2.000
2.000
2.000
1.000
6.000
4.000
2.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



160 Holder

POS Description Quantity Unit Foot note text
161 Holder 1.000 ST VERSION 1
162 Holder 1.000 ST VERSION 2
163 Holder 1.000 ST VERSION 3
164 Holder 1.000 ST VERSION 4

Valid on 27.06.2019 Page 109 /536



161 Holder

A\
2)
.7

N

1,2

N

/
\/C q
¢
/
&
\

17

16,5

e
N
4

15

Valid on 27.06.2019 Page 110/ 536



161 Holder

POS

© 0 N U1 A W N H

N NN NNNKRRBHBR B R B B B B 2
O Ul W N H O VW OV W NO U M WN = O

26

26

26

Article no.
4.042-748.0
4.042-752.0
7.343-015.0
7.401-115.0
5.515-089.0
7.311-076.0
7.310-141.0
7.311-006.0
5.263-047.0
7.432-005.0
5.019-752.0
7.312-026.0
7.306-193.0
5.044-087.0
7.306-186.0
5.042-887.0
6.393-547.0
5.004-989.0
5.003-007.0
6.648-392.0
6.648-407.0
6.635-252.0
5.031-148.0
6.635-253.0
7.432-015.0

Item textl:

7.432-016.0

Item textl:

7.432-013.0

Item textl:

Item text2:

7.432-012.0

Item textl:

Valid on 27.06.2019

Description

Holder complete

Holder complete HD

Locking ring 15x1-FST-RF DIN 471

Ball bearing 6002-2RS -WAELZLAGST DIN 62

Profile roller

Hexagon nut M10-LH-8-A2E I1SO 4032

Nut SP M10-St-A2E DIN 1479

Hexagon nut M10 -8-A3E I1SO 4032

Tensioning part

Chain link E-08B-1-Edelstahl DIN 8187-1

Angle

Washer 6 -A2 ISO 7089

Screw M6x16 -A2-70 (In6Rd)

Holder light barrier CHP

Screw M5x40 -A2-70 (In6Rd)

Holder

Spring valve

Plate

Plate

Cable gland grey M16x1,5

Locknut grey M16

Transmitter light barrier

Sheet metal component

Receiver light barrier

Chain 08B-1-5803,9-St-vz DIN 8187-1
/1.114-092.0 /-392.0

Chain 08B-1-6108,7-St-vz DIN 8187-1
/1.114-102.0 / -402.0 / -902.0

Chain 08B-1-4991,1-St-vz DIN 8187-1
/1.114-071.0/-073.0/-173.0
/-371.0/-671.0/-871.0

Chain 08B-1-4597,4-St-vz DIN 8187-1
/1.114-061.0

Quantity
1.000
1.000
4.000
8.000
4.000
2.000
2.000
2.000
2.000
2.000
1.000
12.000
6.000
1.000
6.000
1.000
6.000
2.000
2.000
2.000
2.000
1.000
2.000
1.000
1.000

1.000

1.000

1.000

Page 111 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

ST

Foot note text

SIDE 1 (LEFT)
SIDE 2 (RIGHT)

SIDE 2 (RIGHT)

SIDE 1 (LEFT)

SIDE 2 (RIGHT)

VERSION 2
VERSION 1



161 Holder

POS Article no. Description Quantity Unit Foot note text
26 7.432-014.0 Chain 08B-1-5499,1-St-vz DIN 8187-1 1.000 ST
Item textl:/1.114-081.0/-082.0/-083.0

Item text2:/-381.0/-382.0/-882.0

Valid on 27.06.2019 Page 112 /536



162 Holder

D P

b ~0, @185 @ 16,5

3
&l /\
( ) S O D f)%

Valid on 27.06.2019 Page 113 /536




162 Holder

POS

© 0 N U1 A W N H

N NN NNNRKRHRRRBR H R B B B B
O U1 W IN HFH O W O W NO U U A~ WN K= O

26

26

26

Article no.
4.042-830.0
4.042-832.0
7.343-015.0
7.401-115.0
5.515-089.0
7.311-076.0
7.310-141.0
7.311-006.0
5.263-057.0
7.432-005.0
5.019-752.0
7.312-026.0
7.306-193.0
5.044-145.0
5.044-087.0
7.306-186.0
5.042-887.0
6.393-547.0
5.003-007.0
5.004-989.0
6.648-392.0
6.648-407.0
6.635-252.0
5.031-148.0
6.635-253.0
7.432-016.0
Item textl
7.432-015.0

Item textl:

7.432-012.0

Item textl:

7.432-013.0

Item textl:

Valid on 27.06.2019

Description

Holder S1 CHP 8000

Holder S2 CHP 8000

Locking ring 15x1-FST-RF DIN 471
Ball bearing 6002-2RS -WAELZLAGST DIN 62
Profile roller

Hexagon nut M10-LH-8-A2E I1SO 4032
Nut SP M10-St-A2E DIN 1479
Hexagon nut M10 -8-A3E I1SO 4032
Tensioning part

Chain link E-08B-1-Edelstahl DIN 8187-1
Angle

Washer 6 -A2 ISO 7089

Screw M6x16 -A2-70 (In6Rd)

Holder light barrier CWP

Holder light barrier CHP

Screw M5x40 -A2-70 (In6Rd)

Holder

Spring valve

Plate

Plate

Cable gland grey M16x1,5

Locknut grey M16

Transmitter light barrier

Sheet metal component

Receiver light barrier

Chain 08B-1-6108,7-St-vz DIN 8187-1

:/1.114-102.0/-402.0/-902.0

Chain 08B-1-5803,9-St-vz DIN 8187-1
/1.114-092.0/-392.0

Chain 08B-1-4597,4-St-vz DIN 8187-1
/1.114-061.0

Chain 08B-1-4991,1-St-vz DIN 8187-1
/1.114-071.0/-073.0 /-173.0

Quantity
1.000
1.000
4.000
8.000
4.000
2.000
2.000
2.000
2.000
2.000
1.000
12.000
6.000
1.000
1.000
6.000
1.000
6.000
2.000
2.000
2.000
2.000
1.000
2.000
1.000
1.000

1.000

1.000

1.000

Page 114 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

ST

Foot note text

SIDE 2 (RIGHT)

ONLY FOR CWP VERSION

ONLY FOR CHP VERSION

SIDE 2 (RIGHT)

VERSION 1



162 Holder

POS Article no. Description Quantity Unit Foot note text
Item text2:/-371.0/-671.0/-871.0
26 7.432-014.0 Chain 08B-1-5499,1-St-vz DIN 8187-1 1.000 ST

Item textl:/1.114-081.0/-082.0/-083.0
Item text2:/-381.0/-382.0/-882.0

Valid on 27.06.2019 Page 115 /536



163 Holder

30
o 29
32/%\/ @ %@/30

%,
12.2 D R

b 0185 0165
74

DD DO

Valid on 27.06.2019 Page 116 / 536




163 Holder

POS

© 0 N U1 A W N H

N NN NNNRKRHRRRBR H R B B B B
O U1 W IN HFH O W O W NO U U A~ WN K= O

26

26

26

Article no.
4.043-272.0
4.043-271.0
7.343-015.0
7.401-115.0
5.515-089.0
7.311-066.0
7.310-141.0
7.311-006.0
5.263-057.0
7.432-005.0
5.019-752.0
7.312-026.0
7.306-193.0
5.044-145.0
5.044-087.0
7.306-186.0
5.042-887.0
6.393-547.0
5.004-989.0
5.003-007.0
6.648-392.0
6.648-407.0
6.635-275.0
5.031-148.0
6.635-253.0
7.432-014.0

Item textl

Item text2:

7.432-016.0

Item textl:

7.432-015.0

Item textl:

7.432-013.0

Valid on 27.06.2019

Description

Holder complete TR S.1

Holder complete TR S.2

Locking ring 15x1-FST-RF DIN 471
Ball bearing 6002-2RS -WAELZLAGST DIN 62
Profile roller

Hexagon nut M10-A2-70 ISO 4032
Nut SP M10-St-A2E DIN 1479
Hexagon nut M10 -8-A3E I1SO 4032
Tensioning part

Chain link E-08B-1-Edelstahl DIN 8187-1
Angle

Washer 6 -A2 ISO 7089

Screw M6x16 -A2-70 (In6Rd)

Holder light barrier CWP

Holder light barrier CHP

Screw M5x40 -A2-70 (In6Rd)

Holder

Spring valve

Plate

Plate

Cable gland grey M16x1,5

Locknut grey M16

Transmitter light barrier

Sheet metal component

Receiver light barrier

Chain 08B-1-5499,1-St-vz DIN 8187-1

:/1.114-081.0/-082.0/-083.0

/-381.0/-382.0/-882.0

Chain 08B-1-6108,7-St-vz DIN 8187-1
/1.114-102.0 /-402.0 / -902.0

Chain 08B-1-5803,9-St-vz DIN 8187-1
/1.114-092.0/-392.0

Chain 08B-1-4991,1-St-vz DIN 8187-1

Quantity
1.000
1.000
4.000
8.000
4.000
2.000
2.000
2.000
2.000
2.000
1.000
12.000
6.000
1.000
1.000
6.000
1.000
6.000
2.000
2.000
2.000
2.000
1.000
2.000
1.000
1.000

1.000

1.000

1.000

Page 117 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

ST

Foot note text

SIDE 2 (RIGHT)

ONLY FOR CWP VERSION

ONLY FOR CHP VERSION

SIDE 2 (RIGHT)

VERSION 2
VERSION 1



163 Holder

POS

26

27
28
29
30
31
32
33

Article no.

Item textl:

Item text2:

7.432-012.0
Item textl
5.006-756.0
6.330-224.0
5.309-129.0
7.343-003.0
6.431-222.0
7.304-535.0
5.116-063.0

Valid on 27.06.2019

Description
/1.114-071.0/-073.0/-173.0

/-371.0/-671.0/-871.0
Chain 08B-1-4597,4-St-vz DIN 8187-1

:/1.114-061.0

Wedge

Pressure spring

Bolt

Locking ring 12x1-Rf-St DIN 471

Bowden wire complete

Hexagonal head screw M8x25-A4-70 I1SO 40
Washer 110

Quantity

1.000

2.000
2.000
2.000
4.000
2.000
2.000
2.000

Page 118 /536

Unit Foot note text

ST

ST
ST
ST
ST
ST
ST
ST



164 Holder

Valid on 27.06.2019 Page 119 /536



164 Holder

POS

© 0 N O U B W N

N NN NNNRRBRR B R B 2 B B B B
O Ul W IN KB O WO O OWwNO U Ul A~ WN KF O

26

26

Article no.
4.043-356.0
4.043-355.0
7.343-015.0
7.401-115.0
5.515-089.0
6.368-390.0
7.311-066.0
7.310-141.0
7.311-006.0
5.263-057.0
7.432-005.0
5.020-861.0
7.312-026.0
7.306-193.0
5.044-769.0

7.306-186.0

6.393-547.0
5.003-007.0
5.004-989.0
6.648-392.0
6.648-407.0
6.635-275.0

6.635-253.0
7.432-015.0

Item textl:

7.432-016.0

Description

Holder complete TR S1

Holder complete TR S2

Locking ring 15x1-FST-RF DIN 471
Ball bearing 6002-2RS -WAELZLAGST DIN 62
Profile roller

Edge protection

Hexagon nut M10-A2-70 I1SO 4032
Nut SP M10-St-A2E DIN 1479
Hexagon nut M10 -8-A3E ISO 4032
Tensioning part

Chain link E-08B-1-Edelstahl DIN 8187-1
Angle

Washer 6 -A2 I1SO 7089

Screw M6x16 -A2-70 (In6Rd)

Holder

Holder

Screw M5x40 -A2-70 (In6Rd)

Holder

Spring valve

Plate

Plate

Cable gland grey M16x1,5

Locknut grey M16

Transmitter light barrier

PLATE

Receiver light barrier

Chain 08B-1-5803,9-St-vz DIN 8187-1

/1.114-092.0 / -392.0

Chain 08B-1-6108,7-St-vz DIN 8187-1

Item textl:/1.114-102.0/-402.0/-902.0

7.432-014.0

Chain 08B-1-5499,1-St-vz DIN 8187-1

Item textl:/1.114-081.0/-082.0/-083.0
Item text2:/-381.0/-382.0/-882.0

Valid on 27.06.2019

Quantity
1.000
1.000
4.000
8.000
4.000
1.000
2.000
2.000
2.000
2.000
2.000
1.000
12.000
6.000
1.000
1.000
6.000
1.000
6.000
2.000
2.000
2.000
2.000
1.000
2.000
1.000
1.000

1.000

1.000

Page 120 /536

Unit
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

Foot note text

TO ORDER AS CUT GOODS

SIDE 2 (RIGHT)

ONLY FOR CWP VERSION

ONLY FOR CHP VERSION

SIDE 2 (RIGHT)

VERSION 1
VERSION 2



164 Holder

POS
26

26

27
28
29
30
31
32
33

Article no.
7.432-013.0

Description
Chain 08B-1-4991,1-St-vz DIN 8187-1

Item textl:/1.114-071.0/-073.0/-173.0
Item text2:/-371.0/-671.0/-871.0

7.432-012.0

Chain 08B-1-4597,4-St-vz DIN 8187-1

Item textl:/1.114-061.0

5.006-756.0
6.330-224.0
5.309-129.0
7.343-003.0
6.431-222.0
7.304-535.0
5.116-063.0

Valid on 27.06.2019

Wedge

Pressure spring

Bolt

Locking ring 12x1-Rf-St DIN 471

Bowden wire complete

Hexagonal head screw M8x25-A4-70 I1SO 40
Washer 110

Quantity
1.000

1.000

2.000
2.000
2.000
4.000
2.000
2.000
2.000

Page 121 /536

Unit Foot note text
ST

ST

ST
ST
ST
ST
ST
ST
ST



170 Wheel wash

POS Description Quantity Unit
171 Wheel wash 1.000 ST
172 RAWA individual parts 1.000 ST

Valid on 27.06.2019 Page 122 / 536



171 Wheel wash

Valid on 27.06.2019 Page 123 /536



171 Wheel wash

POS

()]

12
13
14
15
17
18
19
20
21
22
23

Article no.
5.048-796.0
5.047-517.0
5.047-993.0

5.047-936.0

7.312-058.0
7.306-182.0
5.047-992.0

5.048-795.0
5.047-516.0
3.637-055.0
3.637-056.0
7.312-066.0
5.047-935.0

7.304-801.0
4.021-090.0
7.312-026.0
7.306-193.0
6.393-547.0
6.641-482.0
5.002-986.0
6.635-253.0
6.641-357.0
7.306-128.0
6.635-252.0

Valid on 27.06.2019

Description
Covering S2
Covering S2
Covering

Covering RAWA

Washer 5 -A2 ISO 7089
Pan head screw M5x16 -A2-70 ISO 14583
Covering

Covering S1

Covering S1 RAWA

Wheel wash unit complete side 1
Wheel wash unit complete side 2
Washer 10 -A2 ISO 7089
Covering RAWA

Hexagonal head screw M10x25-A4-70 ISO 4
Angle complete

Washer 6 -A2 ISO 7089

Screw M6x16 -A2-70 (In6Rd)

Spring valve

Locknut PG11

Plate

Receiver light barrier

Cable gland PG11

Cylinder head screw M 6x40-A4-70 DIN 91
Transmitter light barrier

Quantity
1.000
1.000
1.000

1.000

8.000
8.000
1.000

1.000
1.000
1.000
1.000
8.000
1.000

8.000
2.000
22.000
4.000
6.000
2.000
2.000
1.000
2.000
6.000
1.000

Page 124 /536

Unit
ST
ST
ST

ST

ST
ST
ST

ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text
WHEEL WASH ATLANTIS

WITHOUT WHEEL WASH/WITHOUT LATERAL HIGH
PRESSURE WASH

WITHOUT WHEEL WASH/WITH LATERAL HIGH PRESSURE
WASH

WITHOUT WHEEL WASH/WITHOUT LATERAL HIGH
PRESSURE WASH

WHEEL WASH ATLANTIS

WITHOUT WHEEL WASH/WITH LATERAL HIGH PRESSURE
WASH



172 RAWA individual parts

Seite 1 und 2
Side 1 and 2
Bras 1 et 2

Valid on 27.06.2019 Page 125 /536



172 RAWA individual parts

POS

wv

18
19
20
20
21
22
22
23
24
25
26
27

28

Article no.
5.019-029.0
7.305-052.0

7.312-026.0
7.311-067.0
7.306-502.0

6.432-047.0
7.311-071.0
7.312-054.0
7.311-226.0
6.504-006.0
6.362-126.0
6.386-615.0
6.390-075.0
6.648-394.0
5.402-544.0
6.385-773.0
7.304-528.0

7.311-066.0
7.312-014.0
5.020-762.0
5.020-762.0
6.648-410.0
4.060-407.0
4.060-206.0
7.311-068.0
7.312-017.0
6.339-094.0
5.001-463.0
7.305-033.0

7.777-999.0

Valid on 27.06.2019

Description
Angle

Countersunk screw M6x12 -A2-70
(In6Rd)

Washer 6 -A2 ISO 7089
Hexagon nut M 6-A2-70 ISO 4032

Cylinder head screw M6x16 -A2-70

DIN 69

Cable carrier chain

Hexagon nut M12-A2-70 I1SO 4032
Washer 12-A2 |SO 7089

Hexagon nut M12 -A4-035 I1SO 4035

Lifting cylinder

Joint ring 13x18x2

Elbow screw connector
Hose PE 8/6

Cable gland grey M32x1,5
Screw union

WS screw connector

Hexagonal head screw M10x20-A4-70

ISO 4

Hexagon nut M10-A2-70 ISO 4032
Washer 10-A4 1SO 7089

Strap

Strap

Locknut grey M32

Housing complete

Housing complete

Hexagon nut M 8-A2-70 1SO 4032
Washer 8-A2 ISO 7089

Rubber buffer

Plate

Countersunk screw M4x6-A2-70
(IN6RD)

Stockpiling discontinued

Quantity
1.000
10.000

4.000
2.000
6.000

1.000
1.000
1.000
1.000
1.000
2.000
2.000
1.000
1.000
1.000
1.000
1.000

1.000
5.000
2.000
2.000
1.000
1.000
1.000
6.000
16.000
2.000
1.000
4.000

1.000

Unit Remark
ST
ST

ST
ST
ST

ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

Page 126 / 536

Foot note text

QUANTITY ACCORDING TO DEMAND

TO ORDER AS CUT GOODS

VERSION 1
VERSION 2

VERSION 2
VERSION 1



172 RAWA individual parts

POS
29

30

31

32
32

33
34
35
36

37
37

38
39
40
41
42

43
44
45
46
47
48
49
50
51
52
53
53
53

Article no.
5.030-839.0

7.304-516.0

7.305-050.0

6.369-321.0
2.640-028.0

6.388-768.0
7.312-282.0
7.311-431.0
6.635-442.0

6.611-560.0
5.623-075.0
Item textl
6.339-105.0
7.312-289.0
7.318-035.0
5.115-642.0
7.304-463.0

5.105-210.0
6.415-732.0
5.115-643.0
6.362-053.0
5.402-543.0
6.389-866.0
5.028-791.0
5.002-933.0
4.122-049.0
7.343-008.0
5.762-206.0
5.762-199.0
5.762-198.0

Valid on 27.06.2019

Description
Moulded part

Hexagonal head screw M8x20-A4-70

ISO 40

Countersunk screw M5x20 -A2-70-s
(In6Rd

Telescopic rail RAWA CWP 8000
Conversion kit RAWA

Hose clip
Washer 5 -A2 ISO 7093-1
Hexagon nut M 5-1.4305 DIN 985

Proximity switch inductive M30 Offner

14
Traction motor 0,18KW
Traction motor RAWA

:/1.114-073.0/-083.0

Rubber buffer
Washer 8 -A2 ISO 7093-1

Parallel key 8x7x25 -C45K DIN 6885-1

Flange motor

Hexagonal head screw M8x120 -A2-70

ISO

Axle

Nozzle mouthpiece
Washer

Slip-ring Turcon Roto Glyd
Screw union

High pressure hose DN 8
Tube

Plate motor

Flange

Locking ring 25x1,2-St-vz DIN 471
Disc brush SW

Disc brush DBL

Disc brush RT

Quantity
1.000

7.000

12.000

2.000
1.000

2.000
12.000
12.000
1.000

1.000
1.000

2.000
1.000
1.000
1.000
4.000

1.000
1.000
2.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST

ST

ST
ST

ST
ST
ST
ST

ST
ST

ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Page 127 / 536

Remark

VERSION 2
VERSION 1

60HZ

Foot note text

REFURBISHMENT PROMOTION
VERSION 1/ VERSION 2

BLACK
DARK-BLUE
RED



172 RAWA individual parts

POS
53
54

55
56
57

58
59

60
61
62

Article no.
5.762-195.0
7.304-806.0

5.112-504.0
6.432-048.0
7.312-022.0

6.339-113.0
7.305-599.0

6.631-982.0
6.288-000.0
6.390-219.0

Valid on 27.06.2019

Description
Disc brush CWP-8000 GE

Hexagonal head screw M10x45-A4-70
ISO 4

Bush
Angle cleat set

Serrated lock washer A8,4-1.4310
DIN679

Rubber buffer

Countersunk screw M 5x10-A2-70-sw
ISO 7

Nut with ring
GREASE
Protection hose

Quantity
1.000
3.000

1.000
1.000
2.000

2.000
12.000

1.000
1.000
1.000

Unit Remark
ST
ST

ST
ST
ST

ST
ST

ST
ST

Page 128 /536

Foot note text
YELLOW

TO ORDER AS CUT GOODS



37 Traction motor 0,18KW (6.611-560.0)

POS Article no. Description Quantity Unit
9000 2.885-394.0 Spare parts set RAWA motor 1.000 ST

Valid on 27.06.2019 Page 129 /536



180 Add-on kit RAWA

POS Description

Quantity Unit
181 Wheel wash 1.000 ST
182 Individual parts 1.000 ST
183 Motor 1.000 ST

Valid on 27.06.2019 Page 130 /536



181 Wheel wash

Valid on 27.06.2019 Page 131 /536



181 Wheel wash

POS

© 0 N O O Ul o BB B~

e e el
0 N oA WN KH O

Article no.
5.047-517.0
5.048-796.0
7.312-058.0
7.306-182.0
5.047-516.0
5.048-795.0
7.312-066.0
7.304-801.0
6.635-253.0
6.635-252.0
7.306-128.0
6.641-357.0
4.021-090.0
7.312-026.0
7.306-193.0
5.002-986.0
6.393-547.0
6.641-482.0

Valid on 27.06.2019

Description

Covering S2

Covering S2

Washer 5 -A2 ISO 7089

Pan head screw M5x16 -A2-70 I1SO 14583
Covering S1 RAWA

Covering S1

Washer 10 -A2 ISO 7089

Hexagonal head screw M10x25-A4-70 ISO 4
Receiver light barrier

Transmitter light barrier

Cylinder head screw M 6x40-A4-70 DIN 91
Cable gland PG11

Angle complete

Washer 6 -A2 ISO 7089

Screw M6x16 -A2-70 (In6Rd)

Plate

Spring valve

Locknut PG11

Quantity
1.000
1.000
8.000
8.000
1.000
1.000
8.000
8.000
1.000
1.000
6.000
2.000
2.000
22.000
4.000
2.000
6.000
2.000

Page 132 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

WHEEL WASH ATLANTIS

WHEEL WASH ATLANTIS



182 Individual parts

// F S

/m./e
\

Page 133 /536

Valid on 27.06.2019



182 Individual parts

POS

© 0 N O U1 A W N B

e e = ]
DN W W NNR OO

15
16
17
18
19
20
21
22
23
24
25
27
28

29
30

Article no.
6.504-042.0
7.312-014.0
7.311-441.0
7.311-204.0
6.386-764.0
6.386-759.0
6.390-075.0
6.641-464.0
4.039-083.0

4.022-111.0
7.343-217.0
5.515-264.0
5.515-264.0
7.343-076.0
7.343-015.0
6.635-442.0

6.386-879.0
6.648-446.0
6.648-399.0
6.385-885.0
7.312-057.0
5.402-544.0
7.312-052.0
7.311-431.0
7.306-183.0
6.373-621.0
4.002-134.0
7.311-422.0
7.305-053.0

6.432-181.0
6.432-182.0

Valid on 27.06.2019

Description

Lifting cylinder

Washer 10-A4 ISO 7089

Hexagon nut M10-1.4305 DIN 985
Hexagon nut M10 -A4-035 I1SO 4035
Screw connector angle 1/4", DN6
Screw connector straight 1/4", DN6

Hose PE 8/6
Cable tie
Tub complete

C-Profile complete
C-Profile complete side 1
Shim ring 15x21x0,5-ST2K50 DIN 988

Roller PE 51.5
Roller PE 51.5

Lock washer 12 -A2 DIN 6799
Locking ring 15x1-FST-RF DIN 471
Proximity switch inductive M30 Offner

14

Bulkhead screw connection
Locknut M16x1,5 CuZn

Cable gland black M16x1,5
Bulkhead screw connection DN10
Washer 16 -A2 ISO 7089

Screw union

Washer 5 -A2 ISO 7089
Hexagon nut M 5-1.4305 DIN 985
Screw M5x20 -A2-70 (In6Rd)

Clamp 15/12

Plate complete
Hexagon nut M 6-1.4305 ISO 10511
Countersunk screw M6x16-A2-70

(IN6RD)

Cable carrier chain

Angle cleat

Quantity
2.000
9.000
4.000
2.000
3.000
1.000
1.000
10.000
1.000
1.000
1.000
16.000
8.000
8.000
8.000
8.000
1.000

4.000
2.000
2.000
1.000
1.000
1.000
2.000
1.000
1.000
1.000
1.000
4.000
4.000

22.000
1.000

Unit
ST
ST
ST
ST
ST
ST
M
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST

Page 134 /536

Remark

d= 30mm
d= 43mm

Foot note text
SIDE 2 (RIGHT)

TO ORDER AS CUT GOODS

SIDE 1 (LEFT)
VERSION 1
VERSION 2

VERSION 1
VERSION 2
VERSION 2
VERSION 1

SIDE 1 (LEFT)



182 Individual parts

POS Article no. Description Quantity Unit Remark Foot note text
31 6.386-885.0 Elbow connector 2.000 ST

32 4.002-135.0 Plate complete side 2 1.000 ST

33 4.022-102.0 C-Profile complete side 2 1.000 ST VERSION 1

33 4.022-112.0 C-Profile complete side 2 1.000 ST VERSION 2

34 4.039-084.0 Tub complete side 2 1.000 ST

35 6.504-043.0 Lifting cylinder 2.000 ST SIDE 1 (LEFT)

Valid on 27.06.2019 Page 135 /536



183 Motor

Valid on 27.06.2019 Page 136 / 536



183 Motor

POS Article no. Description Quantity Unit Foot note text
1 7.304-514.0 Hexagonal head screw M10x50-A2-70 ISO 4 3.000 ST

2 7.312-290.0 Washer 10-A2 ISO 7093-1 3.000 ST

3 5.762-206.0 Disc brush SW 1.000 ST BLACK

3 5.762-199.0 Disc brush DBL 1.000 ST DARK-BLUE

3 5.762-195.0 Disc brush CWP-8000 GE 1.000 ST YELLOW

3 5.762-198.0 Disc brush RT 1.000 ST RED

4 7.343-215.0 Shim ring 25x36x1,0-ST2K50 DIN 988 1.000 ST

5 7.343-008.0 Locking ring 25x1,2-St-vz DIN 471 1.000 ST

6 4.122-049.0 Flange 1.000 ST

7 7.305-052.0 Countersunk screw M6x12 -A2-70 (In6Rd) 8.000 ST

8 5.028-791.0 Tube 1.000 ST

9 5.115-643.0 Washer 2.000 ST

10 5.402-680.0 Screw union 1.000 ST

11 6.389-866.0 High pressure hose DN 8 1.000 ST

12 6.362-053.0 Slip-ring Turcon Roto Glyd 2.000 ST

13 5.112-504.0 Bush 1.000 ST

14 6.415-732.0 Nozzle mouthpiece 1.000 ST

15 7.306-502.0 Cylinder head screw M6x16 -A2-70 DIN 69 4.000 ST

16 5.115-642.0 Flange motor 1.000 ST

17 7.304-463.0 Hexagonal head screw M8x120 -A2-70 ISO 4.000 ST

18 7.312-017.0 Washer 8-A2 ISO 7089 8.000 ST

19 7.311-432.0 Hexagon nut M 8-1.4305 DIN 985 4.000 ST

20 7.318-035.0 Parallel key 8x7x25 -C45K DIN 6885-1 1.000 ST

21 5.105-210.0 Axle 1.000 ST

22 7.304-516.0 Hexagonal head screw M8x20-A4-70 ISO 40 1.000 ST

23 7.312-289.0 Washer 8 -A2 ISO 7093-1 1.000 ST

24 5.623-075.0 Traction motor RAWA 1.000 ST 60HZ VERSION
24 6.611-560.0 Traction motor 0,18KW 1.000 ST 50HZ VERSION
25 6.390-219.0 Protection hose 1.000 M TO ORDER AS CUT GOODS

Valid on 27.06.2019 Page 137 / 536



24 Traction motor 0,18KW (6.611-560.0)

POS Article no. Description Quantity Unit
9000 2.885-394.0 Spare parts set RAWA motor 1.000 ST

Valid on 27.06.2019 Page 138 /536



190 Top part

POS Description
191 Top part

192 Solenoid valve
193 Solenoid valve

Valid on 27.06.2019

Quantity
1.000
1.000
1.000

Unit
ST
ST
ST

Serial number from

11484

Page 139 /536

Remark

VERSION 1+2

Foot note text

VERSION 3



191 Top part

Valid on 27.06.2019 Page 140 /536



191 Top part

POS

© 0 N O & W N H

el
A W N R O

=
S

14

15
16
17
18
19
20
21
39
40

40

41

Article no.
7.311-068.0
5.042-317.0
7.312-292.0
7.304-536.0
7.312-289.0
7.304-538.0
7.311-523.0
7.312-057.0
6.432-073.0
7.304-256.0
5.031-160.0
7.303-038.0
5.007-167.0

Item textl:

5.001-547.0

Item textl

Item text2:

5.001-546.0

Item textl:

Item text2:

5.031-195.0
7.306-193.0
5.019-353.0
7.311-067.0
6.641-326.0
5.019-359.0
5.802-229.0
6.648-448.0
6.484-261.0

Item textl:

6.484-264.0

Description

Hexagon nut M 8-A2-70 1SO 4032
Holder brush holder

Washer 6 -A2 ISO 7093-1

Hexagonal head screw M 6x20-A4-70 I1SO 4

Washer 8 -A2 I1SO 7093-1

Hexagonal head screw M8x16-A4-70 I1SO 40

Hexagon nut M16 -8-A2E ISO 7040
Washer 16 -A2 ISO 7089
Chain tensioner sprocket 16 1/2"

Hexagonal head screw M16x45-A4-70 I1SO 4

Moulded part
Screw M5x12 -St-P2R (In6Rd)
Plate *

/1.114-073.0/-083.0

Plate

:/1.114-082.0/-092.0 /-102.0
/-882.0/-902.0

Plate

/1.114-061.0/-071.0/-081.0
/-173.0/-671.0/-871.0

Moulded part

Screw M6x16 -A2-70 (In6Rd)
Angle

Hexagon nut M 6-A2-70 ISO 4032
DRAIN PLUG 21

Angle

Mounting part

Locknut M25x1,5 CuZn

Radial ventilator 3,0kW

Radial ventilator 4,0kW

Quantity
4.000
3.000
33.000
2.000
4.000
12.000
2.000
4.000
2.000
2.000
2.000
12.000
1.000

1.000

1.000

2.000
25.000
2.000
8.000
4.000
2.000
1.000
2.000
1.000

/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0/-871.0

1.000

Item textl:/1.114-082.0/-092.0/-102.0/-382.0/-392.0/-402.0 /-882.0/-902.0

7.303-061.0

Valid on 27.06.2019

Screw ST2,9x9,5 -St-R2R (In6Rd)

12.000

Page 141 /536

Unit Foot note text
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST



191 Top part

POS Article no. Description Quantity Unit Foot note text

42 6.611-667.0 Motor 2.000 ST

43 6.648-457.0 Reduction M25x1,5-M20x1,5 2.000 ST

44 6.641-209.0 Cable gland M20x1,5 PA 2.000 ST

46 7.304-525.0 Hexagonal head screw M10x30-A4-70 ISO 4 8.000 ST

48 5.023-515.0 U-Section 1.000 ST
Item textl:/1.114-073.0/-083.0

48 5.023-071.0 U-Section 1.000 ST
Item textl:/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0 /-871.0

48 5.023-194.0 U-Section 1.000 ST
Item textl:/1.114-082.0/-092.0/-102.0/-382.0/-392.0/-402.0 /-882.0/-902.0

49 7.312-290.0 Washer 10-A2 ISO 7093-1 8.000 ST

50 7.311-066.0 Hexagon nut M10-A2-70 I1SO 4032 8.000 ST

52 6.484-263.0 Radial ventilator 4,0kW 1.000 ST
Item textl:/1.114-082.0/-092.0/-102.0/-382.0/-392.0/-402.0/-882.0/-902.0

52 6.484-260.0 Radial ventilator 3,0kW 1.000 ST
Item textl:/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0 / -871.0

53 5.023-193.0 U-Section 1.000 ST
Item textl:/1.114-082.0/-092.0/-102.0/-382.0/-392.0/-402.0/-882.0/-902.0

53 5.023-517.0 U-Section 1.000 ST
Iltem textl:/1.114-073.0/-083.0

53 5.023-190.0 U-Section 1.000 ST
Item textl:/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0 / -871.0

54 6.368-139.0 Edge protection 1.000 M TO ORDER AS CUT GOODS

56 5.034-495.0 Retaining bracket 2.000 ST

57 5.007-168.0 Plate * 1.000 ST
Iltem textl:/1.114-073.0/-083.0

57 5.001-549.0 Plate 1.000 ST

Item textl:/1.114-082.0/-092.0/-102.0
Item text2:/-882.0/-902.0
57 5.001-548.0 Plate 1.000 ST
Item textl:/1.114-061.0/-071.0/-081.0
Item text2:/-173.0/-671.0/-871.0

Valid on 27.06.2019 Page 142 / 536



192 Solenoid valve

Valid on 27.06.2019 Page 143 /536



192 Solenoid valve

POS

© 0 N O U B W N

N N B B R B R B R R BB
H O VW O N O Ul A WN H O

Article no.
7.306-193.0
6.386-300.0
6.390-074.0
6.386-612.0
6.362-125.0
7.306-186.0
6.385-551.0
6.685-928.0
5.019-361.0
7.311-065.0
7.312-026.0
6.386-320.0
6.390-075.0
6.386-616.0
6.362-126.0
6.685-894.0
6.386-618.0
6.385-552.0
6.686-031.0
7.306-189.0
6.389-116.0

Valid on 27.06.2019

Description

Screw M6x16 -A2-70 (In6Rd)
T-Screw connection 4,0
Hose black PE 6/4

Screw connector 4,0 G1/8
Joint ring 10X13X1,5

Screw M5x40 -A2-70 (In6Rd)
Silencer 1/8Z2

5/2-way solenoid valve
Angle

Hexagon nut M 5-A2-70 1SO 4032
Washer 6 -A2 ISO 7089
T-Screw connection 6,0
Hose PE 8/6

Screw connector 6,0 G1/4
Joint ring 13x18x2

Solenoid valve 5/2

Elbow screw connector
Silencer 1/4Z

4/2-way solenoid valve
Screw M5x70 -A2-70 (In6Rd)
Screw connector 4,0-R1/4

Quantity
4.000
1.000
1.000
3.000
5.000
4.000
2.000
1.000
2.000
4.000
4.000
1.000
1.000
1.000
11.000
2.000
1.000
2.000
2.000
4.000
3.000

Page 144 /536

Unit
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

QUANTITY ACCORDING TO DEMAND
TO ORDER AS CUT GOODS
QUANTITY ACCORDING TO DEMAND



193 Solenoid valve

Valid on 27.06.2019 Page 145 /536



193 Solenoid valve

POS

© 0 N O U B W N

e e el
0 N oA WN KH O

Article no.
7.306-193.0
6.386-300.0
6.390-074.0
6.386-612.0
6.362-125.0
7.306-186.0
6.385-551.0
6.685-928.0
5.019-361.0
7.311-065.0
7.312-026.0
6.386-320.0
6.390-075.0
6.386-616.0
6.362-126.0
6.685-894.0
6.386-618.0
6.385-552.0

Valid on 27.06.2019

Description

Screw M6x16 -A2-70 (In6Rd)
T-Screw connection 4,0
Hose black PE 6/4

Screw connector 4,0 G1/8
Joint ring 10X13X1,5

Screw M5x40 -A2-70 (In6Rd)
Silencer 1/8Z2

5/2-way solenoid valve
Angle

Hexagon nut M 5-A2-70 1SO 4032
Washer 6 -A2 ISO 7089
T-Screw connection 6,0
Hose PE 8/6

Screw connector 6,0 G1/4
Joint ring 13x18x2

Solenoid valve 5/2

Elbow screw connector
Silencer 1/4Z

Quantity
2.000
1.000
1.000
2.000
3.000
2.000
1.000
1.000
2.000
2.000
2.000
1.000
1.000
1.000
3.000
1.000
1.000
1.000

Page 146 / 536

Unit
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

QUANTITY ACCORDING TO DEMAND
TO ORDER AS CUT GOODS
QUANTITY ACCORDING TO DEMAND



200 Add-on kit CARLITE

POS Description Quantity Unit
201 Side brush 1.000 ST
202 Roof brush 1.000 ST

Valid on 27.06.2019 Page 147 / 536



201 Side brush

1 ~
B

2.0

Valid on 27.06.2019 Page 148 / 536



201 Side brush

POS Article no.
0 2.640-178.0
1 6.373-794.0
2 6.234-064.0

Item textl:
2 6.234-045.0

Item textl:
3 6.394-268.0

6.363-070.0
5 7.304-801.0
6 6.906-912.0
7 6.906-914.0
7 6.906-913.0
8 6.906-908.0
8 6.906-907.0
9 6.906-911.0
9 6.906-909.0
10 6.906-903.0
10 6.906-417.0

Valid on 27.06.2019

Description

Add-on kit CARLITE 8307 *
Holder Carlite rd

Tube SB 2010

/1.114-073.0/-173.0

Tube SB 2260

/1.114-083.0

Flange SB CARLITE PE
Washer rubber CWP 2000

Hexagonal head screw M10x25-A4-70

ISO 4

Carlite white ring 965 x 18
Carlite red ring 965 x 18
Carlite yellow ring 965 x 18
Carlite red ring 880 x 12
Carlite yellow ring 880 x 12
Carlite black ring 880 x 12
Carlite dark blue ring 880
Carlite dark blue ring 880
Carlite black Rd 880

Quantity
1.000
1.000
2.000

2.000

1.000
1.000
2.000

1.000
1.000
1.000
2.000
2.000
1.000
1.000
3.000
3.000

Unit
ST
ST
ST

ST

ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST

Page 149 /536

Remark

945/18

945/18 VERS.1+2
945/18 VERS.1
880/12 VERS.3
880/12 VERS.1+2
880/12 VERS.1+2
880/12 VERS.3
880/24 VERS.3
880/24 VERS.1+2

Foot note text

WHITE
RED
YELLOW
RED
YELLOW
BLACK
BLUE
BLUE
BLACK



202 Roof brush

Valid on 27.06.2019 Page 150 /536



202 Roof brush

POS Article no.
2.640-178.0
6.234-085.0
6.373-794.0
6.906-426.0
6.906-424.0
6.906-918.0
6.906-427.0

A D W WN R O

Valid on 27.06.2019

Description

Add-on kit CARLITE 8307 *
Tube DB rd 2357 *

Holder Carlite rd

Carlite yellow Rd 880
Carlite red Rd 880

Carlite white ring 880 x 18
Carlite dark blue Rd 880

Quantity
1.000
1.000
2.000
10.000
10.000
3.000
3.000

Unit
ST
ST
ST
ST
ST
ST
ST

Page 151 /536

Remark

880/18 VERS.1
880/18 VERS.2+3
880/18 VERS.1+2
880/18 VERS.3

Foot note text

YELLOW
RED
WHITE
BLUE



210 Solenoid valve group

POS Description Quantity Unit Foot note text
211 Solenoid valve group 1.000 ST VERSION 1
212 Solenoid valve group 1.000 ST VERSION 2
213 Valve block 1.000 ST VERSION 3

Valid on 27.06.2019 Page 152 /536



211 Solenoid valve group

m = D@i@ﬁu@ﬂa M@@U «
M~

g G5 T
% | /uuuu
m « a0 mUAM @U
u
@Q@o@@ m@ m@@u /
b
g@e@@@ : ia

Uu

N2

Page 153 /536

Valid on 27.06.2019



211 Solenoid valve group

POS

© 0 N O U B W N

=R e
N = O

Article no.
6.362-818.0
7.777-999.0
6.389-655.0
6.685-933.0
6.685-973.0
6.685-974.0
6.685-975.0
6.685-976.0
6.387-878.0
6.412-178.0
6.414-324.0
6.414-325.0

Valid on 27.06.2019

Description

Set of gaskets

Stockpiling discontinued
Hose nozzle

Magnetic bobbin
Diaphragm

Diaphragm

Diaphragm

Screw connector chemistry
Double nipple N8-1/2"-2.1096
Valve sleeve UL 270
Strainer D20X38

Gasket disc spare part

Page 154 /536

Quantity
1.000
5.000
1.000
4.000
1.000
1.000
4.000
2.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



212 Solenoid valve group

@
.n...U Uu
m =Y D@@@u@ﬂv@w ' )

@u@@‘@@@ﬁ @D /Uu
o f\ o) / Uu |

AN i To)
@Q@i@u@@ 0@
A0

Page 155 /536

Valid on 27.06.2019



212 Solenoid valve group

POS Article no.
6.362-818.0
7.777-999.0
6.389-655.0
6.685-933.0
6.686-142.0
6.686-161.0
6.686-141.0
6.685-976.0
6.635-355.0
6.395-014.0
6.387-343.0
6.387-876.0
5.443-301.0
6.414-324.0
6.414-325.0

© 0 N O U B W N

el il el el
U dA W N = O

Valid on 27.06.2019

Description

Set of gaskets

Stockpiling discontinued
Hose nozzle

Magnetic bobbin

Diaphragm only for replacement
Flange valve

Diaphragm

Screw connector chemistry
Flow monitor

Double nipple removable 1/2
Double nipple 1/2"x80
T-Piece 1/2"-Rotguss

Hose stem

Strainer D20X38

Gasket disc spare part

Page 156 / 536

Quantity
1.000
5.000
1.000
4.000
2.000
4.000
4.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ZST
ST
ST
ST
ST



213 Valve block

Valid on 27.06.2019 Page 157 / 536



213 Valve block

POS Article no.
6.686-158.0
6.686-160.0
6.686-159.0
6.686-166.0
6.686-165.0
6.686-164.0
6.686-162.0
6.686-163.0

0o N O Ul A W N K

Valid on 27.06.2019

Description

Valve block ND

Valve block adaptor ND
Valve block ND

Spare part set -3

Spare part check valve
Coil spare part

Spare part set 1

Spare part set 2

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Page 158 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text
LOW-PRESSURE
LOW-PRESSURE
LOW-PRESSURE
SPARE PARTS KIT
SPARE PARTS KIT
SPARE PARTS KIT
SPARE PARTS KIT
SPARE PARTS KIT



220 Lifting drive

POS Description Quantity Unit Foot note text
221 Lifting drive 1.000 ST VERSION 1
222 Lifting drive 1.000 ST VERSION 2
223 Lifting drive 1.000 ST VERSION 3

Valid on 27.06.2019 Page 159 /536



221 Lifting drive

Valid on 27.06.2019 Page 160 /536



221 Lifting drive

POS

S U AW NP

~

10
11

12
13
14

14

15
16

17
18

19
20
21
22
23
24
24

25

Article no.
6.635-202.0
5.100-134.0
5.003-023.0
7.306-208.0
7.312-058.0
7.304-806.0

7.312-014.0
7.343-009.0
6.432-044.0
6.401-210.0
7.304-525.0

7.311-066.0
7.318-035.0
4.100-091.0

Item textl:

4.100-078.0

Item textl:

7.343-007.0
7.304-262.0

6.611-563.0
7.304-264.0

7.312-017.0
7.311-068.0
5.100-114.0
7.318-043.0
5.122-183.0
6.401-235.0
6.401-304.0

7.306-187.0

Valid on 27.06.2019

Description

Pulse generator 5M

Shaft
Plate

Screw M 4x16-A2-70 (IN6RD)
Washer 5 -A2 ISO 7089
Hexagonal head screw M10x45-A4-70

ISO 4

Washer 10-A4 1SO 7089

Locking ring 30x1,5-FST-VZ DIN 471
Chain wheel 15 Z

Flanged bearing D 30

Hexagonal head screw M10x30-A4-70

ISO 4

Hexagon nut M10-A2-70 I1SO 4032
Parallel key 8x7x25 -C45K DIN 6885-1

Shaft

Shaft

ISO 40

Traction motor -0,55KW
Hexagonal head screw M 8x70-A4-70

ISO 4

Washer 8-A2 ISO 7089
Hexagon nut M 8-A2-70 1SO 4032

Shaft

Parallel key 8x7x28-C45K DIN 6885

Flange

Free-wheeling hub
Free-wheeling hub

Screw M5x50 -A2-70 (In6Rd)

/1.114-082.0/-092.0/-102.0 /-382.0/-392.0/-402.0 / -882.0 / -902.0

/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0/-871.0
Locking ring 20x1,2-FST-RF DIN 471
Hexagonal head screw M8x60-A4-70

Quantity Unit
2.000 ST
1.000 ST
2.000 ST
2.000 ST
4.000 ST
8.000 ST
22.000 ST
8.000 ST
4.000 ST
5.000 ST
2.000 ST
36.000 ST
4.000 ST
2.000 ST
2.000 ST
3.000 ST
4.000 ST
2.000 ST
2.000 ST
20.000 ST
6.000 ST
1.000 ST
1.000 ST
1.000 ST
1.000 ST
1.000 ST
4.000 ST

Page 161 /536

Remark

VERSION 1
VERSION 2

Foot note text

AT REBUILD. VERSION 1 TO VERSION
2 PLEASE ORDER 5.100-135.



221 Lifting drive

POS
26

27
28
29
30

31
32
33
35
36
37

Article no.
7.318-031.0

5.100-135.0
7.318-080.0
6.401-223.0
7.304-538.0

7.311-072.0
5.002-900.0
5.115-533.0
7.304-808.0
7.312-268.0
7.417-006.0

Valid on 27.06.2019

Description

Parallel key 6x6x28 -C45K DIN 6885-1

Shaft

Parallel key A 6x6x80-C45K DIN 6885
Flanged bearing 20
Hexagonal head screw M8x16-A4-70

ISO 40

Hexagon nut M16-A2-70 I1SO 4032

Plate
Sleeve

HEXAGONAL HEAD SCREW M16X 80
Washer 8 -A2 I1SO 7094
Grease-nipple A R1/8-5.8-A3F

DIN71412

Quantity
1.000

1.000
2.000
1.000
8.000

2.000
2.000
2.000
2.000
2.000
1.000

Unit Remark Foot note text

ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST

Page 162 /536



222 Lifting drive

21 . <»/ EIE]

Valid on 27.06.2019 Page 163 /536



222 Lifting drive

POS

© 0 N O U1 A W N B

[ R~ B = B SR S Iy
N o o A WN P O

17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

Article no.
6.635-202.0
5.100-134.0
5.003-023.0
7.306-208.0
7.312-058.0
7.304-806.0
7.312-014.0
7.343-009.0
6.432-044.0
6.401-210.0
7.304-525.0
7.311-066.0
7.318-035.0
5.100-291.0
7.343-007.0
7.304-262.0
6.611-701.0
Item textl
6.611-563.0
7.304-264.0
7.312-017.0
7.311-068.0
5.100-114.0
7.318-043.0
5.122-183.0
6.401-304.0
7.306-187.0
7.318-031.0
5.100-135.0
7.318-080.0
6.401-223.0
7.304-538.0
7.311-072.0

Valid on 27.06.2019

Description

Pulse generator 5M

Shaft

Plate

Screw M 4x16-A2-70 (IN6RD)

Washer 5 -A2 ISO 7089

Hexagonal head screw M10x45-A4-70 ISO 4
Washer 10-A4 1SO 7089

Locking ring 30x1,5-FST-VZ DIN 471

Chain wheel 15 Z

Flanged bearing D 30

Hexagonal head screw M10x30-A4-70 ISO 4
Hexagon nut M10-A2-70 ISO 4032

Parallel key 8x7x25 -C45K DIN 6885-1
Shaft

Locking ring 20x1,2-FST-RF DIN 471
Hexagonal head screw M8x60-A4-70 I1SO 40
Traction motor 0,55KW 60HZ

:/1.114-073.0/-083.0

Traction motor -0,55KW

Hexagonal head screw M 8x70-A4-70 I1SO 4
Washer 8-A2 ISO 7089

Hexagon nut M 8-A2-70 1SO 4032

Shaft

Parallel key 8x7x28-C45K DIN 6885

Flange

Free-wheeling hub

Screw M5x50 -A2-70 (In6Rd)

Parallel key 6x6x28 -C45K DIN 6885-1
Shaft

Parallel key A 6x6x80-C45K DIN 6885
Flanged bearing 20

Hexagonal head screw M8x16-A4-70 I1SO 40
Hexagon nut M16-A2-70 ISO 4032

Quantity
2.000
1.000
2.000
2.000
4.000
8.000
22.000
8.000
4.000
5.000
2.000
36.000
4.000
2.000
3.000
8.000
2.000

2.000
2.000
20.000
10.000
1.000
1.000
1.000
1.000
4.000
1.000
1.000
2.000
1.000
8.000
2.000

Page 164 /536

Unit Foot note text
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



222 Lifting drive

POS
32

33
35
36
37
38

38

39

40

Article no.
5.002-900.0

5.115-533.0
7.304-808.0
7.312-268.0
7.417-006.0
5.029-577.0

Item textl:

5.029-576.0

Item textl:

6.611-828.0

6.611-829.0

Valid on 27.06.2019

Description
Plate

Sleeve

HEXAGONAL HEAD SCREW M16X 80
Washer 8 -A2 I1ISO 7094
Grease-nipple A R1/8-5.8-A3F DIN71412

Tube

Shaft

Brake pulley only for replacement

/1.114-061.0/-071.0/-081.0/-173.0/-371.0/-381.0/-671.0/-871.0
Brake and carrier

/1.114-073.0/-082.0 /-083.0 /-092.0 / -102.0 / -382.0 / -392.0 / -402.0 / -882.0 / -902.0

Quantity Unit
2.000 ST
2.000 ST
2.000 ST
2.000 ST
1.000 ST
1.000 ST
1.000 ST
1.000 ST
1.000 ST

Page 165 /536

Foot note text

ACTUALLY PREPARED, UPON NEED KINDLY ASK THE
MANUFACTURER

QUANTITY ACCORDING TO DEMAND



223 Lifting drive

10
10 o
> 20
I’)
18
16 14
© L 38
B~ "o 27
28
29 15%
)
® = /\\/®\12
Q'\?
11

Valid on 27.06.2019 Page 166 / 536



223 Lifting drive

POS

© 0 N O U1 A W N B

W W W W W W N NDNININNNNNRRKRE®BRR®BERRBR (B
SO U1 W N B O VW 0O N O P WINPFPF O O NOD UM WDN PP O

Article no.
6.635-202.0
5.100-348.0
5.003-023.0
7.306-208.0
7.312-058.0
7.304-806.0
7.312-014.0
7.343-009.0
6.432-044.0
6.401-210.0
7.304-525.0
7.311-066.0
7.318-035.0
5.100-423.0
7.343-007.0
7.304-262.0
6.611-563.0
7.312-017.0
7.311-068.0
5.100-347.0
7.318-043.0
5.122-183.0
6.401-304.0
7.318-031.0
5.100-135.0
7.318-080.0
6.401-223.0
7.304-538.0
7.311-072.0
5.002-900.0
5.115-533.0
7.304-808.0
7.312-268.0

Valid on 27.06.2019

Description

Pulse generator 5M

Shaft CWP 8000

Plate

Screw M 4x16-A2-70 (IN6RD)

Washer 5 -A2 ISO 7089

Hexagonal head screw M10x45-A4-70 ISO 4
Washer 10-A4 1SO 7089

Locking ring 30x1,5-FST-VZ DIN 471

Chain wheel 15 Z

Flanged bearing D 30

Hexagonal head screw M10x30-A4-70 ISO 4
Hexagon nut M10-A2-70 ISO 4032

Parallel key 8x7x25 -C45K DIN 6885-1
Shaft

Locking ring 20x1,2-FST-RF DIN 471
Hexagonal head screw M8x60-A4-70 I1SO 40
Traction motor -0,55KW

Washer 8-A2 ISO 7089

Hexagon nut M 8-A2-70 1SO 4032

Shaft CWP 8000

Parallel key 8x7x28-C45K DIN 6885

Flange

Free-wheeling hub

Parallel key 6x6x28 -C45K DIN 6885-1
Shaft

Parallel key A 6x6x80-C45K DIN 6885
Flanged bearing 20

Hexagonal head screw M8x16-A4-70 I1SO 40
Hexagon nut M16-A2-70 I1SO 4032

Plate

Sleeve

HEXAGONAL HEAD SCREW M16X 80
Washer 8 -A2 ISO 7094

Quantity
2.000
1.000
2.000
2.000
4.000
8.000
22.000
8.000
4.000
5.000
2.000
36.000
4.000
1.000
3.000
8.000
2.000
20.000
10.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
8.000
2.000
2.000
2.000
2.000
2.000

Page 167 / 536

Unit Foot note text
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



223 Lifting drive

POS
37

38
39

40

Article no.
7.417-006.0

5.029-577.0
6.611-828.0

6.611-829.0

Valid on 27.06.2019

Description
Grease-nipple A R1/8-5.8-A3F DIN71412
Tube

Brake and carrier

Brake pulley only for replacement

Quantity
1.000

1.000
1.000

1.000

Page 168 /536

Unit
ST
ST
ST

ST

Foot note text

ACTUALLY PREPARED, UPON NEED KINDLY ASK THE
MANUFACTURER

QUANTITY ACCORDING TO DEMAND



230 Top part individual parts

Valid on 27.06.2019 Page 169 /536



230 Top part individual parts

POS

© 0 N O U B W N

=R e
N = O

Article no.
7.311-068.0
5.443-191.0
6.388-548.0
6.388-976.0
7.777-999.0
7.312-297.0
7.304-251.0
7.304-516.0
5.055-119.0
7.312-289.0
7.304-538.0
7.311-071.0

Valid on 27.06.2019

Description

Hexagon nut M 8-A2-70 1SO 4032

Hose stem

Hose clip

Hose

Stockpiling discontinued

Washer 12 -A2 ISO 7093-1

Hexagonal head screw M12x20-A2-70 ISO 4
Hexagonal head screw M8x20-A4-70 I1SO 40
Stay

Washer 8 -A2 I1SO 7093-1

Hexagonal head screw M8x16-A4-70 I1SO 40
Hexagon nut M12-A2-70 ISO 4032

Quantity
4.000
2.000
2.000
6.000
1.000
1.000
1.000
4.000
2.000
4.000
4.000
1.000

Page 170 /536

Unit
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



240 Brush watering

O\24
28 2; }\){25
'%_J e 3\0

A 25 @
= = 10 (
()

Valid on 27.06.2019

O

7
Bé?)&gj}”{z ?

7 7 11 @\
85;) : &—3 322 é%\ e
1 > /@

i)

Page 171 /536



240 Brush watering

POS Article no. Description Quantity Unit

0 4.025-675.0 Tube complete 10 1.000 ST
Item textl:/1.114-102.0/-402.0/-902.0

0 4.025-670.0 Tube complete 6/7 1.000 ST
Item textl:/1.114-061.0/-071.0/-073.0
Item text2:/-173.0/-371.0/-671.0/-871.0

0 4.025-673.0 Tube complete 8/9 1.000 ST
Item textl:/1.114-081.0/-082.0/-083.0/-092.0/-381.0/-382.0/-392.0/-882.0

0 4.025-674.0 Tube complete 10 1.000 ST
Item textl:/1.114-102.0/-402.0/-902.0

0 4.025-671.0 Tube complete 6/7 1.000 ST
Item textl:/1.114-061.0/-071.0/-073.0
Item text2:/-173.0/-371.0/-671.0/-871.0

0 4.025-672.0 Tube complete 8/9 1.000 ST
Item textl:/1.114-081.0/-082.0/-083.0/-092.0/-381.0/-382.0/-392.0/-882.0

1 4.025-447.0 High-pressure tube bottom CWP/CHP 1.000 ST

8000

Item textl:/1.114-081.0/-082.0/-092.0
Item text2:/-381.0/-382.0/-392.0/-882.0

1 4.025-671.0 Tube complete 6/7 1.000 ST
Item textl:/1.114-081.0/-082.0/-083.0/-092.0/-381.0/-382.0/-392.0/-882.0

1 4.025-349.0 Tube water 10 1.000 ST
Item textl:/1.114-102.0/-402.0/-902.0

1 4.025-348.0 Tube water 10 1.000 ST
Item textl:/1.114-102.0/-402.0/-902.0

1 4.025-327.0 Tube water 6/7 1.000 ST
Item textl:/1.114-061.0/-071.0/-173.0
Item text2:/-371.0/-671.0/-871.0

1 4.025-312.0 Tube water 6/7 1.000 ST
Item textl:/1.114-061.0/-071.0/-073.0
Item text2:/-173.0/-371.0/-671.0/-871.0
6.373-516.0 Assembly clamp 1.000 ST

3 6.373-036.0 Pipe clip D20 1.000 ST
6.395-014.0 Double nipple removable 1/2 1.000 ST

Valid on 27.06.2019

Page 172 /536

Remark
-102 S2/-402 S1

VERSION 2

VERSION 2

-102 S1/-402 S2

VERSION 2

VERSION 2

VERSION 1

VERSION 1

VERSION 1

VERSION 1

VERSION 1

VERSION 1

VERSION 1

Foot note text
VERSION 2

COLUMN 2

COLUMN 1

VERSION 2

COLUMN 1

COLUMN 2

COLUMN 1

COLUMN 2

COLUMN 2

COLUMN 1

COLUMN 1

COLUMN 2

QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND



240 Brush watering

20
21
22
23
24
25
26
27
28

Article no.
6.686-094.0

5.443-301.0
6.385-782.0
6.386-666.0
6.415-754.0
6.412-408.0
6.388-548.0
6.388-976.0
4.421-524.0
6.412-580.0
6.387-878.0
6.387-092.0
7.387-159.0

4.580-036.0
6.386-140.0
6.387-876.0
5.443-191.0
6.387-191.0
6.373-765.0
6.385-630.0
6.415-801.0
6.373-766.0

Valid on 27.06.2019

Description
Solenoid valve 1/2"

Hose stem

Elbow connector 3/8"

Union nut

Nozzle mouthpiece 45 GRAD
Valve Rpl/2"

Hose clip

Hose

Distributor

Check valve 1/2"

Double nipple N8-1/2"-2.1096
T-Piece B5-1/2"-W400-05-VZ

Reducing nipple N4-1/2"x3/8"-ZN-A
EN1024

Valve

Elbow screw connector 6,0-R 1/4"
T-Piece 1/2"-Rotguss

Hose stem

Cap PVC 20

Assembly clamp D=20

T-Piece 20

Ball nozzle KDF 15-60 MS

Cap

Quantity
1.000

4.000
1.000
1.000
1.000
1.000
3.000
1.000
1.000
1.000
1.000
1.000
1.000

1.000
1.000
1.000
2.000
2.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST

Page 173 /536

Remark

VERSION 1
VERSION 1

VERSION 2
VERSION 2
VERSION 2
VERSION 2
VERSION 2

Foot note text

QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND

TO ORDER AS CUT GOODS

QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND



5 Solenoid valve 1/2" (6.686-094.0)

POS Article no. Description Quantity Unit
9000 6.686-097.0 COIL 1.000 ST

Valid on 27.06.2019 Page 174 / 536



250 Piping drying assistance

POS Description Quantity Unit Foot note text
251 Piping drying assistance 1.000 ST VERSION 1
252 Piping drying assistance 1.000 ST VERSION 2

Valid on 27.06.2019 Page 175 /536



251 Piping drying assistance

Valid on 27.06.2019

w

11 _
(5077

; 18 13 C @@ A
A\ :E,p@(%ﬁ@f1 12(%1520 QQE @@3
o O, ) >
= @12 po 9 . E@2
17 g O
16 @ @* D 7@62 6
L @)Q)))M 13 25; _a@'g Q 3
@@ﬁv" 19 c 9 @J

Page 176 / 536



251 Piping drying assistance

POS

© 0 N O U B W N

N P B R B R P B R B2
O © ® N O Ul M WN H O

Article no.
6.390-074.0
7.373-019.0
6.388-664.0
6.385-782.0
6.388-410.0
7.312-057.0
6.386-666.0
6.415-755.0
6.386-264.0
6.386-300.0
4.421-525.0
6.387-878.0
6.412-580.0
6.387-092.0
6.412-408.0
6.385-237.0
6.685-847.0
6.386-140.0
6.385-548.0
6.395-014.0

Valid on 27.06.2019

Description

Hose black PE 6/4

Hose clip A 10-16x9-W4 DIN3017
Hose DN10

Elbow connector 3/8"

Hose stem

Washer 16 -A2 ISO 7089
Union nut

Nozzle mouthpiece 90 Grad
T-Piece TS 10

T-Screw connection 4,0
Distributor

Double nipple N8-1/2"-2.1096
Check valve 1/2"

T-Piece B5-1/2"-W400-05-VZ
Valve Rp1/2"

Reducing nipple 1/2"-1/4"
Solenoid valve 24V DC

Elbow screw connector 6,0-R 1/4"
Reducing nipple 1/2"x3/8"-RG
Double nipple removable 1/2

Quantity
1.000
28.000
1.000
6.000
12.000
4.000
4.000
4.000
2.000
1.000
1.000
2.000
2.000
3.000
1.000
2.000
2.000
2.000
2.000
1.000

Page 177 / 536

Unit

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text
TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS



252 Piping drying assistance

Valid on 27.06.2019

2&0
| 9
5 p
] )
2@.6'%}2 -8
21.2[P ]
(¥ @32
£
w5
o
S/
@4
s

Page 178 /536



252 Piping drying assistance

POS

© 0 N O U B W N

e e el el el i
© O N O U M WN PR O

Article no.
6.395-045.0
7.373-019.0
6.388-664.0
6.385-782.0
6.388-410.0
7.312-057.0
6.386-666.0
6.415-755.0
6.386-264.0
6.395-044.0
4.421-566.0
6.387-878.0
6.412-580.0
6.387-092.0
6.412-408.0
4.580-036.0
6.395-014.0
6.386-140.0
6.385-548.0

Valid on 27.06.2019

Description

Angle 3/8"

Hose clip A 10-16x9-W4 DIN3017
Hose DN10

Elbow connector 3/8"

Hose stem

Washer 16 -A2 ISO 7089

Union nut

Nozzle mouthpiece 90 Grad
T-Piece TS 10

Tube

Distributor

Double nipple N8-1/2"-2.1096
Check valve 1/2"

T-Piece B5-1/2"-W400-05-VZ
Valve Rp1/2"

Valve

Double nipple removable 1/2
Elbow screw connector 6,0-R 1/4"
Reducing nipple 1/2"x3/8"-RG

Quantity
2.000
8.000
1.000
4.000
12.000
6.000
4.000
4.000
2.000
2.000
1.000
2.000
2.000
2.000
1.000
1.000
1.000
2.000
2.000

Page 179 /536

Unit
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



260 Control cabinet

POS
261
262
263
264
265

Description
Control cabinet
Door

Control cabinet
Door

Control cabinet

Valid on 27.06.2019

Quantity
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST

Page 180 /536

Foot note text
VERSION 1
VERSION 1
VERSION 2
VERSION 2
VERSION 3



261 Control cabinet

47,50,51
24,25 5253
2 23,24 18 21-&,25
1

45,46,47

=l o Farad BRCEH
SRR =B 45,46
N o n > |F—ve 9 i 47.41
SRR ~> L E
|l . e =
s A2 =1
> TTIN Kara! $6( 78 1P = ’
. o __IT" 1o .(I:T o 3 E//z
: i 3 ! o ) Q — 3 Lﬁ/,23 T
L.H.L e ::r[_ it . | (7] A 'r"' - : L r i 4?,50.51
? = o .I.‘.'?_ B €1 ? oo E - Herted - 7 “l _ 52'53
i : o w— S é [ :é r § _E ' “——
’: og [ = x ] 2 a 2%;| T wl o 37 | . 48 49 - Lad)? _1] - _gg'%
AL “’% 0 = ; ad B RPN | P 28&'{7# - L 44 r—— § ’
gi 0; : :2: '2'9 :._m P: 29 = E u'_n;'— -!4=::"'% = ﬂ mﬂ x —47’5?’58
S on :‘_% | e . "'_“ M2 A= ' EE 2 2,0, 59960938
Bl o] = || )] F 6= |ll. "= | 5% 47,54,55
SRRIIN— REN (72 o I I gt =N s 3940
g o 0 l:L| 9 3 g 1| 2 JLin-—i'-—-'” ! ’-‘-f.—I:.’.—ﬁ
nooa = a \‘ujn Ly % 5] bl JL . o 0
L »e g 2 S T3 ™ f
A= NPT = I8 ER ol == T S
:( o siePn QO
I -1 PR
3132 12 20 {1 30 13456
12

45,46,47
456,42 48,49,41 45,46,47 41

45,46,47 48 49

Valid on 27.06.2019 Page 181 /536



261 Control cabinet

POS

© 0 N O U1 A W N

==
= O

W W N NNNNNNDNDNNIRRRRRRB QB Q9
H O ©W 0 N O Ul M W N KRB O OO®SNOO UM WN

Article no.
6.685-913.0
4.682-119.0

Item textl:

4.682-117.0
6.682-169.0
6.646-276.0
6.646-277.0
6.643-604.0
7.777-999.0
7.777-999.0
7.777-999.0
7.777-999.0
6.633-369.0
6.632-278.0
6.682-192.0
6.682-184.0
6.682-225.0
6.647-281.0
6.643-527.0
6.633-586.0
6.661-185.0
6.632-279.0
6.373-079.0
6.393-822.0
6.631-825.0
6.631-835.0
6.631-824.0
6.631-828.0
6.631-823.0
6.631-829.0
6.631-833.0
6.644-267.0
6.632-241.0

Valid on 27.06.2019

Description
Circuit board current transformer

Frequency converter only for replacement

/1.114-073.0/-173.0

Frequency converter completely
Power meter CWS/CWP

Signboard 1-10

Signboard

Plug element twelve-pole

Stockpiling discontinued

Stockpiling discontinued

Stockpiling discontinued

Stockpiling discontinued

Busbar 3-phase-current 4 x 45mm GV2
Main contactor 24VDC 1S

Circuit board change-over switch track m
Circuit board divider track meter
Display error CWP

Cable interface shielded

Strip terminal printed circuit board 5-p
Connection block BK 25/3 - PKZ 0
Capacitor 4700MUE-40V

Emergency stop combination element
Holder

Connection scheme box A4

Motor protecting switch 1,0-1,6A
Auxiliary switch INO + 1NC

Motor protecting switch 0,63-1,0A
Motor protecting switch 4,0-6,3A
Motor protecting switch

Motor protecting switch

Motor protecting switch 20,0-25,0A
Auxiliary switch

Main contactor 24V DC

Page 182 /536

Quantity
1.000
1.000

1.000
2.000
4.000
4.000
4.000
1.000
1.000
1.000
1.000
4.000
7.000
1.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
4.000
1.000
5.000
12.000
6.000
5.000
2.000
2.000
1.000
6.000
24.000

Unit
ST
ST

ST
ST
ZST
ZST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Serial number to

11759
11759
11759



261 Control cabinet

POS
32

33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

Article no.
6.632-232.0

7.777-999.0
7.777-999.0
7.777-999.0
6.622-203.0
7.777-999.0
6.646-292.0
6.646-229.0
6.646-288.0
6.646-295.0
6.682-193.0
6.626-014.0
6.622-197.0
6.646-091.0
6.646-284.0
6.646-092.0
6.646-089.0
6.646-287.0
6.646-142.0
6.646-286.0
6.646-094.0
6.646-289.0
6.646-176.0
6.646-285.0
6.646-294.0
6.646-300.0
6.646-179.0
6.646-223.0
6.646-182.0

Valid on 27.06.2019

Description
Main contactor 24V DC

Stockpiling discontinued
Stockpiling discontinued
Stockpiling discontinued

Power choke 3-PHASE

Stockpiling discontinued
Protective cover six-pole

Plug insert sixteen-pole

Housing top part sixteen-pole
Protective cover twentyfour-pole
Circuit board power meter roof brush PKW
Power supply DC 10A
Transformer 320VA

Bush insert twentyfour-pole
Housing bottom part twentyfour-pole
Locking pin

Plug insert twentyfour-pole
Housing top part twentyfour-pole
Bush insert ten-pole

Housing bottom part ten-pole
Plug insert ten-pole

Housing top part ten-pole

Bush insert sixteen-pole

Housing bottom part sixteen-pole
Protective cover sixteen-pole
Bush insert six-pole

Bottom part housing

Plug insert six-pole

Top part housing

Page 183 /536

Quantity
1.000

3.000
3.000
4.000
1.000
1.000
1.000
1.000
1.000
6.000
1.000
1.000
1.000
10.000
10.000
56.000
5.000
5.000
3.000
3.000
3.000
3.000
4.000
4.000
3.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Serial number to

11759



262 Door

6,7,8,9

Y

5¢°

€ ¢

*?*\ 234
SN

5.6.7.8 6,7,8,9

Valid on 27.06.2019

Page 184 /536




262 Door

POS Article no.
6.601-156.0
6.631-891.0
6.631-897.0
6.631-899.0
6.634-115.0
6.651-482.0
7.777-999.0
6.651-558.0
7.777-999.0

© 0 N O U B W N

Valid on 27.06.2019

Description

Control cabinet 1200X1000
Switch 40A

Front label 60X 80

Front label 60X10

Push button green

Fixed adapter

Stockpiling discontinued
Label rack RMQ-Titan
Stockpiling discontinued

Page 185 /536

Quantity
1.000
1.000
1.000
1.000
1.000
3.000
3.000
3.000
2.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST



263 Control cabinet

2
8,9,10,11

\

31—

26 ——-

. @86 O ez
‘gg@@@e M20

21 =

14,15 —

. @
L Ll
_l |_ _Ismue |

L

Valid on 27.06.2019

13,14

S PSR PR R N R PR e ol R

oS & M40

=101

®$® @ Mis

| 34,37,38
T 739,40

_"-)(6'24,01 _34!41 !42
ee o | 43,44

2o
o T
G Th 332,33

Cad 106 gl

=935 36
Exfjfi \34,41,42

|
_"-)(3 24 po! == 4 ] 4 4
L Cod. 7 _..._||.|J/ 3

—

—

—

=, | 34,37,38

Loe i 39,40

[ cors '; 32,33,34
PIN 1 35,36

—

Page 186 /536

[ 41424344



263 Control cabinet

POS

S U AW NP

Article no.
6.682-398.0
2.850-731.0
6.682-417.0
6.682-419.0
6.682-418.0
4.682-119.0
Item textl
4.682-117.0
6.682-392.0
6.682-192.0
6.646-276.0
6.646-277.0
6.643-604.0
6.633-369.0
6.631-825.0
6.631-835.0
6.631-824.0
6.631-829.0
6.631-828.0
6.644-016.0
6.644-013.0
6.632-278.0
6.632-241.0
6.633-262.0
6.633-282.0
6.682-400.0
6.682-402.0
6.622-203.0
6.632-279.0
6.631-885.0
6.631-898.0
6.631-900.0
6.626-014.0

Valid on 27.06.2019

Description

PLC basic unit

Conversion kit memory card PL7 64K
Buffer battery TSX

Dummy module TSX37

Distributor TSX 37

Frequency converter only for replacement

:/1.114-073.0/-173.0

Frequency converter completely
Circuit board power meter triple CWP
Circuit board change-over switch track m
Signboard 1-10

Signboard

Plug element twelve-pole

Busbar 3-phase-current 4 x 45mm GV2
Motor protecting switch 1,0-1,6A
Auxiliary switch INO + 1NC

Motor protecting switch 0,63-1,0A
Motor protecting switch

Motor protecting switch 4,0-6,3A
Safety cutout 1 pol./ 10A C

Safety cutout 1 pol./ 4A C

Main contactor 24VDC 1S

Main contactor 24V DC

Miniature relay

Relay base

PLC digital card 32E/32A

PLC connection cable

Power choke 3-PHASE

Emergency stop combination element
Main switch 63 A

Front label 80X120

Insert label 80x10

Power supply DC 10A

Page 187 /536

Quantity
1.000
1.000
1.000
2.000
1.000
1.000

1.000
1.000
1.000
1.000
1.000
1.000
4.000
4.000
12.000
6.000
4.000
3.000
2.000
2.000
18.000
7.000
1.000
1.000
2.000
8.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST

ST
ST
ST
ZST
ZST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Serial number from
11760
11760
11760
11760
11760

11760
11760



263 Control cabinet

POS
32

33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48

Article no.
6.646-142.0

6.646-286.0
6.646-092.0
6.646-094.0
6.646-289.0
6.646-176.0
6.646-285.0
6.646-229.0
6.646-288.0
6.646-284.0
6.646-091.0
6.646-089.0
6.646-287.0
6.631-826.0
6.682-182.0
6.643-685.0
6.682-180.0

Valid on 27.06.2019

Description
Bush insert ten-pole

Housing bottom part ten-pole
Locking pin

Plug insert ten-pole

Housing top part ten-pole

Bush insert sixteen-pole

Housing bottom part sixteen-pole
Plug insert sixteen-pole

Housing top part sixteen-pole
Housing bottom part twentyfour-pole
Bush insert twentyfour-pole

Plug insert twentyfour-pole
Housing top part twentyfour-pole
Motor protecting switch 1,6-2,5A
Circuit board UMSVU

Strip terminal twelve-pole

Circuit board LR4/24

Page 188 /536

Quantity
2.000

2.000
32.000
2.000
2.000
2.000
2.000
2.000
2.000
4.000
4.000
4.000
4.000
1.000
1.000
1.000
1.000

Unit Serial number from
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



264 Door

(o]

Valid on 27.06.2019

2,4,5,6

|

o 9,

2,5,6,7
&

5¢

Page 189 /536

Seitenwang
nNnen




264 Door

POS Article no. Description Quantity Unit
1 6.651-486.0 Pushbutton emergency stop complete 1.000 ST
2 6.651-482.0 Fixed adapter 3.000 ST
3 7.777-999.0 Stockpiling discontinued 1.000 ST
4 6.634-115.0 Push button green 1.000 ST
5 7.777-999.0 Stockpiling discontinued 2.000 ST
6 6.651-558.0 Label rack RMQ-Titan 2.000 ST
7 7.777-999.0 Stockpiling discontinued 1.000 ST

Valid on 27.06.2019 Page 190 /536



265 Control cabinet

23, 8,9,
30 20 24 10,11 5

=

-T1

A1
i

16,
1574712137127

32 -A2

14

N e
[ S lataz | T [Tatay [ -atas

l -CIEI
plufe|e |t |, RO 2
[

|| i :!! !
= - 1618 18 19>+
e [as [l [e s[5 LEF [R5 ]Y]

=
22 |

(1]

n

_21_2\2212,522 - o c 99 -
17 B

3

17,18 _
15,16

G Lk
9]
—

(2]

X37 X36X30/

A, 25,26, -38,39,35 -

M

21 21

27,28 — 40,45

o] 2]

33,34, 3538
35,36, 3940

37

Valid on 27.06.2019

Dl Dl ] ]

41,42, 41,42,
35,43, 35,43,

4 3334 M

35,36,
37

Tl ]

Page 191 /536

—

M32
M2o

elele 1@



265 Control cabinet

POS

© 0 N O U1 A W N B

W W W W N NNNNDNDNDNRINNIRRRRERRPBRR R R
W N P O ©W 0 NO U B WNRHO O OWNOUMAWNR O

Article no.
6.682-398.0
2.850-731.0
6.682-417.0
6.682-419.0
6.682-418.0
4.682-117.0
6.682-182.0
6.643-684.0
6.643-690.0
6.643-907.0
6.682-614.0
6.633-369.0
6.633-586.0
6.631-826.0
6.631-825.0
6.631-835.0
6.631-824.0
6.631-829.0
6.631-823.0
6.644-321.0
6.632-278.0
6.632-241.0
6.633-262.0
6.633-282.0
6.633-400.0
6.633-401.0
6.682-400.0
6.682-402.0
6.622-236.0
6.632-279.0
6.631-885.0
6.682-629.0
6.646-142.0

Valid on 27.06.2019

Description

PLC basic unit

Conversion kit memory card PL7 64K
Buffer battery TSX

Dummy module TSX37
Distributor TSX 37

Frequency converter completely
Circuit board UMSVU

Strip terminal 10-polig

Strip terminal six-pole

Plug two-pole RM 7,62

Wattmeter triple CWP

Busbar 3-phase-current 4 x 45mm GV2
Connection block BK 25/3 - PKZ 0
Motor protecting switch 1,6-2,5A
Motor protecting switch 1,0-1,6A
Auxiliary switch INO + 1NC
Motor protecting switch 0,63-1,0A
Motor protecting switch

Motor protecting switch

Safety cutout - 4A/1POL

Main contactor 24VDC 1S

Main contactor 24V DC

Miniature relay

Relay base

Module relay 2MM

Relay brigde

PLC digital card 32E/32A

PLC connection cable

Power choke 3-PHASE

Emergency stop combination element
Main switch 63 A

Resistor for frequency converter
Bush insert ten-pole

Page 192 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
1.000
3.000
8.000
6.000
6.000
1.000
1.000
9.000
7.000
2.000
2.000
4.000
3.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



265 Control cabinet

POS
34

35
36
37
38
39
40
41
42
43
44
45

Article no.
6.646-286.0

6.646-092.0
6.646-094.0
6.646-289.0
6.646-176.0
6.646-285.0
6.646-229.0
6.646-091.0
6.646-284.0
6.646-089.0
6.646-287.0
6.646-288.0

Valid on 27.06.2019

Description
Housing bottom part ten-pole

Locking pin

Plug insert ten-pole

Housing top part ten-pole

Bush insert sixteen-pole

Housing bottom part sixteen-pole
Plug insert sixteen-pole

Bush insert twentyfour-pole
Housing bottom part twentyfour-pole
Plug insert twentyfour-pole
Housing top part twentyfour-pole
Housing top part sixteen-pole

Page 193 /536

Quantity
2.000

7.000
2.000
2.000
2.000
2.000
2.000
3.000
3.000
2.000
2.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



270 Distributor cabinet

POS
271
272
273
274

Description
Distributor cabinet
Housing
Distributor cabinet
Door

Valid on 27.06.2019

Quantity
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST

Page 194 /536

Foot note text
VERSION 1
VERSION 1
VERSION 2
VERSION 2



271 Distributor cabinet

3,456

15,16

9.10-1|
18,197

6 (1«7 ke Jus

f:‘_JL"‘ﬂ!_—“: |

51,52,53 —

26

24 |
122,25

14

"Ii_iii_i_iii_iiuiml

i

37,38

= 45
49,50,51

Valid on 27.06.2019

Page 195 /536

51 5253—?

1

20| mmnry
(L] #y
W
aebeny GTRI

'i!-F:'l.: .-.il- f
L — Fraav)

sl

O Werperr
© Mot

1

| —=y
Fpal B3
1

S vermtraseryg 1R

" .
(aalp
i

& Vwwaineplen T80

“~
darg 1THLY

“
) Bt STPIAS

U vrevadas

\ﬂi\"f&ﬂ": Shv
weditepion CIEIS

e S
. - r

e
.ruur v STPN
L*



271 Distributor cabinet

POS Article no.
1 6.682-292.0
2 6.633-324.0
3 6.644-271.0
4 6.644-270.0
5 6.644-268.0
6 6.644-269.0
7 6.631-924.0
8 7.777-999.0
9 6.631-880.0
10 7.777-999.0
11 6.643-601.0
15 4.060-856.0
16 4.060-856.0
17 6.631-827.0
18 6.631-835.0
19 6.631-826.0
20 6.631-829.0
21 6.631-828.0
22 6.644-267.0
23 6.644-014.0
24 6.644-012.0
25 6.644-013.0
26 7.777-999.0
32 6.632-241.0
33 6.632-231.0
34 6.632-238.0
37 6.633-282.0
38 6.633-262.0
39 6.633-268.0
41 6.631-885.0
42 6.631-897.0
43 6.631-899.0
44 7.777-999.0

Valid on 27.06.2019

Description

Level control

Jumper socket 11POL.

Holder covering cap

Covering cap busbar Seite
Holder busbar 60mm

Insert busbar 20x0,5mm
Connection adaptor

Stockpiling discontinued
Adapter

Stockpiling discontinued
Covering cap busbar

Spare parts set motor protecting switch
Spare parts set motor protecting switch
Motor protecting switch 2,5-4,0A
Auxiliary switch INO + 1NC
Motor protecting switch 1,6-2,5A
Motor protecting switch

Motor protecting switch 4,0-6,3A
Auxiliary switch

Safety cutout 1 pol./ 6A C

Safety cutout 1 pol./ 2A C

Safety cutout 1 pol./ 4A C
Stockpiling discontinued

Main contactor 24V DC

Main contactor 24V DC

Contact block 22

Relay base

Miniature relay

Miniature relay 220V

Main switch 63 A

Front label 60X 80

Front label 60X10

Stockpiling discontinued

Page 196 / 536

Quantity
2.000
2.000
2.000
2.000
2.000
6.000
1.000
1.000
4.000
4.000
1.000
1.000
1.000
2.000
5.000
3.000
1.000
2.000
5.000
1.000
2.000
1.000
1.000
3.000
7.000
3.000
6.000
5.000
1.000
1.000
1.000
1.000
4.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



271 Distributor cabinet

POS
45
47
48
49
50
51
52
53

Article no.
6.682-180.0

6.622-193.0
6.622-198.0
6.646-229.0
6.646-285.0
6.646-092.0
6.646-089.0
6.646-284.0

Valid on 27.06.2019

Description
Circuit board LR4/24

Transformer 400/24V 250VA
Transformer 400VA

Plug insert sixteen-pole

Housing bottom part sixteen-pole
Locking pin

Plug insert twentyfour-pole

Housing bottom part twentyfour-pole

Page 197 /536

Quantity
2.000

1.000
1.000
1.000
1.000
8.000
3.000
3.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST



272 Housing

Valid on 27.06.2019

'E 40
(= [l
A
H2 Hl
46—:1:‘-.“

V4

01

41,42,43

Page 198 /536

12,13,14



272 Housing

POS
12
13
14
27
28
29
30
31
40
41
42
43
46

Article no.
6.601-195.0
6.373-079.0
6.393-822.0
6.651-482.0
6.651-075.0
6.651-261.0
7.777-999.0
7.777-999.0
6.681-035.0
6.631-885.0
6.631-897.0
6.631-899.0
6.651-486.0

Valid on 27.06.2019

Description

Control cabinet

Holder

Connection scheme box A4
Fixed adapter

Lamp bulb

Lamp socket element
Stockpiling discontinued
Stockpiling discontinued
Hour counter 24V

Main switch 63 A

Front label 60X 80

Front label 60X10
Pushbutton emergency stop complete

Page 199 /536

Quantity
1.000
4.000
1.000
2.000
2.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



273 Distributor cabinet

A

Valid on 27.06.2019

~ s eolala
(._} '\.} O L P R

o 0C

e als
l.:' L

Page 200 /536




273 Distributor cabinet

POS

© 0 N O U1 A W N B

W W W W N NNNNDNDNDNRINNIRRRRERRPBRR R R
W N P O ©W 0 NO U B WNRHO O OWNOUMAWNR O

Article no.
6.682-398.0
6.682-417.0
6.682-419.0
6.682-418.0
6.682-292.0
6.633-324.0
6.630-074.0
6.631-836.0
6.631-833.0
6.631-827.0
6.631-826.0
6.631-829.0
6.631-828.0
6.631-830.0
6.631-824.0
6.644-014.0
6.644-012.0
6.644-267.0
6.632-231.0
6.632-238.0
7.777-999.0
6.632-241.0
6.632-251.0
6.632-296.0
6.632-278.0
6.633-400.0
6.633-262.0
6.633-282.0
6.682-400.0
6.682-402.0
6.682-401.0
6.631-886.0
7.777-999.0

Valid on 27.06.2019

Description

PLC basic unit

Buffer battery TSX

Dummy module TSX37
Distributor TSX 37

Level control

Jumper socket 11POL.

Motor protecting switch -24-32A
Auxiliary switch -2S

Motor protecting switch 20,0-25,0A
Motor protecting switch 2,5-4,0A
Motor protecting switch 1,6-2,5A
Motor protecting switch

Motor protecting switch 4,0-6,3A
Motor protecting switch 9,0-14,0A
Motor protecting switch 0,63-1,0A
Safety cutout 1 pol./ 6A C

Safety cutout 1 pol./ 2A C
Auxiliary switch

Main contactor 24V DC

Contact block 22

Stockpiling discontinued

Main contactor 24V DC

Contact block 22 GRO

Main contactor 24V DC

Main contactor 24VDC 1S
Module relay 2MM

Miniature relay

Relay base

PLC digital card 32E/32A

PLC connection cable

PLC digital card 8A

Main switch 80 A

Stockpiling discontinued

Quantity
1.000
1.000
2.000
1.000
2.000
4.000
1.000
11.000
1.000
2.000
2.000
1.000
2.000
1.000
1.000
4.000
1.000
4.000
6.000
6.000
6.000
4.000
1.000
1.000
2.000
1.000
4.000
4.000
1.000
6.000
2.000
1.000
3.000

Page 201 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

OPTION



273 Distributor cabinet

POS Article no.
34 6.682-180.0
35 6.622-193.0
36 6.622-198.0

Valid on 27.06.2019

Description
Circuit board LR4/24

Transformer 400/24V 250VA
Transformer 400VA

Quantity
1.000

1.000
1.000

Page 202 /536

Unit
ST
ST
ST

Foot note text



274 Door

CH

Valid on 27.06.2019

Page 203 /536

)

Seitenwand
innen




274 Door

POS Article no.
6.651-482.0
6.651-075.0
6.651-261.0
7.777-999.0
7.777-999.0
6.651-486.0
7.777-999.0
6.651-558.0
6.651-534.0

© 0 N O U B W N

Valid on 27.06.2019

Description

Fixed adapter

Lamp bulb

Lamp socket element

Stockpiling discontinued

Stockpiling discontinued

Pushbutton emergency stop complete
Stockpiling discontinued

Label rack RMQ-Titan

Clamp handle black

Page 204 / 536

Quantity
2.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST



280 Top part distributor

POS Description Quantity Unit Foot note text
281 Top part distributor 1.000 ST VERSION 1
282 Top part distributor 1.000 ST VERSION 2

Valid on 27.06.2019 Page 205/ 536



281 Top part distributor

o — — —

o —|— — —

[ - B A [ p——— R T = ST = T

o= | T el Te—al e m| b mpol

% = N ! r; | j'l ’. r] | ! - E . "| | ' = = Ppo

. ¥ b 3]t ; . 5 : - 8 7 I |m [ Bl pr

= 1 H RET B! Prl ' Fhb gt | :iu.E‘ , H— | olecke

' T s = S Toonie 69,10

o . ] 1 | & Ao oy

— ;gJ Stecker

' I i ":O!'l.',.t_:.

_ ﬁ L
! 2400l

m' -
| Stecker
| Cod.l,12,24

x.?.'l@ |
!!
A
_gque
(-
A

13.24

- x201

ad.]
il
i
il
—
! -
|
I
w
|
LW
|

.
.

& 7
0O 0 % 6 6 £ 0808 6 096096 O 00 © sIPi3
O 0 0 & & &§ § 66660666660 686606¢809 & 5P
¢ ¢ ©O C C OO0 » 99 995 956606068 o 5P 9
> 5P 7

Valid on 27.06.2019 Page 206 / 536



281 Top part distributor

POS

© 0 N O U B W N

e el e e
o U A W N R O

Article no.
6.601-224.0
6.682-181.0
6.682-180.0
6.643-591.0
6.646-284.0
6.646-092.0
6.646-091.0
6.646-287.0
6.643-593.0
6.646-286.0
6.646-142.0
6.646-289.0
6.643-592.0
6.646-285.0
6.646-176.0
6.646-288.0

Valid on 27.06.2019

Description

Top part distributor
Distributor FWZ
Circuit board LR4/24
Adapter 24 pol.

Housing bottom part twentyfour-pole

Locking pin

Bush insert twentyfour-pole
Housing top part twentyfour-pole
Adapter 10 pol.

Housing bottom part ten-pole
Bush insert ten-pole

Housing top part ten-pole
Adapter sixteen-pole

Housing bottom part sixteen-pole
Bush insert sixteen-pole

Housing top part sixteen-pole

Page 207 / 536

Quantity
1.000
1.000
8.000
2.000
2.000
25.000
2.000
2.000
3.000
3.000
3.000
3.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



282 Top part distributor

] 5,6,7
l 8,9

— Turserte
Gehauseuntertel!

1900l

Stecker
Cod. 1,5

7,10,11,12,13

xeesf

7,14,15
1’ 1’ | Klemmkasten 4
! L 8PPx4@3x120mm 1
Gehauseuntegteil
24pol T T=—=T T== l — | T
Stecker ‘ T m H— || |_] n :—: :|'
Cod 13 — [T - ] j J a5 j
¥ - : |l— | f
easee 2= 0 |0 (U |gf| [0 O
7,10,11 — s [0 1|0 W0 e
12,13 | w Ld| |5 ece L |52 Rx? fe | |
. ] ) | | = = || =
LchauscuntvﬂteJ' @ | | [;r'cal_ = _J :j¢n
6pol . | = — .
Stecker ey ' ] = : j J;‘
- (] AKE jl
0d, o~y 1 |
-~ . x 1
9,16 . '|; ||
Gehauseuntiertenl IxFel . i - | IR E— t
18po = gAXbY
Stecker |% 4

Ccd.

. -

Gehauseunterteil

| I~
i ] 8~ 1
g 1bpal
| -~ F-'
) stecker
. Cod. 1,8
'.D: Cal + |
®| benauseunterte
o .
= 4pol

Stacker

o Cod. 1,12,24
7,14,15,16,17

E,18

Turseite

.-F'"Mf

56,7 P R R R P R
8,9 D S R R P RSP P SR
¢ ¢ C ©C C UL & o8 800 000000

Valid on 27.06.2019 Page 208 / 536

SECIC NN )



282 Top part distributor

POS

© 0 N O U B W N

e i e
N o UM W N KPR O

Article no.
6.682-181.0
6.632-241.0
6.633-400.0
6.682-180.0
6.643-593.0
6.646-286.0
6.646-092.0
6.646-142.0
6.646-289.0
6.643-592.0
6.646-285.0
6.646-176.0
6.646-288.0
6.643-591.0
6.646-284.0
6.646-091.0
6.646-287.0

Valid on 27.06.2019

Description

Distributor FWZ

Main contactor 24V DC

Module relay 2MM

Circuit board LR4/24

Adapter 10 pol.

Housing bottom part ten-pole
Locking pin

Bush insert ten-pole

Housing top part ten-pole
Adapter sixteen-pole

Housing bottom part sixteen-pole
Bush insert sixteen-pole

Housing top part sixteen-pole
Adapter 24 pol.

Housing bottom part twentyfour-pole
Bush insert twentyfour-pole
Housing top part twentyfour-pole

Page 209 /536

Quantity
1.000
1.000
1.000
8.000
2.000
2.000
24.000
2.000
2.000
2.000
1.000
2.000
2.000
2.000
2.000
2.000
2.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



290 Distributor column 1

POS Description Quantity Unit Foot note text
291 Distributor column 1 1.000 ST VERSION 1
292 Distributor column 1 1.000 ST VERSION 2

Valid on 27.06.2019 Page 210 /536



291 Distributor column 1

|
} - W eir
==l ===
i ! '
l TRIHENES AR
' a o la & a | »
' I— T B
SIHIEE=—
] - - - = - -I
i ~ T l— K-
I I x| BV | -
2 3 | R =
i

Valid on 27.06.2019

Page 211 /536

3,456,7

0 Q0QO0QQ
24pol CDDOO0OO0
000 O OO0

Yzpig 19 2000
/ $ &% 000

4

3,45,6,7
v b % l9ne
AT R,



291 Distributor column 1

POS Article no.
6.600-315.0
6.633-324.0
6.643-591.0
6.646-284.0
6.646-092.0
6.646-091.0
6.646-287.0

N o o A WN

Valid on 27.06.2019

Description

Amplifier

Jumper socket 11POL.

Adapter 24 pol.

Housing bottom part twentyfour-pole
Locking pin

Bush insert twentyfour-pole

Housing top part twentyfour-pole

Page 212 /536

Quantity
6.000
6.000
2.000
2.000
8.000
2.000
2.000

Unit
ST
ST
ST
ST
ST
ST
ST



292 Distributor column 1

/:'
27 10

LACKIERUNG:GEHAUSE RAL

Valid on 27.06.2019

MONTAGEPLATTE RAL
‘GLATTLACK"

=
=
o
=
8@x40

x1aa

/8032 "KIESELGRAU”
2any

6,7,8,9,10 -

Gehauseuntertenl

24pol
Stecker

Cod. 113,724

Page 213 /536

. O
ST 57 aal " | | | | ‘ ‘l/|l blind

195 - Cod.n‘.li,_g#‘ e -0 4B 0]~ EL
e 90 D¢ - 123 o PG

o8- O- -0 0 -6 |- 137
so - | 0788 27 G0 90 09|75 o PGY

12, o N ¥ — - 45
= | K @ PGl

a_

248 —
278 ——
308 -
Z
©

[xv8}+6,7,8,9,10
GCehauseuntertel
24po0l
Stecker
Cod. 1,12,13



292 Distributor column 1

POS Article no. Description Quantity Unit Foot note text
1 6.600-315.0 Amplifier 6.000 ST

2 6.633-324.0 Jumper socket 11POL. 7.000 ST

3 6.635-595.0 Relay 1.000 ST VERSION 2
3 2.642-799.0 Conversion kit relay boiler 1.000 ST VERSION 1
4 6.644-016.0 Safety cutout 1 pol./ 10A C 1.000 ST

5 6.626-014.0 Power supply DC 10A 1.000 ST

6 6.643-591.0 Adapter 24 pol. 2.000 ST

7 6.646-284.0 Housing bottom part twentyfour-pole 2.000 ST

8 6.646-092.0 Locking pin 8.000 ST

9 6.646-091.0 Bush insert twentyfour-pole 2.000 ST

10 6.646-287.0 Housing top part twentyfour-pole 2.000 ST

11 6.633-400.0 Module relay 2MM 1.000 ST

12 6.601-304.0 Distributor column 1.000 ST

Valid on 27.06.2019 Page 214 /536



300 Control panel

POS Description Quantity Unit Remark
301 Control panel 1.000 ST VERSION 1
302 Control panel 1.000 ST VERSION 2

Valid on 27.06.2019 Page 215 /536



301 Control panel

Valid on 27.06.2019 Page 216 /536



301 Control panel

POS Article no.
1 3.812-405.0
6.601-319.0
3 6.682-403.0
5.059-976.0

Valid on 27.06.2019

Description
Control panel XBT

Blank housing F.XBT
PLC operator device XBT
Holder

Quantity
1.000

1.000
1.000
1.000

Page 217 / 536

Unit
ST

ST
ST
ST

Foot note text

UPON ORDER PLS INDICATE ABBREV. OF
COUNTRY+MACH.



302 Control panel

Valid on 27.06.2019 Page 218 / 536



302 Control panel

POS Article no.
3.812-405.0
6.649-376.0
6.682-879.0
5.059-976.0
6.651-486.0
6.682-880.0
6.682-560.0
6.369-858.0

0o N O Ul A W N K

Valid on 27.06.2019

Description

Control panel XBT

Housing

Operating unit XBT

Holder

Pushbutton emergency stop complete
Mounting kit display

Data cable

Programming software XBTL

Page 219 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST



310 Electric control box

POS
311
312
313
314
315
316

Description

Emergency control panel
Signal distributor
Distributor column

Main control cabinet
Pumping cabinet

Control cabinet

Valid on 27.06.2019

Quantity
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST

Page 220 /536

Remark

(UTW) 3.812-265



311 Emergency control panel

4,7,9,10 22,23, 24, 25
1,2,3,4,5,6

RESET INI|IAL Halfuncion
S Not-Aus

Sl RESET
HI S2  INITIAL
Hl  Malfuncion

)
\?J
@

1,2,4,11,15

Valid on 27.06.2019 Page 221 /536



311 Emergency control panel

POS Article no.
1 6.651-558.0
2 6.651-331.0
3 6.651-075.0
4 6.635-239.0
5 6.651-265.0
6 7.777-999.0
7 6.376-394.0
9 7.777-999.0
10 7.777-999.0
11 6.634-115.0
15 6.635-268.0
22 7.777-999.0
23 6.648-435.0
24 6.648-409.0
25 6.631-971.0

Valid on 27.06.2019

Description

Label rack RMQ-Titan
Label XB

Lamp bulb

Spacer

Lamp socket element
Stockpiling discontinued
Label emergency stop
Stockpiling discontinued
Stockpiling discontinued
Push button green
Contact element
Stockpiling discontinued
Cable gland grey M25x1,5
Locknut grey M25

Blind plug round black 22,5

Page 222 /536

Quantity
3.000
3.000
1.000
4.000
1.000
1.000
1.000
1.000
1.000
2.000
3.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



312 Signal distributor

Valid on 27.06.2019

2,3

@ M32

S

M25

4,5

PE

-D1

X1

[SEEEEE [SEEEEE blddddeb%l&pkﬂddddj H

Page 223 /536




312 Signal distributor

POS Article no.
1 6.682-616.0
2 6.633-400.0
3 6.633-401.0
4 6.633-262.0
5 6.633-282.0

Valid on 27.06.2019

Description
DIODE

Module relay 2MM
Relay brigde
Miniature relay
Relay base

Page 224 /536

Quantity
1.000
9.000
8.000
2.000
2.000

Unit
ST
ST
ST
ST
ST



313 Distributor column

iq8

cee

Valid on 27.06.2019

S
.
S
.
L

Bbx4B

FE
X13e

Page 225 /536

x1a

Q

PGi
PGS
2 PGl
© PGS

7,8,9,10, 11




313 Distributor column

POS

© 00 N O U A W N N -

=
=)

Article no.
6.600-315.0
6.635-595.0
2.642-799.0
6.644-320.0
6.633-400.0
6.633-324.0
6.600-177.0
6.643-591.0
6.646-284.0
6.646-092.0
6.646-091.0
6.646-287.0

Valid on 27.06.2019

Description

Amplifier

Relay

Conversion kit relay boiler

Safety cutout

Module relay 2MM

Jumper socket 11POL.

Retaining plate amplifier light barrier
Adapter 24 pol.

Housing bottom part twentyfour-pole
Locking pin

Bush insert twentyfour-pole

Housing top part twentyfour-pole

Quantity
7.000
1.000
1.000
1.000
1.000
7.000
7.000
1.000
1.000
4.000
1.000
1.000

Page 226 / 536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

VERSION 2
VERSION 1



314 Main control cabinet

17.830 5,25, 26, 27

Ki|nal 80/25

=

20

15 3

ACHTUNG |
BrOcken entfernan

PR e BRI 2

FI13AM 13515 M

K26 K27
451442 245 1442

A RAR AL

S M

Kanal BO6
L

ACHTUNG !
Brlcken ndern

9, 28 , :
8,28— T Aé or o0 K

8 Kanal 8050
=i o i) =i L=} o o L3 o Ly o o L=y =i

Valid on 27.06.2019 Page 227 /536

2 1,22,23,24 29

16

e ®

X824 pol J
Cod.24 7

=] ©

@
I@
L ©

X7 16 pol! J i
Codd 18 4

X8 24 pol

510 pol }
Cod 10,6 o 1

X4 24 pol

9]
[~]
5%
i
ta
i
| 1
L

9]
[~]
5%
~
)
i)
| 1
L

X3 24 pol

9]
I>]
&
g
.I
==
.

X216 po! I i
Cod. 1,8 -
X110 po!
Cod 1,5

|I|

.|

=
zZ




314 Main control cabinet

POS

w

Article no.
6.682-398.0
6.682-418.0
4.682-119.0

Item textl:

4.682-117.0
6.682-182.0
6.682-392.0
6.633-369.0
6.631-826.0
6.631-825.0
6.631-824.0
6.631-829.0
6.633-400.0
6.631-823.0
6.644-320.0
6.644-321.0
6.632-278.0
6.632-241.0
6.633-282.0
6.632-279.0
6.631-885.0
2.850-731.0
6.682-417.0
6.682-419.0
6.643-684.0
6.643-690.0
6.643-647.0
6.631-835.0
6.682-400.0

Valid on 27.06.2019

Description
PLC basic unit
Distributor TSX 37

Frequency converter only for replacement
/1.114-073.0 /-173.0

Frequency converter completely
Circuit board UMSVU

Circuit board power meter triple CWP
Busbar 3-phase-current 4 x 45mm GV2
Motor protecting switch 1,6-2,5A
Motor protecting switch 1,0-1,6A
Motor protecting switch 0,63-1,0A
Motor protecting switch

Module relay 2MM

Motor protecting switch

Safety cutout

Safety cutout - 4A/1POL

Main contactor 24VDC 1S

Main contactor 24V DC

Relay base

Emergency stop combination element
Main switch 63 A

Conversion kit memory card PL7 64K
Buffer battery TSX

Dummy module TSX37

Strip terminal 10-polig

Strip terminal six-pole

Strip terminal two-pole

Auxiliary switch INO + 1NC

PLC digital card 32E/32A

Page 228 /536

Quantity
1.000
1.000
1.000

1.000
1.000
1.000
4.000
1.000
2.000
6.000
5.000
1.000
1.000
2.000
2.000
10.000
7.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
12.000
1.000

Unit
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



315 Pumping cabinet

27,29 27,29
28,29 27,29
27 — — 46
17,20 17,21 10119 6,7,8, 37
- IRIA -
o l: 'T3:| H HL.L. 1&H EH -kl CF

17,19 - L B

17,18 — === 2 1 1,21 D == 48,2

17,16 Iur 3|3 ;T: slels|e $—‘17,26 i

| ' 17,23—

17,22 43,44 %4 =
%2’3_ % = = AN I? | 2 14—z |z|z|z < 12
> | I | . =
S 40 4o,<4o 40—45 =
: ;]

2,3 - S g 54@ g |5

34,35,36- L |
35,36,34 - d y
34,3536 || ® = W goxep | 2
34,35,36- B
1,63 1

Valid on 27.06.2019

Page 229 /536

$6
s
&S .

O0OO0OO0O0O0O0OO0DO0OOOOOOO0

$556556566666666
$S555555665858S

o .GGGGGGGGGOSGG

C)
o0

ehraubung M28 S Verschrasbing MG O Versel

sehraubung M32

. Verschraubung MAB
@ Versehe 3

O Ehindstopfen M2

1D Blindstapien n29 & Blindstopfen WG

@ prsstopien e




315 Pumping cabinet

POS Article no.
1 6.682-180.0
2 6.633-282.0
3 6.633-268.0
6 6.682-398.0
7 6.682-417.0
8 6.682-419.0
9 6.682-418.0
10 6.682-292.0
12 6.633-324.0
14 6.600-315.0
16 6.630-074.0
17 6.631-836.0
18 6.631-833.0
19 6.631-827.0
21 6.631-826.0
22 6.631-829.0
23 6.631-828.0
26 6.631-830.0
27 6.644-322.0
28 6.644-323.0
29 6.644-267.0
34 6.632-231.0
35 6.632-238.0
36 7.777-999.0
37 6.682-400.0
40 6.632-241.0
44 6.632-251.0
45 6.632-296.0
46 6.633-400.0
48 6.633-262.0
50 6.633-405.0
51 6.633-365.0
52 6.631-886.0

Valid on 27.06.2019

Description

Circuit board LR4/24
Relay base

Miniature relay 220V
PLC basic unit

Buffer battery TSX
Dummy module TSX37
Distributor TSX 37
Level control

Jumper socket 11POL.
Amplifier

Motor protecting switch -24-32A

Auxiliary switch -2S

Motor protecting switch 20,0-25,0A
Motor protecting switch 2,5-4,0A
Motor protecting switch 1,6-2,5A

Motor protecting switch

Motor protecting switch 4,0-6,3A
Motor protecting switch 9,0-14,0A

Safety cutout -6A/1POL.
Safety cutout -2A/1POL.
Auxiliary switch

Main contactor 24V DC
Contact block 22
Stockpiling discontinued
PLC digital card 32E/32A
Main contactor 24V DC
Contact block 22 GRO
Main contactor 24V DC
Module relay 2MM
Miniature relay

Relay

Time relay Multifunktion
Main switch 80 A

Page 230 /536

Quantity
4.000
8.000
2.000
1.000
1.000
1.000
1.000
2.000
2.000
2.000
1.000
10.000
1.000
2.000
2.000
1.000
2.000
1.000
4.000
1.000
4.000
4.000
4.000
4.000
1.000
5.000
1.000
1.000
1.000
6.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



315 Pumping cabinet

POS Article no. Description Quantity Unit
53 7.777-999.0 Stockpiling discontinued 1.000 ST

Valid on 27.06.2019 Page 231 /536



316 Control cabinet

45 46
X
40,4142

25x80
25x80
- A1

f| Do
35,36,37 25x80

-S0
30

31

Valid on 27.06.2019

10,11,12
13,14
:
50,51,52,53
3
: X

Page 232 /536

13,14,15 16,17,18

v KERCHER

21,22

19,20



316 Control cabinet

POS
2
3
10
11
12
13
14
15
16
17
18
19
20
21
22
30
31
35
36
37
40
41
42
45
46
47
50
51
52
53

Article no.
5.389-591.0
6.376-472.0
6.648-394.0
6.648-410.0

6.648-435.0
6.648-409.0
6.648-487.0
6.641-209.0
6.303-257.0
6.648-486.0
6.648-392.0
6.648-407.0
6.641-208.0
6.648-406.0

6.643-145.0
6.631-881.0
6.631-897.0
6.631-899.0
6.622-222.0
7.306-058.0
7.312-230.0
6.631-823.0
6.644-323.0
6.644-321.0
6.682-542.0
6.643-680.0
6.643-690.0
6.643-684.0

Valid on 27.06.2019

Description

Label Karcher Professional 180x65
Label (Vor Offnen Netzspannung abschalte
Cable gland grey M32x1,5
Locknut grey M32

Sealing closure M32

Cable gland grey M25x1,5
Locknut grey M25

Sealing closure M25

Cable gland M20x1,5 PA
Locknut grey M20

Sealing closure M20

Cable gland grey M16x1,5
Locknut grey M16

Cable gland M12x1,5 PA

Locknut grey M12

Strip terminal distributor UTW
Label earthing

Main switch 25 A

Front label 60X 80

Front label 60X10

Control transformer

Screw M 4X 12- 8.8-R2R K-IN6RD
Serrated lock washer A4,3-FSt-A3E DIN67
Motor protecting switch

Safety cutout -2A/1POL.

Safety cutout - 4A/1POL
Electronic control

Strip terminal four-pole

Strip terminal six-pole

Strip terminal 10-polig

Page 233 /536

Quantity
1.000
1.000
1.000
1.000
1.000
4.000
4.000
3.000
3.000
3.000
3.000
1.000
1.000
1.000
1.000
1.000
3.000
1.000
1.000
1.000
1.000
4.000
4.000
1.000
2.000
1.000
1.000
1.000
2.000
4.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



1020 Spare parts list accessories CWP/CHP (5.953-271.0)

POS
10
20
30
40
50
60
70
80
90
100
110
120
130
140
150
160
170
180
190
200
210
220
230
240
250
260
270
280
290
300
310
320
330

Description

Add-on kit subsoil washing

ABS micro emulsion

Add-on kit foam

Add-on kit subsoil washing
Add-on kit high-pressure foam
ABS high-pressure foam

Add-on kit high pressure

Ball valve

Add-on kit wheel guide entry pipe
Add-on kit wheel guide entry pipe
Add-on kit rail

Add-on kit gravel filter

Add-on kit antifreezing

Add-on kit headlight

Add-on kit splash guard

Add-on kit motors

High pressure RAWA

Phase indicator

Add-on kit hot wax

Add-on kit hot foam

Add-on kit wax foam

Add-on kit gate control

Add-on kit safety switch

Add-on kit tackle safety switch
Add-on kit tilting safety

Add-on kit central lubricating system
Add-on kit Statoil

ABS safety cut-offtoff portal
Add-on kit CARLITE

Add-on kit CARLITE

Add-on kit cable carrier chain
Add-on kit dosing pump external
Wheel vat

Valid on 27.06.2019

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Remark
2.638-479/-505
2.638-480
2.638-481/-799
2.638-506
2.638-516
2.638-516

2.638-219
2.639-871 USA
2.638-383

2.638-493
2.638-768
2.638-836
2.638-450
2.638-528
2.638-307
2.638-902/-914
2.638-903/-915
2.638-904/-916
2.638-909
2.638-979
2.638-986
2.638-221
2.639-064
2.639-189
2.639-665

2.638-382
2.640-027
2.639-928

Page 234 /536

Foot note text

VERSION 1
VERSION 2

60HZ VERSION

SPECIAL COLORS
STANDARD COLORS



1020 Spare parts list accessories CWP/CHP (5.953-271.0)

POS
340

350
360
370
380
390
400
410
420

Description

Pictograph

Add-on kit osmosis
Add-on kit rail

Add-on kit process water
Add-on kit tank

Add-on kit triple foam
Pump set

Add-on kit hot wax foam
Add-on kit foam

Valid on 27.06.2019

Quantity
1.000

1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST

Remark
2.639-775

2.640-188
2.640-131 USA
2.640-133
250L 2.640-184
2.640-244
2.640-244
2.640-135 USA
2.640-132 USA

Page 235 /536

Foot note text



10 Add-on kit subsoil washing

POS
11
12
13
14

Description
Individual parts
Tube complete
Tube completely
Distributor cabinet

Valid on 27.06.2019

Quantity
1.000
1.000
1.000
1.000

Unit

ST
ST
ST
ST

Page 236 /536

Remark

4.025-395.0
4.025-396.0



11 Individual parts

18 ~>
41.20 | 19 B <
20 T WRi> o,
O

Valid on 27.06.2019 Page 237 / 536



11 Individual parts

POS

© © 0 N O U1 W N -

H R R e e
W N B O O

13

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

Article no.
5.031-234.0
5.031-233.0
5.031-232.0
6.388-917.0
6.389-986.0
7.305-637.0
4.050-331.0
5.115-303.0
5.115-029.0
6.347-153.0
6.347-020.0
6.647-366.0
6.401-412.0
7.777-999.0

Item textl:

4.421-510.0

Item textl:

6.415-506.0
6.373-625.0
7.306-035.0
7.304-546.0
7.312-017.0
7.304-262.0
5.019-024.0
7.316-342.0
6.339-096.0
4.107-020.0
6.339-065.0
6.504-011.0
6.504-012.0
7.316-223.0
6.386-616.0
6.390-075.0

Valid on 27.06.2019

Description
Moulded part
Moulded part
Moulded part
High pressure hose DN13
High pressure hose DN19-2550mm 3/4"
Countersunk screw M8x16-A2-70 ISO 10642
Frame
Washer
Washer
Dowel with screw 10x135
Dowel with screw 12x135
Wire protecting sleeve
Rotating coupler
Stockpiling discontinued
/ 2.638-505.0
Tube complete
/2.638-479.0
Flat jet nozzle -2508
Clamp
Screw M 6x70 -A2-70 ISO 4762
Hexagonal head screw M 8x12-A2-70 I1SO 4
Washer 8-A2 I1SO 7089
Hexagonal head screw M8x60-A4-70 I1SO 40
Angle
Cotter 3,2x20 -St-A2E ISO 1234
Rubber buffer
Bar across
Rubber buffer
Fastening-parts kit cylinder
Cylinder D.40MM
Bolt B10,0X 28-ST-A2E I1SO 2341
Screw connector 6,0 G1/4
Hose PE 8/6

Quantity
1.000
2.000
1.000
6.000
1.000
16.000
1.000
8.000
8.000
8.000
8.000
4.000
6.000
2.000

2.000

42.000
15.000
20.000
10.000
10.000
3.000
3.000
8.000
2.000
1.000
1.000
2.000
1.000
4.000
5.000
50.000

Page 238 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

for dowels 12 mm
for dowels 10 mm
for dowels 10 mm

for dowels 12 mm

TO ORDER AS CUT GOODS



11 Individual parts

POS
32

33
34
35
36

36

38
39
40
41
42
44
46
47
48

Article no.
6.386-615.0

6.412-532.0
7.312-014.0
7.306-189.0
4.421-511.0

Item textl:

4.421-274.0

Item textl:

6.365-329.0
7.304-534.0
6.373-213.0
7.311-068.0
7.307-361.0
7.307-362.0
4.050-332.0
5.027-174.0
7.312-052.0

Valid on 27.06.2019

Description
Elbow screw connector

Throttle

Washer 10-A4 ISO 7089
Screw M5x70 -A2-70 (In6Rd)
Tube complete

/2.638-479.0

Tube complete

/2.638-505.0

Sealing profile

Hexagonal head screw M10x16-A4-70 ISO 4
Pipe clamp R3/4"

Hexagon nut M 8-A2-70 ISO 4032

Threaded pin M 8X 20-A2-21H ISO 4029
Threaded pin M 8X 40-A2-21H ISO 4029
Frame

Rod subsoil washing

Washer 5 -A2 I1SO 7089

Quantity
1.000

2.000
12.000
2.000
2.000

2.000

1.000
4.000
4.000
10.000
2.000
2.000
1.000
4.000
2.000

Page 239 /536

Unit
ST
ST
ST
ST
ST

ST

ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



12 Tube complete

@@2 3

Valid on 27.06.2019 Page 240 /536



12 Tube complete

POS

14

Article no.
7.387-102.0
7.387-155.0

5.402-001.0
5.026-978.0
7.387-116.0
6.385-314.0
6.387-968.0
6.412-224.0
6.387-373.0
7.387-110.0
5.403-057.0
6.362-125.0
6.386-616.0
6.386-620.0

Item textl:

Item text2:

6.385-779.0

Valid on 27.06.2019

Description
Angle A1-1"-ZN-A EN 10242

Reducing nipple N4-1"x1/2"-ZN-A EN

1024

Screw union swivel arm
Tube 1ZX250

T-Piece B1-1"-ZN-A EN 10242
Screw connector U12-1
Double nipple 1"'x160
SLANTED SEAT VALVE

Double nipple 1"x120-St-vz DIN 2982

Angle A4-1-ZN-A EN 10242
Double connection

Joint ring 10X13X1,5
Screw connector 6,0 G1/4
Screw connector 6-G1/8"

1.114-871.0/-882.0/-902.0; 1.268-091.0
1.534-001.0 - 1.534-003.0
Elbow screw connector -G1/8"

Quantity
4.000
4.000

4.000
4.000
2.000
2.000
2.000
2.000
2.000
1.000
1.000
3.000
2.000
2.000

1.000

Unit
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

Page 241 /536

Remark

Pos. 12;13;(14)

1.534-010.0 - 1.534-018.0 ;
1.534-030.0 - 1.534-048.0

Foot note text

PLEASE ORDER POS. . .. !!!

VERSION 1
VERSION 2



13 Tube completely




13 Tube completely

12

Article no.
5.402-001.0
7.387-155.0

7.387-102.0
5.026-978.0
7.387-116.0
6.387-968.0
7.387-110.0
5.403-057.0
6.387-373.0
6.412-224.0
6.362-125.0
6.386-620.0

Item textl:

Item text2:

6.386-616.0

Valid on 27.06.2019

Description
Screw union swivel arm

Reducing nipple N4-1"x1/2"-ZN-A EN
1024

Angle A1-1"-ZN-A EN 10242

Tube 1ZX250

T-Piece B1-1"-ZN-A EN 10242

Double nipple 1"'x160

Angle A4-1-ZN-A EN 10242

Double connection

Double nipple 1"x120-St-vz DIN 2982
SLANTED SEAT VALVE

Joint ring 10X13X1,5

Screw connector 6-G1/8"

1.114-871.0/-882.0/-902.0; 1.268-091.0
1.534-001.0 - 1.534-003.0

Screw connector 6,0 G1/4

Quantity
2.000
2.000

2.000
2.000
2.000
1.000
1.000
2.000
1.000
1.000
1.000
1.000

1.000

Unit
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

Page 243 /536

Remark

Pos. 11;12

1.534-010.0 - 1.534-018.0 ;
1.534-030.0 - 1.534-048.0

Foot note text

PLEASE ORDER POS. ... I!!

VERSION 2

VERSION 1



14 Distributor cabinet

Valid on 27.06.2019 Page 244 / 536



14 Distributor cabinet

Article no.
6.601-231.0
6.386-617.0
6.641-370.0
6.641-356.0
4.820-956.0
6.643-582.0
6.643-509.0
6.643-515.0
6.643-493.0
6.385-779.0
7.777-999.0
6.362-125.0
6.385-778.0
7.306-203.0
7.312-043.0
6.685-929.0
7.777-999.0
6.390-075.0
6.385-781.0
6.686-031.0
7.304-076.0
7.312-052.0
6.362-126.0
6.386-616.0
6.386-615.0
2.637-223.0

Valid on 27.06.2019

Description

Distributor cabinet

Bulkhead screw connection 6,0
Locknut PG16-PA DIN 46320
Cable gland PG16

Cable UBW

End clamp PH

Modular terminal PE- 4 QMM
Modular terminal 4mm?
Brigde for binder 4mm?

Elbow screw connector -G1/8"
Stockpiling discontinued

Joint ring 10X13X1,5

Hollow screw G1/8"-1MAL
Screw M 3X 8-A2-70 (IN6RD)
Washer 3-A2 I1SO 7089
Solenoid valve

Stockpiling discontinued
Hose PE 8/6

Sleeve G1/8"

4/2-way solenoid valve
Hexagonal head screw M 5x60-8.8-A2E ISO
Washer 5 -A2 I1SO 7089

Joint ring 13x18x2

Screw connector 6,0 G1/4
Elbow screw connector
Add-on kit

Quantity
1.000
7.000
1.000
1.000
1.000
2.000
5.000
8.000
1.000
4.000
2.000
20.000
6.000
2.000
2.000
3.000
3.000
3.000
3.000
1.000
2.000
2.000
6.000
2.000
2.000
1.000

Page 245 /536

Unit
ST
ST
ST
ST
ZSA
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

QUANTITY ACCORDING TO DEMAND



19 Solenoid valve (6.685-929.0)

9001

9002

Valid on 27.06.2019 Page 246 / 536



19 Solenoid valve (6.685-929.0)

POS Article no. Description Quantity Unit
9001 6.685-981.0 Coil 24 V= 1.000 ST
9002 6.685-982.0 Plug PG 7

1.000 ST

Valid on 27.06.2019 Page 247 / 536



20 ABS micro emulsion

POS Article no. Description Quantity Unit Foot note text
21 Nozzles lateral 1.000 ST

22 Nozzles above 1.000 ST

23 Mixing receptacle 1.000 ST

24 Mixer unit 1.000 ST

25 Control cabinet 1.000 ST

26 Dosing pump 1.000 ST VERSION 2+3
27 2.643-379.0 Conversion kit dosing pump Lang EPDM 6L 1.000 ST VERSION 4

Valid on 27.06.2019 Page 248 / 536



21 Nozzles lateral

N -

w
\_
S

2

—h

&
o O
2

(o))
o

4 67

o0 o6 PO N

16 17
g 9

O
o

Valid on 27.06.2019

o @ 3

,
s
i

Page 249 /536




21 Nozzles lateral

POS

© 0 N O U B W N

e i e
N o UM W N KPR O

Article no.
6.389-983.0
6.388-532.0
6.389-253.0
6.412-976.0
6.415-723.0
6.389-252.0
7.777-999.0
7.306-182.0
7.311-002.0
6.388-583.0
6.387-120.0
6.387-204.0
6.390-075.0
6.641-370.0
6.641-356.0
6.415-724.0
6.414-405.0

Valid on 27.06.2019

Description

Hose DN8

Hose clip 14/ 9

Hose nozzle

Check valve

Nozzle 1500

Hose nozzle

Stockpiling discontinued

Pan head screw M5x16 -A2-70 ISO 14583
Hexagon nut M5 -6-A2E ISO 4032
Hose stem R3/8"

Sleeve 3/8"-1.4436

Male stud coupling

Hose PE 8/6

Locknut PG16-PA DIN 46320
Cable gland PG16

Nozzle 6500

Filter

Quantity
1.000
10.000
4.000
6.000
4.000
2.000
2.000
4.000
4.000
2.000
2.000
2.000
1.000
2.000
2.000
2.000
6.000

Page 250 /536

Unit

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST

Foot note text
TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS



22 Nozzles above

.
(o)}
(&)
N
\e}

s
O

& o IN E
e B .
N S O
o OO OO O,

Valid on 27.06.2019 Page 251 /536



22 Nozzles above

POS

© 0 N O U B W N

N NN B R B B R B3 P2 B B B
W N H © 0N O Ul A WN R O

Article no.
6.390-075.0
6.387-204.0
6.412-046.0
6.388-583.0
6.388-532.0
6.389-983.0
6.389-253.0
5.019-387.0
6.415-723.0
6.415-363.0
6.389-252.0
7.311-067.0
5.001-494.0
7.303-102.0
7.312-001.0
7.304-552.0
6.686-052.0
6.641-122.0
6.389-606.0
6.387-120.0
6.390-002.0
6.414-405.0

Valid on 27.06.2019

Description

Hose PE 8/6

Male stud coupling

Check valve 3/8"

Hose stem R3/8"

Hose clip 14/ 9

Hose DN8

Hose nozzle

Angle

Nozzle 1500

Union nut 11/16Z

Hose nozzle

Hexagon nut M 6-A2-70 ISO 4032
Plate

Screw 3,5x12 -A2-70-bk (In6Rd)
Washer 4 -200HV-A3E ISO 7089
Hexagonal head screw M 6x12-A4-70 I1SO 4
Valve 24= NW3

Control cable 3G1,0

T-Piece 8

Sleeve 3/8"-1.4436

Angle bushing

Filter

Quantity
1.000
2.000
2.000
5.000
21.000
1.000
2.000
4.000
4.000
4.000
2.000
4.000
1.000
6.000
6.000
1.000
3.000
3.000
3.000
1.000
1.000
4.000

Page 252 /536

Unit

ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST

Foot note text
TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS



23 Mixing receptacle

Valid on 27.06.2019 Page 253 /536



23 Mixing receptacle

POS

© 0 N O U1 A W N B

W W W W N NNNNDNDNDNRINNIRRRRERRPBRR R R
W N P O ©W 0 NO U B WNRHO O OWNOUMAWNR O

Article no.
5.019-384.0
6.641-357.0
6.612-330.0
7.311-422.0
7.314-632.0
4.633-014.0
6.365-366.0
5.122-166.0
7.777-999.0
7.304-544.0
7.312-026.0
5.071-092.0

7.311-068.0
7.312-233.0
7.304-538.0
6.600-066.0
7.777-999.0
6.389-984.0
6.388-547.0
6.385-579.0
7.777-999.0
6.641-400.0
6.641-380.0
7.277-003.0
6.641-986.0
6.641-985.0
7.777-999.0
5.030-355.0
6.386-614.0
6.386-613.0
5.442-792.0
6.685-929.0

Valid on 27.06.2019

Description

Angle

Cable gland PG11

Motor 0,07 KW

Hexagon nut M 6-1.4305 ISO 10511
Straight grooved pin 3,0x16-Al ISO 8740
Stirring 35L

Joint ring

Flange

Stockpiling discontinued

Hexagonal head screw M 6x40-A4-70 1SO 4
Washer 6 -A2 ISO 7089

Tank 35L/MICRO.

Sheet metal component

Hexagon nut M 8-A2-70 ISO 4032
Serrated lock washer A8,4-FSt-A3E DIN67
Hexagonal head screw M8x16-A4-70 I1SO 40
Electrode holder

Stockpiling discontinued

Hose DN12

Hose clip

Sleeve PVC20-12

Stockpiling discontinued

Cable gland PG29

Locknut PG29

Tube 25x1,5 -PVC-U DIN 8062

Cable gland PG36

Locknut Pg36

Stockpiling discontinued

CAP

T-Screw connection G1/8

Elbow screw connector

Piece of tube

Solenoid valve

Quantity
4.000
1.000
1.000
4.000
4.000
1.000
1.000
1.000
1.000
4.000
14.000
1.000
2.000
30.000
30.000
30.000
2.000
2.000
1.000
3.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000

Page 254 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS



23 Mixing receptacle

POS
34

35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56

Article no.
6.641-122.0

5.409-171.0
7.777-999.0
6.390-075.0
6.388-676.0
7.304-382.0
6.386-453.0
6.385-589.0
6.387-890.0
6.388-637.0
6.389-507.0
6.388-157.0
7.777-999.0
6.641-166.0
6.470-073.0
6.388-496.0
6.470-081.0
6.470-082.0
6.470-083.0
6.470-084.0
6.395-176.0
6.685-987.0
6.390-074.0

Valid on 27.06.2019

Description
Control cable 3G1,0

Double nipple
Stockpiling discontinued
Hose PE 8/6

Hose stem 12-PVC
Hexagonal head screw M 6x12-8.8-A2E ISO
Tank screw connection
Nipple PVC20- 3/4"
Sleeve PVC20

Hose stem 20-PVC

Hose clip 20- 32

Hose DN19

Stockpiling discontinued
Control cable 4x1,0
Pump

Angle bushing

Pump slider

Coupler ROTOFLOW
Lantern Rotoflow

Motor ROTOFLOW
T-Connection piece pneumatic
Plug for solenoid valve
Hose black PE 6/4

Quantity
1.000

2.000
2.000
1.000
1.000
4.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
1.000
1.000
1.000
2.000
2.000
1.000

Page 255 /536

Unit Foot note text
M TO ORDER AS CUT GOODS

ST
ST
M TO ORDER AS CUT GOODS
ST
ST
ST
ST
ST
ST
ST
M TO ORDER AS CUT GOODS
ST
M TO ORDER AS CUT GOODS
ST
ST
ST
ST
ST
ST
ST
ST
M TO ORDER AS CUT GOODS



33 Solenoid valve (6.685-929.0)

9001

9002

Valid on 27.06.2019 Page 256 / 536



33 Solenoid valve (6.685-929.0)

POS Article no. Description Quantity Unit
9001 6.685-981.0 Coil 24 V= 1.000 ST
9002 6.685-982.0 Plug PG 7

1.000 ST

Valid on 27.06.2019 Page 257 / 536






48 Pump (6.470-073.0)

POS
10
20
30
40

Article no.
6.470-081.0
6.470-082.0
6.470-083.0
6.470-084.0

Valid on 27.06.2019

Description

Pump slider
Coupler ROTOFLOW
Lantern Rotoflow
Motor ROTOFLOW

Page 259 /536

Quantity
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST



24 Mixer unit

[~

~J

Valid on 27.06.2019

Page 260 /536

17
14 N 15 . | 18
1%(\\ 10
' TN
- ) 20
1412%
> 22
3
0%
IR
(S
P



24 Mixer unit

POS

© 0 N O U1 A W N B

W W W W W N NNNINININNNNHRAEBKBRRBRRBRRBERR (B
A W N P O O 0O N O UL D W N O O O NO UL W DN H O

Article no.
7.311-068.0
7.312-233.0
7.304-538.0
5.019-384.0
6.390-074.0
6.641-355.0
6.641-366.0
7.777-999.0
6.600-066.0
5.027-157.0

6.388-247.0
6.388-583.0
6.388-532.0
6.641-122.0
6.685-909.0
5.019-386.0
7.306-208.0
7.312-001.0
7.311-064.0
5.019-414.0
5.019-385.0
7.304-382.0
7.312-026.0
7.311-067.0
6.419-067.0
6.385-547.0
6.386-307.0
6.385-786.0
6.421-090.0
6.373-502.0
7.306-034.0
6.385-003.0

Valid on 27.06.2019

Description

Hexagon nut M 8-A2-70 1SO 4032
Serrated lock washer A8,4-FSt-A3E DIN67
Hexagonal head screw M8x16-A4-70 ISO 40
Angle

Hose black PE 6/4

Cable gland PG9

Locknut PG 9

Stockpiling discontinued

Electrode holder

Probe

Sheet metal component

Hose DN8 -PVC

Hose stem R3/8"

Hose clip 14/ 9

Control cable 3G1,0

Solenoid valve 24V-DC

BRACKET

Screw M 4x16-A2-70 (IN6RD)

Washer 4 -200HV-A3E ISO 7089
Hexagon nut M 4-A2-70 I1SO 4032
Gusset plate

Angle

Hexagonal head screw M 6x12-8.8-A2E ISO
Washer 6 -A2 1ISO 7089

Hexagon nut M 6-A2-70 1SO 4032
Pressure reducer RP3/8

Reducing nipple 3/8"x1/4"-2.1096
Screw connector 4,0-G1/4

Reducing nipple

Pressure gauge 0-10 BAR

Pipe clamp 16

Screw M6x55-A2-70 DIN 7984

Double nipple 3/8"x60-St-vz DIN 2982

Quantity
6.000
6.000
6.000
4.000
1.000
2.000
2.000
2.000
2.000
6.000
3.000
1.000
2.000
2.000
1.000
1.000
1.000
2.000
2.000
2.000
2.000
1.000
2.000
4.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000

Page 261 /536

Unit
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST

ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS



24 Mixer unit

POS Article no. Description Quantity Unit Foot note text

35 6.386-316.0 Screw connector 6,0-G3/8 1.000 ST

36 6.390-075.0 Hose PE 8/6 1.000 M TO ORDER AS CUT GOODS
37 7.311-422.0 Hexagon nut M 6-1.4305 ISO 10511 2.000 ST

Valid on 27.06.2019 Page 262 / 536



25 Control cabinet

i [P T S
|
At Y S .
aifx2a |
= — — | | T
- ny ™ —1 = ‘E {“ - .::,: s
i i B x| ¥ TH=RT
FifiiaR{ists
e e o
. By iR =
S R T
. .I.l b |I||
. opxe9g

Valid on 27.06.2019

—_———————

KTI

Cinstellungen: 64 min
Ad justment: O

Mengeneinstellung

— é’— 0 Ad justment
Hix

O

2l

Page 263 /536

KT2

nit

| sek

O

Cr

Sicherungslack
sichern

O

42

KT3

68 min




25 Control cabinet

POS Article no.

6.682-292.0
6.601-234.0
6.644-010.0
6.644-267.0
6.633-262.0
6.633-282.0
6.633-365.0

N OO o A W N O

Valid on 27.06.2019

Description

Control cabinet

Level control

Control cabinet

Safety cutout 1 pol./ 1A
Auxiliary switch
Miniature relay

Relay base

Time relay Multifunktion

Page 264 /536

Quantity
1.000
1.000
1.000
3.000
3.000
3.000
3.000
3.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST



26 Dosing pump

Page 265 /536

Valid on 27.06.2019



26 Dosing pump

POS

© 0 N O U B W N

=R e
N = O

Article no.
6.391-427.0
6.686-164.0
6.470-248.0
6.470-203.0
7.777-999.0
7.306-227.0
7.312-293.0
5.112-714.0
7.311-516.0
6.685-982.0
6.470-229.0
2.642-274.0

Valid on 27.06.2019

Description

Angle 6/4

Coil spare part

Foot valve

Sphere kit

Stockpiling discontinued

Screw M 4x45-A2-70 (IN6RD)
Washer 4-A2 1SO 7093-1

Sleeve

Hexagon nut M 4-A2-70 DIN 985
Plug PG 7

Dosing pump ECOLAB 6.0L Viton
Conversion kit dosing pump Lang Viton 6L

Quantity
1.000
1.000
1.000
1.000
1.000
2.000
4.000
2.000
2.000
1.000
1.000
1.000

Page 266 / 536

Unit
ST
ST
ST
ZSA
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND



11 Dosing pump ECOLAB 6.0L Viton (6.470-229.0)

9011

Valid on 27.06.2019

|

—9002

___Ie

—9003

|

— 9007

—9008

Page 267 / 536

—— 9000

Q‘—gom

5.383-641.0

—9004

5,393-644 .0

1O 9005

5.393—6‘5.0‘




11 Dosing pump ECOLAB 6.0L Viton (6.470-229.0)

POS

9000
9000
9001
9002
9003
9004
9005
9006
9007
9008
9009
9010
9011

Article no.
2.885-351.0
2.885-350.0
5.393-641.0
5.393-642.0
5.393-643.0
5.393-644.0
5.393-645.0
5.393-646.0
5.393-647.0
5.393-746.0
6.390-074.0
6.470-248.0
6.470-226.0

Valid on 27.06.2019

Description

Spare parts set dosing pump EPDM / Ecola
Spare parts set dosing pump Viton / ECOL

Label yellow RAL 1016
Label light green RAL 6018
Label dark green RAL 6029
Label red RAL 3020

Label blue RAL 5002

Label violet RAL 4008
Label orange RAL 2008
Label white RAL 9003
Hose black PE 6/4

Foot valve

Magnetic bobbin dosing pump 24 vV DC

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Page 268 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST

Foot note text

TO ORDER AS CUT GOODS



27 Conversion kit dosing pump Lang EPDM 6L (2.643-379.0)

Valid on 27.06.2019

Page 269 /536



27 Conversion kit dosing pump Lang EPDM 6L (2.643-379.0)

POS
10
20
30
40
50
60
70

Article no.
6.470-021.0
6.685-982.0
6.391-427.0
5.112-714.0
7.312-293.0
7.306-227.0
7.311-516.0

Valid on 27.06.2019

Description

Dosing pump 6.0L EPDM

Plug PG 7

Angle 6/4

Sleeve

Washer 4-A2 ISO 7093-1

Screw M 4x45-A2-70 (IN6RD)
Hexagon nut M 4-A2-70 DIN 985

Page 270 /536

Quantity
1.000
1.000
1.000
2.000
4.000
2.000
2.000

Unit
ST
ST
ST
ST
ST
ST
ST



10 Dosing pump 6.0L EPDM (6.470-021.0)

Valid on 27.06.2019 Page 271 /536



10 Dosing pump 6.0L EPDM (6.470-021.0)

POS
9001
9002
9003
9004

Article no.
6.390-074.0
6.470-248.0
6.470-226.0
2.885-351.0

Valid on 27.06.2019

Description

Hose black PE 6/4

Foot valve

Magnetic bobbin dosing pump 24 V DC
Spare parts set dosing pump EPDM / Ecola

Quantity
1.000
1.000
1.000
1.000

Page 272 /536

Unit

ST
ST
ST

Foot note text
TO ORDER AS CUT GOODS
AVAILABLE AT CENTRAL WAREHOUSE



30 Add-on kit foam

POS
31
32
33
34
35

Description
Individual parts
Individual parts
Nozzles lateral
Nozzles lateral
Nozzles lateral

Valid on 27.06.2019

Quantity
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST

Page 273 /536

Foot note text
VERSION 1
VERSION 2
VERSION 1
VERSION 2
VERSION 3



31 Individual parts

Page 274 /536

Valid on 27.06.2019



31 Individual parts

POS

© 0 N O U1 A W N B

W W W W W N NNNININNNNNRKRBRBRRBRRBRRBRR (B
A U1 NN B O O 0 N O U BN H O O O NO UL D W N BHEH O

Article no.
6.388-247.0
7.373-019.0
6.388-583.0
6.419-067.0
6.385-786.0
6.421-090.0
6.387-874.0
4.820-947.0
6.685-909.0
6.385-005.0
6.373-334.0
6.387-876.0
6.388-664.0
6.387-877.0
6.388-443.0
7.387-159.0
4.580-036.0
6.389-116.0
6.390-074.0
6.388-546.0
6.412-576.0
6.412-178.0
7.777-999.0
7.312-008.0
7.304-263.0
7.306-204.0
7.312-043.0
6.386-614.0
7.777-999.0
4.820-949.0
6.386-613.0
7.305-590.0
7.387-117.0

Valid on 27.06.2019

Description

Hose DN8 -PVC

Hose clip A 10-16x9-W4 DIN3017
Hose stem R3/8"

Pressure reducer RP3/8
Reducing nipple

Pressure gauge 0-10 BAR
Double nipple 1/2"x3/8"-CuZn
Cable W249

Solenoid valve 24V-DC

Double nipple 1/2"X 40-1.4571
Pipe clamp 3/4"

T-Piece 1/2"-Rotguss

Hose DN10

Angle A4-1/2"-2.1096

Hose stem

Reducing nipple N4-1/2"x3/8"-ZN-A EN1024
Valve

Screw connector 4,0-R1/4

Hose black PE 6/4

Hose clip

Check valve

Valve sleeve UL 270

Stockpiling discontinued
Washer 12-200HV-A3E ISO 7089
Hexagonal head screw M12x12-A4-70 ISO 4
Screw M 3X 10-A2-70 (IN6RD)
Washer 3-A2 I1SO 7089

T-Screw connection G1/8
Stockpiling discontinued

Cable W251

Elbow screw connector

FLAT HEADED SCREW M 6X 20
Cross C1-1/2"-ZN-A EN 10242

Quantity
1.000
5.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
5.000
2.000
2.000
1.000
3.000
2.000
1.000
1.000
1.000
1.000
2.000
2.000
1.000
1.000
2.000
2.000
2.000
2.000
1.000
1.000
1.000
1.000
2.000
1.000

Page 275 /536

Unit

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text
TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS



31 Individual parts

POS Article no. Description Quantity Unit Foot note text
37 6.388-772.0 Hose stem 8 4.000 ST

Valid on 27.06.2019 Page 276 / 536



32 Individual parts

Valid on 27.06.2019 Page 277 / 536



32 Individual parts

POS

© 0 N O U1 A W N B

N N N NN NNNRRRR R 2 2 2 2 2
0o N o 1l AN P O VO OO N O UL A W N P O

Article no.
7.304-263.0
7.373-019.0
6.388-427.0
6.419-067.0
6.385-786.0
6.421-090.0
6.387-874.0
4.820-947.0
6.686-094.0
6.385-005.0
6.373-334.0
6.387-876.0
6.388-664.0
6.387-877.0
6.388-443.0
6.395-036.0
6.413-228.0
6.389-116.0
6.390-074.0
6.388-546.0
6.412-576.0
6.412-178.0
5.042-729.0
7.305-054.0
6.386-264.0
6.387-878.0
4.786-017.0

Valid on 27.06.2019

Description

Hexagonal head screw M12x12-A4-70 ISO 4
Hose clip A 10-16x9-W4 DIN3017

Angle bushing 3/8"
Pressure reducer RP3/8
Reducing nipple

Pressure gauge 0-10 BAR
Double nipple 1/2"x3/8"-CuZn
Cable W249

Solenoid valve 1/2"
Double nipple 1/2"X 40-1.4571
Pipe clamp 3/4"

T-Piece 1/2"-Rotguss
Hose DN10

Angle A4-1/2"-2.1096
Hose stem

Nipple 1/2"x1/4"

Check valve

Screw connector 4,0-R1/4
Hose black PE 6/4

Hose clip

Check valve

Valve sleeve UL 270
Holder

Countersunk screw M 6x 20-A2-70 (IN6RD)

T-Piece TS 10
Double nipple N8-1/2"-2.1096
Dosing pump complete

Quantity
2.000
4.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
4.000
2.000
2.000
1.000
2.000
2.000
1.000
1.000
1.000
1.000
2.000
2.000
1.000
1.000
2.000
1.000
1.000
1.000

Page 278 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS



9 Solenoid valve 1/2" (6.686-094.0)

POS Article no. Description Quantity Unit
9000 6.686-097.0 COIL 1.000 ST

Valid on 27.06.2019 Page 279 /536



33 Nozzles lateral

4

nD

5

64

N 1
M 0
< ¢ OO
¢ Q
3
TN N
)\ S Y
O S3—9—(
DM[Q@ o —\

Page 280 /536

Valid on 27.06.2019



33 Nozzles lateral

POS Article no. Description Quantity Unit Foot note text

1 4.025-472.0 Tube foam 6/7 2.000 ST

1 4.025-473.0 Tube foam 8/9/10 2.000 ST

2 6.373-516.0 Assembly clamp 1.000 ST QUANTITY ACCORDING TO DEMAND
3 6.415-751.0 Nozzle mouthpiece 60 GRAD 1.000 ST QUANTITY ACCORDING TO DEMAND
4 6.386-666.0 Union nut 1.000 ST QUANTITY ACCORDING TO DEMAND
5 6.388-496.0 Angle bushing 1.000 ST

6 6.385-782.0 Elbow connector 3/8" 1.000 ST QUANTITY ACCORDING TO DEMAND
7 6.373-565.0 Clip clamp D20/M6 4.000 ST

8 7.373-019.0 Hose clip A 10-16x9-W4 DIN3017 2.000 ST

9 6.388-443.0 Hose stem 1.000 ST

10 6.388-546.0 Hose clip 1.000 ST

11 6.415-727.0 Nozzle 120Grad 1.000 ST QUANTITY ACCORDING TO DEMAND
12 6.388-664.0 Hose DN10 1.000 M TO ORDER AS CUT GOODS

13 6.387-877.0 Angle A4-1/2"-2.1096 1.000 ST

14 6.388-410.0 Hose stem 2.000 ST

15 6.387-876.0 T-Piece 1/2"-Rotguss 1.000 ST

16 6.385-548.0 Reducing nipple 1/2"x3/8"-RG 2.000 ST

Valid on 27.06.2019 Page 281 /536



34 Nozzles lateral

o
o
s@\—ﬂ
s
®
N
&8
%

q,)@ ; 1) gy 20
: 3 (\j@@ ’ 3 5
6@“56] , 7 A

0

Valid on 27.06.2019 Page 282 /536

i

- = 0
o +

-
(9]

o =
> o



34 Nozzles lateral

POS

© 00 N O U A W N P -

N NN N NNNNRRRR R B2 2 2 92 @2
N o A WN RO VW OO N OO U WN P O

Article no.
4.025-473.0
4.025-472.0
6.373-516.0
6.415-751.0
6.386-666.0
6.388-496.0
6.385-782.0
6.373-565.0
7.373-019.0
6.388-443.0
6.388-546.0
5.001-652.0
6.388-664.0
6.387-877.0
6.388-410.0
6.387-876.0
6.385-548.0
6.388-430.0
7.311-002.0
7.306-182.0
7.777-999.0
6.389-252.0
7.311-068.0
7.312-289.0
7.312-022.0
7.312-020.0
7.306-193.0
7.312-292.0

Valid on 27.06.2019

Description

Tube foam 8/9/10

Tube foam 6/7

Assembly clamp

Nozzle mouthpiece 60 GRAD

Union nut

Angle bushing

Elbow connector 3/8"

Clip clamp D20/M6

Hose clip A 10-16x9-W4 DIN3017

Hose stem

Hose clip

Screen

Hose DN10

Angle A4-1/2"-2.1096

Hose stem

T-Piece 1/2"-Rotguss

Reducing nipple 1/2"x3/8"-RG

Y-Bushing 10/10/10

Hexagon nut M5 -6-A2E I1SO 4032

Pan head screw M5x16 -A2-70 ISO 14583
Stockpiling discontinued

Hose nozzle

Hexagon nut M 8-A2-70 ISO 4032
Washer 8 -A2 ISO 7093-1

Serrated lock washer A8,4-1.4310 DIN679
Serrated lock washer A6,4-1.4310 DIN679
Screw M6x16 -A2-70 (In6Rd)

Washer 6 -A2 1SO 7093-1

Quantity
2.000
2.000
1.000
1.000
1.000
1.000
1.000
4.000
2.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
2.000
2.000
4.000
4.000
2.000
2.000
6.000
6.000
6.000
6.000
6.000
6.000

Page 283 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND
TO ORDER AS CUT GOODS



35 Nozzles lateral

Valid on 27.06.2019

Page 284 /536

@8
17
@812
Q
C
;15@@8”
—
18

el

SYRY @@m@@‘@@@@%}@

- = 0
o &

co =
* o



35 Nozzles lateral

POS

© 00 N O U A W N P -

N NN N NNNNRRRR R B2 2 2 92 @2
N o A WN RO VW OO N OO U WN P O

Article no.
4.025-677.0
4.025-472.0
6.373-516.0
6.415-801.0
6.373-766.0
6.388-496.0
6.385-782.0
6.373-565.0
7.373-019.0
6.388-443.0
6.388-546.0
5.001-652.0
6.388-664.0
6.387-877.0
6.388-410.0
6.387-876.0
6.385-548.0
6.388-430.0
7.311-002.0
7.306-182.0
7.777-999.0
6.389-252.0
7.311-068.0
7.312-289.0
7.312-022.0
7.312-020.0
7.306-193.0
7.312-292.0

Valid on 27.06.2019

Description

Tube foam complete 8/9/10

Tube foam 6/7

Assembly clamp

Ball nozzle KDF 15-60 MS

Cap

Angle bushing

Elbow connector 3/8"

Clip clamp D20/M6

Hose clip A 10-16x9-W4 DIN3017

Hose stem

Hose clip

Screen

Hose DN10

Angle A4-1/2"-2.1096

Hose stem

T-Piece 1/2"-Rotguss

Reducing nipple 1/2"x3/8"-RG

Y-Bushing 10/10/10

Hexagon nut M5 -6-A2E I1SO 4032

Pan head screw M5x16 -A2-70 ISO 14583
Stockpiling discontinued

Hose nozzle

Hexagon nut M 8-A2-70 ISO 4032
Washer 8 -A2 ISO 7093-1

Serrated lock washer A8,4-1.4310 DIN679
Serrated lock washer A6,4-1.4310 DIN679
Screw M6x16 -A2-70 (In6Rd)

Washer 6 -A2 1SO 7093-1

Quantity
2.000
2.000
1.000
1.000
1.000
1.000
1.000
4.000
2.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
2.000
2.000
4.000
4.000
2.000
2.000
6.000
6.000
6.000
6.000
6.000
6.000

Page 285 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND
TO ORDER AS CUT GOODS



40 Add-on kit subsoil washing

POS
41
42
43
44

Description
Individual parts
Tube completely
Tube completely
Distributor cabinet

Valid on 27.06.2019

Page 286 /536

Quantity
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST



41 Individual parts

2171 218
oz 4120 7 19
34 % 22\5;93'9
~ 23" 716

Valid on 27.06.2019 Page 287 / 536



41 Individual parts

POS

© © 0 N O U1 W N -

W W W N NNNNDNDNDNDNNIRRRRRRRPER R B R
A W N O 0O NO UM WNKRO O O®WNOUUMWNIRO O

Article no.
5.031-234.0
5.031-233.0
5.031-232.0
6.388-917.0
6.389-986.0
7.305-637.0
4.050-331.0
5.115-303.0
5.115-029.0
6.347-153.0
6.347-020.0
6.647-366.0
6.401-412.0
4.421-510.0
6.415-064.0
6.373-625.0
7.306-035.0
7.304-546.0
7.312-017.0
7.304-262.0
5.019-024.0
7.316-342.0
6.339-096.0
4.107-020.0
6.339-065.0
6.504-011.0
6.504-012.0
7.316-223.0
6.386-616.0
6.390-075.0
6.386-615.0
6.412-532.0
7.312-014.0

Valid on 27.06.2019

Description

Moulded part

Moulded part

Moulded part

High pressure hose DN13

High pressure hose DN19-2550mm 3/4"
Countersunk screw M8x16-A2-70 ISO 10642
Frame

Washer

Washer

Dowel with screw 10x135

Dowel with screw 12x135

Wire protecting sleeve

Rotating coupler

Tube complete

Nozzle Washjet

Clamp

Screw M 6x70 -A2-70 ISO 4762
Hexagonal head screw M 8x12-A2-70 I1SO 4
Washer 8-A2 I1SO 7089

Hexagonal head screw M8x60-A4-70 I1SO 40
Angle

Cotter 3,2x20 -St-A2E ISO 1234

Rubber buffer

Bar across

Rubber buffer

Fastening-parts kit cylinder

Cylinder D.40MM

Bolt B10,0X 28-ST-A2E I1SO 2341

Screw connector 6,0 G1/4

Hose PE 8/6

Elbow screw connector

Throttle

Washer 10-A4 1SO 7089

Quantity
1.000
2.000
1.000
6.000
1.000
16.000
1.000
8.000
8.000
8.000
8.000
4.000
6.000
2.000
42.000
15.000
20.000
10.000
10.000
3.000
3.000
8.000
2.000
1.000
1.000
2.000
1.000
4.000
5.000
1.000
1.000
2.000
12.000

Page 288 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST

Foot note text

for dowels 12 mm
for dowels 10 mm
for dowels 10 mm

for dowels 12 mm

TO ORDER AS CUT GOODS



41 Individual parts

POS
35

36
38
39
40
41
42
44
46
47
48

Article no.
7.306-189.0

4.421-511.0
6.365-329.0
7.304-534.0
6.373-213.0
7.311-068.0
7.307-361.0
7.307-362.0
4.050-332.0
5.027-174.0
7.312-052.0

Valid on 27.06.2019

Description
Screw M5x70 -A2-70 (In6Rd)

Tube complete

Sealing profile

Hexagonal head screw M10x16-A4-70 ISO 4
Pipe clamp R3/4"

Hexagon nut M 8-A2-70 ISO 4032

Threaded pin M 8X 20-A2-21H ISO 4029
Threaded pin M 8X 40-A2-21H ISO 4029
Frame

Rod subsoil washing

Washer 5 -A2 I1SO 7089

Quantity
2.000

2.000
1.000
4.000
4.000
10.000
2.000
2.000
1.000
4.000
2.000

Page 289 /536

Unit
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



42 Tube completely

Valid on 27.06.2019 Page 290/ 536



42 Tube completely

POS Article no.
5.402-001.0
7.387-155.0
7.387-102.0
5.026-978.0
7.387-116.0
6.387-968.0
7.387-110.0
5.403-057.0

0o N O Ul A W N K

Valid on 27.06.2019

Description

Screw union swivel arm

Reducing nipple N4-1"x1/2"-ZN-A EN 1024
Angle A1-1"-ZN-A EN 10242

Tube 1ZX250

T-Piece B1-1"-ZN-A EN 10242

Double nipple 1"'x160

Angle A4-1-ZN-A EN 10242

Double connection

Page 291 /536

Quantity
2.000
2.000
2.000
2.000
2.000
1.000
1.000
2.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST



43 Tube completely

Valid on 27.06.2019

Page 292 /536



43 Tube completely

POS Article no.
7.387-102.0
7.387-155.0
5.402-001.0
5.026-978.0
7.387-116.0
6.385-314.0
7.387-110.0
5.403-057.0
5.028-920.0

© 0 N O U B W N

Valid on 27.06.2019

Description

Angle A1-1"-ZN-A EN 10242

Reducing nipple N4-1"x1/2"-ZN-A EN 1024
Screw union swivel arm

Tube 1ZX250

T-Piece B1-1"-ZN-A EN 10242

Screw connector U12-1

Angle A4-1-ZN-A EN 10242

Double connection

Tube

Page 293 /536

Quantity
4.000
4.000
4.000
4.000
3.000
2.000
1.000
1.000
2.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST



44 Distributor cabinet

Valid on 27.06.2019 Page 294 / 536



44 Distributor cabinet

Article no.
6.601-231.0
6.386-617.0
7.777-999.0
6.641-756.0
6.641-356.0
6.641-370.0
4.820-965.0
6.643-582.0
6.643-509.0
6.643-515.0
6.643-493.0
7.311-064.0
5.019-758.0
7.312-067.0
7.306-206.0
6.633-365.0
7.312-052.0
7.306-134.0
6.390-075.0
6.641-278.0
6.686-031.0
7.304-076.0
6.362-126.0
6.386-616.0
6.386-615.0
2.637-223.0

Valid on 27.06.2019

Description

Distributor cabinet

Bulkhead screw connection 6,0
Stockpiling discontinued

Locknut PG 7

Cable gland PG16

Locknut PG16-PA DIN 46320
Cable UBW

End clamp PH

Modular terminal PE- 4 QMM
Modular terminal 4mm?

Brigde for binder 4mm?

Hexagon nut M 4-A2-70 I1SO 4032
Angle

Washer 4-A2 ISO 7089

Screw M4x10 -A2-70 ISO 14583
Time relay Multifunktion

Washer 5 -A2 ISO 7089

Cylinder head screw M5x12 -A4-70 ISO 47
Hose PE 8/6

Cable gland PG7

4/2-way solenoid valve
Hexagonal head screw M 5x60-8.8-A2E ISO
Joint ring 13x18x2

Screw connector 6,0 G1/4

Elbow screw connector

Add-on kit

Quantity
1.000
4.000
2.000
2.000
1.000
1.000
1.000
2.000
5.000
7.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000
2.000
1.000
1.000
1.000
2.000
6.000
2.000
2.000
1.000

Page 295 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

QUANTITY ACCORDING TO DEMAND



50 Add-on kit high-pressure foam

POS Description

Quantity Unit
51 Individual parts 1.000 ST
52 Pump set 1.000 ST
53 Motor 1.000 ST

Valid on 27.06.2019 Page 296 / 536



51 Individual parts

—

-
N
™

12

QC:CXI) ~
iLJ
o))
o oo
—
o
—_
A

—
~J

—op
o El=((la@E e
(o2 E(ele= (@

Valid on 27.06.2019

Page 297 / 536




51 Individual parts

POS

© 0 N O U1 A W N B

W W W W N NNNNDNDNDNRINNIRRRRERRPBRR R R
W N P O ©W 0 NO U B WNRHO O OWNOUMAWNR O

Article no.
6.388-160.0
6.388-542.0
5.401-218.0
5.114-188.0
6.414-356.0
5.130-196.0
6.388-423.0
2.884-535.0
5.769-103.0
2.880-154.0
5.403-161.0
7.777-999.0
7.373-019.0
6.388-322.0
6.390-032.0
6.390-033.0
6.388-851.0
5.403-056.0
6.635-113.0
7.777-999.0
6.388-914.0
6.635-114.0
6.339-079.0
7.304-393.0
5.045-283.0
7.312-017.0
7.311-068.0
5.045-282.0
6.388-548.0
6.388-976.0
6.388-612.0
6.412-005.0
6.385-010.0

Valid on 27.06.2019

Description

Hose DN13

Hose clip 16-27x9

Hose stem

Ring

Wire mesh

Nozzle

Angle bushing 1/4"

Nozzle high pressure 050

Nozzle insert

O-Ring kit

Screw connector

Stockpiling discontinued

Hose clip A 10-16x9-W4 DIN3017
Hose blue PV 11,6/9

Screw nipple

Hose socket

High pressure hose DN12

Double connection

Float regulator

Stockpiling discontinued

High pressure hose DN13-0,64m
Seal

Rubber buffer

Hexagonal head screw M 8x10-8.8-A2E ISO
Sheet metal component

Washer 8-A2 ISO 7089

Hexagon nut M 8-A2-70 ISO 4032
Sheet metal component

Hose clip

Hose

Hose stem R3/4"

Valve sleeve Rp 3/4"

Double nipple 3/4"x40-1.4541 Aehn.DIN298

Quantity
1.000
5.000
1.000
1.000
1.000
1.000
2.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
5.000
5.000
1.000
2.000
1.000
1.000
1.000
1.000
4.000
4.000
4.000
1.000
4.000
1.000
2.000
1.000
1.000
1.000
1.000

Page 298 /536

Unit

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST

Foot note text
TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS



51 Individual parts

POS
34

35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54

Article no.
6.386-605.0

5.053-072.0
7.303-146.0
5.034-514.0
5.071-096.0
6.642-007.0
7.387-052.0
6.387-323.0
6.762-140.0
7.312-026.0
7.304-549.0
6.389-215.0
6.389-427.0
5.001-551.0
5.001-552.0
6.310-086.0
5.045-340.0
7.311-071.0
7.312-054.0
7.312-172.0
7.303-039.0

Valid on 27.06.2019

Description
Screw connector 3/4Z/1Z

Bracket

Wood screw 5x40-St-A2E DIN 96
Retaining bracket

Tank

Insulating hose 6

T-Piece B1-1/4"-W400-05-Zn EN10242
Double nipple 1/4"x40-St-vz DIN 2982
Dosing equipment Hydrominder 515 GB
Washer 6 -A2 ISO 7089

Hexagonal head screw M 6x30-A4-70 I1SO 4
Hose coupling

Hose nozzle

Plate

Plate

Rivet nut M 6 -MS

Sheet metal component

Hexagon nut M12-A2-70 I1SO 4032
Washer 12-A2 |SO 7089

Toothed lock washer A5,3-FSt-A3E DIN 67
Screw M5x16 -St-P2R (In6Rd)

Quantity
1.000

1.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000
2.000
1.000
1.000
1.000
1.000
2.000
1.000
1.000
2.000
2.000
2.000

Page 299 /536

Unit
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



42 Dosing equipment Hydrominder 515 GB (6.762-140.0)

Jey

9050

8

!

9090

Valid on 27.06.2019 Page 300 /536



42 Dosing equipment Hydrominder 515 GB (6.762-140.0)

POS

9010
9020
9030
9040
9050
9060
9070
9080
9090
9100
9110

Article no.
6.762-005.0
6.762-006.0
6.762-007.0
6.762-008.0
6.762-009.0
6.762-010.0
6.762-011.0
6.762-141.0
6.762-018.0
6.762-014.0

Valid on 27.06.2019

Description

Strainer

Solenoid valve set

Valve internal parts set
Vacuum Output controller
Ejector housing

Nozzle insert set

Outflow hose set 6.762-140.0
Suction nipple

Intake hose set

Angle only for replacement
Angle only for replacement

Page 301 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



52 Pump set

Valid on 27.06.2019 Page 302 / 536



52 Pump set

POS

© 0 N O U1 A W N B

W W W wWwwWwNNNNNNNINIDINNRINNIRRRERRBERPERR R R
B W N RO OO®OWSNOUWUDRWNROWOO®NUWULMWNIRO

Article no.
5.583-090.0
6.362-153.0
2.884-910.0
4.363-693.0
6.421-124.0
7.382-232.0
7.362-004.0
4.550-125.0
6.362-501.0
5.063-392.0
6.362-541.0
5.402-427.0
5.332-004.0
5.582-003.0
5.443-319.0
5.311-071.0
5.443-282.0
6.362-395.0
6.414-282.0
7.306-042.0
6.362-384.0
7.306-122.0
6.362-527.0
5.411-074.0
7.401-908.0
5.582-075.0
5.332-203.0
6.362-169.0
5.583-089.0
6.365-330.0
5.115-435.0
6.363-607.0
5.112-346.0

Valid on 27.06.2019

Description

Valve screw

O-Ring seal 15,3 X 2,4-NBR 70

Valve (3 Stlck)

O-Ring seal kpl. -nur fuer Ersatz-
Pressure gauge 0-250 BAR

Screw plug M12x1,5-A-CuZn DIN 7604
Joint ring A12x15,5 -Cu DIN 7603
Cylinder head complete

0O-Ring seal 68,0 X 2,0-NBR 70
Cover housing

O-Ring seal 10,0 X 1,5-FPM 70 VITON
Screw union

Helical spring

Valve disc

Hose stem

Nut

Hose stem

0O-Ring seal 14,0 X 1,78-NBR 70

Strainer

Cylinder head screw M8x25 -8.8-A2E ISO4

0O-Ring seal 9x1,5 - NBR 70
Cylinder head screw M12x80- 8.8-A3E IS
O-Ring seal 12,0 X 1,5-NBR 70
Screw plug

Sphere 7 G300 -1.4301 DIN 5401
Valve disc

Helical spring

O-Ring seal 12,0 X 2,0

Valve screw

Grooved ring

Washer

O-Ring seal 34,65 x 1,78 -NBR70
Bush

Page 303 /536

Quantity
3.000
3.000
1.000
6.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
5.000
3.000
3.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
3.000
3.000
3.000
3.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



52 Pump set

POS
35

36
37
38
39
40
41
42
43
44
45
46
100

Article no.
6.362-614.0

5.363-232.0
5.115-409.0
6.365-052.0
5.060-261.0
6.362-448.0
5.332-150.0
5.115-289.0
6.472-331.0
4.553-099.0
6.362-386.0
5.581-107.0
2.883-117.0

Valid on 27.06.2019

Description

O-Ring seal 21,0 X 4,0-FPM 83 VITON

Joint ring

Washer

Grooved ring 20X28X6/8
Housing

O-Ring seal 100,0 X 1,78
Helical spring

Washer

Snap ring 20

Piston complete

0-Ring seal 5,0 x 1,5-NBR 80
Valve seat

Pump set

Page 304 /536

Quantity
3.000

3.000
3.000
3.000
1.000
1.000
3.000
3.000
3.000
3.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



53 Motor

Page 305 /536

Valid on 27.06.2019



53 Motor

POS

o U A W N P O O

~

10
11
12
13

14

15

16
17
18
19
20
21
22
23
24

Article no.
6.611-771.0
6.611-691.0
5.063-416.0
5.070-048.0
5.363-100.0
7.777-999.0
6.288-061.0
7.367-009.0

6.401-225.3
5.120-157.0
7.362-005.0
7.382-233.0
6.343-019.0
5.028-121.0
7.312-159.0

7.306-075.0

7.401-132.0

6.343-010.0
6.611-377.0
6.611-247.0
6.611-352.0
6.641-362.0
6.641-363.0
6.641-148.0
7.777-999.0
6.643-151.0

Valid on 27.06.2019

Description

Electric motor 4,5KW
Electric motor 4,5KW
Cover

Box

Joint ring

Stockpiling discontinued
Engine oil SAE 50

Radial shaft seal ring A35x52x7-NBR
DIN

Taper roller bearing 41

Wobble plate

Joint ring A14x18 -Cu DIN 7603

Screw plug M14x1,5-A-CuzZn DIN 7604
Tolerance ring

Tube

Toothed lock washer A8,4-FST-PH DIN
679

Cylinder head screw M 8x 40-8.8-A2E
ISO

Ball bearing 6206-2Z-WAELZLAGST
DIN 625

Tolerance ring 62x10

Bearing plate

Blower wheel

Cover blower

Cable gland PG13,5

Rubber bushing

Cable black 4x1,5mm2-HO7RN-F
Stockpiling discontinued

Strip terminal one-pole 16mm?

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

1.000
1.000
1.000
1.000
1.000
1.000
1.000

1.000

1.000

1.000
1.000
1.000
1.000
1.000
1.000
4.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST

ST

ST
ST
ST
ST
ST
ST
ST

ST
ST

ST
ST
ST
ST
ST
ST

ST
ZST

Page 306 /536

Remark

500V
230V

Foot note text

TO ORDER AS CUT GOODS



60 ABS high-pressure foam

POS
61
62
63
64
65

Description
Individual parts
Delivery side
Suction side
Piston

Motor

Valid on 27.06.2019

Page 307 /536

Quantity
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST



61 Individual parts

Valid on 27.06.2019 Page 308 /536



61 Individual parts

POS

© 0 N O U1 A W N B

W W W W W N NNNINININNNNHRAEBKBRRBRRBRRBERR (B
A W N P O O 0O N O UL D W N O O O NO UL W DN H O

Article no.
6.388-160.0
6.388-542.0
5.401-218.0
5.114-188.0
6.414-356.0
5.130-196.0
6.388-423.0
2.884-535.0
5.769-103.0
2.880-154.0
5.403-161.0
7.777-999.0
7.373-019.0
6.388-322.0
6.390-032.0
6.390-033.0
6.388-851.0
5.403-056.0
6.635-113.0
7.777-999.0
6.635-114.0
6.339-079.0
7.304-393.0
5.045-283.0
7.312-017.0
7.311-068.0
4.053-116.0
6.388-548.0
6.388-976.0
6.388-612.0
6.412-005.0
6.385-010.0
6.386-605.0

Valid on 27.06.2019

Description

Hose DN13

Hose clip 16-27x9

Hose stem

Ring

Wire mesh

Nozzle

Angle bushing 1/4"

Nozzle high pressure 050

Nozzle insert

O-Ring kit

Screw connector

Stockpiling discontinued

Hose clip A 10-16x9-W4 DIN3017
Hose blue PV 11,6/9

Screw nipple

Hose socket

High pressure hose DN12

Double connection

Float regulator

Stockpiling discontinued

Seal

Rubber buffer

Hexagonal head screw M 8x10-8.8-A2E ISO
Sheet metal component

Washer 8-A2 I1SO 7089

Hexagon nut M 8-A2-70 ISO 4032
Bracket

Hose clip

Hose

Hose stem R3/4"

Valve sleeve Rp 3/4"

Double nipple 3/4"x40-1.4541 Aehn.DIN298
Screw connector 3/4Z/1Z

Quantity
1.000
5.000
1.000
1.000
1.000
1.000
2.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
5.000
5.000
1.000
2.000
1.000
1.000
1.000
4.000
4.000
4.000
1.000
4.000
1.000
2.000
1.000
1.000
1.000
1.000
1.000

Page 309 /536

Unit

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST

Foot note text
TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS



61 Individual parts

POS
35

36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51

Article no.
5.053-072.0

7.303-146.0
5.034-514.0
5.071-096.0
6.642-007.0
7.387-052.0
6.387-323.0
6.762-140.0
7.312-026.0
7.304-549.0
6.389-215.0
6.389-427.0
5.001-551.0
5.001-552.0
5.403-011.0
5.311-086.0
6.386-721.0

Valid on 27.06.2019

Description
Bracket

Wood screw 5x40-St-A2E DIN 96
Retaining bracket

Tank

Insulating hose 6

T-Piece B1-1/4"-W400-05-Zn EN10242
Double nipple 1/4"x40-St-vz DIN 2982
Dosing equipment Hydrominder 515 GB
Washer 6 -A2 ISO 7089

Hexagonal head screw M 6x30-A4-70 I1SO 4
Hose coupling

Hose nozzle

Plate

Plate

Double connection

Hexagon nut M22x1,5

Screw connector LOESBAR 2X M 22X1,5

Quantity
1.000

2.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Page 310 /536

Unit
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



42 Dosing equipment Hydrominder 515 GB (6.762-140.0)

Jey

9050

8

!

9090

Valid on 27.06.2019 Page 311 /536



42 Dosing equipment Hydrominder 515 GB (6.762-140.0)

POS

9010
9020
9030
9040
9050
9060
9070
9080
9090
9100
9110

Article no.
6.762-005.0
6.762-006.0
6.762-007.0
6.762-008.0
6.762-009.0
6.762-010.0
6.762-011.0
6.762-141.0
6.762-018.0
6.762-014.0

Valid on 27.06.2019

Description

Strainer

Solenoid valve set

Valve internal parts set
Vacuum Output controller
Ejector housing

Nozzle insert set

Outflow hose set 6.762-140.0
Suction nipple

Intake hose set

Angle only for replacement
Angle only for replacement

Page 312 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



62 Delivery side

11 - ;7

Valid on 27.06.2019 Page 313 /536




62 Delivery side

Article no.
6.421-101.0
5.583-125.0
5.402-549.0
6.362-500.0
4.363-693.0
4.580-237.0
2.884-906.0
6.362-176.0
6.505-050.0
5.411-070.0
7.362-003.0
6.362-481.0

Valid on 27.06.2019

Description

Pressure gauge 0-25MPa

Valve screw

Connection piece

O-Ring seal complete /1ST.-R.
O-Ring seal kpl. -nur fuer Ersatz-
Valve complete

TRIPLE VALVE

O-Ring seal 6,07x1,78

Pressure accumulator 7,5MPa
Screw plug

Joint ring A10x13,5 -Cu DIN 7603
O-Ring seal 14,0 x 2,0 NBR 80

Page 314 /536

Quantity
1.000
3.000
1.000
4.000
3.000
1.000
2.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



63 Suction side

\\ @@4

R

Page 315 /536

Valid on 27.06.2019



63 Suction side

POS

© 0 N O U1 A W N B

W W W W W N NNNINININNNNHRAEBKBRRBRRBRRBERR (B
A W N P O O 0O N O UL D W N O O O NO UL W DN H O

Article no.
5.311-164.0
7.311-003.0
7.307-418.0
5.304-061.0
7.401-918.0
5.582-103.0
5.332-285.0
5.584-077.0
6.363-115.0
5.553-249.0
5.311-165.0
5.581-143.0
6.362-703.0
4.060-224.0
5.411-128.0
6.362-482.0
7.306-105.0
5.060-424.0
6.362-392.0
6.389-568.0
4.363-693.0
2.884-906.0
5.110-518.0
6.362-153.0
6.362-547.0
5.587-141.0
6.362-534.0
5.402-627.0
6.362-797.0
7.306-044.0
6.362-078.0
5.443-211.0
5.310-062.0

Valid on 27.06.2019

Description

Hexagon nut

Hexagon nut M6 -8-A2E ISO 4032
Threaded pin M6x35 -St-45H-A2E 1SO 4026
Hexagonal head screw

Sphere 6 G300 -1.4301 DIN 5401
Valve disc

Helical spring

Valve pin

0-Ring seal complete 1ST.-R.
Piston

Hexagon nut M30x1,5

Valve seat

O-Ring seal 6,0x1,5-NBR 70
Housing complete

Screw plug M18x1

0O-Ring seal 10 x 1,5-NBR 70
Screw M6x30 -8.8-R3R (In6Rd)
Housing

0-Ring seal 10,0 X 2,0

High pressure hose DN 8

0O-Ring seal kpl. -nur fuer Ersatz-
TRIPLE VALVE

Sleeve

O-Ring seal 15,3 X 2,4-NBR 70
O-Ring seal 20,0x1,5-NBR 70
Valve housing

0O-Ring seal 18,0 X 2,0-NBR 70
Connection piece

O-Ring seal 9,0 X 2,0

Cylinder head screw M8x35 -8.8-A2E ISO4
0-Ring seal 13,3x2,4

Hose stem

Nut

Page 316 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
2.000
1.000
3.000
2.000
2.000
2.000
1.000
1.000
1.000
1.000
1.000
6.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



63 Suction side

POS
35

36
37
38
39

Article no.
6.388-508.0

6.388-157.0
6.647-838.0
7.312-282.0
7.303-038.0

Valid on 27.06.2019

Description
Hose clip 28/ 12

Hose DN19

Clamp fixing 28,5

Washer 5 -A2 ISO 7093-1
Screw M5x12 -St-P2R (In6Rd)

Page 317 /536

Quantity
1.000

1.000
1.000
1.000
1.000

Unit
ST

ST
ST
ST






64 Piston

Article no.
4.553-283.0
6.343-142.0
5.115-522.0
5.332-281.0
6.363-008.0
5.060-397.3
7.306-133.0
6.365-422.0
5.363-385.0
5.115-724.0
6.362-981.0
5.363-386.0
6.363-009.0
6.365-409.0
5.550-255.0
7.306-155.0
5.112-559.0
6.288-061.0

Valid on 27.06.2019

Description

Piston complete only for replacement
Snap ring WR 22

Washer

Helical spring

O-Ring seal 107,62X 2,62-NBR 88
Housing

Screw M6x50 -8.8-R3R (In6Rd)
Grooved ring 22X30X7/6

Joint ring

Washer

O-Ring seal 23,39X3,53

Joint ring

O-Ring seal 34,65X1,78-NBR 88

High pressure set of gaskets
Cylinder head

Cylinder head screw M12x100 -8.8-A3E IS
Bush

Engine oil SAE 50

Page 319 /536

Quantity
3.000
3.000
3.000
3.000
1.000
1.000
2.000
3.000
3.000
3.000
3.000
3.000
3.000
3.000
1.000
4.000
3.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



65 Motor

Valid on 27.06.2019 Page 320 /536



65 Motor

POS

© 0 N O U1 A W N B

N N P R R 2 R R R R R e
H O O 0 N OO 1 b W N H O

Article no.
6.611-761.0
5.060-538.0
7.367-012.0
6.401-225.3
4.120-241.0
6.363-010.0
5.070-195.0
5.031-129.0
5.063-655.0
6.363-011.0
5.411-100.0
7.311-004.0
7.312-233.0
7.312-004.0
6.339-171.0
7.304-395.0
6.641-601.0
7.312-277.0
6.343-010.0
6.611-247.0
7.401-132.0

Valid on 27.06.2019

Description

Electric motor 5,3KW

Housing 24V/30A

Radial shaft seal ring A35x52x7 -FKM DIN
Taper roller bearing 41

Wobble plate -nur fir Ersatz-

O-Ring seal 22,3 X 2,4-NBR 88

Tank

Moulded part

Cover

O-Ring seal 11,0 X 2,0

Screw plug

Hexagon nut M8 -8-A3E ISO 4032
Serrated lock washer A8,4-FSt-A3E DIN67
Washer 8 -200HV-A3E ISO 7089

Rubber buffer

Hexagonal head screw M8x16-8.8-A2E ISO
Cable gland PG21

Washer 8-200HV-A2E 1SO7093-1
Tolerance ring 62x10

Blower wheel

Ball bearing 6206-2Z-WAELZLAGST DIN 625

Page 321 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
4.000
8.000
4.000
4.000
4.000
1.000
4.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



70 Add-on kit high pressure

POS Description Quantity Unit Serial number from Serial number to Remark Foot note text
71 Roof nozzle 1.000 ST

72 Side nozzle 1.000 ST

73 Solenoid valve group 1.000 ST VERSION 1

74 Solenoid valve group 1.000 ST 11752

75 Solenoid valve group 1.000 ST 11753

76 Hoses 1.000 ST

77 Hoses 1.000 ST

78 Pumping cabinet 1.000 ST (HD6)3.812-267

79 Pumping cabinet 1.000 ST (HD2/3)3.812-268

Valid on 27.06.2019 Page 322 /536



71 Roof nozzle

Valid on 27.06.2019 Page 323 /536



71 Roof nozzle

POS

N O WN

10
11
12
13
14
15

15

16
17
18
19
20
21
22
23

23

Article no.
7.312-292.0
7.306-193.0
5.645-943.0
6.389-945.0

Item textl:

Item text2:

6.389-938.0

Item textl:

Item text2:

6.387-299.0
5.402-001.0
7.312-065.0
6.385-464.0
2.880-154.0
2.883-398.0
6.401-412.0
4.025-493.0

Item textl:

Item text2:

4.025-492.0

Item textl:

Item text2:

6.613-073.0
7.305-052.0
5.115-769.0
7.312-026.0
7.311-067.0
6.504-013.0
6.386-613.0
5.019-736.0

Item textl:

Item text2:

5.019-767.0

Valid on 27.06.2019

Description

Washer 6 -A2 1ISO 7093-1
Screw M6x16 -A2-70 (In6Rd)

Union nut M18x1,5

High pressure hose 12-2420

/1.114-061.0/-071.0/-073.0
/-173.0/-671.0/-871.0

High pressure hose 12-2600

/1.114-081.0/-082.0/-083.0

/-092.0/-102.0/-882.0/-902.0

Elbow
Screw union swivel arm
Washer 22-A2 1SO 7089

Screw connector GAI15LG1/2

O-Ring kit
Power nozzle 25045
Rotating coupler

High-pressure tube roof wide

/1.114-073.0/-082.0 /-083.0

/-092.0/-102.0/-882.0/-902.0

High-pressure tube roof
/1.114-061.0/-071.0/-081.0
/-173.0/-671.0/-871.0

Gear motor 24V

Countersunk screw M6x12 -A2-70 (In6Rd)

Washer
Washer 6 -A2 I1ISO 7089

Hexagon nut M 6-A2-70 ISO 4032

Cylinder

Elbow screw connector

Angle
/1.114-061.0/-071.0/-081.0

/-173.0/-371.0/-381.0/-671.0

Angle

Quantity
14.000
6.000
1.000
2.000

2.000

2.000
2.000
4.000
2.000
1.000
1.000
2.000
2.000

2.000

1.000
3.000
1.000
8.000
12.000
1.000
2.000
1.000

1.000

Page 324 /536

Unit
ST
ST
ST
ST

ST

ST
ST
ST
ST
ST
ST
ST
ST

ST

ST
ST
ST
ST
ST
ST
ST
ST

ST

Foot note text

QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND



71 Roof nozzle

POS

24
25
26
27
28
36
37
38
39
40
41
42
43
44
45
46
47
48
49

Article no.

Description

Item textl:/1.114-082.0/-092.0/-102.0
Item text2:/-382.0/-392.0/-402.0/-882.0

5.110-602.0
6.504-014.0
5.481-187.0
7.306-195.0
7.312-058.0
7.306-034.0
6.373-625.0
5.034-509.0
7.312-052.0
7.312-041.0
7.311-065.0
7.306-184.0
5.048-084.0
7.311-068.0
7.311-422.0
5.017-067.0
5.017-068.0
7.304-536.0
7.312-020.0

Valid on 27.06.2019

Sleeve

Fork head M10X1,25

Lever

Screw M 6x25-A2-70 (IN6RD)

Washer 5 -A2 ISO 7089

Screw M6x55-A2-70 DIN 7984

Clamp

Retaining bracket

Washer 5 -A2 I1SO 7089

Serrated lock washer A5,3-1.4310 DIN 67
Hexagon nut M 5-A2-70 ISO 4032

Screw M5x30 -A2-70 (In6Rd)

Lever

Hexagon nut M 8-A2-70 ISO 4032
Hexagon nut M 6-1.4305 ISO 10511
Angle

Angle

Hexagonal head screw M 6x20-A4-70 I1SO 4
Serrated lock washer A6,4-1.4310 DIN679

Quantity

1.000
1.000
2.000
1.000
1.000
8.000
4.000
2.000
1.000
1.000
1.000
1.000
2.000
1.000
4.000
1.000
1.000
4.000
14.000

Page 325 /536

Unit Foot note text

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



72 Side nozzle

>11752

Page 326 /536

Valid on 27.06.2019



72 Side nozzle

POS

N o o A WN

10
11
12

12

13

13

14
15
16
17
18
19

Article no. Description

4.025-460.0 High-pressure tube

7.312-292.0 Washer 6 -A2 ISO 7093-1

7.306-193.0 Screw M6x16 -A2-70 (In6Rd)

6.362-074.0 Joint ring 11X15X1

2.883-397.0 Power nozzle 25040

5.645-943.0 Union nut M18x1,5

4.025-449.0 High-pressure tube above CWP/CHP 8000

Item textl:/1.114-061.0/-071.0/-073.0
Item text2:/-173.0/-671.0/-871.0

4.025-454.0 High-pressure tube above 10
Item textl:/1.114-102.0/-902.0
4.025-453.0 High-pressure tube above 8,9

Item textl:/1.114-081.0/-082.0/-083.0
Item text2:/-092.0/-882.0

6.415-338.0 Nozzle mouthpiece 40G04

4.025-448.0 High-pressure tube center CWP/CHP 8000
6.415-163.0 Nozzle mouthpiece 40G05

4.025-447.0 High-pressure tube bottom CWP/CHP 8000
4.025-830.0 Blast pipe side

Item textl:/1.114-882.0/-902.0

4.025-795.0 High-pressure tube

Iltem textl:/1.114-073.0/-871.0

6.415-630.0 Nozzle mouthpiece 4002

Iltem textl:/1.114-871.0

6.415-606.0 Nozzle mouthpiece

Item textl:/1.114-073.0/-882.0/-902.0

5.005-273.0 Ronde

6.388-085.0 High pressure hose DN12

4.025-796.0 High-pressure tube

2.883-803.0 Power nozzle only for replacement 25034
6.368-291.0 Protecting cap SW10

6.391-103.0 High pressure hose 12-270

Valid on 27.06.2019

Quantity
2.000
14.000
6.000
1.000
1.000
1.000
1.000

1.000

1.000

1.000
1.000
1.000
1.000
2.000

2.000
1.000
1.000
6.000
2.000
2.000
6.000

4.000
2.000

Page 327 /536

Unit
ST
ST
ST
ST
ST
ST
ST

ST

ST

ST
ST
ST
ST
ST

ST

ST

ST

ST
ST
ST
ST
ST
ST

Foot note text

QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND



17 Power nozzle only for replacement 25034 (2.883-803.0)

POS Article no. Description Quantity Unit
2 7.362-501.0 O-Ring seal 10x2 EPDM 70 DIN 3770 1.000 ST

Valid on 27.06.2019 Page 328 / 536



73 Solenoid valve group

Al

\s/ﬂ

[a\]

<t

(o]
\
o 0]

Pos. 10, 15, 16, 17, 18

Page 329 /536

Valid on 27.06.2019



73 Solenoid valve group

POS

© 0 N O U B W N

N N N N NN B B =2 =
0o N o A WA WN PP

Article no.
6.387-299.0
6.386-669.0
6.685-930.0
5.403-055.0
6.385-006.0
6.686-045.0
5.402-001.0
6.387-410.0
6.412-562.0
7.387-098.0
6.685-909.0
6.388-583.0
6.686-199.0
6.685-910.0
6.646-211.0
6.685-978.0
6.685-977.0
7.312-058.0
7.306-134.0

Valid on 27.06.2019

Description

Elbow

Screw connector

Solenoid valve DN 12-24 V

Double connection

Double nipple 1/2"X 60-1.4571 DIN 2982
Distributor

Screw union swivel arm

Double nipple 1/2"-1.4571 DIN 2990
Check valve

Angle A4-1/2 -1.4571 EN 10242
Solenoid valve 24V-DC

Hose stem R3/8"

Spare part set

Magnetic bobbin 24V-DC

Plug solenoid valve

Coil

Plug

Washer 5 -A2 ISO 7089

Cylinder head screw M5x12 -A4-70 ISO 47

Quantity
2.000
4.000
6.000
1.000
6.000
1.000
2.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
6.000
6.000
4.000
4.000

Page 330 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

ORDER ACCORDING TO CONSUMPTION



74 Solenoid valve group

Pos. 10, 15, 16, 17, 18 [/
Pos. 19, 20, 21, 22 [iiid

Page 331 /536

Valid on 27.06.2019



74 Solenoid valve group

POS

© 00 N O U A W N N -

W W W wWwNNNNNNNNIRRRRPR
B W N R O OMNO UMD WUULDAWN PR

Article no.
6.386-669.0
6.413-041.0
6.413-040.0
6.385-085.0
5.403-002.0
6.387-299.0
6.388-583.0
6.686-094.0
6.387-410.0
6.412-562.0
6.387-952.0
5.403-055.0
6.362-126.0
6.386-701.0
6.386-303.0
6.386-767.0
5.696-005.0
5.696-004.0
5.017-040.0
7.305-054.0
7.312-026.0
7.306-193.0
7.312-020.0
6.386-615.0
6.386-678.0
6.390-075.0
6.390-219.0

Valid on 27.06.2019

Description

Screw connector

Valve complete VA

Valve complete MS
Extension 1/2"X 40

Double connection

Elbow

Hose stem R3/8"

Solenoid valve 1/2"

Double nipple 1/2"-1.4571 DIN 2990
Check valve

Angle A4-3/4"-1.4571
Double connection

Joint ring 13x18x2

Throttle exhaust air
Connection piece 15-L G1/2"
Screw connector
DISTRIBUTOR STRIP HD
DISTRIBUTOR STRIP HD
Angle

Countersunk screw M 6x 20-A2-70 (IN6RD)

Washer 6 -A2 I1SO 7089
Screw M6x16 -A2-70 (In6Rd)

Serrated lock washer A6,4-1.4310 DIN679

Elbow screw connector
T-Screw connection G1/4
Hose PE 8/6

Protection hose

Quantity
4.000
6.000
6.000
4.000
2.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
6.000
12.000
7.000
7.000
1.000
1.000
2.000
4.000
4.000
4.000
4.000
2.000
4.000
1.000
1.000

Page 332 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

STAINLESS STEEL CONSTRUCTION
BRASS CONSTRUCTION

STAINLESS STEEL CONSTRUCTION
BRASS CONSTRUCTION

TO ORDER AS CUT GOODS
TO ORDER AS CUT GOODS



7 Solenoid valve 1/2" (6.686-094.0)

POS Article no. Description Quantity Unit
9000 6.686-097.0 COIL 1.000 ST

Valid on 27.06.2019 Page 333 /536



75 Solenoid valve group

Valid on 27.06.2019 Page 334 /536



75 Solenoid valve group

POS

© 0 N O U B W N

N N B B R B R B R R BB
H O VW O N O Ul A WN H O

21

21

22

22

23

23

Article no.
6.385-006.0
7.387-098.0
6.386-833.0
6.387-044.0
6.387-941.0
6.388-772.0
6.686-094.0
6.387-410.0
6.412-562.0
6.413-264.0
6.387-952.0
5.403-055.0
6.362-126.0
6.395-022.0
6.386-303.0
6.386-767.0
5.696-004.0
6.386-615.0
6.386-678.0
6.390-075.0
6.390-050.0

Item textl:

6.390-039.0

Item textl:

6.390-009.0

Item textl:

Item textl:

6.391-100.0

Item textl:

6.391-101.0

Item textl:

Valid on 27.06.2019

Description

Double nipple 1/2"X 60-1.4571 DIN 2982

Angle A4-1/2 -1.4571 EN 10242

Screw connector

T-Piece 1/2"

Plug R1/2Z NPT

Hose stem 8

Solenoid valve 1/2"

Double nipple 1/2"-1.4571 DIN 2990

Check valve

Valve complete MS 1/2"

Angle A4-3/4"-1.4571

Double connection

Joint ring 13x18x2

Reducing nipple 1/4"-1/4"

Connection piece 15-L G1/2"

Screw connector

DISTRIBUTOR STRIP HD

Elbow screw connector

T-Screw connection G1/4

Hose PE 8/6

High pressure hose 12/3400
/1.114-902.0

High pressure hose 12/3100
/1.114-882.0

High pressure hose 12-2900
/1.114-073.0 /-871.0

High pressure hose 16-3100
/1.114-902.0

High pressure hose 16-2600
/1.114-073.0/-871.0/-882.0

High pressure hose 16-4700
/1.114-073.0/-871.0/-882.0

High pressure hose 16-5200

Quantity
1.000
3.000
2.000
1.000
4.000
1.000
1.000
1.000
1.000
4.000
1.000
1.000
4.000
4.000
5.000
5.000
1.000
1.000
3.000
1.000
2.000

2.000

2.000

1.000

1.000

1.000

1.000

Page 335 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

ST

ST

ST

ST

ST

Foot note text

BRASS CONSTRUCTION

TO ORDER AS CUT GOODS

SIDE 2 (RIGHT)

SIDE 2 (RIGHT)

SIDE 1 (LEFT)

SIDE 1 (LEFT)



75 Solenoid valve group

POS

24

24

24

25

25

25

25

26

27

28
29

Article no. Description

Item textl:/1.114-902.0

6.389-952.0 High pressure hose 12-4900
Item textl:/1.114-882.0

6.389-947.0 High pressure hose 12-5250
Item textl:/1.114-902.0

6.389-935.0 High pressure hose 12-4600
Iltem textl:/1.114-073.0/-871.0

6.389-955.0 High pressure hose 13-6700
Item textl:/1.114-882.0

6.389-966.0 High pressure hose 12-7000
Item textl:/1.114-902.0

6.389-934.0 High pressure hose 12-6300
Item textl:/1.114-871.0

6.389-951.0 High pressure hose 12-6550
Item textl:/1.114-073.0

6.390-219.0 Protection hose
5.017-040.0 Angle

5.403-002.0 Double connection
6.386-669.0 Screw connector

Valid on 27.06.2019

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000

2.000
1.000

Page 336 /536

Unit

ST

ST

ST

ST

ST

ST

ST

ST

ST
ST

Foot note text

TO ORDER AS CUT GOODS



7 Solenoid valve 1/2" (6.686-094.0)

POS Article no. Description Quantity Unit
9000 6.686-097.0 COIL 1.000 ST

Valid on 27.06.2019 Page 337 /536



10 Valve complete MS 1/2" (6.413-264.0)

Valid on 27.06.2019 Page 338 /536



10 Valve complete MS 1/2" (6.413-264.0)

POS

9001
9002
9003
9004
9005
9006
9007
9008
9009
9010
9011

Article no.
6.386-701.0
6.413-125.0
6.413-287.0
6.413-290.0
6.413-291.0
6.413-295.0
6.413-301.0
6.413-302.0
6.413-304.0
6.413-305.0
6.413-312.0

Valid on 27.06.2019

Description

Throttle exhaust air

Coil

Transmission DT13 SO

Set adapter 1/2"

Set of gaskets ball valve only for repla
Spare parts set complete ball valve
Set of gaskets transmission

Set of gaskets transmission only for rep
Solenoid valve 24V-6,5W

Ball valve Ms 1/2"

Set of gaskets air valve

Page 339 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



9009 Solenoid valve 24V-6,5W (6.413-304.0)

Valid on 27.06.2019 Page 340 /536



9009 Solenoid valve 24V-6,5W (6.413-304.0)

POS Article no. Description Quantity Unit
10 6.025-341.0 O-Ring seal 19x2,5 mm 2.000 ST
20 6.386-701.0 Throttle exhaust air 2.000 ST

Valid on 27.06.2019 Page 341 /536



76 Hoses

TEILE-NR. [ STCK.| TYP [ BENENNUNG TEILE-NR.
PART-NO. |QTY. | TYPE | DESCRIPTION PART-NO.
NO.PIECE |NBR. | TYPE | DESIGNATION NO.PIECE
1.114-061.0| 1 |8306 2,20M|HD-SCHLAUCH 12-4600/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-935.0
POS./ ITMJ/POS. 10 1.114-071.0| 1 |8307 2,20M|HD-SCHLAUCH 12-4600/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-935.0
1.114-073.0| 1 |8307 2,55M|HD-SCHLAUCH 12-4600/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-935.0
RAWA SEITE 2 1.114-081.0| 18308 2.20M|HD-SCHLAUCH 12-4900/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-952.0
WHEEL WASH INSTALLATION SIDE 2 | 1:114-082.0 | 1 [8308 2,40M|HD-SCHLAUCH 12-4900/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-952.0
ROUE LAVAGE INSTALLATION PART 2 IL.114-083.0 [ 18308 2 55M|HD-SCHLAUCH 12-4900/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-952.0
11140020 1 |8309 2,40M[HD-SCHLAUCH 12-5100/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-949.0
1.114-102.0| 18310 2,40M|HD-SCHLAUCH 12-5250/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE |6.389-947.0
1114-061.0| 1 |8306 2,20M[HD-SCHLAUCH 13-4670/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE_ |6.389-942.0
POS. ITM/POS. 15 1.114-071.0| 1 |8307 2,20M|HD-SCHLAUCH 13-4670/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-942.0
11140730 1 8307 2,55M[HD-SCHLAUCH 13-4670/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-942.0
HD BOGEN SEITE 1 1114-081.0| 1 |8308 2,20M[HD-SCHLAUCH 12-5000/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-937.0
HIGH PRESSURE ABOVE SIDE 1 1.114-082.0| 1 |8308 2,40M[HD-SCHLAUCH 12-5100/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-949.0
HAUTE PRESSION DESSUS PART 1 1111408301 1 8308 2,55M|HD-SCHLAUCH 12-5100/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-949.0
1114-002.0| 18309 2,40M|HD-SCHLAUCH 12-5250/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-947.0
1.114-102.0| 18310 2,40M|HD-SCHLAUCH 13-5400/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-954.0
1.114-061.0| 1 |8306 2,20M[HD-SCHLAUCH 12-5000/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-937.0
POS./ ITM/POS. 16 1114-071.0| 1 |8307 2,20M[HD-SCHLAUCH 12-5000/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-937.0
1.114-073.0| 1 |8307 2,55M[HD-SCHLAUCH 12-5100/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-947.0
HD MITTE SEITE 1 1.114-081.0| 1 |8308 2,20M[HD-SCHLAUCH 12-5100/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-947.0
HIGH PRESSURE MIDDLE SIDE 1 1.114-082.0| 1 |8308 2,40M[HD-SCHLAUCH 13-5400/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-954.0
HAUTE PRESSURE CENTRE PART 1  I1.114-083.0] 1 8308 2,55M|HD-SCHLAUCH 13-5400/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-954.0
11140920 1 |8309 2,40M[HD-SCHLAUCH 12-5550/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-957.0
11141020 1 8310 2.40M[HD-SCHLAUCH 12-5700/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-963.0
1114061.0| 1 |8306 2,20M[HD-SCHLAUCH 12-5700/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-963.0
POS./ ITMJPOS. 17 1.114-071.0| _1__|8307 2,20M[HD-SCHLAUCH 12-5700/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-963.0
11140730 1 8307 2,55M|HD-SCHLAUCH 12-5700/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6389-963.0
HD UNTEN SEITE 1 1114-081.0| 1 |8308 2,20M[HD-SCHLAUCH 13-6120/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-943.0
HIGH PRESSURE UNDERNEATH SIDE 1111140820 | 18308 2,40M|HD-SCHLAUCH 13-6120/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-943.0
HAUTE PRESSION DESSOUS PART 1 | 11140830 1 8308 2,55M|HD-SCHLAUCH 13-61207 HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE_ |6 389-943.0
11140920 1 |8309 2,40M[HD-SCHLAUCH 12-6300/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-934.0
1.114-102.0| 18310 2,40M[HD-SCHLAUCH 12-6550/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-951.0
1114-061.0| 1 |8306 2,20M|HD-SCHLAUCH 12-6300/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-934.0
POS./ ITM/POS. 18 1114-071.0| 1 |8307 2,20M|HD-SCHLAUCH 12-6300/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-934.0
1114-073.0 | _1__|8307 2,55M|HD-SCHLAUCH 12-6550/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-951.0
RAWA SEITE 1 1114-081.0| _1__|8308 2,00M|HD-SCHLAUCH 12-6550/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-951.0
WHEEL WASH INSTALLATION SIDE { |1-114-082.0 | 1 |8308 2,40M|HD-SCHLAUCH 13-6700/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-955.0
ROUE LAVAGE INSTALLATION PART 1 |1.114-083.0] 1 8308 2,55M|HD-SCHLAUCH 13-67007 HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE_ |6.389-9550)
1114-092.0] 1 |8309 2,40M|HD-SCHLAUCH 12-6850/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-960.0
1114102.0| 1 8310 2,40M[HD-SCHLAUCH 127000/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-966.0

Valid on 27.06.2019

Page 342 /536



76 Hoses

POS Article no. Description Quantity Unit Foot note text
1 6.388-247.0 Hose DN8 -PVC 1.000 M TO ORDER AS CUT GOODS

Valid on 27.06.2019 Page 343 /536



77 Hoses

TEILE-NR. [ STCK.[ TYP | BENENNUNG TEILE-NR.
PART-NO. | QTY. | TYPE | DESCRIPTION PART-NO.
NO.PIECE |NBR. | TYPE | DESIGNATION NO.PIECE
1.114-061.0| 1 [8306 2,20M|HD-SCHLAUCH 12-2900/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.390-009.0
POS./ ITM/POS. 19 1.114-071.0| 1 8307 2,20M|HD-SCHLAUCH 12-2900/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.390-009.0
1.114-0730] 1 8307 2,55M|HD-SCHLAUCH 12-2900/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.390-009.0
HD DACH VORNE / HINTEN 1.114-081.0| 1 [8308 2.20M|HD-SCHLAUCH 12/3100/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.390-039.0
HIGH PRESSURE ROOF FRONT/BACK |1:114-082.0 | 1 8308 2,40M|HD-SCHLAUCH 12/3100/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.390-039.0
HAUTE PRESSION TOIT RECTO/VERSO}L114-083.0 ] 1 8308 2 55MHD-SCHLAUCH 12/3100/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.390-039.0
11140020 18309 2.40M|HD-SCHLAUCH 12/3250/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.390-049.0
11141020 1 8310 2,40M[HD-SCHLAUCH 12/3400/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE |6.390-050.0
1.114-061.0| 1 |8306 2,20M[HD-SCHLAUCH 12-3050/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-936.0
POS/ TMJ/POS. 20 1.114-071.0| 1 |8307 2,20M|HD-SCHLAUCH 12-3050/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-936.0
11140730 1 __|8307 2,55M|HD-SCHLAUCH 12-3050/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-936.0
HD MITTE SEITE 2 1.114-081.0| 1 |8308 2,20M[HD-SCHLAUCH 12-3350/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-948.0
HIGH PRESSURE MIDDLE SIDE 2 1.114-082.0| 1 |8308 2,40M|HD-SCHLAUCH 12-3350/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-948.0
HAUTE PRESSURE CENTRE PART 2  |1.114-083.0| 1 8308 2,55M[HD-SCHLAUCH 12-3350/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. [6.389-948.0
1.114-002.0| 1 8309 2,40M|HD-SCHLAUCH 12-3500/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-958.0
11141020 18310 2,40M|HD-SCHLAUCH 12/3650/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-964.0
1.114-061.0| 1 |8306 2,20M[HD-SCHLAUCH 12-3650/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-964.0
POS./ ITM/POS. 21 1.114-071.0| 1 |8307 2,20M|HD-SCHLAUCH 12-3650/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-964.0
1114-073.0 | 1 |8307 2,55M|HD-SCHLAUCH 12-3650/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6 389-964.0
HD UNTEN SEITE 2 1.114-081.0 | 1 |8308 2,20M[HD-SCHLAUCH 12/3950/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE_|6.390-040.0
HIGH PRESSURE UNDERNEATH SIDE 2} 1.114-082.0 | 1 |8308 2,40M|HD-SCHLAUCH 12/3950/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.390-040.0
HAUTE PRESSION DESSOUS PART 2 | 1.114-083.0] 1 8308 2, 55M|HD-SCHLAUCH 12/3950/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.390-040.0
11140020 | 18309 2,40M[HD-SCHLAUCH 12/4100/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE__|6.390-051.0
1.114-102.0| 18310 2,40M[HD-SCHLAUCH 13-4420/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-944.0
1.114-061.0| 1 |8306 2,20M[HD-SCHLAUCH 12-2600/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-938.0
POS./ TMJ/POS. 22 1114-071.0| 1 8307 2,20M|HD-SCHLAUCH 12-2600/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-938.0
11140730 1 |8307 2,55M|HD-SCHLAUCH 12-2600/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6 389-938.0
HD OBEN SEITE 2 1114-081.0| 1 |8308 2,20M[HD-5CHLAUCH 13-2870/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-941.0
HIGH PRESSURE ABOVE SIDE 2 1114-082.0| 1 |8308 2,40M[HD-SCHLAUCH 13-2870/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-941.0
HAUTE PRESSION DESSUS PART 2 |1-114-083.0 | 1 8308 2,55M|HD-SCHLAUCH 13-28707 HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-941 0
1.114-092.0 | 1 |8309 2,40M[HD-SCHLAUCH 12-3080/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-950.0
11141020 1 8310 2.40M[HD-SCHLAUCH 12-3350/ HIGH PRESSURE HOSE/ TUYAU FLEXIBLE HAUT PRE. |6.389-948.0

Valid on 27.06.2019

Page 344 /536




77 Hoses

POS

O O O O O O OO oo oo o o

Article no.
6.389-936.0
6.389-938.0
6.389-948.0
6.389-950.0
6.389-958.0
6.389-964.0
6.390-009.0
6.390-039.0
6.390-040.0
6.390-049.0
6.390-050.0
6.390-051.0
6.961-903.0
7.777-999.0

Valid on 27.06.2019

Description

High pressure hose 12-3050
High pressure hose 12-2600
High pressure hose 12-3350
High pressure hose 12-3080
High pressure hose 12-3500
High pressure hose 12-3650
High pressure hose 12-2900
High pressure hose 12/3100
High pressure hose 12/3950
High pressure hose 12/3250
High pressure hose 12/3400
High pressure hose 12/4100
High pressure hose 12-2875
Stockpiling discontinued

Page 345 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
2.000
2.000
1.000
2.000
2.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



78 Pumping cabinet

=T

—

Valid on 27.06.2019

50,51,52

60,61,62

41

Page 346 /536

x

i
— —
o1r ——F L) ;_,,_;. fﬁ} @ s ||
= \ N = a0t
’ ! ! %

12,1314 12,13 121315 16,17 16,17,18




78 Pumping cabinet

POS
2
3
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
40
41
45
46
47
50
51
52
55
56
57
58
60
61
62
63

Article no.
5.389-591.0
6.376-472.0
6.648-394.0
6.648-410.0
6.648-435.0
6.648-409.0
6.648-487.0
6.648-496.0
6.641-209.0
6.303-257.0
6.648-486.0
6.648-392.0
6.648-407.0
6.648-485.0
6.641-208.0
6.648-406.0
6.648-484.0

6.643-145.0
6.631-883.0
6.631-897.0
6.631-899.0
6.622-253.0
7.306-058.0
7.312-230.0
6.630-074.0
6.631-836.0
6.631-823.0
6.644-321.0
6.632-356.0
6.632-238.0
6.632-275.0
6.633-405.0

Valid on 27.06.2019

Description

Label Karcher Professional 180x65
Label (Vor Offnen Netzspannung abschalte
Cable gland grey M32x1,5

Locknut grey M32

Cable gland grey M25x1,5

Locknut grey M25

Sealing closure M25

Multiple sealing insert M25 3x7
Cable gland M20x1,5 PA

Locknut grey M20

Sealing closure M20

Cable gland grey M16x1,5

Locknut grey M16

Sealing closure M16

Cable gland M12x1,5 PA

Locknut grey M12

Sealing closure M12

Strip terminal pumping cabinet high-pres
Label earthing

Main switch 40 A

Front label 60X 80

Front label 60X10

Power supply 400/440V 24V AC/DC
Screw M 4X 12- 8.8-R2R K-IN6RD
Serrated lock washer A4,3-FSt-A3E DIN67
Motor protecting switch -24-32A
Auxiliary switch -2S

Motor protecting switch

Safety cutout - 4A/1POL

Contactor LC1-D18 B7

Contact block 22

Resistor

Relay

Page 347 / 536

Quantity
1.000
1.000
1.000
1.000
4.000
4.000
2.000
1.000
3.000
3.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
3.000
1.000
1.000
1.000
1.000
4.000
4.000
1.000
1.000
1.000
2.000
3.000
3.000
3.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



78 Pumping cabinet

POS Article no.
65 6.633-282.0
66 6.633-276.0
67 6.633-262.0

Valid on 27.06.2019

Description
Relay base
Relay 24V AC
Miniature relay

Page 348 /536

Quantity
4.000

1.000
3.000

Unit
ST
ST
ST



79 Pumping cabinet

10,11 —1

—
i P —, —,
L ©) ) ® {@ @._
@ f;) Q @\@
s [,
7 1 F ]
T 7 I
e .'i-' T

12,13,14 12,13 12,1315 16,17

I

|

16,17,18

222324

I 18,20,21

| 1]
L” 50,5?,52 . \\Cl
-, I L1

606162

@mHER\L

Valid on 27.06.2019 Page 349 /536



79 Pumping cabinet

POS
2
3
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
40
41
45
46
47
50
51
52
55
56
57
60
61
62
63
65

Article no.
5.389-591.0
6.376-472.0
6.648-394.0
6.648-410.0
6.648-435.0
6.648-409.0
6.648-487.0
6.648-496.0
6.641-209.0
6.303-257.0
6.648-486.0
6.648-392.0
6.648-407.0
6.648-485.0
6.641-208.0
6.648-406.0
6.648-484.0

6.643-145.0
6.631-883.0
6.631-897.0
6.631-899.0
6.622-213.0
7.306-058.0
7.312-230.0
6.631-833.0
6.631-836.0
6.631-823.0
6.632-356.0
6.632-238.0
6.632-275.0
6.633-405.0
6.633-282.0

Valid on 27.06.2019

Description

Label Karcher Professional 180x65
Label (Vor Offnen Netzspannung abschalte
Cable gland grey M32x1,5

Locknut grey M32

Cable gland grey M25x1,5

Locknut grey M25

Sealing closure M25

Multiple sealing insert M25 3x7
Cable gland M20x1,5 PA

Locknut grey M20

Sealing closure M20

Cable gland grey M16x1,5

Locknut grey M16

Sealing closure M16

Cable gland M12x1,5 PA

Locknut grey M12

Sealing closure M12

Strip terminal pumping cabinet high-pres
Label earthing

Main switch 40 A

Front label 60X 80

Front label 60X10

Control transformer 100 VA

Screw M 4X 12- 8.8-R2R K-IN6RD
Serrated lock washer A4,3-FSt-A3E DIN67
Motor protecting switch 20,0-25,0A
Auxiliary switch -2S

Motor protecting switch

Contactor LC1-D18 B7

Contact block 22

Resistor

Relay

Relay base

Page 350 /536

Quantity
1.000
1.000
1.000
1.000
4.000
4.000
2.000
1.000
3.000
3.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
3.000
1.000
1.000
1.000
1.000
4.000
4.000
1.000
1.000
1.000
3.000
3.000
3.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



79 Pumping cabinet

POS Article no. Description Quantity Unit
66 6.633-276.0 Relay 24V AC 1.000 ST
67 6.633-400.0 Module relay 2MM 1.000 ST

Valid on 27.06.2019 Page 351 /536



80 Ball valve

POS Description Quantity Unit Remark
81 Ball valve 1.000 ST 17
82 Ball valve 1.000 ST 1/27

Valid on 27.06.2019 Page 352 /536



81 Ball valve

Alt - Edelstahl
Old - Stainless steel

Vieille - Acier special Alt - Messing

Old - Brass
Vieille - Laiton

1 Neu - Edelstahl
New - Stainless steel
‘ Neuve - Acier special

2 Neu - Messing
New - Brass
‘ Neuve - Laiton

14,15,16

Valid on 27.06.2019 Page 353 /536

Wenn Kugelhahn Version 1, bei Antriebswechsel
A auch Pos.8 Version 3 mithestellen.
Changing gear of ball valve version 1,
also order pos.8 version 3.
Changer entrain. robinet version 1,
aussi commande pos.8 version 3.

Optische Unterscheidung: Version 1 / Alt
Optical dinstinctive mark: Version 1/ Old
Marque distinctif optique: Version 1 / Vieille

(A) Deckel - Schwarz
(A) Cover - Black
(A) Couvercle - Noir

(B) Antrieb - Aluminium
(B) Gear - Aluminium
(B) Entrainement - Aluminium

(C) zwischen Magnetventil / Antrieb
ovale Dichtungen

(C) between solenoit valve / gear -
oval sealings

(C) entre electovanne / entrainement
bourrages ovales

Optische Unterscheidung: Version 3 / Neu
Optical dinstinctive mark: Version 3 / New
Marque distinctif optique: Version 3 / Neuve

(A) Deckel - Blau
(A) Cover - Blue
(A) Couvercle - Bleu

(B) Antrieb - Aluminium
(B) Gear - Aluminium
(B) Entrainement - Aluminium

(C) zwischen Magnetventil / Antrieb -
runde Dichtungen

(C) between solenoit valve / gear -
round sealings

(C) entre electovanne / entrainement -
bourrages rondes



81 Ball valve

POS

©O© 00 00 N N O U b W W NN BFE P&

[ B = T TS SR S R SR
oo Ul AN R O

Article no.
6.413-212.0
6.413-243.0
6.413-263.0
6.413-055.0
6.413-289.0
6.413-288.0
6.413-324.0
6.413-294.0
6.413-298.0
6.413-303.0
6.413-300.0
6.413-042.0
6.413-304.0
6.413-312.0
6.413-125.0
6.386-701.0
6.413-309.0
6.413-292.0
6.413-296.0
6.413-306.0

Valid on 27.06.2019

Description

Valve complete

Valve complete VA 1"

Valve complete MS 1"

Valve complete

Transmission DT34 SO

Transmission DT34 SG

Set adapter 1"

Set of gaskets ball valve only for repla
Spare parts set complete ball valve
Set of gaskets transmission

Set of gaskets transmission only for rep
Solenoid valve 5/2

Solenoid valve 24V-6,5W

Set of gaskets air valve

Coil

Throttle exhaust air

Ball valve VA 1"

Set of gaskets ball valve only for repla
Spare parts set complete ball valve
Ball valve Ms 1"

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
1.000
1.000
1.000

Page 354 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

STAINLESS STEEL CONSTRUCTION-CURRENTLESS CLOSE
STAINLESS STEEL CONSTRUCTION-CURRENTLESS OPEN
BRASS CONSTRUCTION-CURRENTLESS OPEN

BRASS CONSTRUCTION-CURRENTLESS CLOSE
CURRENTLESS OPEN

CURRENTLESS CLOSE

STAINLESS STEEL CONSTRUCTION
STAINLESS STEEL CONSTRUCTION
VERSION 3
VERSION 1
VERSION 1
VERSION 3

STAINLESS STEEL CONSTRUCTION
BRASS CONSTRUCTION
BRASS CONSTRUCTION
BRASS CONSTRUCTION



2 Valve complete MS 1" (6.413-263.0)

Valid on 27.06.2019 Page 355 /536



2 Valve complete MS 1" (6.413-263.0)

POS

9001
9002
9003
9004
9005
9006
9007
9009
9010
9011

Article no.
6.386-701.0
6.413-125.0
6.413-289.0
6.413-324.0
6.413-292.0
6.413-296.0
6.413-303.0
6.413-304.0
6.413-306.0
6.413-312.0

Valid on 27.06.2019

Description

Throttle exhaust air

Coil

Transmission DT34 SO

Set adapter 1"

Set of gaskets ball valve only for repla
Spare parts set complete ball valve
Set of gaskets transmission
Solenoid valve 24V-6,5W

Ball valve Ms 1"

Set of gaskets air valve

Page 356 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



9009 Solenoid valve 24V-6,5W (6.413-304.0)

Valid on 27.06.2019 Page 357 / 536



9009 Solenoid valve 24V-6,5W (6.413-304.0)

POS Article no. Description Quantity Unit
10 6.025-341.0 O-Ring seal 19x2,5 mm 2.000 ST
20 6.386-701.0 Throttle exhaust air 2.000 ST

Valid on 27.06.2019 Page 358 /536



8 Solenoid valve 24V-6,5W (6.413-304.0)

Valid on 27.06.2019 Page 359 /536



8 Solenoid valve 24V-6,5W (6.413-304.0)

POS Article no. Description Quantity Unit
10 6.025-341.0 O-Ring seal 19x2,5 mm 2.000 ST
20 6.386-701.0 Throttle exhaust air 2.000 ST

Valid on 27.06.2019 Page 360/ 536



82 Ball valve

L~

Alt - Edelstahl
Old - Stainless steel

Vieille - Acier special \

1 Neu - Edelstahl
New - Stainless steel
‘ Neuve - Acier special

Valid on 27.06.2019

Wenn Kugelhahn Version 1, bei Antriebswechsel
auch Pos.8 Version 3 mitbestellen.

Changing gear of ball valve version 1,

also order pos.8 version 3.

Changer entrain. robinet version 1,

aussi commande pos.8 version 3.

Alt - Messing
Old - Brass
Vieille - Laiton

2 Neu - Messing
New - Brass
‘ Neuve - Laiton

14,15,16

Page 361 /536

Optische Unterscheidung: Version 1 / Alt
Optical dinstinctive mark: Version 1 / Old
Marque distinctif optique: Version 1 / Vieille

(A) Deckel - Schwarz
(A) Cover - Black
(A) Couvercle - Noir

(B) Antrieb - Aluminium
(B) Gear - Aluminium
(B) Entrainement - Aluminium

(C) zwischen Magnetventil / Antrieb
ovale Dichtungen

(C) between solenoit valve / gear -
oval sealings

(C) entre electovanne / entrainement
bourrages ovales

Optische Unterscheidung: Version 2 / Neu
Optical dinstinctive mark: Version 2 / New
Marque distinctif optique: Version 2 / Neuve

(A) Deckel - Blau
A) Cover - Blue
A) Couvercle - Bleu

(B) Antrieb - GuB
{B) Gear - Cast
(B) Entrainement - Fonte

(C) zwischen Magnetventil / Antrieb -
runde Dichtungen

(C) between solenoit valve / gear -
round sealings

(C) entre electovanne / entrainement -
bourrages rondes

Optische Unterscheidung: Version 3 / Neu
Optical dinstinctive mark: Version 3 / New
Marque distinctif optique: Version 3 / Neuve

(A) Deckel - Blau
(A) Cover - Blue
(A) Couvercle - Bleu

(B) Antrieb - Aluminium
(B) Gear - Aluminium
(B) Entrainement - Aluminium

(C) zwischen Magnetventil / Antrieb -
runde Dichtungen

(C) between solenoit valve / gear -
round sealings

(C) entre electovanne / entrainement -
bourrages rondes



82 Ball valve

POS
1

o U A W W

10
11
12
12

14
15
16

Article no.

6.413-041.0

6.413-242.0

6.413-264.0

6.413-040.0

6.413-287.0
6.413-286.0
6.413-290.0
6.413-293.0
6.413-297.0

6.413-302.0

6.413-301.0
6.413-299.0

6.413-304.0
6.413-042.0
6.413-312.0
6.413-125.0
6.386-701.0
6.413-308.0
6.413-307.0
Item textl
6.413-291.0
6.413-295.0
6.413-305.0

Valid on 27.06.2019

Description

Valve complete VA

Valve complete VA 1/2"

Valve complete MS 1/2"

Valve complete MS

Transmission DT13 SO

Transmission DT13 SG

Set adapter 1/2"

Set of gaskets ball valve only for repla

Spare parts set ball valve for
replaceme

Set of gaskets transmission only for
rep

Set of gaskets transmission

Set of gaskets transmission only for
rep

Solenoid valve 24V-6,5W
Solenoid valve 5/2

Set of gaskets air valve
Coil

Throttle exhaust air

Ball valve VA 1/2"V2

Ball valve VA 1/2"V1

:/6.413-041.0

Set of gaskets ball valve only for repla
Spare parts set complete ball valve
Ball valve Ms 1/2"

Quantity
1.000

1.000

1.000

1.000

1.000
1.000
1.000
1.000
1.000

1.000

1.000
1.000

1.000
1.000
1.000
1.000
2.000
1.000
1.000

1.000
1.000
1.000

Unit
ST

ST
ST
ST

ST
ST
ST
ST
ST

ST

ST
ST

ST
ST
ST
ST
ST
ST
ST

ST

ST
ST

Page 362 /536

Remark

VERSION 2+3/

Foot note text

STAINLESS STEEL CONSTRUCTION-
CURRENTLESS CLOSE

STAINLESS STEEL CONSTRUCTION-
CURRENTLESS OPEN

BRASS CONSTRUCTION-CURRENTLESS
OPEN

BRASS CONSTRUCTION-CURRENTLESS
CLOSE

CURRENTLESS OPEN
CURRENTLESS CLOSE

STAINLESS STEEL CONSTRUCTION
STAINLESS STEEL CONSTRUCTION

VERSION 3

VERSION 2
VERSION 1

VERSION 2+3
VERSION 1

STAINLESS STEEL CONSTRUCTION
VERSION 1

BRASS CONSTRUCTION
BRASS CONSTRUCTION
BRASS CONSTRUCTION



1 Valve complete VA 1/2" (6.413-242.0)

Valid on 27.06.2019 Page 363 /536



1 Valve complete VA 1/2" (6.413-242.0)

POS

9001
9002
9003
9004
9005
9006
9007
9008
9009
9010
9011

Article no.
6.386-701.0
6.413-125.0
6.413-287.0
6.413-290.0
6.413-293.0
6.413-297.0
6.413-301.0
6.413-302.0
6.413-304.0
6.413-308.0
6.413-312.0

Valid on 27.06.2019

Description

Throttle exhaust air

Coil

Transmission DT13 SO

Set adapter 1/2"

Set of gaskets ball valve only for repla
Spare parts set ball valve for replaceme
Set of gaskets transmission

Set of gaskets transmission only for rep
Solenoid valve 24V-6,5W

Ball valve VA 1/2"V2

Set of gaskets air valve

Page 364 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



9009 Solenoid valve 24V-6,5W (6.413-304.0)

Valid on 27.06.2019 Page 365 /536



9009 Solenoid valve 24V-6,5W (6.413-304.0)

POS Article no. Description Quantity Unit
10 6.025-341.0 O-Ring seal 19x2,5 mm 2.000 ST
20 6.386-701.0 Throttle exhaust air 2.000 ST

Valid on 27.06.2019 Page 366 / 536



2 Valve complete MS 1/2" (6.413-264.0)

Valid on 27.06.2019 Page 367 / 536



2 Valve complete MS 1/2" (6.413-264.0)

POS

9001
9002
9003
9004
9005
9006
9007
9008
9009
9010
9011

Article no.
6.386-701.0
6.413-125.0
6.413-287.0
6.413-290.0
6.413-291.0
6.413-295.0
6.413-301.0
6.413-302.0
6.413-304.0
6.413-305.0
6.413-312.0

Valid on 27.06.2019

Description

Throttle exhaust air

Coil

Transmission DT13 SO

Set adapter 1/2"

Set of gaskets ball valve only for repla
Spare parts set complete ball valve
Set of gaskets transmission

Set of gaskets transmission only for rep
Solenoid valve 24V-6,5W

Ball valve Ms 1/2"

Set of gaskets air valve

Page 368 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



9009 Solenoid valve 24V-6,5W (6.413-304.0)

Valid on 27.06.2019 Page 369 /536



9009 Solenoid valve 24V-6,5W (6.413-304.0)

POS Article no. Description Quantity Unit
10 6.025-341.0 O-Ring seal 19x2,5 mm 2.000 ST
20 6.386-701.0 Throttle exhaust air 2.000 ST

Valid on 27.06.2019 Page 370 /536



8 Solenoid valve 24V-6,5W (6.413-304.0)

Valid on 27.06.2019 Page 371 /536



8 Solenoid valve 24V-6,5W (6.413-304.0)

POS Article no. Description Quantity Unit
10 6.025-341.0 O-Ring seal 19x2,5 mm 2.000 ST
20 6.386-701.0 Throttle exhaust air 2.000 ST

Valid on 27.06.2019 Page 372 /536



90 Add-on kit wheel guide entry pipe

Valid on 27.06.2019 Page 373 /536



90 Add-on kit wheel guide entry pipe

POS Article no.

4.025-351.0
4.025-350.0
4.025-352.0
4.025-353.0
2.637-429.0
6.347-153.0
6.347-020.0

SO o 1 A W N K O

Valid on 27.06.2019

Description

Add-on kit wheel guide entry pipe
Tube wheel guide entry pipe 3100
Tube wheel guide entry pipe 1000
Tube wheel guide entry pipe 3100
Tube wheel guide entry pipe 1100
Kit spacer 2mm

Dowel with screw 10x135

Dowel with screw 12x135

Quantity
1.000
2.000
1.000
1.000
1.000
1.000
16.000
16.000

Page 374 / 536

Unit
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

SET WITH 40 PIECES

OPTION



100 Add-on kit wheel guide entry pipe

Valid on 27.06.2019 Page 375 /536



100 Add-on kit wheel guide entry pipe

POS Article no.
0

1 4.025-686.0
2 4.025-687.0
3 7.304-535.0
4 7.312-289.0
5 7.312-022.0

Valid on 27.06.2019

Description

Add-on kit wheel guide entry pipe *

Tube complete wheel guide entry pipe USA
Tube complete wheel guide entry pipe USA
Hexagonal head screw M8x25-A4-70 I1SO 40
Washer 8 -A2 ISO 7093-1

Serrated lock washer A8,4-1.4310 DIN679

Page 376 / 536

Quantity
1.000
1.000
1.000
10.000
10.000
10.000

Unit
ST
ST
ST
ST
ST
ST



110 Add-on kit rail

Page 377 / 536

Valid on 27.06.2019



110 Add-on kit rail

POS

© 00 N O U A A W W N P

e
= O

Article no.
7.306-043.0
5.003-075.0
6.347-153.0
6.347-020.0
5.115-303.0
5.115-029.0
7.777-999.0
5.030-420.0
2.637-431.0
2.637-237.0
2.637-429.0
2.637-430.0
5.031-343.0

Valid on 27.06.2019

Description

Cylinder head screw M8x30 -8.8-A2E ISO
Limit stop CWP

Dowel with screw 10x135
Dowel with screw 12x135
Washer

Washer

Stockpiling discontinued
Rail 6000LG

Kit spacer 10mm

Kit spacer 100x100x5

Kit spacer 2mm

Kit spacer 1Imm

Rail 3M

Quantity
4.000
4.000
71.000
71.000
65.000
65.000
3.000
2.000
1.000
2.000
2.000
3.000
2.000

Page 378 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ZST
ST
ST
ST
ST
ST

Foot note text

for dowels 10 mm
for dowels 12 mm
for dowels 12 mm
for dowels 10 mm

SET WITH 20 PIECES
SET WITH 20 PIECES
SET WITH 40 PIECES
SET WITH 40 PIECES



120 Add-on kit gravel filter

POS Description Quantity Unit Remark
121 Add-on kit gravel filter 1.000 ST 2.638-385/-524
122 Add-on kit gravel filter 1.000 ST

2.638-920/-921

Valid on 27.06.2019 Page 379 /536



121 Add-on kit gravel filter




121 Add-on kit gravel filter

POS Article no. Description Quantity Unit

1 7.777-999.0 Stockpiling discontinued 1.000 ST

2 6.421-116.0 Pressure gauge 3/8Z UNTE 1.000 ST

3 6.385-241.0 Sleeve M2-3/8"-ZN-B EN 10242 1.000 ST

4 6.387-442.0 Double nipple 3/8"x1/4"-CuZn 1.000 ST

5 7.777-999.0 Stockpiling discontinued 1.000 ST
Item textl:/2.638-385.0

6 6.272-001.0 Silica sand 0,4-0,8 MM 25 KG 4.000 ST
6.272-003.0 Silica sand 1-2 MM 25 KG 2.000 ST
7.777-999.0 Stockpiling discontinued 1.000 ST

Item textl:/2.638-524.0

Valid on 27.06.2019 Page 381 /536



122 Add-on kit gravel filter




122 Add-on kit gravel filter

POS Article no. Description

1 7.777-999.0 Stockpiling discontinued
Item textl:/2.638-922.0/-923.0

1 6.414-544.0 Gravel filter 25
Item textl:/2.638-950.0/-951.0

1 7.777-999.0 Stockpiling discontinued
Item textl:/2.638-920.0/-921.0

1 7.777-999.0 Stockpiling discontinued

Item textl: /2.638-924.0/-925.0/-946.0 / -947.0
Item text2:/-948.0/-949.0

6.272-001.0 Silica sand 0,4-0,8 MM 25 KG
3 6.272-003.0 Silica sand 1-2 MM 25 KG
7.777-999.0 Stockpiling discontinued
Item textl:/2.638-950.0/-951.0
4 6.413-076.0 Multi-way valve Auto

Item textl: /2.638-946.0/-947.0/-948.0
Item text2:/-949.0

4 7.777-999.0 Stockpiling discontinued
Item textl:/2.638-925.0

4 7.777-999.0 Stockpiling discontinued
Item textl:/2.638-921.0/-923.0

5 6.413-053.0 Valve 25
Item textl: /2.638-924.0

5 6.413-051.0 Valve 5 UND 10

Item textl: /2.638-920.0/-922.0

Valid on 27.06.2019

Page 383 /536

Quantity
1.000

1.000

1.000

1.000

4.000

2.000

1.000

1.000

1.000

1.000

1.000

1.000

Unit
ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST



130 Add-on kit antifreezing

Page 384 /536

Valid on 27.06.2019



130 Add-on kit antifreezing

POS

© 0 N O U1 A W N B

N N N NN R R R 2 B 2 B2 B2 2 2
A W N P O O 0O N O UL A W N = O

Article no.
6.412-570.0
7.387-170.0
7.387-116.0
6.387-455.0
6.412-562.0
6.388-613.0
6.388-542.0
6.388-007.0
6.386-602.0
7.387-052.0
6.389-257.0
6.686-094.0
6.385-312.0
6.387-342.0
7.387-115.0
6.387-343.0
7.387-100.0
6.373-334.0
6.376-401.0
6.389-996.0
6.389-997.0
7.777-999.0
6.389-994.0
6.685-982.0

Valid on 27.06.2019

Description
Check valve -R1"

Double nipple N8-1"-W400-05-Zn EN10242

T-Piece B1-1"-ZN-A EN 10242

Double nipple N8-1"x1/2"-ZN-A EN 10242

Check valve

Hose stem

Hose clip 16-27x9

High pressure hose DN13

Screw connector 1/4"

T-Piece B1-1/4"-W400-05-Zn EN10242
Hose nozzle G 1/4"

Solenoid valve 1/2"

Screw connector Ul12- 1/2

Double nipple 1/2"x60-St-vz DIN 2982
T-Piece B1-1/2"-ZN-A EN 10242
Double nipple 1/2"x80

Angle A1-1/2"-ZN-A EN 10242

Pipe clamp 3/4"

Holder universal

Label high-pressure equipment

Label HD UBW

Stockpiling discontinued

Label fresh water

Plug PG 7

Quantity
4.000
4.000
4.000
4.000
4.000
10.000
10.000
1.000
1.000
1.000
1.000
4.000
4.000
4.000
3.000
3.000
1.000
2.000
4.000
1.000
1.000
1.000
1.000
4.000

Page 385 /536

Unit
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ZST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



12 Solenoid valve 1/2" (6.686-094.0)

POS Article no. Description Quantity Unit
9000 6.686-097.0 COIL 1.000 ST

Valid on 27.06.2019 Page 386 / 536



140 Add-on kit headlight

Valid on 27.06.2019

Page 387 /536



140 Add-on kit headlight

POS Article no. Description Quantity Unit
1 6.651-385.0 Headlight 2.000 ST
2 6.651-386.0 Halogen lamp 24V H3 70W 2.000 ST
3 6.601-285.0 Control cabinet 1.000 ST
4 5.047-548.0 Covering 1.000 ST
5 5.047-547.0 Covering 1.000 ST
6 3.811-892.0 Distributor light CWP 8000 1.000 ST
7 6.622-084.0 Control transformer 160VA 1.000 ST
8 6.633-400.0 Module relay 2MM 2.000 ST
9 6.633-401.0 Relay brigde 1.000 ST
10 6.362-494.0 O-Ring seal 130,0 X 3,0-NBR 70 2.000 ST
11 7.306-182.0 Pan head screw M5x16 -A2-70 ISO 14583 12.000 ST
12 7.312-052.0 Washer 5 -A2 ISO 7089 12.000 ST
13 7.312-289.0 Washer 8 -A2 ISO 7093-1 2.000 ST
14 7.306-144.0 Cylinder head screw M 8x20-A2-70 ISO 47 2.000 ST
15 7.312-022.0 Serrated lock washer A8,4-1.4310 DIN679 2.000 ST
16 7.311-068.0 Hexagon nut M 8-A2-70 ISO 4032 2.000 ST
17 6.273-165.0 Tension ring rubber 2.000 ST

Valid on 27.06.2019 Page 388 /536



150 Add-on kit splash guard

29
/®\16

Valid on 27.06.2019 Page 389 /536



150 Add-on kit splash guard

POS

0

Article no. Description

Add-on kit splash guard CWP 8306
Item textl:/1.114-061.0
Add-on kit splash guard
Item textl:/1.114-102.0/-902.0
2.638-837.0 Add-on kit splash guard CWP 8308
Item textl:/1.114-081.0/-082.0/-083.0
Item text2:/-882.0
2.638-836.0 Add-on kit splash guard CWP 8307
Item textl:/1.114-071.0/-073.0/-173.0
Item text2:/-671.0/-871.0
3.050-060.0 Frame complete S1
Item textl:/1.114-102.0/-902.0
3.050-058.0 Frame complete S1
Item textl:/1.114-092.0
3.050-054.0 Frame complete S1
Item textl:/1.114-071.0/-073.0/-173.0
Item text2:/-671.0/-871.0
3.050-056.0 Frame complete S1
Item textl:/1.114-081.0/-082.0/-083.0
Item text2:/-882.0

3.050-052.0 Frame complete S1
Item textl:/1.114-061.0
3.050-059.0 Frame complete S2
Item textl:/1.114-092.0
3.050-061.0 Frame complete S2
Item textl:/1.114-102.0/-902.0
3.050-057.0 FRAME KPL S2

Item textl:/1.114-081.0/-082.0/-083.0
Item text2:/-882.0

3.050-053.0 Frame complete S2
Item textl:/1.114-061.0
3.050-055.0 Frame complete S2

Item textl:/1.114-071.0/-073.0/-173.0

Valid on 27.06.2019

Quantity
1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

Page 390 /536

Unit Foot note text
ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST



150 Add-on kit splash guard

POS

© 00 N O U o W

10

10

10

10

11

11

11

11

11

12

Article no.

Item text2:

7.312-292.0
7.304-536.0
7.312-020.0
7.304-516.0
7.312-022.0
7.312-017.0
6.315-050.0
6.277-461.0

Item textl:

6.277-462.0

Item textl:

6.277-460.0

Item textl:

Item text2:

6.277-459.0

Item textl:

Item text2:

Item textl
4.050-378.0

Item textl:

4.050-376.0

Item textl:

4.050-374.0

Item textl:

Item text2:

4.050-372.0

Item textl

Item text2:

4.050-370.0

Item textl:

6.368-179.0

Valid on 27.06.2019

Description
/-671.0/-871.0
Washer 6 -A2 1SO 7093-1
Hexagonal head screw M 6x20-A4-70 I1SO 4
Serrated lock washer A6,4-1.4310 DIN679
Hexagonal head screw M8x20-A4-70 I1SO 40
Serrated lock washer A8,4-1.4310 DIN679
Washer 8-A2 I1SO 7089
Blind rivet 4,0X12-VA
Covering 9 CWP 8309
/1.114-092.0
Covering 10 CWP 8310
/1.114-102.0 /-902.0
Covering 8 CWP 8308
/1.114-081.0/-082.0/-083.0
/-882.0
Covering 7 CWP 8307
/1.114-071.0/-073.0/-173.0
/-671.0/-871.0
Covering 6 CWP 8306

:/1.114-061.0

Frame side 1 CWP 8310
/1.114-102.0 /-902.0

Frame side 1 CWP 8309
/1.114-092.0

Frame side 1 CWP 8308
/1.114-081.0/-082.0/-083.0
/-882.0

Frame side 1 CWP 8307

:/1.114-071.0/-073.0 /-173.0

/-671.0/-871.0

Frame side 1 CWP 8306
/1.114-061.0

Protecting cap 40X40

Quantity

1.000
1.000
1.000
6.000
6.000
6.000
1.000
1.000
1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

Page 391 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

Foot note text

QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND

QUANTITY ACCORDING TO DEMAND



150 Add-on kit splash guard

POS
13

13

13

13

13

14

14

14

14

14

15

15

15

15

Article no. Description
4.050-375.0 Frame side 2 CWP 8308

Item textl:/1.114-081.0/-082.0/-083.0
Item text2:/-882.0

4.050-379.0 Frame side 2 CWP 8310
Item textl:/1.114-102.0/-902.0
4.050-377.0 Frame side 2 CWP 8309
Item textl:/1.114-092.0

4.050-373.0 Frame side 2 CWP 8307
Item textl:/1.114-071.0/-073.0/-173.0
Item text2:/-671.0/-871.0

4.050-371.0 Frame side 2 CWP 8306
Item textl:/1.114-061.0

3.762-541.0 Side nozzle complete
Item textl:/1.114-092.0/-902.0
3.762-539.0 Side nozzle complete
Item textl:/1.114-081.0/-082.0/-083.0
Item text2:/-882.0

3.762-543.0 Side nozzle complete
Item textl:/1.114-102.0
3.762-537.0 Side nozzle complete

Item textl:/1.114-071.0/-073.0/-173.0
Item text2:/-671.0/-871.0

3.762-535.0 Side nozzle complete
Item textl:/1.114-061.0

3.762-542.0 Side nozzle complete
Item textl:/1.114-092.0

3.762-544.0 Side nozzle complete
Iltem textl:/1.114-102.0/-902.0
3.762-538.0 Side nozzle complete

Item textl:/1.114-071.0/-073.0/-173.0
Item text2:/-671.0/-871.0

3.762-540.0 Side nozzle complete
Item textl:/1.114-081.0/-082.0/-083.0

Valid on 27.06.2019

Quantity
1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

1.000

Page 392 /536

Unit Foot note text
ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST

ST



150 Add-on kit splash guard

POS Article no. Description Quantity Unit Foot note text
Item text2:/-882.0
15 3.762-536.0 Side nozzle complete 1.000 ST
Item textl:/1.114-061.0
16 7.312-293.0 Washer 4-A2 ISO 7093-1 1.000 ST QUANTITY ACCORDING TO DEMAND

Valid on 27.06.2019 Page 393 /536



160 Add-on kit motors

POS Description Quantity Unit
161 Blower group 1.000 ST
162 Traction motor 1.000 ST

Valid on 27.06.2019 Page 394 /536






161 Blower group

POS

© 0 N O U B W N

e i e
N o UM W N KPR O

Article no.
3.613-003.0
6.600-153.0
5.762-194.0
7.777-999.0
6.611-723.0
7.311-067.0
7.312-026.0
7.306-193.0
7.311-620.0
7.312-022.0
7.311-017.0
5.044-013.0
3.613-004.0
6.600-154.0
3.613-008.0
3.613-007.0
6.611-782.0

Valid on 27.06.2019

Description

Blower group left

Impeller DM355 LI.

Injection nozzle CW

Stockpiling discontinued

Electric motor 60HZ

Hexagon nut M 6-A2-70 ISO 4032
Washer 6 -A2 I1SO 7089

Screw M6x16 -A2-70 (In6Rd)

Cap nut M8 -A2 DIN 986

Serrated lock washer A8,4-1.4310 DIN679
Hexagon nut M16-LH-04-A2E DIN 985
Holder motor

Blower group right

Impeller DM355 RE.

Blower group

Blower group

Electric motor TOPF 60 HZ

Quantity
1.000
1.000
1.000
1.000
1.000
6.000
6.000
6.000
6.000
6.000
6.000
3.000
1.000
1.000
1.000
1.000
2.000

Page 396 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text
60HZ VERSION
60HZ VERSION

60HZ VERSION
60HZ VERSION
60HZ VERSION
60HZ VERSION



162 Traction motor

Page 397 /536

Valid on 27.06.2019



162 Traction motor

POS Article no. Description Quantity Unit Foot note text
1 6.611-699.0 Traction motor -0,55KW 60HZ 1.000 ST DIAMETER = 20
2 5.623-075.0 Traction motor RAWA 2.000 ST
3 6.611-701.0 Traction motor 0,55KW 60HZ 2.000 ST
4 6.484-051.0 Radial ventilator 3,6kW 60Hz 1.000 ST
5 6.484-052.0 Radial ventilator 3,6kW 60Hz 1.000 ST
6 6.611-702.0 Traction motor 2.000 ST
7 6.611-700.0 Traction motor 0,37KW 60HZ 2.000 ST
8 6.611-704.0 Traction motor 2.000 ST
9 6.611-972.0 Traction motor 0,55 kW 1.000 ST DIAMETER = 30
10 6.611-829.0 Brake pulley only for replacement 1.000 ST

Valid on 27.06.2019 Page 398 / 536



170 High pressure RAWA

Seite 1 und 2
Side 1 and 2
Bras 1 et 2

Valid on 27.06.2019 Page 399 /536



170 High pressure RAWA

POS

© 0 N O U1 A W N B

N NN N NNRBRRBPRBRRBRRBP R (B
P W NN P O O 0O O NO UL M W N H O

Article no.
6.611-560.0
7.311-068.0
7.312-017.0
5.115-642.0
7.312-289.0
7.304-516.0
5.105-210.0
7.306-502.0
6.415-732.0
7.305-052.0
5.115-643.0
6.362-053.0
5.402-574.0
5.112-504.0
5.028-918.0
7.343-008.0
5.028-791.0
4.053-099.0
4.053-098.0
7.304-023.0
7.304-801.0
7.312-014.0
5.047-746.0
5.047-745.0
7.312-052.0
7.306-182.0

Valid on 27.06.2019

Description

Traction motor 0,18KW

Hexagon nut M 8-A2-70 ISO 4032

Washer 8-A2 ISO 7089

Flange motor

Washer 8 -A2 ISO 7093-1

Hexagonal head screw M8x20-A4-70 ISO 40
Axle

Cylinder head screw M6x16 -A2-70 DIN 69
Nozzle mouthpiece

Countersunk screw M6x12 -A2-70 (In6Rd)
Washer

Slip-ring Turcon Roto Glyd

Screw union

Bush

Tube

Locking ring 25x1,2-St-vz DIN 471

Tube

Bracket S2

Bracket S1

Hexagonal head screw M8x130-A4-70 ISO 4
Hexagonal head screw M10x25-A4-70 ISO 4
Washer 10-A4 1SO 7089

Covering side 2

Covering side 1

Washer 5 -A2 I1SO 7089

Pan head screw M5x16 -A2-70 ISO 14583

Page 400 /536

Quantity
1.000
4.000
8.000
1.000
1.000
1.000
1.000
4.000
1.000
8.000
2.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
4.000
4.000
4.000
1.000
1.000
4.000
4.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



1 Traction motor 0,18KW (6.611-560.0)

POS Article no. Description Quantity Unit
9000 2.885-394.0 Spare parts set RAWA motor 1.000 ST

Valid on 27.06.2019 Page 401 / 536



180 Phase indicator

Valid on 27.06.2019

Page 402 /536

14



180 Phase indicator

POS

© 00 N O U1 A W NN HFH O

S
N — O

13

14
14
14

Article no.
7.777-999.0
5.047-514.0
6.651-409.0
6.651-409.0
4.042-808.0
7.306-193.0
7.312-292.0
5.019-024.0
6.233-025.0
5.019-327.0
5.003-898.0
5.029-124.0
7.373-263.0
7.304-549.0

7.306-119.0

4.050-546.0
4.050-360.0
4.050-361.0

Valid on 27.06.2019

Description

Stockpiling discontinued
Covering

LED Indicator programmable
LED Indicator programmable
Holder

Screw M6x16 -A2-70 (In6Rd)
Washer 6 -A2 1SO 7093-1
Angle

Profile rail

Angle

Plate

Tube

Pipe clamp 23 -1.4301 DIN 1596
Hexagonal head screw M 6x30-A4-70

ISO 4

Cylinder head screw M8x12 -A2-70

ISO 47

Covering with cutting *
Covering with cutting
Covering with cutting BR

Quantity
1.000
1.000
1.000
1.000
2.000
3.000
8.000
2.000
1.000
2.000
2.000
1.000
2.000
2.000

2.000

1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST
ST
ST

Page 403 /536

Remark

=> WB 2,55M
=> WB 2,2M
=> WB 2,4M

Foot note text

NOT PROGRAMMABLE
PROGRAMMABLE



190 Add-on kit hot wax

POS Description Quantity Unit Foot note text
191 Individual parts 1.000 ST VERSION 1
192 Individual parts 1.000 ST VERSION 2
193 Boiler 1.000 ST VERSION 2

Valid on 27.06.2019 Page 404 / 536



191 Individual parts

— —
o

()]

&)

D &gﬁ%

(®)

b=

(&)}

%w

3 3
1\);9@

Valid on 27.06.2019 Page 405 /536



191 Individual parts

POS Article no.
1 6.415-363.0
2 6.415-598.0
3 7.312-044.0
4 6.389-252.0
5 7.373-019.0
6 6.388-247.0
7 6.389-606.0
8 6.388-664.0
9 6.388-410.0
10 6.412-046.0
11 6.386-140.0
13 6.387-876.0
14 6.387-877.0
15 6.387-878.0
16 6.412-580.0
17 5.443-304.0
18 4.580-036.0
19 6.385-548.0
20 4.421-217.0
21 7.305-054.0
22 7.777-999.0
23 6.690-053.0
24 7.306-193.0
25 7.312-026.0
26 6.388-443.0
27 6.387-916.0

Valid on 27.06.2019

Description

Union nut 11/16Z

Nozzle mouthpiece -6506
Washer 18-Cuzn I1SO 7090

Hose nozzle

Hose clip A 10-16x9-W4 DIN3017
Hose DN8 -PVC

T-Piece 8

Hose DN10

Hose stem

Check valve 3/8"

Elbow screw connector 6,0-R 1/4"
T-Piece 1/2"-Rotguss

Angle A4-1/2"-2.1096

Double nipple N8-1/2"-2.1096
Check valve 1/2"

Hose stem

Valve

Reducing nipple 1/2"x3/8"-RG
Distributor

Countersunk screw M 6x 20-A2-70 (IN6RD)

Stockpiling discontinued
Flow heater -12 KW

Screw M6x16 -A2-70 (In6Rd)
Washer 6 -A2 1ISO 7089
Hose stem

Angle A1-1/2"-BRONCE

Quantity
2.000
2.000
4.000
2.000
6.000
1.000
1.000
1.000
4.000
1.000
1.000
2.000
1.000
2.000
1.000
1.000
1.000
3.000
1.000
4.000
2.000
1.000
2.000
2.000
2.000
2.000

Page 406 / 536

Unit
ST
ST
ST
ST
ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS



192 Individual parts

Valid on 27.06.2019 Page 407 / 536



192 Individual parts

POS Article no.
1 7.311-067.0
2 7.312-020.0
3 7.312-026.0
4 7.304-536.0
5 5.042-729.0
8 5.003-957.0
9 6.388-977.0
10 7.373-019.0
11 6.388-443.0
12 6.412-408.0
13 6.412-976.0
14 6.415-598.0
15 6.389-252.0
16 6.389-606.0
19 5.443-304.0
20 6.412-580.0
21 6.387-878.0
22 6.387-877.0
23 6.387-915.0
24 6.385-548.0
25 6.388-410.0
26 7.387-159.0
27 4.580-036.0
28 6.386-140.0
29 6.390-074.0
30 4.421-217.0
31 6.388-664.0
32 4.786-017.0

Valid on 27.06.2019

Description

Hexagon nut M 6-A2-70 1SO 4032
Serrated lock washer A6,4-1.4310 DIN679
Washer 6 -A2 1ISO 7089

Hexagonal head screw M 6x20-A4-70 I1SO 4
Holder

Plate

Hose

Hose clip A 10-16x9-W4 DIN3017

Hose stem

Valve Rpl/2"

Check valve

Nozzle mouthpiece -6506

Hose nozzle

T-Piece 8

Hose stem

Check valve 1/2"

Double nipple N8-1/2"-2.1096

Angle A4-1/2"-2.1096

Cross C1-1/2"-RG5

Reducing nipple 1/2"x3/8"-RG

Hose stem

Reducing nipple N4-1/2"x3/8"-ZN-A EN1024
Valve

Elbow screw connector 6,0-R 1/4"

Hose black PE 6/4

Distributor

Hose DN10

Dosing pump complete

Quantity
8.000
8.000
16.000
2.000
2.000
1.000
1.000
20.000
2.000
1.000
4.000
4.000
4.000
2.000
1.000
1.000
1.000
1.000
1.000
2.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Page 408 / 536

Unit
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

Foot note text

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS



193 Boiler

LY
D) B
g 19 7
107 AR
7 | 9 £ ?\:2@@
S 8
— [ (‘?)\ M) M)
3 116
N > o




193 Boiler

POS

O N O U1 A W N K

el e I ~ B R = R R
o U A B WNKH O

Valid on 27.

Article no.
6.410-048.0
6.385-083.0
6.286-339.0
6.641-039.0
6.635-347.0
6.388-443.0
6.387-877.0
4.643-001.0
6.385-302.0
6.387-075.0
6.387-878.0
6.412-408.0
6.690-092.0
6.690-120.0
6.412-686.0
6.388-444.0

06.2019

Description

Tube breather aspirator
Extension 1/2"X 25-CUZN
Insulating

Control cable 4x2,5

Level detector P0,25kW/11:35/60Hz
Hose stem

Angle A4-1/2"-2.1096

Boiler

Screw connector U11- 1/2
T-Piece B4-1/2"-W400-05-VZ
Double nipple N8-1/2"-2.1096
Valve Rp1/2"

Immersion heater

Immersion heater

Safety valve

Hose stem

Quantity
1.000
1.000
1.000
1.000
1.000
2.000
2.000
1.000
1.000
1.000
2.000
1.000
1.000
1.000
1.000
1.000

Page 410 /536

Unit
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

VERSION 1
VERSION 2



200 Add-on kit hot foam

POS Description

Quantity Unit
201 Individual parts 1.000 ST
202 Boiler 1.000 ST
203 Distributor 1.000 ST

Valid on 27.06.2019 Page 411 /536



201 Individual parts

N L0 B
., Y O@Qg 8 .3; .@/ & @%
@@

&)
25
, 20 2077
o7 31 7 36
32 32 /

e W W a3 Y
1114 11 ‘ 3 33 /gg‘j 3534\r_\5r§j /
&ﬂ‘ ‘ E N "2 0 Fh o R /
VP ﬁ/ 9 13- 33 ) ‘35\?&3@ /
g ©24 W 24/

Valid on 27.06.2019 Page 412 /536



201 Individual parts

POS Article no.
1 7.311-067.0
2 7.312-020.0
3 7.312-026.0
4 7.304-536.0
5 5.042-729.0
8 5.003-957.0
9 6.388-977.0
10 7.373-019.0
11 6.389-252.0
12 6.415-751.0
13 6.386-666.0
14 7.777-999.0
15 7.306-182.0
16 7.311-002.0
17 6.388-443.0
18 6.387-877.0
19 6.387-876.0
20 6.385-548.0
21 6.388-410.0
22 6.388-664.0
23 6.388-430.0
24 6.395-019.0
25 6.388-496.0
27 6.395-017.0
28 6.373-516.0
29 5.029-281.0
30 5.029-280.0
31 4.025-495.0
31 4.025-496.0
32 6.395-018.0
33 6.385-782.0
34 6.415-801.0
35 6.373-766.0

Valid on 27.06.2019

Description

Hexagon nut M 6-A2-70 1SO 4032
Serrated lock washer A6,4-1.4310 DIN679
Washer 6 -A2 1ISO 7089

Hexagonal head screw M 6x20-A4-70 I1SO 4

Holder

Plate

Hose

Hose clip A 10-16x9-W4 DIN3017
Hose nozzle

Nozzle mouthpiece 60 GRAD
Union nut

Stockpiling discontinued

Pan head screw M5x16 -A2-70 I1SO 14583
Hexagon nut M5 -6-A2E ISO 4032
Hose stem

Angle A4-1/2"-2.1096

T-Piece 1/2"-Rotguss

Reducing nipple 1/2"x3/8"-RG
Hose stem

Hose DN10

Y-Bushing 10/10/10

Cap 20 PVC-C

Angle bushing

Sleeve 20-1/2" PVC-C

Assembly clamp

Tube hot foam

Tube hot foam

Tube hot foam 6/7

Tube hot foam 8/9/10

T-Piece 20 PVC-C

Elbow connector 3/8"

Ball nozzle KDF 15-60 MS

Cap

Quantity
8.000
8.000
16.000
2.000
2.000
1.000
1.000
21.000
2.000
12.000
12.000
2.000
4.000
4.000
1.000
1.000
1.000
3.000
2.000
1.000
2.000
4.000
2.000
2.000
10.000
2.000
2.000
2.000
2.000
2.000
20.000
5.000
5.000

Page 413 /536

Unit
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

VERSION 1
VERSION 1

TO ORDER AS CUT GOODS

VERSION 1
VERSION 1



201 Individual parts

POS Article no.
36 4.025-679.0
36 4.025-678.0
37 6.373-765.0

Valid on 27.06.2019

Description
Tube foam hotwater 8/9/10

Tube foam complete 6/7
Assembly clamp D=20

Quantity
2.000

2.000
10.000

Page 414 /536

Unit
ST
ST
ST

Foot note text
VERSION 2

VERSION 2



202 Boiler

LY
D) B
g 19 7
107 AR
7 | 9 £ ?\:2@@
S 8
— [ (‘?)\ M) M)
3 116
N > o




202 Boiler

POS

O N O U1 A W N K

el e I ~ B R = R R
o U A B WNKH O

Valid on 27.

Article no.
6.410-048.0
6.385-083.0
6.286-339.0
6.641-039.0
6.635-347.0
6.388-443.0
6.387-877.0
4.643-001.0
6.385-302.0
6.387-075.0
6.387-878.0
6.412-408.0
6.690-092.0
6.690-120.0
6.412-686.0
6.388-444.0

06.2019

Description

Tube breather aspirator
Extension 1/2"X 25-CUZN
Insulating

Control cable 4x2,5

Level detector P0,25kW/11:35/60Hz
Hose stem

Angle A4-1/2"-2.1096

Boiler

Screw connector U11- 1/2
T-Piece B4-1/2"-W400-05-VZ
Double nipple N8-1/2"-2.1096
Valve Rp1/2"

Immersion heater

Immersion heater

Safety valve

Hose stem

Quantity
1.000
1.000
1.000
1.000
1.000
2.000
2.000
1.000
1.000
1.000
2.000
1.000
1.000
1.000
1.000
1.000

Page 416 /536

Unit
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

VERSION 1
VERSION 2



203 Distributor

Valid on 27.06.2019 Page 417 / 536



203 Distributor

POS

© 0 N O U B W N

N N B B R B R B R R BB
H O VW O N O Ul A WN H O

Article no.
6.388-427.0
6.419-067.0
6.385-786.0
6.421-090.0
6.387-874.0
4.820-947.0
6.686-094.0
6.385-005.0
6.412-576.0
6.373-334.0
6.388-443.0
6.387-877.0
6.387-876.0
6.412-178.0
6.395-036.0
6.413-228.0
6.389-116.0
5.042-729.0
7.304-263.0
6.387-878.0
4.786-017.0

Valid on 27.06.2019

Description

Angle bushing 3/8"

Pressure reducer RP3/8
Reducing nipple

Pressure gauge 0-10 BAR
Double nipple 1/2"x3/8"-CuzZn
Cable W249

Solenoid valve 1/2"

Double nipple 1/2"X 40-1.4571
Check valve

Pipe clamp 3/4"

Hose stem

Angle A4-1/2"-2.1096

T-Piece 1/2"-Rotguss

Valve sleeve UL 270

Nipple 1/2"x1/4"

Check valve

Screw connector 4,0-R1/4
Holder

Hexagonal head screw M12x12-A4-70 ISO 4

Double nipple N8-1/2"-2.1096
Dosing pump complete

Page 418 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
4.000
2.000
2.000
2.000
2.000
2.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



7 Solenoid valve 1/2" (6.686-094.0)

POS Article no. Description Quantity Unit
9000 6.686-097.0 COIL 1.000 ST

Valid on 27.06.2019 Page 419 /536



210 Add-on kit wax foam

POS Description Quantity Unit
211 Individual parts 1.000 ST
212 Boiler 1.000 ST
213 Distributor 1.000 ST
214 Individual parts 1.000 ST

Valid on 27.06.2019 Page 420/ 536



211 Individual parts

Valid on 27.06.2019 Page 421 /536



211 Individual parts

POS Article no.
1 7.311-067.0
2 7.312-020.0
3 7.312-026.0
4 7.304-536.0
5 5.042-729.0
8 5.003-957.0
9 6.388-977.0
10 7.373-019.0
11 6.387-092.0
12 6.388-443.0
13 6.686-095.0
14 6.412-976.0
15 6.415-598.0
16 6.389-252.0
17 6.388-410.0
19 6.389-606.0
20 5.443-304.0
21 6.412-580.0
22 6.387-878.0
23 6.387-877.0
24 6.387-915.0
25 6.385-548.0
26 4.580-036.0
27 6.386-140.0
28 6.390-074.0
29 4.421-217.0
30 6.388-664.0
31 4.786-017.0

Valid on 27.06.2019

Description

Hexagon nut M 6-A2-70 1SO 4032
Serrated lock washer A6,4-1.4310 DIN679
Washer 6 -A2 1ISO 7089
Hexagonal head screw M 6x20-A4-70 I1SO 4
Holder

Plate

Hose

Hose clip A 10-16x9-W4 DIN3017
T-Piece B5-1/2"-W400-05-VZ
Hose stem

Solenoid valve 1/2" 24 V DC-NO
Check valve

Nozzle mouthpiece -6506

Hose nozzle

Hose stem

T-Piece 8

Hose stem

Check valve 1/2"

Double nipple N8-1/2"-2.1096
Angle A4-1/2"-2.1096

Cross C1-1/2"-RG5

Reducing nipple 1/2"x3/8"-RG
Valve

Elbow screw connector 6,0-R 1/4"
Hose black PE 6/4

Distributor

Hose DN10

Dosing pump complete

Quantity
8.000
8.000
16.000
2.000
2.000
1.000
1.000
39.000
1.000
6.000
1.000
4.000
4.000
4.000
6.000
2.000
1.000
1.000
1.000
1.000
1.000
3.000
1.000
1.000
1.000
1.000
1.000
1.000

Page 422 /536

Unit
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST

ST

Foot note text

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS






13 Solenoid valve 1/2" 24 V DC-NO (6.686-095.0)

POS Article no. Description Quantity Unit
10 6.686-097.0 COIL 1.000 ST
20 6.686-513.0 Coil 1.000 ST

Valid on 27.06.2019 Page 424 / 536



212 Boiler

LY
D) B
g 19 7
107 AR
7 | 9 £ ?\:2@@
S 8
— [ (‘?)\ M) M)
3 116
N > o




212 Boiler

POS

O N O U1 A W N K

el e I ~ B R = R R
o U A B WNKH O

Valid on 27.

Article no.
6.410-048.0
6.385-083.0
6.286-339.0
6.641-039.0
6.635-347.0
6.388-443.0
6.387-877.0
4.643-001.0
6.385-302.0
6.387-075.0
6.387-878.0
6.412-408.0
6.690-092.0
6.690-120.0
6.412-686.0
6.388-444.0

06.2019

Description

Tube breather aspirator
Extension 1/2"X 25-CUZN
Insulating

Control cable 4x2,5

Level detector P0,25kW/11:35/60Hz
Hose stem

Angle A4-1/2"-2.1096

Boiler

Screw connector U11- 1/2
T-Piece B4-1/2"-W400-05-VZ
Double nipple N8-1/2"-2.1096
Valve Rp1/2"

Immersion heater

Immersion heater

Safety valve

Hose stem

Quantity
1.000
1.000
1.000
1.000
1.000
2.000
2.000
1.000
1.000
1.000
2.000
1.000
1.000
1.000
1.000
1.000

Page 426 / 536

Unit
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

VERSION 1
VERSION 2



213 Distributor

Valid on 27.06.2019 Page 427 / 536



213 Distributor

POS

© 0 N O U B W N

N N B B R B R B R R BB
H O VW O N O Ul A WN H O

Article no.
6.388-427.0
6.419-067.0
6.385-786.0
6.421-090.0
6.387-874.0
4.820-947.0
6.686-094.0
6.385-005.0
6.412-576.0
6.373-334.0
6.388-443.0
6.387-877.0
6.387-876.0
6.412-178.0
6.395-036.0
6.413-228.0
6.389-116.0
5.042-729.0
7.304-263.0
6.387-878.0
4.786-017.0

Valid on 27.06.2019

Description

Angle bushing 3/8"

Pressure reducer RP3/8
Reducing nipple

Pressure gauge 0-10 BAR
Double nipple 1/2"x3/8"-CuzZn
Cable W249

Solenoid valve 1/2"

Double nipple 1/2"X 40-1.4571
Check valve

Pipe clamp 3/4"

Hose stem

Angle A4-1/2"-2.1096

T-Piece 1/2"-Rotguss

Valve sleeve UL 270

Nipple 1/2"x1/4"

Check valve

Screw connector 4,0-R1/4
Holder

Hexagonal head screw M12x12-A4-70 ISO 4

Double nipple N8-1/2"-2.1096
Dosing pump complete

Page 428 / 536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
4.000
2.000
2.000
2.000
2.000
2.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



7 Solenoid valve 1/2" (6.686-094.0)

POS Article no. Description Quantity Unit
9000 6.686-097.0 COIL 1.000 ST

Valid on 27.06.2019 Page 429 / 536



214 Individual parts

Valid on 27.06.2019 Page 430 /536



214 Individual parts

POS Article no.
1 6.388-443.0
2 7.373-019.0
3 6.388-977.0
4 6.686-094.0
5 6.387-877.0
6 6.387-876.0
7 6.385-548.0
8 6.388-410.0
9 6.388-664.0
10 6.388-430.0
11 6.395-019.0
12 6.373-516.0
13 5.029-281.0
14 4.025-495.0
14 4.025-496.0
15 6.388-496.0
17 6.395-017.0
18 6.395-018.0
19 5.029-280.0
20 6.385-495.0
21 6.386-666.0
22 6.415-751.0
24 6.389-252.0
25 7.777-999.0
26 7.306-182.0
27 7.311-002.0
28 6.415-801.0
29 6.373-766.0
30 4.025-677.0
30 4.025-676.0
31 6.373-765.0
32 6.387-191.0
33 6.389-012.0

Valid on 27.06.2019

Description

Hose stem

Hose clip A 10-16x9-W4 DIN3017
Hose

Solenoid valve 1/2"

Angle A4-1/2"-2.1096

T-Piece 1/2"-Rotguss
Reducing nipple 1/2"x3/8"-RG
Hose stem

Hose DN10

Y-Bushing 10/10/10

Cap 20 PVC-C

Assembly clamp

Tube hot foam

Tube hot foam 6/7

Tube hot foam 8/9/10

Angle bushing

Sleeve 20-1/2" PVC-C

T-Piece 20 PVC-C

Tube hot foam

Screw connector WE 8-LR1/4
Union nut

Nozzle mouthpiece 60 GRAD
Hose nozzle

Stockpiling discontinued

Pan head screw M5x16 -A2-70 I1SO 14583
Hexagon nut M5 -6-A2E ISO 4032
Ball nozzle KDF 15-60 MS
Cap

Tube foam complete 8/9/10
Tube foam complete 6/7
Assembly clamp D=20

Cap PVC 20

Reducing nipple

Quantity
4.000
10.000
1.000
1.000
1.000
1.000
4.000
2.000
1.000
2.000
4.000
10.000
2.000
2.000
2.000
2.000
2.000
2.000
2.000
20.000
12.000
12.000
2.000
2.000
4.000
4.000
10.000
10.000
2.000
2.000
10.000
4.000
1.000

Page 431 /536

Unit
ST
ST

ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS

VERSION 1
VERSION 1

VERSION 2
VERSION 2



214 Individual parts

POS Article no.
34 6.385-630.0
35
36

Valid on 27.06.2019

Description
T-Piece 20

Tube
Tube

Quantity
1.000

1.000
1.000

Page 432 /536

Unit
ST
ST
ST

Foot note text



4 Solenoid valve 1/2" (6.686-094.0)

POS Article no. Description Quantity Unit
9000 6.686-097.0 COIL 1.000 ST

Valid on 27.06.2019 Page 433 /536



220 Add-on kit gate control

POS Description Quantity Unit Remark
221 Add-on kit gate control 1.000 ST
222 Electric control box 1.000 ST 3.812-031

Valid on 27.06.2019 Page 434 /536



221 Add-on kit gate control

Page 435 /536

Valid on 27.06.2019



221 Add-on kit gate control

POS

© 0 N N O o 1 b W N P

e el
w N R O

Article no.
5.017-046.0
7.306-185.0
7.312-052.0
6.393-547.0
5.003-007.0
6.648-392.0
6.641-357.0
6.648-407.0
6.641-482.0
6.635-253.0
6.635-252.0
6.647-356.0
6.600-315.0
6.645-013.0
6.633-262.0

Valid on 27.06.2019

Description

Angle

Screw M5x 35-A2-70 (IN6RD)
Washer 5 -A2 ISO 7089
Spring valve

Plate

Cable gland grey M16x1,5
Cable gland PG11
Locknut grey M16
Locknut PG11

Receiver light barrier
Transmitter light barrier
Rubber bushing

Amplifier

Distribution box

Miniature relay

Quantity
4.000
12.000
12.000
12.000
4.000
4.000
4.000
4.000
4.000
2.000
2.000
4.000
2.000
1.000
4.000

Page 436 / 536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Remark

/M16
/PG11
/M16
/PG11



222 Electric control box

-Al1

Valid on 27.06.2019

1,2,3 5,6,7 8

-A1

-F15

-A10

----------------

Page 437 / 536

-S6
Tire

12,13,14,
15,16,17

M25

M20

M2



222 Electric control box

POS Article no. Description Quantity Unit
1 6.682-426.0 PLC completely 1.000 ST
2 6.682-417.0 Buffer battery TSX 1.000 ST
3 6.682-419.0 Dummy module TSX37 2.000 ST
4 6.682-418.0 Distributor TSX 37 1.000 ST
5 6.600-252.0 Amplifier light barrier double 1.000 ST
6 6.600-253.0 Expansion module LS 2-fach. 1.000 ST
7 6.643-837.0 Strip terminal 5-pole RM3.81 5.000 ST
8 6.644-321.0 Safety cutout - 4A/1POL 1.000 ST
9 6.633-400.0 Module relay 2MM 4.000 ST
10 6.633-262.0 Miniature relay 4.000 ST
11 6.633-282.0 Relay base 4.000 ST
12 6.630-042.0 Key switch 1.000 ST
13 6.651-482.0 Fixed adapter 1.000 ST
14 7.777-999.0 Stockpiling discontinued 2.000 ST
15 6.651-558.0 Label rack RMQ-Titan 1.000 ST
16 6.651-331.0 Label XB 1.000 ST
17 6.630-083.0 Key spare parts RMQ MS3 1.000 ST

Valid on 27.06.2019 Page 438 / 536



230 Add-on kit safety switch

Valid on 27.06.2019 Page 439 /536



230 Add-on kit safety switch

POS

© 0 N O U1 A W N B

W W N NNNNNDNDNDNDNIDINIRINNIRRRRERERHRR R R
H O ©W W W W 0O N 6 Ul D W N H O W U MM WN R O

Article no.
4.034-054.0
6.339-023.0
7.462-010.0
6.339-065.0
7.373-031.0
6.631-523.0
7.306-101.0
4.820-218.0
6.388-160.0
7.777-999.0
7.311-008.0
7.304-435.0
7.305-048.0
4.042-458.0
4.042-457.0
7.312-008.0
7.343-028.0
7.311-001.0
6.316-012.0
7.343-205.0
7.312-001.0
7.312-261.0
7.305-637.0
4.042-855.0
4.042-856.0
5.110-479.0
5.029-339.0
5.029-338.0
5.029-337.0
5.029-336.0
7.304-535.0
7.311-442.0
7.312-289.0

Valid on 27.06.2019

Description

Strap

Bellows D21/D35

Fork head G 12x48-ST-A2E DIN71752
Rubber buffer

Pipe clamp 36-ST-ZN+lack DIN 1592
Safety switch

Cylinder head screw M 4x20-8.8-A2E DIN
Control cable 2x1,5mm?2

Hose DN13

Stockpiling discontinued

Hexagon nut M12-8-A3E I1SO 4032
Hexagonal head screw M12x30-8.8-A3E ISO
Countersunk screw M5x12 -A2-70 (In6Rd)
Holder left

Holder right

Washer 12-200HV-A3E 1SO 7089

Locking ring 11x1-FST-RF DIN 471
Hexagon nut M4 -6-A2E ISO 4032

Bolt A 12X29X24

Lock washer 9-St-A2E DIN 6799

Washer 4 -200HV-A3E ISO 7089

Washer 8 -100HV-A3E ISO 7094
Countersunk screw M8x16-A2-70 ISO 10642
Holder above

Holder bottom

Sleeve

Tube 10

Tube 9

Tube 8

Tube 7

Hexagonal head screw M8x25-A4-70 I1SO 40
Hexagon nut M16-1.4305 DIN 985
Washer 8 -A2 ISO 7093-1

Quantity
2.000
4.000
8.000
2.000
10.000
2.000
2.000
2.000
2.000
4.000
16.000
4.000
4.000
4.000
4.000
24.000
4.000
4.000
4.000
4.000
8.000
2.000
2.000
1.000
1.000
4.000
2.000
2.000
2.000
2.000
2.000
2.000
8.000

Page 440 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



230 Add-on kit safety switch

POS
32

33
34
35
36

Article no.
7.311-432.0

7.304-810.0
7.312-022.0
7.312-057.0
7.306-119.0

Valid on 27.06.2019

Description
Hexagon nut M 8-1.4305 DIN 985

Hexagonal head screw M 8x45-A4-70 1SO 4
Serrated lock washer A8,4-1.4310 DIN679
Washer 16 -A2 ISO 7089

Cylinder head screw M8x12 -A2-70 ISO 47

Quantity
2.000

4.000
4.000
4.000
2.000

Page 441 /536

Unit Foot note text
ST

ST
ST
ST
ST



240 Add-on kit tackle safety switch

Valid on 27.06.2019 Page 442 / 536



240 Add-on kit tackle safety switch

POS

© 0 N O U1 A W N B

N N N NN R R R 2 B 2 B2 B2 2 2
A W N P O O 0O N O UL A W N = O

Article no.
4.042-859.0
6.635-205.0
5.006-006.0
7.777-999.0
6.431-062.0
7.310-013.0
6.431-024.0
7.306-158.0
7.311-431.0
7.312-058.0
7.304-535.0
7.311-432.0
7.312-017.0
7.304-249.0
7.312-066.0
7.312-023.0
5.031-556.0
6.368-089.0
6.389-983.0
7.311-066.0
5.006-128.0
7.312-290.0
6.431-019.0
7.311-516.0

Valid on 27.06.2019

Description

Holder complete

Switch tackle

Plate

Stockpiling discontinued

Wire rope steel D 4

Ring nut M10-1.4301 DIN 582

Wire rope fastener GR5

Cylinder head screw M 5x20-A4-70 ISO 47
Hexagon nut M 5-1.4305 DIN 985

Washer 5 -A2 I1SO 7089

Hexagonal head screw M8x25-A4-70 I1SO 40
Hexagon nut M 8-1.4305 DIN 985

Washer 8-A2 I1SO 7089

Hexagonal head screw M10x80-A2-70 ISO 4
Washer 10 -A2 ISO 7089

Serrated lock washer A10,5-1.4310 DIN 6
Moulded part

Edge protection

Hose DN8

Hexagon nut M10-A2-70 I1SO 4032

Plate

Washer 10-A2 ISO 7093-1

Rope clamp D 3

Hexagon nut M 4-A2-70 DIN 985

Quantity
2.000
2.000
2.000
2.000
1.000
2.000
4.000
8.000
8.000
8.000
8.000
4.000
12.000
2.000
2.000
2.000
2.000
1.000
1.000
6.000
2.000
6.000
10.000
20.000

Page 443 /536

Unit
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS
TO ORDER AS CUT GOODS



250 Add-on kit tilting safety

Valid on 27.06.2019 Page 444 / 536



250 Add-on kit tilting safety

POS Article no.
1 7.304-256.0
2 7.312-057.0
3 5.034-528.0
4 5.029-228.0

Valid on 27.06.2019

Description

Hexagonal head screw M16x45-A4-70 I1SO 4
Washer 16 -A2 I1SO 7089

Retaining bracket

Tube

Page 445 /536

Quantity
4.000
8.000
4.000
4.000

Unit
ST
ST
ST
ST



260 Add-on kit central lubricating system

POS Description Quantity Unit
261 Individual parts 1.000 ST
262 Bracket 1.000 ST

Valid on 27.06.2019 Page 446 / 536






261 Individual parts

POS Article no. Description Quantity Unit Foot note text
1 6.390-283.0 Hose PA 6X1,5 1.000 M TO ORDER AS CUT GOODS
2 6.386-687.0 Screw connector 40.000 ST

Valid on 27.06.2019 Page 448 / 536



262 Bracket

/n
Q
O

NN
i/

I

N

Valid on 27.06.2019 Page 449 / 536



262 Bracket

POS Article no.
6.386-689.0
7.417-006.0
6.386-688.0
6.390-283.0
5.020-758.0
7.305-054.0
7.312-292.0
7.311-067.0

0o N O Ul A W N K

Valid on 27.06.2019

Description

Screw connector

Grease-nipple A R1/8-5.8-A3F DIN71412
Screw connector DN6 - 1/4

Hose PA 6X1,5

Strap

Countersunk screw M 6x 20-A2-70 (IN6RD)
Washer 6 -A2 1SO 7093-1

Hexagon nut M 6-A2-70 ISO 4032

Quantity
14.000
14.000
14.000
1.000
2.000
4.000
4.000
4.000

Page 450 /536

Unit
ST
ST
ST

ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



270 Add-on kit Statoil

Valid on 27.06.2019 Page 451 /536



270 Add-on kit Statoil

POS

© 0 N O U1 A W N B

W W W N NDNNNDINRINININNN-RRERRRPBRRPR R R R
N B O © 0N O U B WNKFEF O ©OW W0WNO U DM WN R O

Article no.
6.389-934.0
6.386-669.0
6.385-085.0
6.389-935.0
6.413-041.0
6.386-303.0
7.387-098.0
6.386-678.0
6.388-664.0
7.373-019.0
6.385-141.0
6.388-410.0
6.390-002.0
7.312-041.0
7.306-182.0
6.389-252.0
7.777-999.0
6.415-373.0
6.412-976.0
5.048-705.0
5.048-706.0
5.403-161.0
6.386-701.0
5.017-202.0
5.310-107.0
4.766-023.0
5.017-203.0
5.017-204.0
7.304-536.0
7.312-020.0
7.312-292.0
6.386-767.0

Valid on 27.06.2019

Description

High pressure hose 12-6300

Screw connector

Extension 1/2"X 40

High pressure hose 12-4600

Valve complete VA

Connection piece 15-L G1/2"

Angle A4-1/2 -1.4571 EN 10242

T-Screw connection G1/4

Hose DN10

Hose clip A 10-16x9-W4 DIN3017
T-Piece B1-3/8"-RG5

Hose stem

Angle bushing

Serrated lock washer A5,3-1.4310 DIN 67
Pan head screw M5x16 -A2-70 I1SO 14583
Hose nozzle

Stockpiling discontinued

Nozzle mouthpiece

Check valve

Covering side 1

Covering side 2

Screw connector

Throttle exhaust air

Angle

Nut

Steam nozzle flat

Angle

Angle

Hexagonal head screw M 6x20-A4-70 I1SO 4
Serrated lock washer A6,4-1.4310 DIN679
Washer 6 -A2 1SO 7093-1

Screw connector

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
4.000
1.000
2.000
1.000
4.000
4.000
2.000
2.000
2.000
2.000
1.000
1.000
2.000
2.000
2.000
2.000
2.000
1.000
1.000
8.000
8.000
8.000
1.000

Page 452 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



280 ABS safety cut-offtoff portal

Valid on 27.06.2019 Page 453 /536



280 ABS safety cut-offtoff portal

POS

O N O U1 A W N K

W NN NNNDNDNDNNNIRRRRRRBERPB B R
O © W N O U A WNERFPF O O OWOWMSNOO U M WN R O

Article no.
6.388-664.0
6.386-264.0
6.388-410.0
6.385-548.0
6.633-400.0
6.387-878.0
6.412-408.0
5.017-466.0
7.306-185.0
7.312-058.0
7.306-193.0
7.312-292.0
6.635-392.0
5.003-007.0
6.393-547.0
7.311-022.0
6.686-094.0
7.306-198.0
6.373-502.0
4.043-086.0
4.043-085.0
6.685-982.0
6.641-355.0
6.647-134.0
6.641-122.0
6.643-724.0
6.643-722.0
7.373-019.0
6.641-366.0

Valid on 27.06.2019

Description

Hose DN10

T-Piece TS 10

Hose stem

Reducing nipple 1/2"x3/8"-RG
Module relay 2MM

Double nipple N8-1/2"-2.1096
Valve Rpl/2"

Angle

Screw M5x 35-A2-70 (IN6RD)
Washer 5 -A2 I1SO 7089

Screw M6x16 -A2-70 (In6Rd)
Washer 6 -A2 ISO 7093-1

Light barrier XU

Plate

Spring valve

Hexagon nut M 6-A2-70 ISO 7040
Solenoid valve 1/2"

Screw M 6x40-A2-70 (IN6RD)
Pipe clamp 16

Holder S2

Holder S1

Plug PG 7

Cable gland PG9

Cable1x1,0

Control cable 3G1,0

False plate only for replacement
Clamp only for replacement 3-leiter
Hose clip A 10-16x9-W4 DIN3017
Locknut PG 9

Quantity
1.000
2.000
2.000
2.000
2.000
1.000
1.000
2.000
12.000
12.000
12.000
20.000
2.000
4.000
12.000
4.000
1.000
4.000
2.000
1.000
1.000
1.000
5.000
1.000
1.000
1.000
4.000
8.000
5.000

Page 454 / 536

Unit

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST

Foot note text
TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS
TO ORDER AS CUT GOODS



18 Solenoid valve 1/2" (6.686-094.0)

POS Article no. Description Quantity Unit
9000 6.686-097.0 COIL 1.000 ST

Valid on 27.06.2019 Page 455 /536



290 Add-on kit CARLITE

POS
291
292
293
294

Description
Side brush
Roof brush
Side brush
Roof brush

Valid on 27.06.2019

Quantity
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST

Remark
VERS.1
VERS.1
VERS.2
VERS.2

Page 456 / 536

Foot note text
GRIEF STEM
GRIEF STEM
ROUND SHAFT
ROUND SHAFT



291 Side brush

Valid on 27.06.2019 Page 457 / 536



291 Side brush

POS

S U AW NP

© © VU © © VW 0 00 00 0 00 0 N

e e e
H O O o o o o

Article no.
7.304-802.0
7.312-057.0
7.311-072.0
7.304-256.0
6.394-267.0
6.394-287.0

Description

Hexagonal head screw M16x70-A4-70 ISO 4
Washer 16 -A2 ISO 7089

Hexagon nut M16-A2-70 ISO 4032
Hexagonal head screw M16x45-A4-70 1SO 4
Flange SB CARLITE

Tube SB CARLITE

Item textl:/1.114-102.0

6.394-286.0

Tube SB CARLITE

Item textl:/1.114-092.0

6.394-271.0

Tube SB CARLITE

Item textl:/1.114-081.0/-082.0

6.394-270.0

Item textl:

6.373-763.0
6.906-305.0
6.906-310.0
6.906-308.0
6.906-309.0
6.906-307.0
6.906-306.0
6.906-303.0
6.906-302.0
6.906-304.0
6.906-299.0
6.906-301.0
6.906-300.0
6.906-295.0
6.906-297.0
6.906-296.0
6.906-292.0
6.906-293.0
6.906-294.0
6.394-268.0

Valid on 27.06.2019

Tube SB CARLITE

/1.114-071.0

Holder CARLITE

Carlite-Segment grey 880
Carlite-Segment dark blue 880 24/160
Carlite-Segment white 880
Carlite-Segment 880

Carlite-Segment red 880
Carlite-Segment black 880
Carlite-Segment yellow 880
Carlite-Segment white
Carlite-Segment dark blue 880
Carlite-Segment grey 880
Carlite-Segment 880

Carlite-Segment black 880
Carlite-Segment white 945
Carlite-Segment dark blue 945 18/160
Carlite-Segment yellow 945
Carlite-Segment grey 945
Carlite-Segment 945

Carlite-Segment red 945

Flange SB CARLITE PE

Quantity
8.000
12.000
8.000
4.000
2.000
2.000

2.000

2.000

2.000

4.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000

Page 458 / 536

Unit

ST
ST
ST
ST
ST
ST

ST

ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

24/160/GREY
24/160/D-BLUE
24/160/WHITE
24/160/YELLOW
24/160/RED
24/160/BLACK
12/160/YELLOW
12/160/WHITE
12/160/D-BLUE
12/160/GREY
12/160/RED
12/160/BLACK
18/160/WHITE
18/160/D-BLUE
18/160/YELLOW
18/160/GREY
18/160/BLACK
18/160/RED



291 Side brush

POS
12

13
14
15

Article no.
6.363-119.0

7.312-289.0
7.312-022.0
7.304-517.0

Valid on 27.06.2019

Description
Washer rubber SB

Washer 8 -A2 ISO 7093-1
Serrated lock washer A8,4-1.4310 DIN679
Hexagonal head screw M8x35-A4-70 I1SO 40

Quantity
2.000

4.000
4.000
4.000

Page 459 /536

Unit
ST
ST
ST
ST

Foot note text



292 Roof brush

Valid on 27.06.2019 Page 460/ 536



292 Roof brush

POS

O 00 0 0 0 00 N O Ul o W N

Article no.
6.373-763.0
6.394-277.0

Item textl:

6.394-278.0

Item textl:

6.394-272.0
6.394-269.0
5.115-535.0
7.312-289.0
7.312-022.0
7.304-517.0
6.906-315.0
6.906-316.0
6.906-314.0
6.906-313.0
6.906-311.0
6.906-312.0

Valid on 27.06.2019

Description
Holder CARLITE
Tube DB CARLITE 2,2

/1.114-071.0/-081.0

Tube DB CARLITE 2,4

/1.114-082.0 /-092.0/-102.0

Tube DB CARLITE

Flange DB CARLITE

Washer

Washer 8 -A2 ISO 7093-1

Serrated lock washer A8,4-1.4310 DIN679
Hexagonal head screw M8x35-A4-70 I1SO 40
Carlite-Segment yellow 880
Carlite-Segment dark blue 880
Carlite-Segment white 880
Carlite-Segment red 880 18/160
Carlite-Segment grey 880
Carlite-Segment black 880

Quantity
4.000
1.000

1.000

1.000
2.000
2.000
8.000
8.000
8.000
1.000
1.000
1.000
1.000
1.000
1.000

Page 461 /536

Unit
ST
ST

ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

WASHING BREADTH 2,2M

WASHING BREADTH 2,4M

WASHING BREADTH 2,55M

18/160/YELLOW
18/160/D-BLUE
18/160/WHITE
18/160/RED
18/160/GREY
18/160/BLACK



293 Side brush

T 8307

2?@/

1 \[?.mw*

309

Valid on 27.06.2019 Page 462 / 536



293 Side brush

POS Article no. Description Quantity Unit Remark Foot note text
1 6.234-045.0 Tube SB 2260 2.000 ST
Item textl:/1.114-081.0/-082.0

Item text2:/-882.0

1 6.234-064.0 Tube SB 2010 2.000 ST
Item textl:/1.114-071.0
1 6.234-065.0 Tube SB 2400 2.000 ST

Item textl:/1.114-092.0
Item text2:/-871.0

1 6.234-046.0 Tube SB 2550 2.000 ST

Item textl:/1.114-102.0
2 6.373-794.0 Holder Carlite rd 1.000 ST
3 6.906-916.0 Carlite grey ring 965 x 18 1.000 ST 945/18 GREY
3 6.906-915.0 Carlite dark blue ring 965 1.000 ST 945/18 BLUE
3 6.906-917.0 Carlite black ring 965 x 18 1.000 ST 945/18 BLACK
3 6.906-913.0 Carlite yellow ring 965 x 18 1.000 ST 945/18 YELLOW
3 6.906-912.0 Carlite white ring 965 x 18 1.000 ST 945/18 WHITE
3 6.906-914.0 Carlite red ring 965 x 18 1.000 ST 945/18 RED
4 6.906-910.0 Carlite grey ring 880 x 12 3.000 ST 880/12 GREY
4 6.906-911.0 Carlite black ring 880 x 12 3.000 ST 880/12 BLACK
4 6.906-909.0 Carlite dark blue ring 880 3.000 ST 880/12 BLUE
4 6.906-907.0 Carlite yellow ring 880 x 12 3.000 ST 880/12 YELLOW
4 6.906-908.0 Carlite red ring 880 x 12 3.000 ST 880/12 RED
4 6.906-906.0 Carlite white ring 880 x 12 3.000 ST 880/12 WHITE
5 6.906-903.0 Carlite dark blue ring 880 3.000 ST 880/24 BLUE
5 6.906-904.0 Carlite grey ring 880 x 24 3.000 ST 880/24 GREY
5 6.906-901.0 Carlite white ring 880 x 24 3.000 ST 880/24 WHITE
5 6.906-900.0 Carlite yellow ring 880 x 24 3.000 ST 880/24 YELLOW
5 6.906-417.0 Carlite black Rd 880 3.000 ST 880/24 BLACK
5 6.906-418.0 Carlite red Rd 880 3.000 ST 880/24 RED
6 6.363-070.0 Washer rubber CWP 2000 1.000 ST
7 6.394-268.0 Flange SB CARLITE PE 1.000 ST
8 7.304-801.0 Hexagonal head screw M10x25-A4-70 2.000 ST

Valid on 27.06.2019

ISO 4

Page 463 /536



294 Roof brush

Valid on 27.06.2019 Page 464 / 536



294 Roof brush

POS Article no. Description Quantity Unit Remark Foot note text
1 6.234-085.0 Tube DB rd 2357 * 1.000 ST

Item textl:/1.114-073.0/-083.0
1 6.234-066.0 Tube DB 2007 1.000 ST

Item textl:/1.114-071.0/-081.0
Item text2:/-173.0/-671.0/-871.0
1 6.234-044.0 Tube DB 2207 1.000 ST
Item textl:/1.114-082.0/-092.0/-102.0
Item text2:/-882.0/-902.0

2 6.373-794.0 Holder Carlite rd 2.000 ST

3 6.906-427.0 Carlite dark blue Rd 880 1.000 ST 880/18 BLUE

3 6.906-918.0 Carlite white ring 880 x 18 1.000 ST 880/18 WHITE
3 6.906-426.0 Carlite yellow Rd 880 1.000 ST 880/18 YELLOW
3 6.906-422.0 Carlite grey Rd 880 1.000 ST 880/18 GREY

3 6.906-423.0 Carlite black Rd 880 1.000 ST 880/18 BLACK
3 6.906-424.0 Carlite red Rd 880 1.000 ST 880/18 RED

Valid on 27.06.2019 Page 465/ 536



300 Add-on kit CARLITE

POS
301
302
303
304

Description
Side brush
Roof brush
Side brush
Roof brush

Valid on 27.06.2019

Quantity
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST

Remark
VERS.1
VERS.1
VERS.2
VERS.2

Page 466 / 536

Foot note text
GRIEF STEM
GRIEF STEM
ROUND SHAFT
ROUND SHAFT



301 Side brush

Valid on 27.06.2019 Page 467 / 536



301 Side brush

POS Article no. Description Quantity Unit Foot note text
1 7.304-802.0 Hexagonal head screw M16x70-A4-70 ISO 4 8.000 ST
2 7.312-057.0 Washer 16 -A2 ISO 7089 12.000 ST
3 7.311-072.0 Hexagon nut M16-A2-70 ISO 4032 8.000 ST
4 7.304-256.0 Hexagonal head screw M16x45-A4-70 ISO 4 12.000 ST
5 6.394-267.0 Flange SB CARLITE 2.000 ST
6 6.394-287.0 Tube SB CARLITE 2.000 ST
Item textl:/1.114-102.0
6 6.394-286.0 Tube SB CARLITE 2.000 ST
Item textl:/1.114-092.0
6 6.394-271.0 Tube SB CARLITE 2.000 ST
Item textl:/1.114-081.0/-082.0
Item text2:/-882.0
6 6.394-270.0 Tube SB CARLITE 2.000 ST
Item textl:/1.114-071.0
Item text2:/-671.0/-871.0
6.373-763.0 Holder CARLITE 4.000 ST
6.906-305.0 Carlite-Segment grey 880 3.000 ST 24/160/GREY
6.906-303.0 Carlite-Segment yellow 880 3.000 ST 12/160/YELLOW
10 6.906-296.0 Carlite-Segment yellow 945 1.000 ST 18/160/YELLOW
11 6.394-268.0 Flange SB CARLITE PE 2.000 ST
12 6.363-119.0 Washer rubber SB 2.000 ST
13 7.312-289.0 Washer 8 -A2 I1SO 7093-1 4.000 ST
14 7.312-022.0 Serrated lock washer A8,4-1.4310 DIN679 4.000 ST
15 7.304-517.0 Hexagonal head screw M8x35-A4-70 I1SO 40 4.000 ST
16 6.906-295.0 Carlite-Segment white 945 3.000 ST 18/160/WHITE

Valid on 27.06.2019

Page 468 / 536



302 Roof brush

g

I 'I:I| II H
Illlllll |
If |

! |||'|'|'|'|'|'|”” Ag
I | |:||I||I|II|I|I,|IIllll-l-lI \ e

Valid on 27.06.2019 Page 469 / 536



302 Roof brush

POS Article no. Description Quantity Unit Foot note text
1 6.373-763.0 Holder CARLITE 1.000 ST
2 6.394-278.0 Tube DB CARLITE 2,4 1.000 ST

Item textl:/1.114-082.0/-092.0/-102.0
Item text2:/-882.0/-902.0
2 6.394-277.0 Tube DB CARLITE 2,2 1.000 ST
Item textl:/1.114-071.0/-081.0
Item text2:/-173.0/-671.0/-871.0

3 6.394-269.0 Flange DB CARLITE 2.000 ST
4 5.115-535.0 Washer 2.000 ST
5 7.312-289.0 Washer 8 -A2 I1SO 7093-1 8.000 ST
6 7.312-022.0 Serrated lock washer A8,4-1.4310 DIN679 8.000 ST
7 7.304-517.0 Hexagonal head screw M8x35-A4-70 I1SO 40 8.000 ST
8 6.906-315.0 Carlite-Segment yellow 880 12.000 ST 18/160/YELLOW

Valid on 27.06.2019 Page 470/ 536



303 Side brush

L
[
LS

Valid on 27.06.2019 Page 471 /536



303 Side brush

POS Article no. Description Quantity
1 6.234-065.0 Tube SB 2400 2.000
Item textl:/1.114-092.0
1 6.234-045.0 Tube SB 2260 2.000
Item textl:/1.114-081.0/-082.0
Item text2:/-882.0
1 6.234-064.0 Tube SB 2010 2.000
Item textl:/1.114-071.0
Item text2:/-671.0/-871.0
1 6.234-046.0 Tube SB 2550 2.000
Item textl:/1.114-102.0
2 6.373-794.0 Holder Carlite rd 1.000
3 6.906-912.0 Carlite white ring 965 x 18 3.000
4 6.906-913.0 Carlite yellow ring 965 x 18 1.000
5 6.906-907.0 Carlite yellow ring 880 x 12 3.000
6 6.906-904.0 Carlite grey ring 880 x 24 3.000
7 6.363-070.0 Washer rubber CWP 2000 1.000
8 6.394-268.0 Flange SB CARLITE PE 1.000
9 7.304-801.0 Hexagonal head screw M10x25-A4-70 2.000
ISO 4

Valid on 27.06.2019

Unit
ST

ST

ST

ST

ST
ST
ST
ST
ST
ST
ST
ST

Page 472 / 536

Remark

945/18
945/18
880/12
880/24

Foot note text

WHITE
YELLOW
YELLOW
GREY



304 Roof brush

Valid on 27.06.2019 Page 473 /536



304 Roof brush

POS Article no. Description Quantity Unit Remark Foot note text
1 6.234-044.0 Tube DB 2207 1.000 ST
Item textl:/1.114-082.0/-092.0/-102.0
Item text2:/-882.0/-902.0
1 6.234-066.0 Tube DB 2007 1.000 ST
Item textl:/1.114-071.0/-081.0
Item text2:/-173.0/-671.0/-871.0
6.373-794.0 Holder Carlite rd 2.000 ST
3 6.906-426.0 Carlite yellow Rd 880 1.000 ST 880/18 YELLOW

Valid on 27.06.2019 Page 474 / 536



310 Add-on kit cable carrier chain

POS Description Quantity Unit Foot note text
311 Add-on kit cable carrier chain 1.000 ST VERSION 1
312 Add-on kit cable carrier chain 1.000 ST VERSION 2

Valid on 27.06.2019 Page 475 / 536



311 Add-on kit cable carrier chain

Page 476 / 536

Valid on 27.06.2019



311 Add-on kit cable carrier chain

POS

© 0 N O U1 A W N B

N N NN B B R B B BB RB B B3
W N B O U 0 N O Ul M W N P O

Article no.
6.389-162.0
6.389-164.0
6.389-163.0
6.388-549.0
6.388-694.0
5.403-057.0
6.391-956.0
6.388-278.0
7.373-019.0
6.388-583.0
7.777-999.0
6.432-152.0
6.432-171.0
6.432-172.0
6.432-157.0
6.373-479.0
6.373-478.0
6.373-477.0
6.373-476.0
4.053-072.0
5.023-166.0
5.031-422.0
4.042-606.0

Valid on 27.06.2019

Description

High pressure hose
Hose socket

Hose stem

Hose clip

Hose stem 1"

Double connection
Water hose 1", 30m, 1MPa SEMPERIT
Hose DN10

Hose clip A 10-16x9-W4 DIN3017
Hose stem R3/8"
Stockpiling discontinued
Angle cleat set

Insert part

Profile AL 11X4

Chain link complete
Clamp 16-22 EINF.
Clamp 16-22 DOP.
Clamp 28-34 EINF.
Clamp 28-34 DOP.
Bracket canal

U-Section

Canal segment 6M
Holder complete

Quantity
1.000
2.000
2.000
4.000
4.000
2.000
1.000
1.000
2.000
1.000
2.000
2.000
1.000
1.000
1.000
2.000
6.000
4.000
4.000
2.000
3.000
10.000
1.000

Page 477 / 536

Unit

ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text
TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS

QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND



312 Add-on kit cable carrier chain

Valid on 27.06.2019 Page 478 / 536



312 Add-on kit cable carrier chain

POS

© 0 N O U1 A W N B

W W W W w wwNN-NNDNNNNNN-R-RRPER BB
O Ul A W N KFHF O O OWSNOUMWNEREOULNMWN O

Article no.
6.389-162.0
6.389-164.0
6.389-163.0
6.388-549.0
6.388-694.0
5.403-057.0
6.391-956.0
6.388-278.0
7.373-019.0
6.388-583.0
6.432-152.0
6.432-171.0
6.432-172.0
6.432-157.0
4.053-072.0
5.023-166.0
5.031-422.0
4.042-606.0
7.312-289.0
7.311-432.0
5.006-086.0
5.031-648.0
5.006-087.0
7.312-292.0
7.306-201.0
5.031-649.0
7.311-422.0
7.304-482.0
7.311-334.0
7.303-203.0
7.306-197.0

Valid on 27.06.2019

Description

High pressure hose

Hose socket

Hose stem

Hose clip

Hose stem 1"

Double connection

Water hose 1", 30m, 1MPa SEMPERIT
Hose DN10

Hose clip A 10-16x9-W4 DIN3017
Hose stem R3/8"

Angle cleat set

Insert part

Profile AL 11X4

Chain link complete

Bracket canal

U-Section

Canal segment 6M

Holder complete

Washer 8 -A2 I1SO 7093-1

Hexagon nut M 8-1.4305 DIN 985
Plate

Cable clamp

Plate

Washer 6 -A2 ISO 7093-1

Screw M 6x55-A2-70 (IN6RD)

Hose clamp

Hexagon nut M 6-1.4305 I1SO 10511
Hexagonal head screw M 6x80-A4-70 ISO 40
Cap nut M6 -A1-50 DIN 917
Saucer-head screw M 8x25-A2 DIN 603
Screw M6x35 -A2-70 (In6Rd)

Quantity
1.000
2.000
2.000
4.000
4.000
2.000
1.000
1.000
2.000
1.000
2.000
1.000
1.000
1.000
2.000
3.000
10.000
1.000
8.000
6.000
1.000
4.000
3.000
30.000
12.000
4.000
12.000
6.000
3.000
4.000
2.000

Page 479 / 536

Unit

ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text
TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS

QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND
QUANTITY ACCORDING TO DEMAND



320 Add-on kit dosing pump external

Page 480 /536

Valid on 27.06.2019



320 Add-on kit dosing pump external

POS

© 00 N O U A W N P O

el i il el el
Uu M W N L O

Article no.

6.373-228.0
7.312-289.0
7.304-546.0
7.312-026.0
7.306-192.0
5.389-523.0
5.389-519.0
6.685-982.0
6.648-547.0
6.390-075.0
6.386-320.0
6.386-760.0
6.470-232.0
5.044-531.0
6.470-220.0

Valid on 27.06.2019

Description

Add-on kit dosing pump external
Dowel M 8 St

Washer 8 -A2 ISO 7093-1
Hexagonal head screw M 8x12-A2-70 I1SO 4
Washer 6 -A2 ISO 7089

Screw M 6x 12-A2-70 (In6Rd)
Label

Label

Plug PG 7

Cable 3xAWG18-UL-CSA

Hose PE 8/6

T-Screw connection 6,0

Screw connector

Dosing pump

Holder dosing pump external
Foot valve 6/8

Page 481 /536

Quantity
1.000
4.000
4.000
4.000
4.000
4.000
1.000
1.000
2.000
20.000
35.000
3.000
4.000
2.000
1.000
2.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST



330 Wheel vat

Valid on 27.06.2019 Page 482 / 536



330 Wheel vat

POS

© 00 N O U A W N P O

N NN NR B R B R B B P B 2 B B
W N H O ©W 0 0 N NO U M WN = O

Article no.
2.639-928.0
6.635-253.0
6.635-275.0
5.003-007.0
5.044-535.0
5.044-536.0
6.648-392.0
6.648-407.0
6.393-547.0
4.002-128.0
5.006-603.0

5.128-249.0
5.128-250.0
5.408-065.0
6.633-324.0
6.600-315.0
6.347-020.0
6.347-153.0
5.115-303.0
5.115-029.0
7.306-019.0
7.312-073.0
7.306-185.0
7.312-052.0
7.311-224.0

Valid on 27.06.2019

Description

Add-on kit wheel vat
Receiver light barrier
Transmitter light barrier
Plate

Holder

Holder

Cable gland grey M16x1,5
Locknut grey M16

Spring valve

Plate complete wheel vat
Plate

Bush

Tube

Tube

Tube elbow

Jumper socket 11POL.
Amplifier

Dowel with screw 12x135
Dowel with screw 10x135
Washer

Washer

Cylinder head screw M8x35 -A4-70 ISO 47
Washer 8 -CuzZn I1SO 7092
Screw M5x 35-A2-70 (IN6RD)
Washer 5 -A2 I1SO 7089
Hexagon nut M 8-04-A2E 1SO 4035

Quantity
1.000
1.000
1.000
2.000
1.000
1.000
2.000
2.000
6.000
1.000
1.000
8.000
2.000
2.000
2.000
1.000
1.000
14.000
14.000
14.000
14.000
8.000
8.000
6.000
6.000
8.000

Page 483 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

for dowels 12 mm
for dowels 10 mm
for dowels 12 mm
for dowels 10 mm



340 Pictograph

POS Description Quantity Unit
341 Display 1.000 ST
342 Electric control box 1.000 ST

Valid on 27.06.2019 Page 484 / 536



341 Display

Valid on 27.06.2019

Page 485 /536



341 Display

POS

© 00 N O U A W N P O

=
=)

Article no.

6.651-440.0
6.651-441.0
6.651-442.0
6.651-443.0
6.651-444.0
6.651-445.0
6.651-446.0
6.651-447.0
6.648-435.0
6.651-448.0
7.306-208.0

Valid on 27.06.2019

Description

Add-on kit symbols wash phase CWP 4/6000

Luminous display dryer 24V
LEUCHTANZEIGE 24V

Luminous display high pressure 24V
Luminous display wheel wash 24V
Luminous display brush wash 24V
Luminous display foam 24V
Luminous display subsoil washing 24V
Fluorescent lamp ballast

Cable gland grey M25x1,5

Lamp

Screw M 4x16-A2-70 (IN6RD)

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
7.000
7.000
7.000
28.000

Page 486 / 536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

DRYER

WAX

HIGH PRESSURE
WHEEL WASH
BRUSH WASHING
FOAM

WASHING (SUBSOIL)



342 Electric control box

e Q

2,9,10,11
/
3 683 14 14 14 14 *]_//
‘ \ ‘ PEPD PEPDPPPD PPED
~HoRloRIadce b PPPP PEIEPPPPPD PDED ]
Em [N | =
N HEOHAREEDND -K48 <461 -K4@2 -K403 -
= o
Seeececeeee
OI00CI000I00I00
BN —1® DD D P ®| P @
I PPPD|PEPP PEPDD|[PPED
S /

1_ 49 25 25 25 25 25 25

Valid on 27.06.2019 Page 487 / 536

-

IBpal

[
43

Fany




342 Electric control box

POS

© 00 N O U A W N P O

=
=)

Article no.

6.633-282.0
6.646-142.0
6.643-751.0
6.633-262.0
6.643-722.0
6.643-726.0
6.643-723.0
6.643-724.0
6.646-286.0
6.646-094.0
6.646-289.0

Valid on 27.06.2019

Description

Add-on kit symbols wash phase CWP 4/6000

Relay base

Bush insert ten-pole

Strip terminal complete CD-10
Miniature relay

Clamp only for replacement 3-leiter
Brigde only for replacement

Binder protective conductor only for rep
False plate only for replacement
Housing bottom part ten-pole

Plug insert ten-pole

Housing top part ten-pole

Page 488 / 536

Quantity
1.000
4.000
1.000
2.000
4.000
10.000
2.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



350 Add-on kit osmosis

© _
AN
& %ﬁ) B
e @ =
= e
(J, -2

Valid on 27.06.2019 Page 489 / 536



350 Add-on kit osmosis

POS

© 00 N O U A W N P O

e
N = O

Article no.
2.640-188.0
6.686-258.0
6.686-259.0
6.413-229.0
6.686-264.0
6.686-211.0
6.413-269.0
6.413-228.0
6.388-548.0
6.392-424.0
6.633-282.0
6.633-262.0
6.685-986.0

Valid on 27.06.2019

Description

Add-on kit osmosis CWP
Distributor osmosis
Distributor osmosis / CTH
Check valve

Solenoid valve

Set of gaskets

Ball valve G 1/2"

Check valve

Hose clip

Hose NIPLAFLEX-013X4.0-25BAR-SW-100
Relay base

Miniature relay

Coupler plug

Quantity
1.000
1.000
1.000
2.000
1.000
1.000
1.000
1.000
2.000
1.000
1.000
1.000
1.000

Page 490 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



360 Add-on kit rail

1mm

Valid on 27.06.2019 Page 491 / 536



360 Add-on kit rail

POS

© 00 N O U A A W W N P

=
o

Article no.
7.306-043.0
5.003-075.0
6.347-153.0
6.347-020.0
5.115-303.0
5.115-029.0
7.777-999.0
5.031-486.0
2.637-431.0
2.637-237.0
2.637-429.0
2.637-430.0

Valid on 27.06.2019

Description

Cylinder head screw M8x30 -8.8-A2E ISO
Limit stop CWP

Dowel with screw 10x135
Dowel with screw 12x135
Washer

Washer

Stockpiling discontinued
Rail 5000 mm

Kit spacer 10mm

Kit spacer 100x100x5

Kit spacer 2mm

Kit spacer 1Imm

Quantity
4.000
4.000
77.000
77.000
77.000
77.000
3.000
4.000
1.000
3.000
3.000
3.000

Page 492 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

for dowels 10 mm
for dowels 12 mm
for dowels 12 mm
for dowels 10 mm

SET WITH 20 PIECES
SET WITH 20 PIECES
SET WITH 40 PIECES
SET WITH 40 PIECES



370 Add-on kit process water

- wird an ND Wasserverteiler
montiert

- is assembled to low pressure water
distributor

- assemble a basse pression
distributeur d'eau

Frischwasserabsperrventil 1"
shut-off valve fresh water 1"
soupape d'arret eau fraiche 1"

Valid on 27.06.2019 Page 493 /536



370 Add-on kit process water

POS Article no.
2.640-133.0
6.388-694.0
6.686-160.0
6.391-296.0
6.686-166.0
6.686-165.0
6.685-824.0
6.685-734.0
6.388-549.0

00 N O U A W N O

Valid on 27.06.2019

Description

Add-on kit process water CWP 8000
Hose stem 1"

Valve block adaptor ND

Water hose 1" 15m/ 12bar

Spare part set -3

Spare part check valve

Magnetic bobbin 24V DC

Solenoid valve 1" 24V-DC

Hose clip

Page 494 /536

Quantity
1.000
3.000
1.000
1.000
1.000
1.000
1.000
1.000
3.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST



7 Solenoid valve 1" 24V-DC (6.685-734.0)

Valid on 27.06.2019 Page 495 /536



7 Solenoid valve 1" 24V-DC (6.685-734.0)

POS Article no.
1 6.685-824.0

6.685-211.0
3 6.685-813.0

Valid on 27.06.2019

Description

Magnetic bobbin 24V DC
DIAPHRAGM -ET.-190.8
Adapter MV 24 V

Page 496 / 536

Quantity
1.000
1.000
1.000

Unit
ST
ST
ST



380 Add-on kit tank

Page 497 / 536

Valid on 27.06.2019



380 Add-on kit tank

POS

© 0 N O U B W N

N NN NNNKRR KRR B R2 B B B B
U B W N KHO WO ®WMNO U M WNH O

Article no.
5.442-849.0
6.388-713.0
6.389-251.0
6.362-038.0
7.777-999.0
6.388-678.0
6.387-790.0
6.387-908.0
6.388-696.0
6.413-192.0
6.413-002.0
7.304-521.0
4.042-740.0
7.312-292.0
7.304-536.0
7.311-422.0
5.115-158.0
5.585-024.0
6.635-113.0
6.368-199.0
6.387-906.0
5.063-558.0
6.286-035.0
7.306-193.0
4.070-442.0

Valid on 27.06.2019

Description

Piece of tube

Hose clip

Hose stem 2"

Seal 60x78x1,8

Stockpiling discontinued

Hose 2"

Plug 1Z

Angle A4-1

Hose stem 1"

Float valve

Joining piece

Hexagonal head screw M 6x16-A4-70 I1SO 4
Holder

Washer 6 -A2 ISO 7093-1
Hexagonal head screw M 6x20-A4-70 I1SO 4
Hexagon nut M 6-1.4305 ISO 10511
Washer

Float

Float regulator

Drain plug 55,5

Plug T9-2

Cover

Sealing tape

Screw M6x16 -A2-70 (In6Rd)

Tank complete 250L

Quantity
1.000
4.000
5.000
1.000
1.000
1.000
2.000
1.000
2.000
1.000
2.000
4.000
2.000
4.000
4.000
6.000
4.000
4.000
1.000
1.000
3.000
1.000
1.000
2.000
1.000

Page 498 / 536

Unit
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



1 Piece of tube (5.442-849.0)

POS Article no. Description Quantity Unit
1 6.388-678.0 Hose 2" 2.000 M

Valid on 27.06.2019 Page 499 / 536



390 Add-on kit triple foam

POS
391
392
393
394

Description
Individual parts
Distributor
Distributor
Distributor

Valid on 27.06.2019

Quantity
1.000
1.000
1.000
1.000

Unit

ST
ST
ST
ST

Page 500 /536

Remark

CHEMIE
TRIBLE FOAM



391 Individual parts

Valid on 27.06.2019 Page 501 /536



391 Individual parts

POS Article no.
1 5.017-705.0
2 7.305-054.0
3 7.312-026.0
4 7.311-422.0
5 6.388-612.0
6 6.387-158.0
7 5.311-096.0
8 5.402-636.0
9 5.443-301.0
10 6.388-508.0
11 7.303-038.0
12 7.312-041.0
13 7.312-052.0
14 6.647-838.0
15 6.388-157.0
16 5.067-071.0
17 7.306-194.0
18 7.306-107.0
19 7.312-293.0
20 7.311-516.0
21 5.017-704.0
23 4.053-116.0
25 6.641-209.0
26 6.648-457.0
27 7.304-535.0
29 7.312-289.0
30 7.311-432.0
31 6.339-171.0
32 6.388-085.0
33 5.107-207.0
34 6.641-449.0
35

36 5.386-887.0

Valid on 27.06.2019

Description

Angle

Countersunk screw M 6x 20-A2-70 (IN6RD)
Washer 6 -A2 1ISO 7089

Hexagon nut M 6-1.4305 ISO 10511
Hose stem R3/4"

Sleeve M2-3/4"-2.1096

Hexagon nut 3/4"

SCREW UNION

Hose stem

Hose clip 28/ 12

Screw M5x12 -St-P2R (In6Rd)

Serrated lock washer A5,3-1.4310 DIN 67
Washer 5 -A2 I1SO 7089

Clamp fixing 28,5

Hose DN19

COVER

Screw M6x20 -A2-70 (In6Rd)

Cylinder head screw M4x16-A4-70 ISO 476
Washer 4-A2 1SO 7093-1

Hexagon nut M 4-A2-70 DIN 985

Angle

Bracket

Cable gland M20x1,5 PA

Reduction M25x1,5-M20x1,5

Hexagonal head screw M8x25-A4-70 I1SO 40
Washer 8 -A2 ISO 7093-1

Hexagon nut M 8-1.4305 DIN 985
Rubber buffer

High pressure hose DN12

Bar

Wire protecting sleeve D6

Control cabinet Tripple Foam

Label Blitzpfeil

Quantity
1.000
2.000
4.000
4.000
1.000
1.000
1.000
1.000
2.000
2.000
2.000
2.000
2.000
2.000
1.000
1.000
2.000
4.000
4.000
4.000
1.000
1.000
1.000
1.000
4.000
4.000
4.000
4.000
1.000
1.000
1.000
1.000
1.000

Page 502 / 536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



392 Distributor

Valid on 27.06.2019 Page 503 / 536



392 Distributor

POS Article no.
6.686-270.0
6.421-227.0
6.415-823.0
6.415-824.0
6.686-212.0
6.686-209.0
6.413-227.0

© 0 N W N »H O

Valid on 27.06.2019

Description

Distributor TripleFoam CWP

Pressure gauge only for replacement 100
Injector 3/8" VA

Nozzles set injector

Coil 24V=/18,5W

Solenoid valve 1/2-VA

Check valve only for replacement

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Page 504 / 536

Unit
ST
ST
ST
ST
ST
ST
ST

Foot note text

NOZZLE SET FOR INJECTOR






393 Distributor

POS Article no.
0 6.686-271.0
1 5.017-704.0
2 6.686-273.0
3 6.686-272.0

Valid on 27.06.2019

Description

Distributor chemistry triple
Angle

Distributor triple chemistry VA
Coil 24V=/6,2W

Page 506 / 536

Quantity
1.000
1.000
1.000
3.000

Unit
ST
ST
ST
ST



394 Distributor

Valid on 27.06.2019 Page 507 / 536



394 Distributor

POS Article no.
6.686-269.0
6.419-098.0
6.421-226.0
6.686-212.0
6.686-216.0
6.413-228.0
11 6.413-229.0

0 N o o W O

Valid on 27.06.2019

Description

Distributor TripleFoam CWP

Pressure reducer

Pressure gauge only for replacement 15 B
Coil 24V=/18,5W

Solenoid valve 1/4-MS

Check valve

Check valve

Page 508 / 536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST



400 Pump set

POS Description

Quantity Unit
401 Motor 1.000 ST
402 Cylinder head 1.000 ST
403 Piston 1.000 ST

Valid on 27.06.2019 Page 509 / 536



401 Motor

Page 510 /536

Valid on 27.06.2019



401 Motor

POS

© 0 N O U B W N

N el
A W N R O

Valid on 27.

Article no.
6.611-798.0
5.060-538.0
7.367-012.0
6.401-225.3
5.120-262.0
6.363-010.0
5.070-195.0
5.031-129.0
5.063-189.0
6.363-011.0
5.411-100.0
6.343-010.0
6.611-247.0
7.401-132.0

06.2019

Description

Electric motor 5,3KW

Housing 24V/30A

Radial shaft seal ring A35x52x7 -FKM DIN
Taper roller bearing 41

Wobble plate

O-Ring seal 22,3 X 2,4-NBR 88

Tank

Moulded part

Cover

O-Ring seal 11,0 X 2,0

Screw plug

Tolerance ring 62x10

Blower wheel

Ball bearing 6206-2Z-WAELZLAGST DIN 625

Page 511 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



402 Cylinder head

Valid on 27.06.2019 Page 512 / 536



402 Cylinder head

POS

© 0 N O U1 A W N

A D W W W W W W W W N NNNDNNRPRPRPRRFPRRPRPRRPR P RBR
H O 0 N O Ul A W N F 0N O U M W O 0O NO U P W O

Article no.
5.583-125.0
7.401-918.0
6.362-500.0
2.884-906.0
7.362-007.0
4.580-237.0
4.363-693.0
6.505-025.0
5.411-070.0
7.362-003.0
2.884-903.0
5.311-165.0
5.311-164.0
7.311-003.0
7.307-418.0
6.362-481.0
5.304-061.0
7.382-254.0
5.587-141.0
7.306-044.0
6.362-153.0
5.110-518.0
6.362-547.0
5.582-103.0
5.332-296.0
5.584-077.0
6.363-115.0
5.553-249.0
5.581-143.0
6.362-703.0
5.060-424.0
4.060-224.0
7.306-105.0

Valid on 27.06.2019

Description

Valve screw

Sphere 6 G300 -1.4301 DIN 5401
0-Ring seal complete /1ST.-R.
TRIPLE VALVE

Joint ring A16x20 -Cu DIN 7603
Valve complete

O-Ring seal kpl. -nur fuer Ersatz-
Pressure accumulator

Screw plug

Joint ring A10x13,5 -Cu DIN 7603
Valve ( 2 Stuck)

Hexagon nut M30x1,5

Hexagon nut

Hexagon nut M6 -8-A2E ISO 4032
Threaded pin M6x35 -St-45H-A2E 1SO 4026
0-Ring seal 14,0 x 2,0 NBR 80
Hexagonal head screw

Screw plug M16x1,5-A-CuZn DIN 7604
Valve housing

Cylinder head screw M8x35 -8.8-A2E ISO4
O-Ring seal 15,3 X 2,4-NBR 70
Sleeve

O-Ring seal 20,0x1,5-NBR 70
Valve disc

Helical spring

Valve pin

0-Ring seal complete 1ST.-R.
Piston

Valve seat

0O-Ring seal 6,0x1,5-NBR 70
Housing

Housing complete

Screw M6x30 -8.8-R3R (In6Rd)

Quantity
3.000
1.000
4.000
2.000
1.000
1.000
8.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
6.000
2.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000

Page 513 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

SET WITH 3 PIECES

SET OF 2 PIECES



402 Cylinder head

POS
42

43
44
45
46
100

Article no.
6.362-482.0

6.362-534.0
5.402-475.0
6.362-797.0
5.402-601.0
2.883-852.0

Valid on 27.06.2019

Description
0O-Ring seal 10 x 1,5-NBR 70

O-Ring seal 18,0 X 2,0-NBR 70
Connection piece

0O-Ring seal 9,0 X 2,0

Screw union

Pump set

Quantity
1.000

1.000
1.000
1.000
1.000
1.000

Page 514 /536

Unit Foot note text
ST

ST
ST
ST
ST
ST



403 Piston




403 Piston

100

Valid on 27.

Article no.
4.553-283.0
6.343-142.0
5.115-522.0
5.332-281.0
6.363-008.0
5.060-397.3
7.306-133.0
6.365-422.0
5.363-385.0
5.115-724.0
6.362-981.0
5.363-386.0
6.363-009.0
6.365-409.0
5.550-255.0
7.306-155.0
6.288-016.0
5.112-559.0
2.883-852.0

06.2019

Description

Piston complete only for replacement
Snap ring WR 22

Washer

Helical spring

O-Ring seal 107,62X 2,62-NBR 88
Housing

Screw M6x50 -8.8-R3R (In6Rd)
Grooved ring 22X30X7/6

Joint ring

Washer

O-Ring seal 23,39X3,53

Joint ring

O-Ring seal 34,65X1,78-NBR 88

High pressure set of gaskets
Cylinder head

Cylinder head screw M12x100 -8.8-A3E IS
Gear oil 1L

Bush

Pump set

Page 516 /536

Quantity
3.000
3.000
3.000
3.000
1.000
1.000
2.000
3.000
3.000
3.000
3.000
3.000
3.000
3.000
1.000
4.000
1.000
3.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



410 Add-on kit hot wax foam

POS
411
412
413
414
415

Description
Piping

Blast pipe
Distributor
Valve

Boiler

Valid on 27.06.2019

Page 517 / 536

Quantity
1.000
1.000
1.000
1.000
1.000

Unit
ST
ST
ST
ST
ST



411 Piping

Valid on 27.06.2019 Page 518 / 536



411 Piping

POS

© 0 N O U B W N

N N B B R B R B R R BB
H O VW O N O Ul A WN H O

Valid on 27.

Article no.
6.388-977.0
6.388-548.0
6.388-443.0
6.686-213.0
6.412-408.0
6.395-014.0
6.686-095.0
7.373-019.0
6.388-664.0
6.389-252.0
6.415-598.0
6.412-976.0
6.386-264.0
6.686-159.0
6.386-320.0
6.390-075.0
6.470-232.0
5.383-058.0
5.389-518.0
6.685-982.0
6.470-220.0

06.2019

Description

Hose

Hose clip

Hose stem

Solenoid valve 1/2-VA

Valve Rpl/2"

Double nipple removable 1/2
Solenoid valve 1/2" 24 V DC-NO
Hose clip A 10-16x9-W4 DIN3017
Hose DN10

Hose nozzle

Nozzle mouthpiece -6506
Check valve

T-Piece TS 10

Valve block ND

T-Screw connection 6,0
Hose PE 8/6

Dosing pump

Label

Label

Plug PG 7

Foot valve 6/8

Quantity
1.000
14.000
6.000
1.000
1.000
2.000
1.000
28.000
1.000
4.000
4.000
4.000
3.000
1.000
2.000
1.000
2.000
2.000
2.000
2.000
2.000

Page 519 /536

Unit

ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST

Foot note text
TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS






7 Solenoid valve 1/2" 24 V DC-NO (6.686-095.0)

POS Article no. Description Quantity Unit
10 6.686-097.0 COIL 1.000 ST
20 6.686-513.0 Coil 1.000 ST

Valid on 27.06.2019 Page 521 /536



412 Blast pipe

Valid on 27.06.2019 Page 522 /536



412 Blast pipe

POS Article no.
1 6.415-801.0
2 6.373-766.0
3 6.395-019.0
4 6.373-765.0
5 5.029-281.0
6 5.029-280.0
7 6.395-018.0
8 6.395-017.0
9 6.388-496.0
10 4.025-678.0
11 7.373-019.0
12 6.388-664.0
13 7.312-289.0
14 7.312-022.0
15 7.311-068.0
16 6.373-565.0
17 5.001-652.0
18 7.312-292.0
19 7.312-020.0
20 7.306-193.0
21 6.388-430.0
22 6.389-252.0
23 7.777-999.0
24 6.387-443.0
25 6.386-666.0
26 6.415-751.0
27 7.306-182.0
28 7.311-431.0
29 6.686-268.0
30

Valid on 27.06.2019

Description

Ball nozzle KDF 15-60 MS

Cap

Cap 20 PVC-C

Assembly clamp D=20

Tube hot foam

Tube hot foam

T-Piece 20 PVC-C

Sleeve 20-1/2" PVC-C

Angle bushing

Tube foam complete 6/7

Hose clip A 10-16x9-W4 DIN3017
Hose DN10

Washer 8 -A2 I1SO 7093-1
Serrated lock washer A8,4-1.4310 DIN679
Hexagon nut M 8-A2-70 ISO 4032
Clip clamp D20/M6

Screen

Washer 6 -A2 ISO 7093-1
Serrated lock washer A6,4-1.4310 DIN679
Screw M6x16 -A2-70 (In6Rd)
Y-Bushing 10/10/10

Hose nozzle

Stockpiling discontinued

Double nipple 3/8"X1/4"-1.4571
Union nut

Nozzle mouthpiece 60 GRAD

Pan head screw M5x16 -A2-70 I1SO 14583
Hexagon nut M 5-1.4305 DIN 985
Distributor foam top part VA
Tube hot foam 40mm

Quantity
5.000
5.000
2.000
5.000
1.000
1.000
1.000
1.000
1.000
2.000
28.000
1.000
6.000
6.000
6.000
6.000
6.000
6.000
6.000
6.000
2.000
6.000
2.000
2.000
2.000
2.000
4.000
4.000
1.000
1.000

Page 523 /536

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS



413 Distributor

Valid on 27.06.2019 Page 524 / 536



413 Distributor

POS

© 0 N O U B W N

=
= O

Article no.
6.686-245.0
6.686-212.0
6.686-216.0
6.419-098.0
6.421-226.0
6.413-269.0
6.413-228.0
6.413-229.0
7.312-292.0
7.311-422.0
7.305-054.0

Valid on 27.06.2019

Description

Distributor foam *

Coil 24V=/18,5W

Solenoid valve 1/4-MS

Pressure reducer

Pressure gauge only for replacement 15 B
Ball valve G 1/2"

Check valve

Check valve

Washer 6 -A2 ISO 7093-1

Hexagon nut M 6-1.4305 ISO 10511
Countersunk screw M 6x 20-A2-70 (IN6RD)

Page 525 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
2.000
2.000
2.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



414 Valve

Valid on 27.06.2019 Page 526 / 536



414 Valve

POS Article no. Description Quantity Unit
0 4.421-217.0 Distributor 1.000 ST
1 5.443-304.0 Hose stem 1.000 ST
2 6.412-580.0 Check valve 1/2" 1.000 ST
3 6.387-878.0 Double nipple N8-1/2"-2.1096 2.000 ST
4 6.387-876.0 T-Piece 1/2"-Rotguss 2.000 ST
5 6.385-548.0 Reducing nipple 1/2"x3/8"-RG 3.000 ST
6 4.580-036.0 Valve 1.000 ST
7 6.387-877.0 Angle A4-1/2"-2.1096 1.000 ST
8 6.388-410.0 Hose stem 2.000 ST
9 6.386-140.0 Elbow screw connector 6,0-R 1/4" 1.000 ST

Valid on 27.06.2019 Page 527 / 536



415 Boiler

Page 528 /536

Valid on 27.06.2019



415 Boiler

POS

© 00 N O U A W N P O

i e
© ® N O U A~ W NP O

Valid on 27.

Article no.
3.070-069.0
6.635-347.0
6.385-083.0
6.410-048.0
4.643-002.0
6.690-120.0
6.641-369.0
6.641-613.0
6.395-014.0
6.412-408.0
6.388-443.0
6.412-686.0
6.388-444.0
6.387-920.0
5.042-729.0
7.312-292.0
7.311-422.0
7.305-054.0
7.306-196.0
5.003-957.0

06.2019

Description

Boiler complete

Level detector P0,25kW/11:35/60Hz
Extension 1/2"X 25-CUZN

Tube breather aspirator

Boiler

Immersion heater

Locknut PG13,5

Cable gland PG13,5

Double nipple removable 1/2
Valve Rpl/2"

Hose stem

Safety valve

Hose stem

Angle A4-3/4"-BRONCE

Holder

Washer 6 -A2 1SO 7093-1

Hexagon nut M 6-1.4305 I1SO 10511
Countersunk screw M 6x 20-A2-70 (IN6RD)
Screw M 6x30-A2-70 (IN6RD)

Plate

Page 529 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
1.000
1.000
1.000
1.000
2.000
10.000
10.000
8.000
4.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



420 Add-on kit foam

POS Description

Quantity Unit
421 Blast pipe 1.000 ST
422 Dosing pump 1.000 ST
423 Distributor 1.000 ST

Valid on 27.06.2019 Page 530 /536



421 Blast pipe

0

[\"]
e .
{

_ﬂ
fd

[\

e
¥

e
km

Valid on 27.06.2019 Page 531 /536



421 Blast pipe

POS Article no.
1 6.415-801.0
2 6.373-766.0
3 6.387-191.0
4 6.373-765.0
5

6

7 6.385-630.0
8 6.389-012.0
9 6.388-496.0
10 4.025-676.0
11 7.373-019.0
12 6.388-664.0
13 7.312-289.0
14 7.312-022.0
15 7.311-068.0
16 6.373-565.0
17 5.001-652.0
18 7.312-292.0
19 7.312-020.0
20 7.306-193.0
21 6.388-430.0
22 6.389-252.0
23 7.777-999.0
24 6.387-443.0
25 6.386-666.0
26 6.415-751.0
27 7.306-182.0
28 7.311-431.0
29 6.686-268.0

Valid on 27.06.2019

Description

Ball nozzle KDF 15-60 MS

Cap

Cap PVC 20

Assembly clamp D=20

Tube

Tube

T-Piece 20

Reducing nipple

Angle bushing

Tube foam complete 6/7

Hose clip A 10-16x9-W4 DIN3017

Hose DN10

Washer 8 -A2 I1SO 7093-1

Serrated lock washer A8,4-1.4310 DIN679
Hexagon nut M 8-A2-70 ISO 4032

Clip clamp D20/M6

Screen

Washer 6 -A2 ISO 7093-1

Serrated lock washer A6,4-1.4310 DIN679
Screw M6x16 -A2-70 (In6Rd)

Y-Bushing 10/10/10

Hose nozzle

Stockpiling discontinued

Double nipple 3/8"X1/4"-1.4571

Union nut

Nozzle mouthpiece 60 GRAD

Pan head screw M5x16 -A2-70 I1SO 14583
Hexagon nut M 5-1.4305 DIN 985
Distributor foam top part VA

Page 532 /536

Quantity
5.000
5.000
2.000
5.000
1.000
1.000
1.000
1.000
1.000
2.000
16.000
20.000
6.000
6.000
6.000
6.000
6.000
6.000
6.000
6.000
2.000
2.000
2.000
2.000
2.000
2.000
4.000
4.000
1.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST



422 Dosing pump

Valid on 27.06.2019 Page 533 /536



422 Dosing pump

POS

© 0 N O U B W N

e el
w N = O

Article no.
6.388-545.0
6.388-977.0
6.386-264.0
7.373-019.0
6.388-664.0
6.386-320.0
6.390-075.0
6.388-443.0
6.686-159.0
6.470-232.0
5.383-057.0
6.685-982.0
6.470-220.0

Valid on 27.06.2019

Description

Hose clip

Hose

T-Piece TS 10

Hose clip A 10-16x9-W4 DIN3017
Hose DN10

T-Screw connection 6,0
Hose PE 8/6

Hose stem

Valve block ND

Dosing pump

Label

Plug PG 7

Foot valve 6/8

Quantity
4.000
1.000
1.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
1.000

Page 534 /536

Unit
ST

ST
ST

ST

ST
ST
ST
ST
ST
ST

Foot note text

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS

TO ORDER AS CUT GOODS



423 Distributor

Valid on 27.06.2019 Page 535 /536



423 Distributor

POS

© 0 N O U B W N

=
= O

Article no.
6.686-245.0
6.686-212.0
6.686-216.0
6.419-098.0
6.421-226.0
6.413-269.0
6.413-228.0
6.413-229.0
7.312-292.0
7.311-422.0
7.305-054.0

Valid on 27.06.2019

Description

Distributor foam *

Coil 24V=/18,5W

Solenoid valve 1/4-MS

Pressure reducer

Pressure gauge only for replacement 15 B
Ball valve G 1/2"

Check valve

Check valve

Washer 6 -A2 ISO 7093-1

Hexagon nut M 6-1.4305 ISO 10511
Countersunk screw M 6x 20-A2-70 (IN6RD)

Page 536 /536

Quantity
1.000
1.000
1.000
1.000
1.000
1.000
2.000
1.000
2.000
2.000
2.000

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST


http://www.tcpdf.org

	Table of contents
	CWP 8307 GOOD (1.114-671.0)
	1010 Spare parts list CWP/CHP 8000 (5.955-992.0)
	10 Covering
	11 Covering
	12 Covering

	20 Rail
	30 Side brushes carriage
	31 Side brushes carriage
	32 Side brushes carriage

	40 Transmission brush carriage
	50 Carriage
	51 Carriage 1
	52 Carriage 2

	60 Column 1
	61 Column 1
	62 Column individual parts 1

	70 Bracket
	71 Bracket
	72 Bracket
	73 Bracket
	74 Bracket

	80 Column 2
	90 Dosing pump
	91 Dosing pump CWP/CHP
	92 Dosing pump CWP
	93 Dosing pump CHP

	100 Column individual parts 2
	110 Roof nozzle
	120 Dryer
	121 Dryer
	122 Dryer ALU

	130 Brush shaft square
	131 Roof brush
	132 Roof brush
	133 Side brush shaft
	134 Half shell
	135 Half shell

	140 Brush round shaft
	141 Roof brush
	142 Side brush
	143 Side brush

	150 Chariot
	151 Chariot left
	152 Chariot left
	153 Chariot right
	154 Chariot right

	160 Holder
	161 Holder
	162 Holder
	163 Holder
	164 Holder

	170 Wheel wash
	171 Wheel wash
	172 RAWA individual parts
	37 Traction motor 0,18KW (6.611-560.0)


	180 Add-on kit RAWA
	181 Wheel wash
	182 Individual parts
	183 Motor
	24 Traction motor 0,18KW (6.611-560.0)


	190 Top part
	191 Top part
	192 Solenoid valve
	193 Solenoid valve

	200 Add-on kit CARLITE
	201 Side brush
	202 Roof brush

	210 Solenoid valve group
	211 Solenoid valve group
	212 Solenoid valve group
	213 Valve block

	220 Lifting drive
	221 Lifting drive
	222 Lifting drive
	223 Lifting drive

	230 Top part individual parts
	240 Brush watering
	5 Solenoid valve 1/2" (6.686-094.0)

	250 Piping drying assistance
	251 Piping drying assistance
	252 Piping drying assistance

	260 Control cabinet
	261 Control cabinet
	262 Door
	263 Control cabinet
	264 Door
	265 Control cabinet

	270 Distributor cabinet
	271 Distributor cabinet
	272 Housing
	273 Distributor cabinet
	274 Door

	280 Top part distributor
	281 Top part distributor
	282 Top part distributor

	290 Distributor column 1
	291 Distributor column 1
	292 Distributor column 1

	300 Control panel
	301 Control panel
	302 Control panel

	310 Electric control box
	311 Emergency control panel
	312 Signal distributor
	313 Distributor column
	314 Main control cabinet
	315 Pumping cabinet
	316 Control cabinet


	1020 Spare parts list accessories CWP/CHP (5.953-271.0)
	10 Add-on kit subsoil washing
	11 Individual parts
	12 Tube complete
	13 Tube completely
	14 Distributor cabinet
	19 Solenoid valve (6.685-929.0)


	20 ABS micro emulsion
	21 Nozzles lateral
	22 Nozzles above
	23 Mixing receptacle
	33 Solenoid valve (6.685-929.0)
	48 Pump (6.470-073.0)

	24 Mixer unit
	25 Control cabinet
	26 Dosing pump
	11 Dosing pump ECOLAB 6.0L Viton (6.470-229.0)

	27 Conversion kit dosing pump Lang EPDM 6L (2.643-379.0)
	10 Dosing pump 6.0L EPDM (6.470-021.0)


	30 Add-on kit foam
	31 Individual parts
	32 Individual parts
	9 Solenoid valve 1/2" (6.686-094.0)

	33 Nozzles lateral
	34 Nozzles lateral
	35 Nozzles lateral

	40 Add-on kit subsoil washing
	41 Individual parts
	42 Tube completely
	43 Tube completely
	44 Distributor cabinet

	50 Add-on kit high-pressure foam
	51 Individual parts
	42 Dosing equipment Hydrominder 515 GB (6.762-140.0)

	52 Pump set
	53 Motor

	60 ABS high-pressure foam
	61 Individual parts
	42 Dosing equipment Hydrominder 515 GB (6.762-140.0)

	62 Delivery side
	63 Suction side
	64 Piston
	65 Motor

	70 Add-on kit high pressure
	71 Roof nozzle
	72 Side nozzle
	17 Power nozzle only for replacement 25034 (2.883-803.0)

	73 Solenoid valve group
	74 Solenoid valve group
	7 Solenoid valve 1/2" (6.686-094.0)

	75 Solenoid valve group
	7 Solenoid valve 1/2" (6.686-094.0)
	10 Valve complete MS 1/2" (6.413-264.0)
	9009 Solenoid valve 24V-6,5W (6.413-304.0)


	76 Hoses
	77 Hoses
	78 Pumping cabinet
	79 Pumping cabinet

	80 Ball valve
	81 Ball valve
	2 Valve complete MS 1" (6.413-263.0)
	9009 Solenoid valve 24V-6,5W (6.413-304.0)

	8 Solenoid valve 24V-6,5W (6.413-304.0)

	82 Ball valve
	1 Valve complete VA 1/2" (6.413-242.0)
	9009 Solenoid valve 24V-6,5W (6.413-304.0)

	2 Valve complete MS 1/2" (6.413-264.0)
	9009 Solenoid valve 24V-6,5W (6.413-304.0)

	8 Solenoid valve 24V-6,5W (6.413-304.0)


	90 Add-on kit wheel guide entry pipe
	100 Add-on kit wheel guide entry pipe
	110 Add-on kit rail
	120 Add-on kit gravel filter
	121 Add-on kit gravel filter
	122 Add-on kit gravel filter

	130 Add-on kit antifreezing
	12 Solenoid valve 1/2" (6.686-094.0)

	140 Add-on kit headlight
	150 Add-on kit splash guard
	160 Add-on kit motors
	161 Blower group
	162 Traction motor

	170 High pressure RAWA
	1 Traction motor 0,18KW (6.611-560.0)

	180 Phase indicator
	190 Add-on kit hot wax
	191 Individual parts
	192 Individual parts
	193 Boiler

	200 Add-on kit hot foam
	201 Individual parts
	202 Boiler
	203 Distributor
	7 Solenoid valve 1/2" (6.686-094.0)


	210 Add-on kit wax foam
	211 Individual parts
	13 Solenoid valve 1/2" 24 V DC-NO (6.686-095.0)

	212 Boiler
	213 Distributor
	7 Solenoid valve 1/2" (6.686-094.0)

	214 Individual parts
	4 Solenoid valve 1/2" (6.686-094.0)


	220 Add-on kit gate control
	221 Add-on kit gate control
	222 Electric control box

	230 Add-on kit safety switch
	240 Add-on kit tackle safety switch
	250 Add-on kit tilting safety
	260 Add-on kit central lubricating system
	261 Individual parts
	262 Bracket

	270 Add-on kit Statoil
	280 ABS safety cut-offtoff portal
	18 Solenoid valve 1/2" (6.686-094.0)

	290 Add-on kit CARLITE
	291 Side brush
	292 Roof brush
	293 Side brush
	294 Roof brush

	300 Add-on kit CARLITE
	301 Side brush
	302 Roof brush
	303 Side brush
	304 Roof brush

	310 Add-on kit cable carrier chain
	311 Add-on kit cable carrier chain
	312 Add-on kit cable carrier chain

	320 Add-on kit dosing pump external
	330 Wheel vat
	340 Pictograph
	341 Display
	342 Electric control box

	350 Add-on kit osmosis
	360 Add-on kit rail
	370 Add-on kit process water
	7 Solenoid valve 1" 24V-DC (6.685-734.0)

	380 Add-on kit tank
	1 Piece of tube (5.442-849.0)

	390 Add-on kit triple foam
	391 Individual parts
	392 Distributor
	393 Distributor
	394 Distributor

	400 Pump set
	401 Motor
	402 Cylinder head
	403 Piston

	410 Add-on kit hot wax foam
	411 Piping
	7 Solenoid valve 1/2" 24 V DC-NO (6.686-095.0)

	412 Blast pipe
	413 Distributor
	414 Valve
	415 Boiler

	420 Add-on kit foam
	421 Blast pipe
	422 Dosing pump
	423 Distributor




